RIGOMG

RICOH FT7060

PARTS CATALOG

First Ediion September 1986 RICOH COMPANY, LTD.



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of the parts on this machine.

INDEX to PARTS CATALOG

Locationof Unit .......... ... ... ... ... .... 1-3
Section 1. Parts Locationand List .. ........... 1-10
1.EXTerior .. ..o 1-10
2. Top Unit Mechanism .. .................. 1-12
.0ptics L. oo 1-14
4.0ptiCS 2. i 1-16
5.0pticsS 3. .o 1-18
6.UpperTray .......... ... 1-20
7.LowerTray ..., 1-22
8. Tray Accuride . ..., 1-24
9.PaperFeed Unit ....................... 1-26
10.Duplex Tray 1 ..., 1-28
11.DuplexTray 2. .....coviiiii e 1-30
12.Duplex Tray 3. ... oo 1-32
13.DuplexTray 4 ...t 1-34
14. Vertical Transport 1 .................... 1-36
15. Vertical Transport 2. ................... 1-38
16. Vertical Transport3.................... 1-40
17.Development 1 ........ ... ... .. 1-42
18.Development 2........... ... 1-44
19. Development 3......... ... i 1-46
20. Transfer and Separation 1................ 1-48
21. Transfer and Separation 2................ 1-50
22.Drum Section1.......... ... ... 1-52
23.Drum Section 2........ ... i 1-54

1-1

24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44,
45,
46.
47.
48.

Cleaning Unit......................... 1-56
Fusingand Invertor1................... 1-58
Fusingand Invertor2................... 1-60
Fusingand Invertor3................... 1-62
Fusing and Invertor4 . .................. 1-64
Drive Section . ......................... 1-66
Electrical Section1..................... 1-68
Electrical Section2..................... 1-70
Electrical Section 3..................... 1-72
Operation Panel . ....................... 1-74
Feed—inUnit1-DF . .................... 1-76
Feed—inUnit2-DF . .................... 1-78
Transport Section 1-DF .. ................ 1-80
Transport Section 2-DF .. ............... 1-82
Invertor Section-DF .. .................. 1-84
Main PCB . ... 1-86
DCDrivePCB ... 1-88
Scanner Motor Control PCB .. ............ 1-90
Main Motor Control PCB .. ............... 1-92
ACDrivePCB . ... 1-94
Lens/Mirror Motor PCB . . . ............... 1-96
TimerPCB .......... ... 1-98
CPUPCB ...t 1 - 100
Key PCB . .. oot 1-102
ROMPCB . ... ... 1-104



49.DFMain PCB-DF ...................... 1-106
50. Size/Registration Sensor PCB-DF.......... 1-108
51. Harness Layout - Front View . ... ........ 1-110
52.DCMain Harness . .. .................... 1-112
53. ACMainHarness . ...................... 1-114
54. Monitor Harness . .. .................... 1-116
55. Paper Feed Harness . .. .................. 1-118
56. Tray Harness . ............ ... . .. oo 1-120
57. Duplex UnitHarness .. .................. 1-122
58. TC/SCHarness . .................ou... 1-124
59. Fusing UnitHarness .. .................. 1-126
60. Invertor and Fusing Lamp Harnesses .. ...... 1-128
61. Oil End Sensor and Thermofuse

Harnesses ............... ... ...t 1-130
62. Harness Layout - Rear View .. ............. 1-132
63. Development Unit and DC Power

Relay Harnesses . . ...................... 1-134
64. AC Power Relay Harness . .. .............. 1-136
65. Development and Operation Harnesses . . ... .. 1-138
66. Harness Layout-DF .. .................. 1-140
67. Motor Harness-DF . . ................... 1-142
68. Separation Harness -1-DF . .. ............. 1-144
69. Separation Harness -2-DF ... ............. 1-146
70. Transport Harness-DF . . . ................ 1-148
71. Invertor Registration, Invertor Entrance

and Power Supply Harnesses-DF .. ......... 1-150
72.Special Tool . ........ ..o i 1-152
73. Decal and Document . ................... 1-154
Section 2. Parts Index .. .................... 2-1



September 01, '86

OPTICS 1

See page 1 — 14

T
W

~//‘\\\
=
Sy
I
I
IL
%

VAT P waww
) [
; A W@@ﬁ%
m . NQTLMMww
: E Wi

EXTERIOR

LOCATION OF UNIT

1

See page i — 10

IS
S
SN —

s

‘\Jl : N

LT

sl || |

sl ] ] 5

ST =
e |
2
e




September 01, '86

PAPER FEED UNIT

9.

See page 1 — 26

TRAY ACCURIDE

LOWER TRAY

LOCATION OF UNIT

7.

N
N

See page 1 —

See page 1 — 32

12. DUPLEX TRAY 3

See page 1 — 30

DUPLEX TRAY 2

1.
See page 1 — 28

DUPLEX TRAY 1

10.



LOCATION OF UNIT

September 01, '86

13.  DUPLEX TRAY 4

Seepage 1-34

14.

VERTICAL TRANSPORT 1

See page 1-36

15. VERTICAL TRANSPORT 2

See page 1 - 38

16. VERTICAL TRANSPORT 3

See page 1 -40

17.

DEVELOPMENT 1

See page 1-42

18. DEVELOPMENT 2

See page 1 - 44




September 01, '86

LOCATION OF UNIT

o~ o ©
=z [re} o
o] | I
= — —
< @ @
o w &
< =% o
m 2 8
7] 2] [%2]
o =
P P
< =)
@ 0
L
o z
m =z
<
< w
o4 L
= (@)
N <
~ ~
—
z £ 3
(@) I |
= — —
< <] @
o & &
< =% o
[a 5} 5]
Jos}
7] 3 |« 3
W z
o
< =
i (@]
L Ll
_.HVv (%]
Z 3
= T
- [a)]
S g
© N
< Lo
I I
i i
o o
[=2] j=2]
I I
o o
@ @
Jos} Jos}
(2] (2]
. -
- z
E ]
w =
= O
o w
o (%]
= =
4 =)
] 2
[a] a
] N
3 ~




LOCATION OF UNIT September 01, '86
25, FUSING AND INVERTOR 1 26. FUSING AND INVERTOR 2 27. FUSING AND INVERTOR 3

See page 1 — 58 See page 1 — 60

28. FUSING AND INVERTOR 4 29. DRIVE SECTION 30. ELECTRICAL SECTION 1

See page 1 — 64 See page 1 — 66




September 01, '86

LOCATION OF UNIT

NS 8
| LL |
— [a) —
> _ >
S |- g
g |3 3
m »n = »
b O
< |
o w
z i
o o
= a
< )
o Z
g =
o ~
o ©
o o
N R
| |
— —
[
@ 2 | 2
o S | o s
= g | 8
O w ~ 0
) E
z
= )
O z
o _
T
O [a)
m w
1 L
m o
Qo w0
o o
S S
| |
— —
o e | o
=z o o
Q g |7 3
T
5 ? e »
%) =
0 z
z )
O z
o [
T
O [a)
m w
1 L
m o
o <
o o




September 01, ‘86

LOCATION OF UNIT

INVERTOR SECTION — DF

38.

See page 1 -84

TRANSPORT SECTION 2 - DF

37.

See page 1 - 82




September 01, '86

EXTERIOR

1.

6

i M&@/

i @ﬁ VA
N F@/ | //M

,,I,wh, A @ A\ N\ v
B i W[ﬂ = -V

A A
5 . |||.ﬂ”|.
\ /eﬁL!w/@\%w — \\ Aa

M mH) -

m_ \ > ,./\ \rﬂ/ 4 //
/ﬁm Y A\ //\ A
%ﬂ%@@ﬁw. WW%WIWWMWW%iQM

< vs,lll AR\ WA
%v wﬂ,&‘/ \ /
I e
Q |WV\ f 7\@ ,\mnrwl I,&N - -AHwA/ //
@ﬁ\\ m\éﬁwquﬁHuwy-m} /

@i\ww\
il

¢ AR \ . Y
Ammm \W;%K M%M wu(\&\\ \&- K\\
= 4 w%\ﬂMHWNMA\memmuwﬁAxx

1-10



1. EXTERIOR

Ir,'\‘%?x Part No. Description /?stsyemF;J‘leyr
1 5446 1665 |Rubber Pad - Exposure Glass 2
2 5219 1661 Main Table 1
3 5446 1669 Scanner Stopper 1
4 5446 1668 [Scanner Stopper Bracket 1
5 5446 1079 Platen Cover Supporter 1
6 5219 1393 Pad - Left Bottom Cover 1
7 5446 1451 Grip - Left Front Cover 1
8 5446 1466 |Right Door Stopper 1
9 5219 1364  |Right Tray Cover 1
10 5446 1363 Decal - Main Switch 1
1 5219 1402 Pad - Right Bottom Cover 1
12 5401 3731 Stepped Screw - M4 2
13 5446 1431 Right Hinge 2
14 5415 1142 Stand 4
15 5446 1086 |Leveling Foot Guide 4
16 5415 1053 Caster 4
17 5446 1399 Pad - 8x120x135mm 1
18 5219 1227 Front Left Bracket - Upper Cover 1
19 5219 1228 |Rear Left Bracket - Upper Cover 1
20 5219 1352 Left Upper Cover - R,N 1
21 5219 1353 Right Upper Cover - R,N 1
22 5219 1354 | Rear Upper Cover - RN 1
23 5219 1356 | Front Upper Cover - RN 1
24 5219 1357 Platen Cover Catch 2
25 5219 7005 Bottom Cover - Operation Panel 1
26 5219 1382 Pad - Upper Right Cover 1
27 5446 1399 Pad - 8x120x135mm 1
28 5219 1363 Seal - Operation Bottom Cover 1
29 5219 1379 Upper Rear Cover Assy - RN !
30 5219 1389 Bottom Cover Ass'y - R,N 1
31 5219 1394 Duct - R,N 1
32 5219 1399 Right Bottom Cover Ass’y - R,N !
33 5219 1409 Rear Bottom Cover Ass'y - R,N 1
34 5219 7006 Left Door - R,N 1
35 5219 1428 Left Door Case 1

O

101 0314 0060W [Philips Pan Head Screw - M4x6

102 0344 0080F |[Philips Truss Head Screw - M4x8

103 0344 0160F |Tapping Truss Head Screw - M4x16

104 0324 0100F (Philips Sunken Head Screw - M4x10

105 0314 0140W |Philips Pan Head Screw - M4x14

106 0951 4008W |Philips Screw With Flat Washer - M4x8

107 0314 0040W [Philips Pan Head Screw - M4x4

108 0314 0080W [Philips Pan Head Screw - M4x8

109 0354 0100W [Philips Pan Head Screw - M4x10

110 0314 0100W |Philips Pan Head Screw - M4x10

m 0801 1185 Philips Truss Head Screw - M4x8

112 0324 0080W |Philips Sunken Head Screw - M4x8

113 0434 0080W | Tapping Screw - M4x8

September 01, '86

InN%éx Part No. Description /?;ts\:/empb?;
36 5219 1424 Pad - Left Door 1
37 5219 7009 Decal - English 1
38 5219 1429 Left Hinge 2
39 5219 7010 Right Door - R,N 1
40 5219 1444 Pad - Right Door 1
41 5219 7011 Decal - Right Door 1
43 5222 1450 Receiving Tray - RICOH 1
44 5219 1666 Right Scale Clamp 1
45 5219 7024 Rear Scale - 5 %2"x11" 1
45 5219 7124 Rear Scale - A5xA3 1
46 5219 1412 Pad - Rear Bottom Cover 1
47 5219 1675 |Scanner Switch Bracket 1
48 5219 1562 |Cover - Operation Panel Key 1
49 5219 1371 Pad - Upper Left Cover 1
50 5219 7025 Exposure Glass - LT 1
50 5219 7125 Exposure Glass - A4 1
51 5219 1367 Upper Left Cover Assy - RN 1
52 5219 1374  |Upper Right Cover Assy - R,N 1
53 5301 1662 Hexagon Bolt 12
54 52191378 [Pad - Upper Right Cover 1
55 5219 5600 Photo Coupler 1
56 5219 7126 Right Scale - LT 1
56 5219 7026 Right Scale - A4 1
57 5401 3731  |Stepped Screw - M4 2
58 52197913 |Thermostat Bracket 1
59 5936 2911 Transport Entrance Guide 1
60 5408 2035 Stepped Screw - M4 1
61 5219 1403 Cap - N,R 6
InN%éx Part No. Description /?s'ts\:/en?bel;




2. TOP UNIT MECHANISM

September 01, '86

1-12



2.  TOP UNIT MECHANISM September 01, '86

I,\r‘]g.ex Part No. Description /?;gemF;J(IEyr InNdOz-?‘x Part No. Description /?;?emF;J(IEyr
1 5446 1222 Left Lever - Lock Release 1 101 0720 0040E |Retaining Ring - M4

2 5219 1210 Lock Release Wire 102 0807 4005 [Washer - 5.1x8x0.2mm

3 5409 3030 Spring - Cleaning Roller 103 1204 1503 Push Switch

4 5446 1088 Gas Spring Supporter 104 0434 0080W |Tapping Screw - M4x8

5 5446 1225 Safety Switch Bracket 105 0951 5008W |Philips Screw With Flat Washer - M5x8
8 5446 1200 Left Lock Pin 106 0720 0060E |Retaining Ring - M6

9 5219 7106 Decal - Hand Lever 107 0720 0030E |Retaining Ring - M3

10 5446 1211 Hand Lever - Lock Release 108 1204 1231 Switch - F84A-A130

1 5446 1214  [Hand Lever Shaft 109 1823 0022 Switch

12 5219 1232 Hand Lever Bracket 110 0807 4005 |Washer - 5.1x8x0.2mm

13 52197906 |Left Shielding Plate m 1204 1373 Push Switch

14 5840 2444  |Stepped Screw - Guide Plate
15 5446 1260 |Door Switch Pin

16 5446 1259 Door Switch Lever

18 5446 1087 Gas Spring - 15KG

19 5446 1223 Right Lever - Lock Release
20 5446 1239 Plate Nut - Key Counter

21 5409 3030 |Spring - Cleaning Roller
22 5219 1215 Main Switch Bracket

23 5424 1472  [Cover - Key Counter

25 5446 1201 Right Lock Pin

26 5219 1210 |Lock Release Wire

112 0314 0060W |Philips Pan Head Screw - M4x6

113 0951 3006W |Philips Screw With Flat Washer - M3x6
114 0323 0080W |Philips Sunken Head Screw - M3x8

115 0951 5008W |Philips Screw With Flat Washer - M5x8

R e e e RO e e RN R R e e e e e e e BONN




3. OPTICS 1 September 01, 86




3. OPTICS 1 September 01, '86

IT\‘?X Part No. Description /(_\)slsyemeeI; In,\?:ix Part No. Description /?;lsyemF;J?;
1 5446 1710 Mounting Screw - Exposure Bracket 2 39 5410 1184 Securing Screw - M5 2
2 5219 1729 Exposure Adjusting Plate 4 40 5219 5310 Scanner Therbo Motor - DC 37W 1
3 5219 1711 Exposure Lamp Unit 1 41 5219 1762 Rear Guide Rod 1
4 5446 1692 Exposure Damper 2 42 5219 1693 Support Ruller Arm 1
5 5446 1686 Upper Roller - Scanner Guide 3 43 5219 4875 Upper Guide - Invertor Unit 1
6 5446 1687 Lower Roller - Scanner Guide 2 44 5219 1702 Sensor Holder 1
7 5446 1696 Front Wire Clamp 1 45 5219 5340 Auto ID Cable 1
8 5446 1697 Rear Wire Clamp 1 46 5219 1703 Sensor Head Clamp 1
9 5446 1681 1st Mirror Bracket 1 47 5219 1704 Front Clamp - Auto ID Cable 1
10 5446 1690 1st Mirror Clamp 2 48 5219 1675 Scanner Switch Bracket 1
1 5219 1701 lAuto ID Cable Beacket 1 49 5219 1691 Scanner Guide Stud 1
12 5446 1698 Pad - Guide Rod 1 50 5446 1688 Scanner Guide Stud 2
14 5446 1695 |Scanner Indicatior Plate 1 51 5446 1758 Scanner Pulley Stud 4
15 5446 1748 3rd Mirror Stopper 1 53 5446 1724 Shielding Plate - Exposure Unit 1
16 5446 1739 Front Clamp - 3rd Mirror 1
17 5219 1745 3rd Mirror 1
18 5219 1744 2nd  Mirror 1
19 5446 1743  |Screw - 3rd Mirror Clamp 1

20 5446 1738 Lower Clamp - 2nd Mirror 2

21 5446 1737 Upper Clamp - 2nd Mirror 1

23 5446 1745 |Wire Pulley - 2nd Scanner 2

24 5446 1740 Rear Clamp - 3rd Mirror 1

25 5219 1741 |2nd & 3rd Bracket 1

26 5446 1747 Scanner Adjusting Plate 1

28 5414 3370 Stud Screw 2

29 5219 5600 |Photo Coupler 1

30 5446 1754 | Guide Rod Stopper 2

31 5201 1775 Pulley 4 101 0314 0060W Philips Pan Head Screw - M4x6

32 5446 1753 Shock Absorbing Scanner 1 102 0720 0030E Retaining Ring - M3

33 5219 1761 Front Guide Rod 1 103 0594 0080E Bolt - M4x8mm

34 5219 1766 Rear Drive Wire 1 104 0951 4008W Philips Screw With Flat Washer - M4x8
35 5446 1689 1st Mirror 1 105 0314 0160W Philips Pan Head Screw - M4x16

36 5219 1773 Scanner Motor Pulley 1 106 0951 4006W Philips Screw With Flat Washer - M4x6
37 5219 1765 Front Drive Wire 1 107 0314 0200W Philips Pan Head Screw - M4x20

38 5219 1771 Scanner Motor Bracket ! 108 0720 0040E Retaining Ring - M4




September 01, '86

OPTICS 2

4,

1-16



4. OPTICS 2 September 01, '86

I,\Tgéx Part No. Description SstsyemF;)?yr InN(i()?x Part No. Description Ss;yeka’)?yr
1 5219 1871 Lens Shielding Cover 101 0700 0040W | Flat Washer - M4

2 5446 1710  |Mounting Screw - Exposure Bracket 102 0720 0030E |Retaining Ring - M3

3 5446 1808 Lens Wire Clamp 103 0594 0080E |Bolt - M4x8mm

4 5408 7501 Cleaning Lever Spring 104 0720 0040E |Retaining Ring - M4

5 5219 1810 Lens Wire Clamp 105 0803 0018 Knob Screw

6 5219 1829  [Shielding Plate Roller 106 0314 0060W | Philips Pan Head Screw - M4x6

7 5219 1806 Lens Lock Bracket 107 0575 0080E | Hexagon Headless Set Screw - M5x8

8 5219 1840 Front Upper Bracket - 4th Mirror 108 0805 3033 Ball Bearing - 4x8x3mm

9 5219 1845  |4th Mirror Clamp 109 0951 4006W | Philips Screw With Flat Washer - M4x6
10 5408 1541 Cushion - Mirror 110 0314 0200W | Philips Pan Head Screw - M4x20

1 5219 1847 4th  Mirror m 0434 0080W | Tapping Screw - M4x8

12 5446 1834 Front Bottom Bracket - 4th Mirror
13 5446 1835 Rear Bottom Bracket - 4th Mirror
14 5446 1793 Lower Lens Guide Rod

15 5219 1842 Rear Upper Bracket - 4th Mirror

16 5219 1801 Lens Bracket

17 5219 1804 Rear Shielding Plate - Lens

1
3
1
1
2
4
1
1
1
2
1
1 112 0720 0040E [Retaining Ring - M4
1
1
1
1
1

18 5442 2596 |Collar - Guide Roller Gear 1
2
1
3
1
1
2
1
1
1
1
3
2
1
2
1
2

113 0740 3505 Bearing

19 5219 1831 Lens Guide Roller

20 5219 1821 Lens Holder

21 5446 1819 Groove Cam Shaft

22 5446 1818 Spring - Lens Guide

23 5446 1817 Lens Guide Roller

24 5446 1814 Pressure Roller Lever

25 5446 1816 Pressure Lever Shaft

26 5219 1815 Lens Stopper Cam

27 5446 1981 Lens - 4.5/260

28 5219 1803 Front Shielding Plate - Lens
29 5408 2035 Stepped Screw - M4

30 5446 1827 |Adjusting Screw - Exposure
31 5219 1799 Lens Guide Rod

32 5219 1823 Shielding Plate Guide

33 5219 1826 Lens Shielding Plate

34 5446 1796 Lens Guide Shaft




September 01, '86

5. OPTICS 3

lo

L,

/

A .ﬂ
N\

ﬁ%ﬁiJg
L

V

——

103—Q@p._

$97 >

~.

/ :
> aNE

|
50

NP
GV
27 ‘l‘," lc
o>
‘( 3(\/\/\
N

mw.?n g ,/ w h % WW‘

/o n@ia,ﬂx g B
D

Tk R ]

1-18



OPTICS 3 September 01, '86

InN[?X Part No. Description /gsglem%?; InN[fX Part No. Description /?s?lem%?;
! 52195330 |Lens Drive Motor - DC 7.2W ! 36 5201 1775 |Pulley 1
2 5219 1947 |Timing Belt - 60XL 1 37 5219 1957 |Stepped Screw - M4 1
3 5219 1942 Pulley - 12T 1 38 5219 1956 Right Cam - Lens Guide 1
4 5219 1941 Lens Motor Bracket 1 40 5446 1866 Rear Pulley - Shift Mirror 1
5 5219 1958 Spring - Lens Guide 2 41 5446 1855  [Shift Mirror Shaft 1
6 5219 1935 Tension Pulley Lever 1 42 5219 1930 Reduction Drive Cam 1
7 5219 1911 Lens Drive Bracket 1 43 5219 1927 Reduction Drive Shaft 1
8 5446 1961 Thermostat Bracket - Anticondensation 1 44 5219 1938 Lens Drive Wire 1
9 5219 5300 Lens HP Sensor 1 45 5219 1955 Left Cam - Lens Guide 1
10 5219 1858 Front Spring - Wire Pressure 1 46 5219 1851 Front Bracket - Pressure Pulley 1
1 5219 1868 [Rear Spring - Wire Pressure 1 a1 5446 1863  Mirror Adjusting Wire 1
12 5219 1951 Lens HP Sensor Bracket 1 48 5446 1865 Bushing - 5x9x5.5mm 1
13 5219 1926 Gear - 30T 1 49 5446 1864  |Mirror Adjusting Nut 1
14 5219 1948 Pulley - 12T 1 50 5219 1224 Right Shielding Bracket 1
15 5219 1856 Pressure Pulley Lever 2 51 5219 1850 Pressure Pulley Bracket Ass'y 1
16 54133903 |Pin - Transfer Guide Plate 2 52 5446 5458  |Anticondensation Thermostat - 220V 1
17 5219 1925 Worm Wheel 1
18 5219 1677 Long Stud - Optical Unit 1
19 5219 5902 Power Supply Bracket 1

20 5219 1921 Cam Follower Bracket 1

21 5446 1666 Stud - Main Table 3

22 5219 1794 Lens Cam Plate 1

23 5219 5455 Power Pack - PQC 1

24 5446 1861 Wire Clamp 2

25 5219 5240 DC/AC Invertor 1

26 5219 5315 Anticondensation  Heater 1
27 5446 1859 Front Pulley - Shift Mirror 1

28 5403 6118 Stepped Screw - Trnasformer 1
29 5446 1858 Spring - Shift Mirror 1
30 5219 5600 Photo Coupler 1
31 5446 1857 Collar - Wire Pressure Spring 1
32 5219 1832 Fixing Plate - Lens Unit 1
33 5410 1184 Securing Screw - M5 3
34 5219 1861 Rear Bracket - Pressure Pulley 1
35 5219 1946 Lens Safety Sensor - Bracket 1

Ir;\‘doe.x Part No. Description /gsglem%?; Ir;\‘doe.x Part No. Description /gsglem%?;

101 0434 0080W |Tapping Screw - M4x8

102 0574 0050E |Hexagon Headless Set Screw - M4x5

103 0803 0020 Stepped Screw

104 0315 0100W |Philips Pan Head Screw - M5x10

105 0951 4006W |Philips Screw With Flat Washer - M4x6
106 0951 4035W  |Philips Screw With Flat Washer - M4x35
107 0720 0040E |Retaining Ring - M4

108 0951 4008W  |Philips Screw With Flat Washer - M4x8
109 1105 0090 Cable Clip - 7mm

110 0720 0080E |Retaining Ring - M8

m 0805 3109 Ball Bearing - 10x19x7mm

112 0314 0060W  |Philips Pan Head Screw - M4x6

113 0313 0050W |Philips Pan Head Screw - M3x5

114 1204 1086 Thermostat - 17.C

115 0804 6074 Hexagon Bolt - M4x8

116 0805 3291 Ball Bearing - 8x16x5mm

117 0575 0050E |Hexagon Headless Set Screw - M5x5

118 0720 0060E |Retaining Ring - M6

119 0805 3069 Ball Bearing - 4x14x5mm

120 0710 0050W |Hexagon Nut - M5

121 1105 0162 Locking Support

122 0576 0060E |Hexagon Headless Set Screw - M6x6

123 1105 0005 Nylon Clip - 3N

124 0314 0100W |Philips Pan Head Screw - M4x10

125 1204 1315 Thermostat - 50.C/220V (CANADA)




6.

UPPER TRAY

September 01,

20

'86



6. UPPER TRAY September 01, '86

InNc:lex Part No. Description Sstsyem%?; InNdOlex Part No. Description Sstsyem%?;
1 5446 2726 Upper Cover - Paper Tray 1000 1 35 5446 2663 Spring - Lock Lever 1
2 5219 7039  |Decal - English 1 36 5446 2660 |Lock Lever - 1000 1
3 5446 2728  |Gear - 36T 1 37 5446 2675 |Paper Tray Shaft 2
4 5446 2729 Gear - 50T 1 38 5446 2662 Lock Lever Pin 1
5 5446 2713 Gear - 16T/30T 1 39 5446 2651 Side Guide - 1000 1
6 5446 2712 Spring - Reverse Gear 1 40 5446 2664 Side Guide - Shaft 1
7 5446 2714  |Gear - 16T/44T 1 41 5446 2647  |Actuator - Paper Size Sensor - 115V 1
8 5446 2706 Reverse Gear Plate 1 41 5446 2655 Actuator - Paper Size Sensor - 220V 1
9 5219 2703 Paper Tray Cover - 1000 - R,N 1 42 5446 2670 Drive Shaft - Paper Tray 1
10 5446 2723  |Shutter Shaft 1 43 5446 2703 Rear Cover - Paper Tray 1
1 5446 2630 Front Wire Tightener 1 44 5446 2667 Rear Stopper - Paper Tray 1
12 5446 2724 Spring - Shutter 1 45 5446 2645 Rear Wire Tightener 1
13 5446 2722 Shutter - Paper Tray Cover 1 46 5446 2691 Rear Wire - 1000 1
14 5219 5500 |Tray Button Switch 1 47 5446 2641 Rear Side Plate - 1000 1
15 5403 1030 |Tension Spring 2 48 5446 5463 Dehumidity Heater 1
16 5446 2666 Front Stopper - Paper Tray 1 49 5446 2718 Balancer - Bracket 1
17 5446 2690 Front Wire - 1000 1 50 52195514 |Tray Harness - LT 1
18 5446 2671 Drive Pulley - Paper Tray 2 50 5219 5515 Tray Harness - A4 1
19 5446 2620 Idler Pulley - 20 9 51 5446 2605 Base - Paper Tray 1

20 5446 2621 Idler Pulley - 16 2 52 5415 2642 Lock Arm 1
21 5446 2677 Bushing - Paper Tray 2 54 5446 5266 |Paper Size Sensor Board 1
22 5446 2625 |Gear - 18T 1 55 5446 5411 |Tray Drive Motor - 60Hz 1
23 5053 0419  |Bushing - 10mm 2 55 5446 5412  |Tray Drive Motor - 50Hz 1
24 5446 2638 Decal - Paper Lower Limit 1 56 5446 2700 Drive Gear Shaft 1
25 5446 2639 Tray Slide Clamp 2 57 5053 0223 Bushing - 8mm 2
26 5219 2645 Paper Tray Clamp 1 58 5446 2697 |Worm Gear 1
27 5219 2621 Front Side Plate - 1000 1 59 5446 2696 Bracket - Paper Tray Motor 1
28 5446 2715 Paper Tray Stopper 1 60 5446 2702 Gear - 22T 1
29 5424 2632 Pad - Tray 1 61 5219 2709 Bracket - Paper End Sensor 1
30 5446 2688 Side Guide Grip 1 62 5446 5268 Tay Lower Limit Sensor 1
31 5219 7037  |Paper Tray - 115V 1 63 5446 2996 |Paper End Feeler - 8-%" 220V 1
31 5219 7137 Paper Tray - 220/240V 1

32 5219 2686 Actuator - Tray Down Sensor 1

33 5219 5600 Photo Coupler 2

34 5446 2686 Paper End Feeler 1

InN[?X Part No. Description gz;tsyem%?; Ir;\‘doe.x Part No. Description szsyem%?;

101 0344 0060D [Philips Truss Head Screw - M4x6

102 0720 0060E ([Retaining Ring - M6

103 0807 5011 asher - 8.1x14x0.5mm

104 0951 4008W  [Philips Screw With Flat Washer - M4x8
105 0720 0030E [Retaining Ring - M3

106 0720 0040E |Retaining Ring - M4

107 0951 4006W |Philips Screw With Flat Washer - M4x6
108 1105 0090 Cable Clip - 7mm

109 0314 0060W |Philips Pan Head Screw - M4x6

110 0575 0050E |Hexagon Headless Set Screw - M5x5

m 1106 0200 Bushing - 19.44mm

112 0802 5060 |Tapping Screw - M4x12

113 1105 0008 Nylon Clip - 2N

114 0314 0100W |Philips Pan Head Screw - M4x10

115 0434 0080W |Tapping Screw - M4x8

116 1105 0090 Cable Clip - 7mm

117 1105 0005 Nylon Clip - 3N

118 1105 0016 Nylon Clip - 4N

119 1105 0009 Nylon Clip - 5N

120 1105 0012 Nylon Clip - 10N

121 0314 0100W |Philips Pan Head Screw - M4x10

122 0930 0400 Parallel Key

123 0315 0080W |Philips Pan Head Screw - M5x8

124 0951 4008W |Philips Screw With Flat Washer - M4x8
125 1403 0308 LED - TLR-102A




7. LOWER TRAY September 01, '86

h "54 '99/'5'6;'?:’!2”/}'.°'°F/mi/‘_:‘ “\V\ e ;g\_l,;&;ﬁl’ @ﬁ
I e o W@m ﬁﬁﬁi&% @T S




7. LOWER TRAY September 01, '86

Inﬂgx Part No. Description /?s’;yeka’)i/r InN%? Part No. Description /?s’tsyempb?;
1 5446 2758 Upper Cover - Paper Tray 500 1 35 5446 2663 Spring - Lock Lever 1
2 5219 7039 Decal 1 36 5446 2750 Lock Lever - 500 1
3 5446 2728 Gear - 36T 1 37 5446 2675 Paper Tray Shaft 2
4 5446 2729 Gear - 50T 1 38 5446 2662 Lock Lever Pin 1
5 5446 2713 Gear - 16T/30T 1 39 5446 2746 Side Guide - 500 1
6 5446 2712 Spring - Reverse Gear 1 40 5446 2664 Side Guide - Shaft 1
7 5446 2714 Gear - 16T/44T 1 41 5446 2647 Actuator - Paper Size Sensor - 115V 1
8 5446 2706 Reverse Gear Plate 1 41 5446 2655 Actuator - Paper Size Sensor - 220V 1
9 5219 2749 Paper Tray Cover - 500 - R,N 1 42 5446 2670 Drive Shaft - Paper Tray 1
10 5446 2723 Shutter Shaft 1 43 5446 2703 Rear Cover - Paper Tray 1
1 5446 2630 Front Wire Tightener 1 44 5446 2667 Rear Stopper - Paper Tray 1
12 5446 2724 Spring - Shutter 1 45 5446 2645 Rear Wire Tightener 1

13 5446 2722 Shutter - Paper Tray Cover 1 46 5446 2753 Rear Wire - 500 1
14 5219 5500 (Tray Button Switch 1 47 5446 2741 Rear Side Plate - 500 1
15 5403 1030 |Tension Spring 2 48 5446 5463 Dehumidity Heater 1
16 5446 2666 Front Stopper - Paper Tray 1 49 5446 2718 Balancer - Bracket 1
17 5446 2752 Front Wire - 500 1 50 5219 5514  |Tray Harness - LT 1
18 5446 2671 Drive Pulley - Paper Tray 2 50 5219 5515 Tray Harness - A4 1
19 5446 2620 Idler Pulley - 20 9 51 5446 2605 Base - Paper Tray 1
20 5446 2621 Idler Pulley - 16 2 52 5415 2642 Lock Arm 1
21 5446 2677 Bushing - Paper Tray 2 54 5446 5266 Paper Size Sensor Board 1
22 5446 2625 Gear - 18T 1 55 5446 5411 Tray Drive Motor - 60Hz 1
23 5053 0419 Bushing - 10mm 2 55 5446 5412 Tray Drive Motor - 50Hz 1
24 5446 2638 |Decal - Paper Lower Limit 1 56 5446 2700 Drive Gear Shaft 1
25 5446 2639 Tray Slide Clamp 1 57 5053 0223 Bushing - 8mm 2
26 5219 2645 Paper Tray Clamp 1 58 5446 2697 Worm Gear 1
27 5219 2746 Front Side Plate - 500 1 59 5446 2696 Bracket - Paper Tray Motor 1
28 5446 2715 Paper Tray Stopper 1 60 5446 2702  |Gear - 22T 1
29 5424 2632 Pad - Tray 1 61 5219 2709 Bracket - Paper End Sensor 1
30 5446 2688 |Side Guide Grip 1 62 5446 5268 |Tay Lower Limit Sensor 1
31 5219 7037 Paper Tray - 115V 1 63 5446 2996 Paper End Feeler - 8-%2" 220V 1
31 5219 7137 Paper Tray - 220/240V 1

32 5219 2686 Acutuater - Tray Down Sensor 1

33 5219 5600 Photo Coupler 2

34 5446 2686 Paper End Feeler 1

InNc?x Part No. Description gsts)ém%?; mfx Part No. Description /?stsyer:ki)r/

101 0344 0060D |Philips Truss Head Screw - M4x6

102 0720 0060E |Retaining Ring - M6

103 0807 5011  |Washer - 8.1x14x0.5mm

104 0951 4008W |Philips Screw With Flat Washer - M4x8
105 0720 0030E |Retaining Ring - M3

106 0720 0040E |Retaining Ring - M4

107 0951 4006W |Philips Screw With Flat Washer - M4x6
108 1105 0090 Cable Clip - 7mm

109 0314 0060W |Philips Pan Head Screw - M4x6

110 0575 0050E |Hexagon Headless Set Screw - M5x5

m 1106 0200 Bushing - 19.44mm

112 0802 5060 |Tapping Screw - M4x12

113 1105 0008  |Nylon Clip - 2N

114 0314 0100W |Philips Pan Head Screw - M4x10

115 0434 0080W |Tapping Screw - M4x8

116 1105 0090 Cable Clip - 7mm

117 1105 0005 Nylon Clip - 3N

118 1105 0016 Nylon Clip - 4N

119 1105 0009 Nylon Clip - 5N

120 1105 0012  |Nylon Clip - 10N

121 0314 0100W | Philips Pan Head Screw - M4x10

122 0930 0400 Parallel Key

123 0315 0080W | Philips Pan Head Screw - M5x8

124 0951 4008W | Philips Screw With Flat Washer - M4x8
125 1403 0308 LED - TLR-102A




September 01, '86

8. TRAY ACCURIDE

1-24



8. TRAY ACCURIDE

InN[?X Part No. Description /gsg)lem%?)/r
1 5446 2937 Upper Guide - Paper Feed 1
2 5446 2586 Duplex Slide Guide 2
3 5446 2936 Bracket - Left Slide Rail 1
4 5446 2941 Left Bracket - Slide Guide 2
5 5446 2571 Right Slide Guide 4
6 5219 2598 Support Bracket - Duplex Unit 1
7 5219 2561 Slide Guide Plate 1
8 5937 5770 Fiber Cable - Signal 1
9 5446 2575 Righ Bracket - Slide Guide 2
10 5446 2560 Cushion - Paper Tray 2
1 5937 4912 Cable Connector Clamp 1
12 5446 2567 Detent Arm Shaft 2
13 5446 2566 Detent Arm 2
14 5446 2569 Spring - Detent 2
15 5446 5852 Bracket - AC Main Drive 1
16 5219 5634 Motor Control Board 1
17 5446 5853 Insulator - AC Drive 1
18 5446 5460 AC Drive Unit 1
19 A400 5701 Fider Connecter 2P 1
20 5937 4911 Cable Connector Bracket 1
21 5219 2568 |Small Cover - Support Plate 1
22 5219 2567 Large Cover - Support Plate 1
23 5219 5646 [Main Transformer Ass'y - 220/240V 1
23 5219 5648 |Transformer Ass'y - 115V 1
24 5408 1012 Stepped Screw - M5 2

September 01, '86

InN[?X Part No. Description /gsglem%?)/r
101 0434 0080W |Tapping Screw - M4x8

102 0314 0060W |Philips Pan Head Screw - M4x6

103 0951 4012W | Philips Screw With Flat Washer - M4x12
104 0720 0060E |Retaining Ring - M6

105 0805 3270 Ball Bearing - 8x16x5mm

106 0720 0040E |Retaining Ring - M4

107 0313 0060W |Philips Pan Head Screw - M3x6

108 0314 0060W | Philips Pan Head Screw - M4x6

109 0951 5010W |Philips Screw With Flat Washer - M5x10
110 0801 1185 Philips Truss Head Screw - M4x8




9. PAPER FEED UNIT September 01, '86




9. PAPER FEED UNIT September 01, '86

In’\?;x Part No. Description g;glem%?; InN[fX Part No. Description /gsglem%?)/r
1 5219 5600 Photo Coupler 101 0314 0060W | Philips Pan Head Screw - M4x6
2 5219 2923  [Volume Sensor Bracket 102 0434 0080W | Tapping Screw - M4x8
3 5446 2933 Pressure Spring - Paper Feed Rpller 103 1105 0005 Nylon Clip - 3N
4 5446 5239 Paper Feed Sensor Board 104 1105 0016 | Nylon Clip - 4N
5 5219 2928  [Connector Bracket 105 1106 0241 Bushing - 6.7mm
6 5446 5445 Magnetic Clutch - 5KGF.CM 20T 106 0574 0050E |Hexagon Headless Set Screw - M4x5
7 5446 2864 Shaft - Gear 36T 107 0805 3291 Ball Bearing - 8x16x5mm
8 5446 2862 |Gear - 36T 108 0313 0050W | Philips Pan Head Screw - M3x5
9 5446 2863 Screw - Separation Roller 109 0720 0040E |Retaining Ring - M4

10 5219 2942 Spring - Separation Roller

1 5219 2939 Pressure Lever - Separation Roller
12 5053 0447 Bushing - 6x10x6mm

13 5403 1910 Spring Anchor - Stopper Lever
14 5446 2865 Guide Screw - 6mm

15 5446 2878 Gear - 18T

16 5446 2861 Housing - Separation Roller

17 5446 2886 Shaft - Upper Separation Roller
18 5219 2936 Pressure Roller - Separation Roller
19 5219 2952 Shaft - Reverse Gear

20 5446 2875 Stopper - Separation Roller

21 5446 2895 Gear - 20T

22 5866 1677 Belt Roller Gear - 17T

23 5446 2891 Paper Feed Gear - 22T

24 5219 2898 Holder - Paper Feed Roller

25 5429 7069 Pick-up Roller

26 5219 2916 |Actuator - Upper Volume Sensor
27 5446 2901 Collar - 8mm

28 5219 2931 Feed Roller

29 5446 2910 Upper Guide - Separation Roller
30 5219 2945 Lower Separation Roller

32 5446 2924 Mylar - Separation Guide

33 5219 2955 Separation Roller Guide

34 5446 2874 Positioning  Arm

110 0720 0060E |Retaining Ring - M6
m 0314 0100W |Philips Pan Head Screw - M4x10

S S N N S N N N R R N N N R I N L I N i S R R I N SN




10.

DUPLEX TRAY 1

September 01,

'86



10. DUPLEX TRAY 1 September 01, '86

Index Part No. Description /?s?lem%?; Irym\‘doex

36 5219 7099 Decal - English 1
37 5219 6217 Mylar - Pick-up Roller 1
38 5219 6355 Bracket - Separation Roller 1
39 5219 6358 Separation Rller Guide 1
2
2

Part No. Description Sséyem%?;

1 5446 6339 Upper Separation Guide
2 5219 6168 Upper Stay - Duplex Tray
3 5446 6345 Front Guide - Pick-up Roller
4 5446 6346 Rear Guide - Pick-up Roller
5 5446 6386 Spring - Separation Arm 40 5219 6224 Guide - Pick-up Roller

6 5446 2895 |(Gear - 20T 41 5219 6228 Bracket - Pick-up Roller Chain
7 5446 6386 Spring - Separation Arm

8 5053 0223 Bushing - 8mm

9 5866 1677 Belt Roller Gear - 17T

10 5446 2891 Paper Feed Gear - 22T

1 5446 6214 Shaft Holder - Pick-up Roller

12 5446 6206 Holder - Duplex Paper Feed Roller

13 5429 7069 Pick-up Roller

14 5219 6222 Chain - Pick-up Roller

15 5446 6210 Upper Separation Roller

16 5446 6201 Shaft - Upper Separation Roller

17 5446 6167 Lower Sparation Guide

18 5446 6433 Duplex Tray Handle

19 5219 7098 Inner Cover - Duplex Tray

20 5219 7100 Decal - English

21 5219 6130 Front Side Plate - Duplex Tray

22 5053 0447 Bushing - 6x10x6mm

23 5446 6161 Shaft - Lower Separation Roller

24 5446 6162 Separation Roller - Duplex

25 5446 6164 Housing - Lower Separation Roller

26 5446 6168 Spring - Duplex Pressure

27 5446 6111 Pressure Arm - Lower Separation Roller
28 5446 6110 Shaft - Lower Separation Roller

29 5446 6101 Base - Lower Separation Roller

30 5446 6105 Holder - Lower Separation Roller

31 5446 5445 Magnetic Clutch - 5KGF.CM 20T

32 5053 0449 Collar - Shaft Fixing

33 5219 6150 Rear Side Plate - Duplex Tray

34 5442 5839 Angle - Cord

35 5442 5838 |Angle - Cord Clamp 50

101 0434 0080W |Tapping Screw - M4x8

102 0574 0050E |Hexagon Headless Set Screw - M4x5
103 0720 0040E |Retaining Ring - M4

104 0720 0060E |Retaining Ring - M6

105 0801 1239 Screw - Inner Cover

106 0805 3304 Bushing - 8x16x5mm

107 1105 0045 Binder - CV-60

108 0314 0100W | Philips Pan Head Screw - M4x10
109 0720 0030E |Retaining Ring - M3

e N I N N N L L T




September 01, '86

DUPLEX TRAY 2

11.




11.

DUPLEX TRAY 2

In'\:ioe.x Part No. Description Ss;yem%?;
1 5219 6401 Left Cover - Duplex Tray 1
2 5429 3148  |Spring - Release Lever 1
3 5219 6408 Lift Shaft - Paper Holding Bar 1
4 5446 6400 Rear Lift Arm - Paper Holding Bar 1
5 5446 6401 Paper Holding Bar - Long 3
6 5219 6411 Paper Holding Bar 1
7 5219 6407 Lift Shaft - Paper Holding Bar 1
8 5446 6399 Lift Arm - Paper Holding Bar 1
9 5219 6409 Shaft Paper Holding Bar 1
10 5446 6308 Paper Holding Bar - Short 1
1 5429 3110  |Sponge Roller - Duplex Tray 1
12 5429 3108 Sopnge Roller Shaft 1
13 5429 3109 Pulley 1
14 5446 6302  |Turn Belt - 2x135mm 1
15 5446 6300 Pulley Gear - 16T 1
16 5446 6307 Gear - 16T 1
17 5446 6291 Position Roller Arm 1
18 5446 6306 Mylar - Position Roller Arm 1
19 5446 6186 Lower Roller - Duplex Entrance 1
20 5219 6056 Lower Guide - Duplex Entrance 1
21 5219 6414 Decal - Left Cover 1
23 5219 6065 Duplex Entrance Stay 1
24 5219 6066 Pad - 15x50x60mm 1
25 5219 6353 Right Cover - Duplex Tray 1
26 5446 6189 Gear - 22T 1
27 5446 6304 Pulley - 34 1
28 5446 6310 |Turn Belt - 3X500mm 1
29 5446 6295 Guide - Position Roller Arm 1
30 5446 6188 Pulley - Drive Roller 1
31 5219 6053 Sponge Roller - Duplex Tray 1
32 5219 6067 Release Lever 1
33 5201 1796 Stepped Screw - M4 1
34 5219 6069 Release Spring - Duplex Unit 1
35 5403 6246 Stepped Screw - Cleaning 1
36 5422 1094 |Angle - Cord Clamp (39) 1

September 01, '86

Index

No. Part No. Description /?s?lem%?;
37 5219 5600 Photo Coupler 1
38 5219 6347 Sensor Bracket - Duplex Unit 1
39 5219 6350 Duplex Entrance Actuator 1
40 5219 6342 Upper Guide - Tuplex Entrance 1
41 5053 0223 Bushing - 8mm 1
42 5219 6203 Pulley - 23T 1
43 5219 6201 Pulley - 23T 1
44 5219 6389 Timing Belt - 95MXL 1
45 5429 3111 Idle Roller - Turn Belt 2
101 0720 0030E |Retaining Ring - M3

102 0720 0040E |Retaining Ring - M4

103 0805 3407 Bushing - 4x9x4mm

104 0725 0120E |Retaining Ring C - M12

106 0314 0060W | Philips Pan Head Screw - M4x6

107 0434 0080W | Tapping Screw - M4x8

108 0805 3304 Bushing - 8x16x5mm

109 0720 0060E |Retaining Ring - M6

110 0314 0100W | Philips Pan Head Screw - M4x10




12. DUPLEX TRAY 3 September 01, '86




12. DUPLEX TRAY 3 September 01, '86

In’\?:x Part No. Description Ssgyem%i,r InN[?X Part No. Description /?stempbelys
1 5446 6320 Separation Solenoid 1 101 0434 0080W | Tapping Screw - M4x8
2 5446 6274 |Feeler Mounting Bracket 1 102 1105 0008 | Nylon Clip - 2N
3 5446 6407 Actuator - Paper Volume Sensor 1 103 0720 0040E | Retaining Ring - M4
4 5446 6405 Feeler - Paper Volume Sensor 1 106 0951 4008W | Philips Screw With Flat Washer - M4x8
5 5219 5600 Photo Coupler 1 107 0720 0060E | Retaining Ring - M6
6 5219 6064 Decal - Grip 1 108 1105 0005 Nylon Clip - 3N
7 5446 6334 Front Spring - Tray Pressure 1 109 0314 0060W | Philips Pan Head Screw - M4x6
8 5446 6338 Link Plate - Tray Operation 1
9 5446 6335 Invertor Plate Link 1
10 5446 6311 Descent Lever - Duplex Tray 1
1 5446 6283 |Tray Operation Arm 1
12 5219 6335 Link Descent - Duplex Tray 1
13 5053 0223 Bushing - 8mm 3
14 5446 6325 Bracket - Duplex Down Shaft 1

15 5219 6339 Handle Release Cam 1
16 5219 6338 Shaft Tray Release Cam 1
17 5446 6333 |Spring - Release Cam 1
18 5446 6282 Guide - Duplex Tray Shaft 1
19 5446 6176 Shaft Guide - Duplex Tray 2
20 5446 6219 Rubber Cushion - Duplex 1
21 5219 6059 Release Plate - Duplex Unit 1
22 5219 6190 Duplex Tray 1
23 5446 6171 Upper Bottom Shaft - Duplex Tray 1
24 5219 6182 Lift Bracket - Duplex Tray 2
25 5446 6175 Duplex Tray Shaft 1
26 5446 6251 Spring - Tray Pressure 1
27 5219 6230 Pressure Lever - Duplex Unit 1
28 5446 6177 Spring - Duplex Tray Drive 1
29 5219 6061 Guide Plate - Duplex Lower Entrance 1
30 5219 6160 Rubber Cushion - Duplex 1




September 01, '86

DUPLEX TRAY 4

13.

]

7

il

1-34



13. DUPLEX TRAY 4 September 01, '86

In’\?lfx Part No. Description /?s’tsyempb?; In’\?lfx Part No. Description /(\?stsyemﬁﬁ;
1 5219 7097 Decal - English 1 36 5219 6115 Spring - Fence Drive Wire 1
2 5446 6362 |Antistatic Brush - Discharge Roller 1 37 5446 6364 Rear Plate - Discharge Roller 1
3 5446 6352 Front Side Plate - Entrance Guide 1 38 5446 6250 Spring - Drive Chain 1
4 5446 6385 Duplex Separation Arm 1 39 5446 6374 Gear & Pulley - 18T/24T 1
5 5446 6373 |Spring - Separation Guide 1 40 5446 6243  |Gear - 30T 1
6 5446 6368 |Sponge Roller - Duplex Entrance 1 41 5219 6389  |Timing Belt - 95MXL 1
7 5446 6367 |Lower Guide - Duplex Separation 1 42 5446 6366 |Gear - 20T 1
8 5446 6351 |Cover - Puplex Entrance Guide 1 43 5446 6253 |Spring - Input Gear 1
9 5446 6361 |Upper Guide - Duplex Small Size 1 44 5446 6376 |Idler Gear - 20T 1
10 5446 6355 Rear Side Plate - Entrance Guide 1 45 5446 6344 Rear Cover - Duplex Unit 1
1 5446 6370 |Upper Roller - Duplex Entrance 1 46 5446 6244 |Gear - 45T 1
12 5219 6365 Decal - 5B 1 47 5219 6112 Side Fence Drive Wire 1
13 5446 6363  |Front Plate - Discharge Roller 1 48 5403 2016 |Tension Sprocket (11T) - Paper Feed 1
14 5446 6365 Spring - Discharge Roller 2 49 5446 6241 Gear - 16T/44T 1
15 5053 0449 |Collar - Shaft Fixing 1 50 5219 6277 |Click Bracket - Duplex Tray 1
16 5446 6381 Separation Plate Shaft 1 51 5219 6241 Lift Clutch - Duplex Tray 1
17 5219 6089 Guide Plate - Slide Shaft 1 52 5446 6225 Gear - 26T 1
18 52196098 (Slide Shaft - Duplex Tray Guide 2 53 5446 6236 Drive Clutch - Pressure Cam 1
19 5219 6088 Front Suppore Plate - Slide Shaft 1 54 5219 6248 Clutch ~ Sleeve 1
20 5219 6090 Tension Pulley 1 55 5219 6249 Pressure Cam - Duplex Tray 1
21 5219 6071 Mounting Plate - Duplex Tray Guide 1 56 5446 6240 Lift Clutch Shaft 1
22 5219 5600 Photo Coupler 1 57 5446 6248 Stud - Duplex Chain Tightener 1
23 5219 6106 [Worm Wheel Shaft 1 58 5446 6245 Chain Tightener Duplex Tray 1
24 5446 6099 Duplex Worm Gear 1 59 5053 0223 Bushing - 8mm 6
25 5446 6097 Duplex Worm Wheel 1 60 5053 0447 Bushing - 6x10x6mm 4
26 52196085 (Tray Support Plate 1 61 5442 1659 |Stepped Screw - M4 2
27 5219 6107 Pulley - 52mm 1 62 5403 1606 Cushion Rubber - Glass 1
28 5219 5516 Duplex Unit Harness 1 63 5446 6259 Pressure  Sulenoid 1
29 5446 6348 Bracket - Duplex Unit Connector 1 64 5053 0465 Spring Clutch 1
30 5446 5526 Duplex Tray Motor 1 65 5446 6389 Entrance Guide Cover 1
31 5446 6091 Bracket - Worm Reducer 1 66 5413 1746 Spring - Slider Drive Lever 1
32 5219 6087 Sensor Shielding Plate 1 67 5403 2048 Bushing - 4mm 1
33 5219 6081 Tray Guide Plate 1 68 5219 6084 |Spacer - 0.8x6x10mm 1
34 5219 6094 Pad - Side Clamp 1
35 5219 6086 Sensor Shielding Bracket 1

InNc?x Part No. Description gsgempb?; In’\?lfx Part No. Description /?s;ye:m':k)?;

101 0434 0080W |Tapping Screw - M4x8

102 0720 0060E |Retaining Ring - M6

103 0574 0050E |Hexagon Headless Set Screw - M4x5
104 0720 0040E |Retaining Ring - M4

105 0314 0100W |Philips Pan Head Screw - M4x10
106 0951 3008W |Philips Screw With Flat Washer - M3x8
107 1106 0411 Bushing - 11.5mm

108 0313 0050W |Philips Pan Head Screw - M3x5

109 0314 0050W |Philips Pan Head Screw - M4x5

110 0314 0060W | Philips Pan Head Screw - M4x6

111 1105 0016 Nylon Clip - 4N

113 1105 0090 Cable Clip - 7mm

114 0354 0060W | Philips Truss Head Screw - M4x6




September 01, '86

VERTICAL TRANSPORT 1

14.

\ \
ANEBVER\ v\ =
N mwy/r%mmypw\\
/ g H-MMHN WMMNM
/%w nmw;wwmmw-wwi;J
| R
M - ——
R ——
»szw YRR,
L\ b AR =
JW T W S Y ﬂw
WA\\WMHWN LA %

1-36



14, VERTICAL TRANSPORT 1 September 01, '86

Inthﬁ.ex Part No. Description g;‘syempb?; Ir;\‘doeix Part No. Description /?s’tsyem%?;

1 5446 2971 Pressure Plate - Vertical Transport 6 101 0434 0080W [Tapping Screw - M4x8

2 5446 2972 Spring - Vertical Transport Lever 8 102 0720 0080E [Retaining Ring - M8

3 5446 2798  [Shaft Guide - Transport Roller 8 103 0951 4008W |Philips Screw With Flat Washer - M4x8
4 5446 2969  (Vertical Drive Roller 3 104 0314 0080W |Philips Pan Head Screw - M4x8

5 5446 2974 Decal - Vertical Transport Lever 1 105 1105 0008 Nylon Clip - 2N

6 5446 2959 Front Guide - Vertical Tranaport 1 106 1105 0016 Nylon Clip - 4N

7 5219 2961 Guide Plate - Vertical Transport 1 107 0951 4010W [Philips Screw With Flat Washer - M4x10

8 5446 2956 Mylar - Vertical Tranaport Guide 4 108 0803 0018 Knob Screw

9 5446 2966 Rear Guide - Vertical Transport 1 109 0720 0030E ([Retaining Ring - M3

10 5446 2980 Paper Feed Guide 1

11 5446 2984 Front Guide Bracket 1

12 5446 2985 Rear Guide Bracket 1

13 5446 2840 Bracket - Duplex Guide Rail 1

14 5219 2993 Decal - Release Button 1

15 5219 2994 Decal - Transport Knob 1

16 5219 2992 Middle Cover - Paper Feed 1

17 5446 2853 Harness Guard 1

18 5422 1094 Angle - Cord Clamp (39) 1

19 5446 2848 Release Lever 1

20 5446 2846 Release Spring - Vertical Transport 1

21 5201 1796 Stepped Screw - M4 1

22 5403 6246 [Stepped Screw - Cleaning 1

23 5219 2986 Paper Dust Catcher 1

24 5219 2987 Vertical Transport Scraper 1

25 5219 2979 Vertical Transport Roller 1

26 5219 2984 Pressure Plate - Transport Roller 2




15. VERTICAL TRANSPORT 2 September 01, '86

o>
j————
ﬁﬁ ——=

=

=== i
3 W¢ J??"‘%‘W"
s %M@% e =




15. VERTICAL TRANSPORT 2 September 01, 86

Ir;‘%?X Part No. Description Ssts)gm%?yr InN%éx Part No. Description /?stsyemF;J?yr
1 5446 2761 Front Side Plate - Paper Feed 1 101 0720 0060E |Retaining Ring - M6
2 5053 0223 Bushing - 8mm 3 102 0805 3291 Ball Bearing - 8x16x5mm
3 5446 2844  |Gear - 20T 2 103 0434 0080W |Tapping Screw - M4x8
4 5442 4163  |Knob - Fusing Unit 1 104 0916 0148 Bushed Roller Chain - 148P
5 5446 2778  |Transprot Guide Plate 1 105 0720 0040E |Retaining Ring - M4
6 5446 2783  |Mylar - Vertical Transport 3 106 0951 4008W |Philips Screw With Flat Washer - M4x8
7 5446 2798  |Shaft Guide - Transport Roller 8
8 5446 2799 Spring - Transport Roller 6
9 5446 2800 |Pressure Plate - Transport Roller 6

10 5446 2768 |Rear Side Platge - Paper Feed 1

1 5446 2843 Gear - 40T 1

12 5446 2802 Gear - 30T 1

13 5219 2813 Sprocket - 17T 1

14 5446 2804 Gear - 30T 1

15 5053 0223 Bushing - 8mm 3

16 5446 2808 Gear - 30T 2

17 5219 2774 Sprocket - 15T 2

18 5219 2819 Sprocket - 17T 3

19 5446 2807 Gear - 20T 3

20 5446 2838  |Spring - Chain Tightener 1

21 5446 2836  |Lever - Chain Tightener 1

22 5446 2786  |Upper Transport Roller 1

23 5446 2794  |Transport Driven Roller 3

24 5446 2790  |Lower Transport Roller 2

25 5446 2792 Middle Transport Roller 1

26 5446 2839  Chain Tighter Stopper 1




September 01, '86

16. VERTICAL TRANSPORT 3

/
\

1-40



16.

VERTICAL TRANSPORT 3

In,\ﬂfx Part No. Description S;ts,yen?bel;
1 5446 2813 Upper Guide Plate - Duplex 1
2 5446 2822 Support Plate - Paper Sensor 1
3 5446 5240  |Duplex Sensor Board 1
4 5446 2817 Lower Guide Plate - Duplex 1
5 5446 2827 Upper Guide - Paper Transport 2
6 5446 2831 Lower Guide - Paper Transport 2
7 5446 2784 |Channel - Transport Harness 1
8 5446 2946 Harness Cover 1
9 5446 2761 Front Side Plate - Paper Feed 1
10 5446 2824 |Screw - Duplex Guide Plate 3
un 5446 2768 Rear Side Plate - Paper Feed 1
12 5446 5165 Paper Feed Harness 1
13 5446 2841 Connector Bracket - 1000 1

September 01, '86

In'\?;x Part No. Description /?stsyempl';leyr
101 0434 0080W |Tapping Screw - M4x8

102 1105 0008 Nylon Clip - 2N

103 1106 0193 Bushing - 7.9mm

104 1105 0090 |Cable Clip - 7mm




17. DEVELOPMENT 1 September 01, '86

——

J //V B2
%ﬁﬁ

a?iﬁ/{/
-t
fi///%



17. DEVELOPMENT 1 September 01, '86

Irym\‘doe.x Part No. Description /?sglem%?; InN[?X Part No. Description Ss?lemi?;
1 5219 7052 Decal - English 1 38 5446 3140 Seal - 3x4x75mm 2
2 5219 7053 Decal - English 1 39 5219 3230 Middle Casing - Developer Tank 1
3 5219 3137 Decal - 1A 1 40 5446 3368 Knocking  Solenoid 1
4 5219 7051 Inner Cover - Developer 1 41 5429 3148 Spring - Release Lever 1
5 5446 3064 |Seal - 5x10x110mm 1 42 5446 3378 |Cap - Hopper 1
6 5219 3318 Rubber Bushing - 5x9x3.7mm 2 43 5446 3377 Hopper - Developer 1
7 5446 3381 Developer Tank Grip 1 44 5446 3375 Seal - Hopper 2
8 5446 3157 Pulley - 29T 1 45 5446 3379  |Seal - 1x9x8lmm 2
9 5219 3101 Timing Belt - 140xL 1 46 5446 8854 Decal - Toner Tank 1
10 5219 3320 Gear - 18T 2 47 5446 3354 Upper Cover - Developer Tank 1
1 5446 3152 Cam Gear & Pulley - 43T/15T 1 48 5446 3359 Damper - Developer Tank 1
12 5446 3497 Felt Seal - 3x7x15mm 2 49 5446 3141 Seal - 3x5x466mm 1
13 5219 3331 Front Upper Guide - Developer Tank 1 50 5219 3122 Seal - 2x6x111mm 1
14 5446 3160 Belt Front Tightener 1 51 5446 3382 Development Drive Cover 1
15 5446 3064 Seal - 5x10x110mm 1 52 5446 5442 Magnetic Clutch - 10KGF.CM 32T 1
16 5446 5176 Grounding Wire - Developer Unit 1 54 5219 3308 Bearing Case - Agitator 2
17 5446 3171 Lock Blacket - Toner Cartridge 1 55 5219 3126 Clamp - Toner Recovery Cartridge 1
18 5446 3181 Release Lever Knob 1 56 5219 3120 Toner Recovery Cartridge 1
19 5446 3192 Spring - Lock Lever 1 57 5446 3366 Knocking Solenoid Cover 1
20 5446 3191 Lock Lever - Toner Cartridge 1 58 5446 3195 |Toner Crtridge Detector Plate - R 1
21 5446 3175 Insulating Mylar 1 59 5219 7923 Toner Cariridge Cover 1
22 5446 3059 Seal - 2x11x30mm 4 * 5219 7050 Development Unit 1
23 5446 3053 |Seal - 3x4x140mm 2
24 5446 3054 Seal - 3x7x466mm 2
25 5446 3058 |Seal - 3x8x466mm 2
26 5446 3056 Clamp Plate - Spring Plate 1
27 5446 3055 Spring Plate - Hopper A 1
28 6754 3278 Stepped Screw - M4 2
29 5446 3052 Left Casing - Developer Tank 1
30 5446 3057 Seal - 2x5x466mm 1
31 5446 3100 Toner Agitator 1
32 5424 3229 Seal - Roller 2
33 5219 3305 Developer Agitator 1
34 5219 3091 Toner Supply Roller 1
36 5446 3135 Cap - F Sensor 1
Iry]\‘t:;lsx Part No. Description gz;tsyem%?; InN[:fX Part No. Description /?s'fsyemi?;

101 0801 1239 Screw - Inner Cover 1 5446 3214 Cover - Bias Power Source
102 0434 0080W | Tapping Screw - M4x8 2 5446 3219 Insulating Mylar - Power Source
103 0720 0060E |Retaining Ring - M6 3 5219 5480 Power Pack - Bias
104 0805 3371 Ball Bearing - 8x22x7mm 4 5219 5487 Development Harness
105 0805 3058 |Ball Bearing - 8x16x4mm 5 5219 3068 |Seal - 3x4x93mm
106 0314 0140W | Philips Pan Head Screw - M4x14 6 5446 3211 Bracket - Bias Power Supply
107 0951 4008W | Philips Screw With Flat Washer - M4x8 7
108 0720 0040E |Retaining Ring - M4 8
9

109 0951 3005W | Philips Screw With Flat Washer - M3x5

5219 5487 Development Harness
5446 3362 Rear Seal - Developer Shield Plate
5446 3473 Timing Belt - Paddle

110 0314 0060W | Philips Pan Head Screw - M4x6 10 5446 3265  |Gear - 40T

m 0314 0120W | Philips Pan Head Screw - M4x12 1 5446 3478 Pulley - 32T

112 0575 0050E |Hexagon Headless Set Screw - M5x5 12 5219 3221 Back Spill Plate

113 0805 3370 Ball Bearing - 6x19x6mm 13 5446 3136 Developer Guide Plate
114 0720 0030E |Retaining Ring - M3 14 5219 3226 Developer Sensor Bracket

1
1
1
1
1
1
1
1
1
1
1
1
1
1
15 5446 3264 Bearing Case - Sleeve 1
16 5219 3074 Rear Seal - Development Sleeve 1
17 5446 3219 Insulating Mylar - Power Source 1
18 5446 3220 Bracket - Power Supply Connector 1
19 5446 3365 Doctor Blade 1
20 5219 3331 Front Upper Guide - Developer Tank 1
21 5446 5176 Grounding Wire - Developer Unit 1
22 5446 3158 Gear - 16T 1
23 5442 3114  |Adjusting Plate - Magnet Angle 1
24 5446 3479 Pulley - 30T 1
25 5446 3064 Seal - 5x10x110mm 1
26 5446 3105 Transport Auger 1
27 5446 3129 Guide Screw - Auger 1
28 5205 3090 Developer Knob 1
29 5420 3239 Spring - Conveyor Roller 1
30 5442 3097 Clutch Drum - Developer Knob 1
31 5446 3281 Gear - 31T 1
32 5219 3294 Bearing Case - Paddle Roller 2
33 5219 3321 Paddle Roller 1
34 5219 3201 Development Roller 1
35 5446 3361 Front Seal - Developer Shield Plate 1




18. DEVELOPMENT 2 September 01, '86

7 h
——————

e

o > m
L e R e
| e “ﬂ\b%@@@” °
LTt o R, M
Tl R =, |
G L -~ .,

!
WI °// = /¢;




18. DEVELOPMENT 2 September 01, '86

Ir;‘g.ex Part No. Description Sséﬁm%?; Ir;\‘doe.x Part No. Description gz;tsyem%?;
1 5446 3214 ICover - Bias Power Source 1 36 5219 3065 Front Bottom Guide - Developer Tank 1
2 5446 3219 Insulating Mylar - Power Source 1 37 5219 3073 Front Seal - Development Sleeve 1
3 5219 5480 Power Pack - Bias 1 38 5219 3067 Seal - Lower Casing 1
4 5219 5487 Development Harness 1 39 5446 3060 Seal - 2x3x466mm 1
5 5219 3068 Seal - 3x4x93mm 1 40 5219 3062 Lower Casing - Developer Tank 1
6 5446 3211 Bracket - Bias Power Supply 1 41 5219 3326 Rubber Seal - Paddle Roller 2
7 5219 5487 Development Harness 1 42 5219 3292 Bearing Case - Development Roller 1
8 5446 3362 Rear Seal - Developer Shield Plate 1 43 5446 3363 Developer Shield Plate 1
9 5446 3473  [Timing Belt - Paddle 1 44 5219 3066 Rear Buttom Guide - Developer Tank 1
10 5446 3265  |Gear - 40T 1 45 5446 3121 Transport Auger Guide 1
1 5446 3478  |Pulley - 32T 1 46 5446 3476 |Rear Tightener - Belt 1
12 5219 3221 Back Spill Plate 1 47 5446 3124 Pre - Doctor 1
13 5446 3136 Developer Guide Plate 1 48 5219 3335 Rear Upper Guide - Developer Tank 1
14 5219 3226 Developer Sensor Bracket 1 49 5446 3075 Seal - 5x8x115mm 1
15 5446 3264 Bearing Case - Sleeve 1 50 5446 3223 Connector Holder Plate 1
16 5219 3074 Rear Seal - Development Sleeve 1 51 5447 3200 Bushing - 6mm 1
17 5446 3219 Insulating Mylar - Power Source 1 52 5219 3111 Sensor Connector Bracket 1
18 5446 3220 |Bracket - Power Supply Connector 1 53 5446 3492 Felt Seal - 2x5x12mm 1
19 5446 3365 Doctor Blade 1
20 5219 3331 Front Upper Guide - Developer Tank 1
21 5446 5176 Grounding Wire - Developer Unit 1
22 5446 3158 Gear - 16T 1
23 5442 3114 Adjusting Plate - Magnet Angle 1
24 5446 3479 Pulley - 30T 1
25 5446 3064 |Seal - 5x10x110mm 1
26 5446 3105 |[Transport Auger 1
27 5446 3129 Guide Screw - Auger 1
28 5205 3090 Developer Knob 1
29 5420 3239 Spring - Conveyor Roller 1
30 5442 3097 Clutch Drum - Developer Knob 1
31 5446 3281 Gear - 31T 1
32 5219 3294 Bearing Case - Paddle Roller 2
33 5219 3321 Paddle Roller 1
34 5219 3201 Development Roller 1
35 5446 3361 Front Seal - Developer Shield Plate 1

Irf]\ﬁ).ex Part No. Description g;tsyemeelyr In,\ﬂf Part No. Description Qty Per

Assembly

101 0434 0080W |[Tapping Screw - M4x8

102 1005 0335 Earth Mark

103 0313 0100W |Philips Pan Head Screw - M3x10
104 0313 0060G |Philips Pan Head Screw - M3x6
107 1105 0008  [Nylon Clip - 2N

109 1106 0241 Bushing - 6.7mm

110 1105 0091  jCable Clip - 16mm

m 0314 0140W  [Philips Pan Head Screw - M4x14
112 0951 4008W | Philips Screw With Flat Washer - M4x8
113 0314 0140M |Philips Pan Head Screw - M4x14
114 0720 0040E |Retaining Ring - M4

115 0805 3370 Ball Bearing - 6x19x6mm

116 0805 3371 Ball Bearing - 8x22x7mm

117 0314 0120W |Philips Pan Head Screw - M4x12
118 0720 0060E |Retaining Ring - M6

119 0805 3372 Ball Bearing - 15x32x9mm

120 0725 0150E |Retaining Ring C - M15

121 0314 0080M |Philips Pan Head Screw - M4x8
122 0314 0100W |Philips Pan Head Screw - M4x10
123 0807 7096 Washer - 15.4x21x0.5mm

124 0964 4008W | Tapping Screw With Flat Washer - M4x8
126 1102 1722 Connector - 16P

127 1100 1266 Socket - Mate-N-Lock

128 1100 1267 Socket - Mate-N-Lock




19.

DEVELOPMENT 3

September 01,

'86



19.

DEVELOPMENT 3

Ir;\‘d;x Part No. Description gz;tsyem%?;
1 5446 3474 Mylar - Receptacle 1
2 5446 3475 Developer Receptacle 1
3 5446 3390 Left Guide Rail - Developer 1
4 5446 3415 Right Guide Rail - Developer 1
5 5446 3386 Left Guide Channel 1
6 5446 3396 Right Guide Channel 1
7 5053 0449 ICollar - Shaft Fixing 1
8 5219 5945 Development Fan Bracket 1
9 5219 5635 Fan Motor - AC 7/9W 1
10 5446 5825 Harness Stud 1
11 5219 1084 Right Shielding Plate 1
12 5219 1083 Left Shielding Plate 1
13 5419 5714 Stepped Screw - M4 2
14 5219 2991 Guide Plate - Front Registration 1
15 5219 3410 Developement Motor Bracket 1
16 5446 3455 Gear - 23T 1
17 5219 2975 Stepped Screw - Safety Switch 1
18 5446 1146 Coupled Gear - 24T/30T 1
19 5446 3441 Rear Shaft Holder 1
20 5446 3460 Gear - 39T 1
21 5446 3447 Development Motor Plate 1
22 52195482 |Development Motor - AC 60W 1
23 5446 1148 |Pulley - 20T 1
24 5446 1147 Spring - Regist Drive 1
25 5446 1181 Regist Drive Shaft 1
26 5219 2971 Mylar Seal - 0.1x25x442mm 1

September 01, '86

Index

No. Part No. Description /gsglem%?;
101 0434 0080W |Tapping Screw - M4x8

102 0314 0450W |Philips Pan Head Screw - M4x45
103 0951 4008W |Philips Screw With Flat Washer - M4x8
104 0805 3307 Ball Bearing - 8x14x4mm

105 0720 0060E |Retaining Ring - M6

106 0805 3291 Ball Bearing - 8x16x5mm

107 0314 0100W |Philips Pan Head Screw - M4x10
108 0575 0050E |Hexagon Headless Set Screw - M5x5
109 0314 0080M |Philips Pan Head Screw - M4x8

110 1005 0335 Earth Mark

m 0315 0080W |Philips Pan Head Screw - M5x8

112 0805 3307 Ball Bearing - 8x14x4mm

113 0930 0404 Parallel Key

114 0585 0100W |Bolt - M5x10

115 0701 0050E |Flat Washer - M5

116 0930 0403 Parallel Key

117 0720 0080E |Retaining Ring - M8

118 0807 5073 Washer - 10.3x20x1mm

119 1105 0091 Cable Clip - 16mm

120 0313 0300W |Philips Pan Head Screw - M3x30




20,  TRANSFER AND SEPARATION 1 September 01, ’

R W ¢ |/ :
e P Deom D8, A T P
\ |%| <I'°1 km]\}

o QS L S, )

Nhtites “Sderan Tt //%f\’" R = = AW

\\ | &v\é" "9444'5’/% - r\%ﬁM" L == = ///f// ¢
' ' |

s “"W;'www = Ry
: ; = R I Sl =
l e g el
e UG — S = = —
PR e ) Vo s e -
Sl e = o W —

Vepew TR S Lo e, A

\ g @!D‘Kv wt = QYVT’” - ‘gv/f &0 \,\)’m Ir; H/ /

VL AR D

o Y %
| — |



20. TRANSFER AND SEPARATION 1 September 01, '86

]'}‘lifx Part No. Description /?;lsyem%?; I'ﬁi‘_" Part No. Description /?;lsyemif;
1 5219 3951 Front End Block Cover - PTC 1 37 5219 3925 IGuide Rail - T&S Charger 1
2 5219 3931 PTC Casing 1 38 5219 3967 Mylar Seal - 0.3x4.5x476mm 4
3 5219 3937 |Rear End Block - PTC 1 39 5446 3989  [Spring - Gear Bracket 1
4 5219 3952 Rear End Block Cover - PTC 1 40 5219 3953 PTC Cleaner Cover 2
5 5219 9101  |Corona Wire - 10pcs/set 1 41 5219 9103 |Corona Wire Cleaner - 12pcs/set 1
6 5219 3938 Front End Block - PTC 1 42 5219 2246 Spring Idle Pulley - MC,TD 2
7 5446 3942 |Spring - Charge Wire PTC 2 43 5219 3945 Idle Pulley - PTC 1
8 5446 3914 PTC Terminal 1 44 5219 9106 PTC Cleaner Wire - 10pcs/set 1
9 5446 3915 Front End Block Cover - PTC 1 45 5219 3981  |[Transfer Cleaner 1

10 5446 3962 Mylar - Transfer Entrance 1 46 5219 3988 Descharger Cleaner 1
1 5219 2245 |Spring - Idle Pulley 1 47 52193990 [ldle Pulley - TD 1
12 5446 3944 Spring - Charge Wire PCC 2 48 5219 9107 TC/SC Cleaner Wire - 10pcs/set 1
14 5219 3968 Mylar Seal - 0.3x18.5x480mm 1 49 5219 3996 Front End Block Cover - TD 1
15 5446 3956 Transfer Terminal 1 50 5219 3997 Rear End Block Cover - TD 1
16 5446 3961 Separation Terminal 1 51 52195429 |Corona Wire Cleaner Motor - DC 1.56W 2
17 5446 3957 Spring - Terminal 2 52 5442 5838 Angle - Cord Clamp 50 1
18 5219 3977 Rear End Block - TD 1 53 52192260 [Worm Wheel Gear 2

19 5219 3975 Front End Block - TD 1 54 5219 2216 Cleaner Drive Wheel - 36T 2

20 5219 3962 Casing - TD 1 55 5219 2217 Clenaer Drive Pulley 2

21 5446 3967 Front Guide - T&S Charger 1 56 5219 3930 PTC Unit 1

22 5446 3968 Rear Guide - T&S Charger 1 57 5219 9104 |Transfer Casing Cleaner - 2pcs/set 1

23 5219 7056 Inner Cover Transfer 1 58 5219 3979 Stopper Bracket - TD 1

24 5219 3860 [Transfer Unit Guide 1 59 5219 3398 Rear Shielding Plate - TD 1

25 5219 9102 Transport Belt - 4pcs/set 1 60 5219 3960 TC/SC Unit 1

26 5446 3981 Drive Transport Shaft 1 61 5219 3970 Middle Casing - TC/SC 1

27 5219 3913 Transport Guide Plate 1 62 5219 3974 Mylar Seal - 0.3x18.5x470mm 1

28 5219 5490 Pick - Off Sensor 1 63 5219 3933 Mylar Seal - 0.3x4.5x465mm 2

29 5219 3919 Transport Chamber 1 64 5219 3934 Mylar Seal - 0.3x14x462mm 2

30 5446 3980 Drive Transport Shaft 1 65 5219 3941 PTC Cleaner 1

31 5304 1639 Bushing - 8mm 2

32 5219 3922 Gear - 17T 1

33 5446 3983 |Transport Gear Bracket 1

34 5446 3984 Shaft - Transport Drive Gear 1

35 5446 3985 Gear - 35T 1

36 5446 3888 |Receptacle - T&S Charger 1 l | J

:Gg.ex Part No. Description /?s’lsyempbel; Ir;\‘[é.ex Part No. Description /S\?Slsyem%?y"

101 0314 0060W |Philips Pan Head Screw - M4x6

102 0971 4006A |Philips Polycarbonate Screw - M4x6
103 0951 4006W |Philips Screw With Flat Washer - M4x6
104 0951 3006W |Philips Screw With Flat Washer - M3x6
105 0951 4008W |Philips Screw With Flat Washer - M4x8
106 0434 0080W |Tapping Screw - M4x8

107 0805 3204 Ball Bearing - 8x16x5mm

108 0720 0060E |Retaining Ring - M6

109 0720 0030E |Retaining Ring - M3

110 0801 1239 Screw - Inner Cover

111 1105 0008  |Nylon Clip - 2N




21. TRANSFER AND SEPARATION 2 September 01, '86

W
///E | \‘ a7,
N rem— \\Wmé«@?f N
vk WA\//;@Z% \‘%‘P’%\M -

éﬁ% \\\\ \J’\ Q@\W?Q}Y% /

‘Q\O:_YJ 2 g5
I~



21.

TRANSFER AND SEPARATION 2

IHN%?X Part No. Description gstg;m%?yr
2 5446 3911 Regist Roller Cover 1
3 5424 2722  |Knob - Registration Roller 1
4 5219 3889 Registration  Roller 1
5 5446 5238 Rear Regist Sensor Board 1
6 5219 3883  |Upper Registration Guide 1
7 5219 3881 Lower Registration Guide 1
8 5446 3878 Registation Roller Collar 5
9 5219 3876 |Shaft - Lower Registration Roller 1
10 5304 1639 Bushing - 8mm 2
1 5446 3886  |Shaft Holder Bracket 2
12 5446 2798  |Shaft Guide - Transport Roller 2
13 5446 3884  |Spring - Registration Roller 2
14 5219 5403 Power Pack - TC/SC 1
15 5446 3958 |Cable Cover 1
16 5219 3892 Fan Motor Bracket 1
17 5219 3928 |Mylar Seal - 0.25x13x472mm 1
18 5446 3842 Lever - Pick-off Pawl Solneoid 1
19 5429 3148 |Spring - Release Lever 1
20 5446 3845 Pick-off Pawl Solenoid 1
21 5446 3839 Bracket - Pick-off Pawl Solenoid 1
22 5219 3866 Front Plate - TC/SC Unit 1
23 5219 5400 Power Pack - PTC 1
24 5446 3939 Connector Cover 1
25 5219 3895 Fan Motor Casing 1
26 5219 3894 Seal - Vacuum Fan Motor 1
27 5446 3934 Vacuum Fan Motor Cover 1
28 5446 3929 Ozone Filter 1
29 5446 3927  |Vacuum Fan Casing 1
30 5219 3891 Power Pack Bracket 1
31 5420 5490 Vacuum Fan Motor Ass'y 1
32 5446 3909 Regist Guide Supporter 1
33 5446 5448 Magnetic Clutch - 5KGF.CM 36T 1
34 5219 3878 Registration Clutch Plate 1
35 5219 5491 Separation & Transfer Harness 1
36 5446 3866 |T&S Connector Bracket 1

September 01, '86

Index

No. Part No. Description /?stsyempblleyr
37 5219 3871 Rear Plate - TC/SC Unit 1
38 5219 3888 |Mylar - Registration Roller Guide 1
101 0434 0080W |Tapping Screw - M4x8

102 0805 3291 Ball Bearing - 8x16x5mm

103 0720 0060E |Retaining Ring - M6

104 0314 0060W |Philips Pan Head Screw - M4x6

105 0720 0080E |Retaining Ring - M8

106 0720 0070E |Retaining Ring - M7

107 0314 0080M |Philips Pan Head Screw - M4x8

108 1106 0336 Nylon Stud

109 1105 0016 Nylon Clip - 4N

110 0720 0040E |Retaining Ring - M4

m 1106 0411 Bushing - 11.5mm

112 0314 0350W |Philips Pan Head Screw - M4x35

113 0951 3008W |Philips Screw With Flat Washer - M3x8

114 1105 0008 Nylon Clip - 2N

115 1005 0335 Earth Mark

116 0314 0100W |Philips Pan Head Screw - M4x10

17 0574 0050E |Hexagon Headless Set Screw - M4x5

118 0951 4010 Philips Screw With Flat Washer - M4x10

120 0965 4008W |Tapping Screw With Flat Washer - M4x8




September 01, '86

22. DRUM SECTION 1

1-52



22. DRUM SECTION 1 September 01, '86

IHNTT‘X Part No. Description SstsyemF;J?yr IHNTT‘X Part No. Description /?;gemﬁﬁyr
1 5446 1885 |Clamp - Toner Shield Glass 1 37 5219 2190 Frame - Drum 1
2 5446 1881  [Toner Shield Glass 1 38 5446 1875 Seal - 11x11x528mm 1
3 5446 1882  |Holder - Toner Shield Glass 1 39 5446 1870 Drum Shielding Plate 1
4 5446 1884 Seal - 2x5x490mm 1 40 5446 1876 Seal - 10x13x18mm 1
5 5219 5460 |[Erase Lamp 1 41 5446 1963 |Antistatic Brush 1
6 5219 2201 Charge Corona Casing 1 42 5446 1869 Drum Shielding Plate 1
7 5219 2213 Front End Block - Charge Corona 1 43 5446 1879 Seal - 8x18x35mm 1
8 5219 2255  |Cover - Front End Block 1 44 5446 1878 |[Seal - 13x23x34mm 1
9 5219 9101 Corona Wire - 10pcs/set 1 45 5446 3740 |Receptacle Housing - Corona 2
10 5219 2231 Rear End Block - Charge Corona 1 46 5446 2260 |Seal - Fan Motor 1
1n 5219 2235 |Guide Pin - Charge Corona 1 47 5446 2262 Fan Motor Bracket 1
12 5446 2224  |Corona Wire Hook 1 48 5428 5152 Fan Motor - DC24V 1
13 5446 3944  |Spring - Charge Wire PCC 3 50 5219 2460 Rear Side Plate 1
14 5219 2258  |Cover - Rear End Block 1 51 5219 2260 |Worm Wheel Gear 1
15 5446 2232  |Thermistor Holder 1 52 5219 2221 Charge Corona Cleaner 1
16 5446 5302 Drum Thermistor Board 1 53 5219 3726 Bias Shaft Holder 1
17 5219 5410  |Quenching Lamp 1 54 5219 3727 Bias Terminal 1
18 5219 2450 Front Side Plate 1 55 5446 2242 |Toner Cleaning Brush 1
19 5446 2445  |Guide Pin - 37 2 56 5219 3829 |Toner Shielding Cover 1

20 5219 3831 Guide Bracket 1 57 5219 2200 |Charge Corona Unit 1

21 5446 3829 Release Arm - Pick-off Pawl 1 58 5446 5456  [Thermostat - 50°C 1

22 5446 3822  |Spring - Pick-off Pawl 1 59 5446 2194 |Seal - 2x6x118mm 1

23 5446 3819 Front Holder - Pick-off Pawl Shaft 1 60 5219 3837 |Transport Upper Guide 1

24 5219 3821 Joint 1 61 5219 9103 |Corona Wire Cleaner - 12pcs/set 1
25 5446 3835 [Spring - Pick-off Pawl 3 62 5219 2217 Clenaer Drive Pulley 1

26 5446 3836  |Adjusting Screw - Pick-off Pawl 3 63 5219 2216 |[Cleaner Drive Wheel - 36T 1

27 5219 3841 Pick-off Pawl Shaft 1 64 5219 9105 |CC Cleaner Wire - 10pcs/set 1
28 5219 3822 Pick-off Pawl 3 65 5219 2246 |Spring Idle Pulley - MC,TD 2
30 5219 3828 |Rear Holder - Pick-off Pawl 1 66 5219 2240 |Charge Corona Pulley 1
31 5446 2182 Duct Clamp 1 67 5219 2263 |Cleaner Motor Cover - Main Corona 1
32 5446 2180  [Main Corona Duct 1 68 5219 2283 Rear End Block - Quenching Lamp 1
33 5446 2181 Seal - 3x4x65mm 1 69 5219 2284 Front End Blok - Quenching Lamp 1
34 5446 2184  [Guide Pin - 12 2 70 5219 2286 |Cover - Rear End Block 1
35 5446 2183  [Guide Pin - 8 2 n 5219 2287 Cover - Front End Block 1
36 5446 2174 |Charge Corona Guide 1 72 5219 3846 ID Sensor Holder 1

In'\?(fx Part No. Description /?stsyemF;J(IEyr In'\‘(ff‘x Part No. Description /?;syemF;J(IEyr

73 5219 5429  |Corona Wire Cleaner Motoro-DC 1.56W 1 101 0314 0060W |Philips Pan Head Screw - M4x6

4 5219 3843 ID Sensor Bracket 1 102 0971 4006A |Philips Polycarbonate Screw - M4x6
75 5219 2280 Casing - CFL 1 103 0434 0080W | Tapping Screw - M4x8

77 5219 2285 Tab - CFL 1 104 0803 0020 Stepped Screw

78 5219 2162  |Quenching Lamp Ass'y 1 105 0951 3006W  (Philips Screw With Flat Washer - M3x6
79 5446 3853 |Toner Catch Mylar 1 106 0951 4006W |Philips Screw With Flat Washer - M4x6
80 5219 5495 ID Sensor Board 1 107 0573 0030E |Hexagon Headless Set Screw - M3x3

108 0313 0060W | Philips Pan Head Screw - M3x6

109 0720 0040E |Retaining Ring - M4

110 0720 0050E |Retaining Ring - M5

m 0324 0060W [Philips Sunken Head Screw - M4x6

112 1106 0241 Bushing - 6.7mm

113 1105 0008 Nylon Clip - 2N

115 0312 5040W [Philips Pan Head Screw - M2.5x4

116 0314 0080W |Philips Pan Head Screw - M4x8

17 0972 4006A |Philips Pulycarbonate Screw - M4x6




23. DRUM SECTION 2 September 01, 86

“';.;__'__'\
AP
'~z 0
v 4

-



23. DRUM SECTION 2 September 01, '86

- Q'ty Per Index . 'ty Per
No. Part No. Description Assembly No. Part No. Description /?ssyembly

5219 2411 Drum Stay

5446 2415 Fixing Knob - Drum Screw
5446 2423 Spring - Drum Shaft

5446 2422 Spring Cover

1 102 0434 0080W | Tapping Screw - M4x8
2

3

4

5 5446 2421 Spring  Stopper

6

7

8

9

103 0314 0100W | Philips Pan Head Screw - M4x10

104 0725 0200E |Retaining Ring C - M20

105 1102 1507 Connector - 2P

106 0951 4008W | Philips Screw With Flat Washer - M4x8
107 0805 0070 Retaining Ring C - M8

108 0720 0030E |Retaining Ring - M3

109 0801 1239 Screw - Inner Cover

1

1

1

1

1
5446 2395 Drum Front Flange 1
5446 9510 SE. Drum 1
5446 2368 Front Flange - Drum Heater 1
5446 5482 Drum Heater 1
10 5446 2360 |Heater Connector Bracket 1
1 5446 2354 Drum Support Shaft 1
12 5446 5191 Drum Heater Support Harness 1
13 5446 2362 Drum Heater Stopper 1
14 5446 2361 Bushing - Drum Shaft 1
15 5446 2364 Rear Flange - Drum Heater 1
16 5446 2375 Drum Rear Flange 1
17 5446 2380 Drum Ring Gear 1
18 5446 2381 Drum Shaft Collar 1
19 5219 2440 Drum Inner Cover 1
20 5219 2418 Separation Pawl Stopper 1
21 5446 2977 Magnet Catch Cover 2
22 5054 0443 Plate - Magnet Catch 4
23 5054 0444 Magnet 2
24 5446 2433 Plate Spring - Magnet Catch 2
25 5446 5193  [Drum Heater Joint Harness 1




24.

CLEANING UNIT

September 01,

'86



24,

CLEANING UNIT

IHN%?X Part No. Description /?s’ts\f/empl')?;
1 5446 3648 Stepped Screw - M4 1
2 5219 3598 [Cleaning Blade Holder 1
3 5219 3605 Front Seal - Blade Holder 1
4 5219 3606 Rear Seal - Brade Holder 1
5 5446 3645 [Cleaning Blade 1
6 5219 3631 Cleaning Brush 1
7 5219 3622 Blade Cleaner 1
8 5219 3608 |Cleaning Bias Roller 1
9 5446 9008 |Seal - Cleaning Entrance 1
10 5446 3592 Seal - 1x9x9mm 2
1n 5446 3572 |Gear - 20T 1
12 5219 3613 Gear - 17T/18T 1
13 5446 3565 [Coupled Gear - 35T/42T 1
14 5446 3562 Front Seal - Drum Guide 1
15 5219 3560 Front Side Plate - Cleaning Unit 1
16 5219 3590 |Cleaning Bias Terminal 1
17 5219 3611 Brush Front Shaft 1
18 5446 3607 Blade Swing Pin 1
19 5446 3630 Front End Block Cover - PCC 1
20 5446 3625 |Front End Block - PCC 1
21 5219 3593 |Cleaning Unit Casing 1
24 5446 3631 Rear End Block Cover - PCC 1
23 5219 3609 Gear - 15T 1
24 5446 3944 |Spring - Charge Wire PCC 1
25 5446 3627 Rear End Block - PCC 1
26 5446 3628 PCC Tad 1
27 5446 3655 |Spring - Blade Release 1
28 5219 3642 Brush Rear Shaft 1
29 5446 3608 |Cleaning Blade - Adjusting Plate 1
30 5219 3610 Blade Pressure Lever 1
31 5446 3584 |Rear Seal - Drum Guide 1
32 5219 3578 Rear Side Plate - Cleaning Unit 1
33 5219 3640 Holder 1
34 5219 3645 |Side Plate Stopper 1
35 5894 2275 |Cam Spring 1

Inﬂgx Part No. Description gstsyempb?;
n 5219 3649 |Adjusting Spring 2
72 5219 3597 Spring - Ground 1

73 5219 3717 Seal - Toner Shielding 1

74 5446 3661 Cleaning Solenoid Bracket 1

75 5446 3676  |Spring - Blade Pressure 1

76 5415 4125  [Nylon Clip 1
* 5219 3551 Cleaning Unit 1

September 01, '86

IHN%? Part No. Description gstg;m%?yr
36 5446 3620 [Spring - Toner Receiving 1
37 5446 3619 [Toner Receiving Pipe 1
38 5446 3665 |[Cleaning Solenoid Lever 1
39 5446 3668 [Spring - Cleaning Solenoid Plunger 1
40 5446 3670 |Stopper - Cleaning Solenoid Plunger 1
41 5446 3675 |Pressure Solenoid 1
42 5219 3723 |[Seal - Toner Shielding 1
43 5219 3706 |[Toner Recovery Pipe 1
44 5446 3729 Band - Vinyl Tube 2
45 5446 3728 Vinyl Tube - M14 1
46 5446 3711 Gear - 47T 1
47 5446 3710 |Drive Shaft - Toner Recovery 1
48 5446 3707 Bushing - 6x10x6mm 4
49 5446 3736  |Drawer - Toner Recovery 1
50 52193710 [Shaft - Toner Recovery 1
51 5446 3712 Bevel Gear - 14T 2
52 5446 3731 Pipe Holder - Toner Recovery 1
53 5219 3721 Spring - Toner Recovery 1
54 5219 3595 Seal - 4x13x464mm 1
55 5219 3722 Joint - Toner Recovery 1
56 5446 3706 Sprocket - 13T 2
57 5446 3735 [Spring - Drive 1
58 5446 3702 Seal - 4x12x35mm 3
59 5219 3702 Toner Recovery Bracket 1
60 5219 3713 Bracket - Toner Recovery Pipe 1
61 5219 3587 Rear Side Seal - Cleaning Unit 1
62 5219 3596 Insulating Tape - PCC 1
63 5219 3569 Seal - 9x9x10mm 2
64 5219 9101 Corona Wire - 10pcs/set 1
65 5219 3625 Bias Roller Blade 1
66 5219 3635 |Toner Collection Coil 1
67 5219 3565 Front Side Seal - Cleaning Unit 1
68 5053 0447 Bushing - 6x10x6mm 1
69 5219 3647 Front Cleaner Bracket 1
70 5219 3648 Rear Cleaner Bracket 1
InNdoEX Part No. Description Q'ty Per
- Assembly
101 0720 0060E |[Retaining Ring - M6
102 0720 0040E [Retaining Ring - M4
103 0971 4006A | Philips Polycarbonate Screw - M4x6
104 0434 0140W | Tapping Screw - M4x14
105 0314 0060W | Philips Pan Head Screw - M4x6
106 0951 3006W |Philips Screw With Flat Washer - M3x6
107 0434 0080W |Tapping Screw - M4x8
108 0720 0030E |Retaining Ring - M3
109 0574 0050E |[Hexagon Headless Set Screw - M4x5
110 0808 0001 O Ring - 13.8mm
m 0910 0044 Hook Link Chain - 44P
112 0314 0140W |Philips Pan Head Screw - M4x14
113 0740 3906 Bearing




September 01, '86

FUSING AND INVERTOR 1

25.

1-58



FUSING AND INVERTOR 1

Inr\iioe.x Part No. Description /gsglem%?;
1 5446 4326 Vinyl Tube - M3 1
2 5415 4310 |Valve - Oil Pump. 2
3 5447 4241 ITube Clamp 2
4 5447 4229 Sleeve - Oil Pump 1
5 5446 4311 Oil Pump Bracket 1
6 5446 4325 Oil Pump Actuator 1
7 5446 4320 |Link - Pump Drive 1
8 5053 0447 Bushing - 6x10x6mm 2
9 5424 4307 Cam - Oil Pump 1
10 5414 3327 Ball Bearing - Fusing and Invertor 2
1 5446 4324 Plate Spring - Oil Pump 1
12 5403 2075 Stepped Screw 1
13 5219 4273 Vinyl Tube - M3 1
14 5446 4606 Upper Stay - Fusing Unit 1
15 5219 4621 Pressure Roller 1
16 5219 4623 Pressure Roller Shaft 1
17 5446 4390 Front Grip - Fusing Unit 1
18 5219 4369 Front Side Plate - Fusing Unit 1
19 5446 4370 Lower Stay - Fusing Unit 1
20 5219 4511 Pressure Cam Shaft 1
21 5219 4534 Pressure Lever Stopper 2
22 5219 4533 Upper Pressure Lever 2
23 5219 4532 Pressure - Spring Holder 2
24 5219 4531 Spring - Pressure 2
25 5219 4527 Lower Pressure Lever 2
26 5219 4289 Decal - 3C 1
27 5219 7077 Inner Cover - Fusing Unit 1
28 5413 2866 Spring - Registration Roller 1
29 5446 4596 Fusing Release Handle 1
30 5219 4513 Pressure Cam 2
31 5415 4056 Shaft Holder 2
32 5219 4288 Decal - 3A 1
33 5446 4354 Large Cushion - Oil Pan 2
34 5446 4355 |Small Cushion - Oil Pan 2
35 5446 4346 QOil Pan 1

Inr\iioe.x Part No. Description gt;tsyempbelys

101 0720 0040E |Retaining Ring - M4

102 0434 0080W |Tapping Screw - M4x8

103 0720 0100E |Retaining Ring - M10

104 0720 0030E |Retaining Ring - M3

105 0314 0100W |Philips Pan Head Screw - M4x10

106 0584 0200W |Bolt - M4x20

107 0710 0040W |Hexagon Nut - M4

108 0720 0060E |Retaining Ring - M6

109 0805 3041 Ball Bearing - 5x10x4mm

110 0720 0030E |Retaining Ring - M3

m 0720 0080E |Retaining Ring - M8

114 0584 0200W |Bolt - M4x20

120 1102 1722 Connector - 16P

121 1100 1267 Socket - Mate-N-Lock

122 1100 1266 Socket - Mate-N-Lock

123 1105 0009 Nylon Clip - 5N

124 1105 0090 Cable Clip - 7mm

September 01, '86

InNtLe.x Part No. Description /?sglem%?;
36 5446 4264 QOil Connector Cap 1
37 5219 7078 Decal - English 1
38 5447 4242 Oil Bottle Cap 1
39 5219 4624 Ball Bearing - 12x20x42mm 2
40 5219 4271 QOil Tank 1
41 5219 4265 Oil Tank Bracket 1
42 5446 4625 Left Support - Accuride 1
43 5446 4616 Accuride 2
44 5446 4620 Right Support - Accuride 1
45 5446 6425 Left Entrance Guide - Duplex 1
46 5446 6420 Right Entrance Guide - Duplex 1
47 5446 6362 Antistatic Brush - Discharge Roller 1
48 5446 4623 Left Bracket - Accuride 1
49 5219 4627 Right Bracket - Accuride 1
50 5219 1084 Right Shielding Plate 1
51 5219 4639 Angle - Fusing Unit 1
52 5446 4536 Pressure Drive Bracket 1
53 5446 4533 Gear - 32T 1
54 5219 4544 Pressure Drive Shaft 1
55 5219 7071 Decal - English 1
56 5446 4559 Bracket Pressure Clutch 1
57 5219 5938 Fusing Unit Connector Bracket 1
58 5446 4590 Shielding Cam Bracket 1
59 5219 4382 Rear Side Plate - Fusing Unit 1
60 5446 4581 Rear Grip - Fusing Unit 1
61 5219 5469 Fusing Unit Harness 1
62 5205 5258 Silicone Oil Sensor 1
63 5446 4278 Bushing - Silicone Oil Sensor 1
64 5415 4125 Nylon Clip 1
* 5219 7065 Fusing & Invertor Unit - R,S (USA) 1
* 5219 7086  |Fusing & Invertor Unit - R,S (CAN) 1
* 5219 7165 Fusing & Invertor Unit - 220/240V 1
Irmfx Part No. Description /?s?lem%?;




26. FUSING AND INVERTOR 2 September 01, '86

ST

L Frw’/ﬂ | T %/L

e == R R ===
e, //;A\, i

M




26. FUSING AND INVERTOR 2 September 01, 86

Index .. ! Index o A
i Part No. Description /?stsyemF;J(leyr No. Part No. Description SséyemF;]tI?yr

37 5432 4117 Insulator - A

38 5219 4080 Rear Side Plate - Roller Unit
39 5446 4091 Spring - Fusing Unit Drive
40 5446 4092 Gear - 50T

41 5446 4116 Bushing - 4x7x11mm

42 5219 4089 Enter Guide Plate

43 5446 4113 |Cleaning Roller

44 5446 8868 |Decal - High Temperature

45 5446 4236 |Clamp - Hot Roller Stripper
46 5219 4237 Decal - 3D

47 5219 4242 Heat Shield Cover

48 5446 4211 Spring - Heat Shield Cover
49 5446 4235 Spring - Hot Roller Stripper 10
50 5446 4230  |Shaft - Hot Roller Stripper

51 5446 9520  |Hot Roller Stripper - 10pcs/set
52 5446 4237 Cover - Hot Roller Stripper

53 5219 4243 |Seal - Fusing Duct

54 5446 4222 Upper Heat Shield - Fusing

55 5219 4120 Lower Enter Guide

56 5420 4867 Decal - Thermofuse 169°C

57 5219 5447  |Thermofuse Harness

58 5446 4093  |Stopper - Fusing Drive Spring
59 5840 3022 Stopper Screw - M3

60 5439 5520 Temperature Fuse

61 5446 4090 Ball Bearing - 30x55x13mm

62 5446 4223 Left Clamp - Heat Shield

63 5446 4224 Right Clamp - Heat Shield

64 5446 4228 Base - Fusing Heat Shield

65 5219 7930 |Hot Roller Unit

65 5219 7931 Hot Roller Unit - R,S (CAN)

1 5056 0181 Stepped Screw - M4

2 5446 4190 [Clamp - Oil Supply Felt

3 5446 4185 |Oil Supply Felt

4 5446 4181 Bracket - Oil Supply Felt

5 5446 4165 Spring - Blade

6 5446 4192 Cleaning Blade Bracket

7 5446 4174 Front Plate - Oil Recovery
8 5219 4149 Left Geat Shield Cover

9 5446 4126  |Oil Supply Bracket

10 5446 4161 Bracket - Nipple

1 5446 4157 Oil Seal Valve

12 5446 4156 |Oil Seal Actuator

13 5446 4160 |Spring - Oil Seal

14 5446 4146 Oil Sump

15 5446 4195 [Clamp - Fusing Cleaning Blade
16 5446 4193 [Cleaning Blade - Fusing

17 5446 4175 |Rear Plate - Oil Recovery
18 5446 4137 |Left Heat Shield - Fusing
19 5446 4138 [Clamp - Left Heat Shield

20 5446 4103 Pressure Spring - Heater

21 5446 4100 Front Lamp Terminal

22 5446 4104 Long Stud - Heater

23 5219 5424 Fusing Lamp - 100V/1100W

23 5219 5425 Fusing Lamp - 100V/900W - CANADA
24 5219 5426 Fusing Lamp - 100V/550W

25 5415 4125  |Nylon Clip

26 5446 4061 Front Side Plate - Roller Unit
27 5446 4078 Stay - Fusing Roller

28 5219 5475 Fusing Thermistor

29 5446 5556 Temperature Fuse

32 5219 5445 Fusing Lamp Harness

33 5219 4096 Hot Roller

34 5219 4108 Bracket - Rear Lamp Terminal
35 5432 4118 Insulator - B

36 5219 4107 Rear Lamp Terminal

[N NC YNGR

U G NC TN NC YU S

Q'ty Per Index Part No. Description Qty Per

Index
Assembly No. Assembly

No. Part No. Description

101 0434 0080W |Tapping Screw - M4x8

102 0344 0080D |Philips Truss Head Screw - M4x8

104 0720 0030E |Retaining Ring - M3

105 0313 0100W |Philips Pan Head Screw - M3x10

106 0950 3006M |Philips Screw With Lock Washer - M3x6
107 0725 0300E |Retaining Ring C - M30

108 0324 0080W |Philips Sunken Head Screw - M4x8

109 0951 4008W |Philips Screw With Flat Washer - M4x8
110 0930 0404 Parallel Key

m 0314 0140W |Philips Pan Head Screw - M4x14

112 0720 0060E |Retaining Ring - M6

113 0712 0030M |Hexagon Nut - M3

114 0700 0040W |Flat Washer - M4

115 0804 6089 Screw - M4x8

116 0354 0060W  [Philips Truss Head Screw - M4x6




27. FUSING AND INVERTOR 3 September 01, '86

< T =BT
ST e e | b Al
R ’\Eﬁﬂf”ﬁr Pl ///"Tig\{@‘b%%%
Il — */%mﬂ/ﬁ

o e TSR b ZRPL T

b o e D A T 2
AR TU N e  a
gy 1At \\@WM%A% =

W
N \MWW//M
)\\/ Wé} e == =
ENINI e | 4 g

AP s (R AN




21. FUSING AND INVERTOR 3 September 01, '86

27 5446 4703  |Front Right Arm - Invertor Roller 67 5446 4807  |Knocking Roller Shaft

28 5446 4702 Right Arm Shaft - Invertor Roller

31 5446 4710 Right Invertor Roller

32 5219 5446 Invertor Harness 1

33 5219 5600 Photo Coupler 1

35 5219 4684 Exit Switch Bracket 1
1
1

In’\?lfx Part No. Description gsgﬁm%?; InN[:fX Part No. Description /?s’tsyempb?;
1 5219 7081 |Decal - English 1 38 5219 4682 (Stay - Invertor !
2 5219 4860 | Invertor Unit Cover 1 39 5446 4853 |Upper Roller - Paper Exit 1
3 5446 4830 |Shaft - Invertor Release Lever 1 40 5446 4852 |Upper Guide - Paper Exit 1
4 5446 4831 Invertor Release Lever 1 41 5446 4777  |Clutch Shaft - Invertor Roller 1
5 5219 4455 |Driven Transport Roller 1 42 5446 4774 |Clutch - Drum 1
6 5219 4771 Front Left Arm - Invertor Roller 1 43 5446 4773 |Sleeve - Clutch 1
7 5446 4709  [Spring - Invertor Roller 4 44 5400 3376  |Spring Clutch 1
8 5446 4708 |Shaft Guide - Invertor Roller 4 45 5219 4793 |Invertor Solenoid t
9 5446 4722 Left Invertor Roller 1 46 5424 4123 Spring - Solenoid 1
10 5446 4749  |Upper Invertor Roller 1 47 5446 4771  [Clutch Gear - 23T 1
u 5219 4774 Rear Left Arm - Invertor Roller 1 48 5219 4765 Boss - Invertor Roller 1
12 5446 4834 |Front Lock Lever - Invertor L 50 5446 4762  |Invertor Clutch Bracket l
13 5053 0223 Bushing - 8mm 4 51 5446 4823 Spring - Knocking Roller Solenoid 1
14 5432 3265 [Spring - Lock Lever 2 52 5446 4820  |Support Guide Lever 1
15 5053 0447 Bushing - 6x10x6mm 8 53 5446 4843 Invertor Harness Guide 1
16 5446 4644  |Front Side Plate - Invertor L 54 5446 4835 |Rear Lock Lever - Invertor 1
17 5446 4869 Inner Cover - Fusing Switch 1 55 5446 4751  |Gear - 23T 1
18 5446 4640 |Front Connection Plate - Fusing 1 56 5446 4752  |Sprocket & Gear - 20T/37T 1
19 5446 4680 Exit Switch Actuator 2 58 5403 2016 Tension Sprocket (11T) - Paper Feed 1
20 5219 4697 Bracket - Fusing Unti Switch 1 59 5446 4540  [Tightener - Pressure Solenoid 1
21 5219 5420  |Fusing Sensor Board 1 60 5446 4840  |Sprocket & Gear - 137/23T !
22 5219 4740 |Left Invertor Guide - 220/240V | 61 5446 4641  |Rear Connection Plate - Fusing l
22 5219 7941  |Left Invertor Guide - 115V L 62 5219 4822  |Invertor Gate Solenoid l
23 5219 4748 Right Invertor Guide 1 63 5219 4826 Bracket - Knocking Roller Solenoid 1
24 5446 4817 Return Pinch Roller 6 64 5219 4663 Rear Side Plate - Invertor 1
25 5446 4810 |Guide - Knoking Roller Shaft 1 65 5324 1658  |Bushing - 4x8x4.5mm 3
26 5446 4818  |Plate Spring - Knocking Roller 2 66 5219 4859  |Decal - 3B !

1 1
1
1

36 5446 4856 Antiatatic Brush
37 5446 4706 Rear Right Arm - Invertor Roller

Q'ty Per Index Qty Per

Index i -
Part No. Description Assembly No. Part No. Description Assembly

No.

101 0344 0080D |Philips Truss Head Screw - M4x8
102 0434 0080W |Tapping Screw - M4x8

103 0720 0040E |Retaining Ring - M4

104 0720 0060E |Retaining Ring - M6

105 0314 0250W |Philips Pan Head Screw - M4x25
106 0720 0030E |Retaining Ring - M3

107 1105 0005 Nylon Clip - 3N

108 1105 0009  [Nylon Clip - 5N

109 0313 0080W |Philips Pan Head Screw - M3x8
110 0720 0030E |Retaining Ring - M3

m 0574 0050E |Hexagon Headless Set Screw - M4x5
112 0313 0050W |Philips Pan Head Screw - M3x5
113 0805 3291 Ball Bearing - 8x16x5mm

114 1105 0008 Nylon Clip - 2N

115 1106 0241 Bushing - 6.7mm

116 0916 0064 Bushed Roller Chain - 64P

17 0324 0080W |Philips Sunken Head Screw - M4x8




28. FUSING AND INVERTOR 4 September 01, '86

e

&A “\ = ‘ L B

= | —

Q H ”/ \
SR TN
N\‘Q\M L“ e ——— ‘ B, e
T

anwuwf%i T‘”’_m?\%
WW 55 & HW 7
) e




28. FUSING AND INVERTOR 4 September 01, '86

Index - 'ty Per Index - 'ty Per
No. Part No. Description /?sgembly No. Part No. Description /?sgembly

5446 4494 Rear Fusing Guide

5446 4491 Fusing Transport Roller - Lower
5446 4393 Front Lever - Pressure Pawl
5446 4402 Spring - Pressure Pawl Lever

1 36 5446 4576  (Turn Plate Lever
2

3

4

5 5446 4401 Cushion - Left Support Guide

6

7

8

9

1

37 5219 4581 Turn  Solenoid 1
38 5219 4573 Sprocket - 17T 1
39 5446 4458  |Gear & Sprocket - 16T/19T 1
40 5219 4560 Sprocket - 16T 1
41 5219 4593 Fusing Transport Tightner 1
42 5446 4450 Lower Exit Roller Ass’y 1
43 5446 4488  |Cushion - Right Support Guide 1
5219 4497 Spring - Support Guide Plate 44 5875 1521 Shoulder Screw - M4 1
1

1

1

1

1

1

1

1

1

1

1

2

2

5219 4481 Pressure Roller Pawl 1
1

1

1

10 5446 4465 Drive Invertor Roller 1 45 5219 4888  |Gear - 22T

1

1

1

2

1

1

1

1

1

1

5446 4406 Rear Lever - Pressure Pawl
5446 4481 Support Plate - Pressure Pawl

1 5446 4411 Drive Transport Roller 46 5219 4501 Rubber Pao

12 5446 4415 Left Transport Guide 47 5219 4514 Fusing Unit Knob

13 5446 4436 Right Transport Guide 48 5219 4517 Stepped Screw

14 5053 0447 Bushing - 6x10x6mm 49 5219 4883 Fusing Knob Shaft

15 5446 4445 Driven Transport Roller 50 5219 4884 Bracket - Fusing Knob Shaft
16 5446 4371 Middle Stay - Fusing Unit 51 5219 4887 Gear - 26T

17 5219 7069 Decal - 3E 53 5446 3129  |Guide Screw - Auger

18 5446 4425 Spring - Front Transport Guide
19 5446 4420  |Turn Plate

20 5446 4426 |Spring - Rear Transprot Guide
21 5409 2935 |Core - Feed Out Roller 14
22 5409 2936 |Spring Plate - Feed Out Roller 7
23 5446 4459 Lower Exit Roller 6
24 5446 4453 |Core - Lower Exit Roller 1
25 5446 4451 Lower Shaft - Exit Roller 1
26 5446 4461 Lower Exit Guide 1
27 5446 4330 Pump Drive Plate 1
28 5053 0223 Bushing - 8mm 7
29 5446 4475 |Guide Screw - Pressure Pawl 1
30 5446 4486 |Support Guide Stud 1
31 5446 4582 Spring - Fusing Transport Tightener 1
32 5219 4574 Gear - 17T 1
33 5446 4561 Gear & Sprocket - 14T/16T 1
34 5446 4567 Sprocket - 22T 1
35 5446 4577 Spring - Turn Plate 1

101 0720 0040E |Retaining Ring - M4

102 0434 0080W |Tapping Screw - M4x8

103 0314 0060W | Philips Pan Head Screw - M4x6

104 0951 3006W |Philips Screw With Flat Washer - M3x6
105 0720 0060E |Retaining Ring - M6

106 0805 3291 Ball Bearing - 8x16x5mm

107 0916 0086 Bushed Roller Chain - 86P




29. DRIVE SECTION September 01, '86

Nt O

\\\5\\’\\ ) To L P

TN e !
\\@\\?}) e | TT



29. DRIVE SECTION September 01, '86

“Rﬁex Part No. Description é\s/enﬁﬁ{/ In,\ﬁfx Part No. Description S;tsyempb?yr
1 5446 1101 Upper Cover - Belt Supporter 1 101 0951 4008W | Philips Screw With Flat Washer - M4x8
2 5446 2461 Drum Drive Bracket 1 102 0434 0080W | Tapping Screw - M4x8
3 5446 1116 Pulley - 35T 1 103 1105 0005 Nylon Clip - 3N
4 5446 1120 Drum Drive Gear - 82T 1 104 0803 0028 Brass Screw
5 5219 1193  [Timing Belt - 332xL 1 105 0575 0060E |Hexagon Headless Set Screw - M5x6
6 5219 1191 [Timing Belt - 230xL 1 106 0805 3300 Ball Bearing - 8x22x7mm
7 5219 1192  [Timing Belt - 240xL 1 107 0710 0050W  [Hexagon Nut - M5
8 5219 1172 Pulley - 38T 1 108 0575 0050E [Hexagon Headless Set Screw - M5x5
9 52191175  |Fusing Drive Gear - 53T 1 109 0742 3210 |Ball Bearing - 10x30x9mm
10 5446 1169 Stud - Fusing Drive Bracket 1 110 0951 4010W |Philips Screw With Flat Washer - M4x10
1n 5446 1160 Pulley - 18T 1 m 0434 0080W |Tapping Screw - M4x8
12 5446 1175 [Timing Belt Tightener - Fusing Unit 1 112 0720 0060E |Retaining Ring - M6
13 5446 6415 [Click Arm - Duplex Unit 1 113 0720 0040E |Retaining Ring - M4
14 5446 6417 Spring - Duplex Unit 1 114 0720 0050E |Retaining Ring - M5
15 5446 6410 Click Arm Bracket 1 115 0594 0080E |Bolt - M4x8mm
16 5446 1165 |Fusing Drive Bracket 1 116 0805 3087 Ball Bearing - 10x26x8mm
17 52195620 |Main Therbo Motor - DC 66W 1 17 0535 0200E |Hexagon Headless Set Screw - M5x20
18 5446 1103 Main Motor Bracket 1 118 0951 5010W |Philips Screw With Flat Washer - M5x10
19 5446 1102 Bottom Cover - Belt Supporter 1 119 0930 0406 Parallel Key
20 5446 2480  |Holder Bracket - Side Plate 1
21 5446 1113 Pulley - 35T/41T 1
22 5446 1125 Pulley - 18T/30T 1
23 5446 1134 Bearing Case 1
24 5219 1151 Paper Feed Gear - 30T 1
25 5446 1170 |Timing Belt Tightener - Regist 1
26 5219 5908 Stay - Main Motor 2




September 01, '86

Q|

Sl F
~y) |

=

ik 7.
w;u.w$§b ‘

-,"rﬁ%%ﬁ

ELECTRICAL SECTION 1

30.




30.

ELECTRICAL SECTION 1

Index

No. Part No. Description g;yempb?yr
1 5219 5230 Main P.C.B. - 115V 1
1 5219 5235 Main P.C.B. - 220/240V 1
2 6813 5101 Timer P.C.B. 1
3 5219 5640 Power Supply Unit - 115V 1
3 5219 5642 Power Supply Unit - 220/240V 1
4 5219 5905 Partition Plate 1
5 5446 2492 Drum Guide Bracket 1
6 5446 5293 Rush Current P.C.B. - 220/240V 1
7 5219 5681 Monitor Harness 1
8 5219 5683 Monitor P.C.B. 1
9 5219 5926 Decal - Jam Indicator - P,N,K 1
10 5219 5927 Decal - Tune Switch - P,N,K 1
un 5219 5924 Jam Indicator Bracket 1
12 5219 5915 Bracket - Vertical Transport Fan 1
13 5219 5916 |Cover - Vertical Transport Fan 1
14 5219 5917 Side Cover - Vertical Transport 1
15 5219 5925 Jam Indicator Panel - P,N,K 1
16 5446 2488 SE. Drum Guide 1
17 5219 5941 Bracket - Drive Control Board 1
18 5446 5403 |Cooling Fan Motor - AC12/11W - 220V 1
19 5439 9015 |Total Counter 1

20 5938 2630 Pad - Open Section 1

21 5219 5220 DC Drive P.C.B. 1

September 01, '86

InNdOz-?‘x Part No. Description /?;?empb?;
101 0951 4008W |Philips Screw With Flat Washer - M4x8
102 1107 0353 Fuse - 10A

103 0434 0080W |Tapping Screw - M4x8

104 0344 0080F |Philips Truss Head Screw - M4x8

105 0314 0450W |Philips Pan Head Screw - M4x45

106 1106 0367 Nylon Stud

107 1600 0616 Resistor - 150HM 20T

108 1105 0160 Clamp

109 1103 1004 Connector - 6P

110 1208 1044 Power Relay - 220V




September 01, '86

ELECTRICAL SECTION 2

3L

| z \ N\ Y, ,
mwM%MWWﬁ/ TIXMWwaluﬂw

SN I 4
TTTTTTTTT e ﬁmvﬁ”vmmw.||l‘w

Fe————————— e
2

1-70



3L

ELECTRICAL SECTION 2

InN(i(fx Part No. Description /?;gempb?;
1 5219 5671 Dev. Trans & Heater Relay Ass'y 1
2 5219 1077 Harness Shileding Plate 1
3 5219 5672  [Heater Relay Board 1
4 5219 5673 Development Transfomer - 100V6,15V 1
5 5219 5960 ([Transformer Relay Bracket 1
6 5219 5484 Development Motor Control Board 1
7 5446 5308 Relay Board 1
8 5446 5817 Bracket - Relay Board 1
9 5403 4334 Connector Ass'y - 115V 1
9 5410 5061  [Terminal - 220V 1
10 5219 5622 Power Supply Cord - 115V 1
10 5408 7968 Power Supply Cord - 220/240V 1
un 5446 5811 Bracket - Power Supply Unit 1
12 5446 5815 |Relay Bracket 1
13 5219 1091 Shielding Cover Shaft 1
14 5446 5832  |Connector Guide Pin 6
15 5424 2625 |Spring - Connector 6
16 5219 5605 Power Relay Harness - DC 1
17 5219 1090 Fusing Connector Bracket 1
18 5219 7903  [Connector Bracket - Duplex Tray 1
19 5219 5603 Power Relay Harness - AC - 115V 1
19 5219 5604 Power Relay Harness - AC - 220/240V 1
20 5219 1076 |Plate - Power Supply Cord 1
21 5401 3731 Stepped Screw - M4 2
22 5446 1094 Connector Bracket - 500 1
23 5219 1075 Rear Base Channel 1
24 5446 3990 |Connector Bracket - 24 1
25 5219 1088 Bracket - Left Rear Cover 1
26 5219 5653 DC Main Harness 1
27 5219 5931 Rear Harness Channel 1
28 5446 1069 |Edging - B 1
29 5446 1159 Fusing Connector Cover 1
30 5446 1098 Rubber Cushion 1
31 5446 1104 Fusing Connector Cover 1
32 5446 1100 |[Spring - Shielding Cover 1

September 01, '86

InN(i(fx Part No. Description SStSyEmFEJT;
33 5219 5937 Bracket - Power Supply Cord - 115V 1
33 5422 1399 Bracket - Power Supply Cord - 220V 1
34 5446 1138 |Cam Follower - Shielding Cover 1
35 5424 3878 |Collar - Transport Tank 1
36 5446 1135 |Cam Follower Supporter 1
37 5446 5179  |Grounding Wire - 220V 1
38 5446 5190 Exposure Lamp Support Harness 1
39 5219 5465 Solid State Relay Assy 1
101 1106 0336 Nylon Stud

102 0720 0040E |Retaining Ring - M4

103 1104 0224 Relay Bracket

104 0314 0060W |Philips Pan Head Screw - M4x6

105 1107 0524  [Circuit Breaker - 25A (115V)

105 1107 0375  [Circuit Breaker - 10A (220V)

106 1106 0241 Bushing - 6.7mm

107 1208 0479 Power Relay - DC24V

108 1602 0897 Noise Filter - 115V

109 0434 0080W |Tapping Screw - M4x8

110 1105 0091 Cable Clip - 16mm

m 0314 0080M [Philips Pan Head Screw - M4x8

112 0706 0040  [Toothed Washer - M4

113 1005 0335 Earth Mark

114 1105 0009 Nylon Clip - 5N

115 1106 0457 Cord Stopper - 115V

115 1106 0442 Cord Stopper - 220/240V

116 0434 0080W |Tapping Screw - M4x8

117 1208 0466 Solid State Relay - 120V




32. ELECTRICAL SECTION 3 September 01, '86

.

”\W&%




32. ELECTRICAL SECTION 3 September 01, '86

In'\?;x Part No. Description /?;ts\:/empb?); In’\(‘j;x Part No. Description Sséyem%?yr
1 5446 5109  |Scanner Control Board 1 36 5936 5314 Power Supply Harness 1
2 5219 1887 Pad - 4x6x166mm 1 37 5936 5312 Motor Harness 1
3 5219 1885 Right Shielding 1 38 5446 1899 Seal - 4x6x173mm 1
4 5219 1877 Rear Shield Plate Ass'y 1 39 5446 5123 Bracket - Scanner Control Board 1
5 5446 1722 Exposure Connector Bracket 1
6 5446 1895 Left Shielding Plate 1
7 5219 1883 Pad - 6x10x180mm 1
8 5446 5401 Optics Cooling Fan - AC18/16W - 220V 1
9 5219 1890 Optics Fan Duct 1
10 5219 5951 Duct - Rear Optics Fan 1
1 5219 5658 AC Main Harness 1
12 5446 1077 Shaft Clamp 2
13 5219 4309 Pad - Ventilation Fan 1
14 5446 4298 Bracket - Ventilation Fan 1
15 5446 5403 |Cooling Fan Motor - AC12/11W - 220V 1
16 5446 4301 Ozone Filter - Fusing 1
17 5446 4296  |Ventilation Fan Duct 1
18 5446 4297  |Small Pad - Ventilation Fan 1
19 5446 2270 Filter - Fan Motor 1 101 1105 0161 Locking Support

20 5219 2278 Duct Fan Seal 1 102 0314 0060W | Philips Pan Head Screw - M4x6

21 5446 2266 Fan Motor Duct 1 103 5446 5110 Scanner Countol Board

22 5446 2272  |Seal - Duct Bracket 1 104 0434 0080W | Tapping Screw - M4x8

23 5219 5452 Power Pack - CC/PC 1 105 0313 0050W | Philips Pan Head Screw - M3x5

24 5219 5305 Lamp Regulator 79.75V 50/60Hz 1 106 1105 0091 Cable Clip - 16mm

25 5219 5653 DC Main Harness 1 107 1005 0335 Earth Mark

26 5219 5955 Upper Rear Channel - P.C.B 1 108 0314 0050W | Philips Pan Head Screw - M4x5

27 5446 1071 Upper Right Frame 1 109 1106 0200 Bushing - 19.44mm

28 5446 1070 Upper Left Frame 1 110 1106 0241 Bushing - 6.7mm

29 5219 5952 Spacer - Optics Cooling Fan 4 m 0951 4008W Philips Screw With Flat Washer - M4x8
30 5219 5320 Lens Board 1 112 0314 0080M Philips Pan Head Screw - M4x8

31 5219 5450 Power Pack - Cleaning Bias 1 114 1005 0385 Edging - D

32 5219 1884 Pad - 6x10x85mm 1 115 1004 0145 Insulating Sheet

33 5219 1882 Pad - 6x10x57mm 1 116 0950 3014B | Philips Screw With Lock Washer - M3x14
34 5219 1240 Right Harness Cover 1 17 0710 0030B Hexagon Nut - M3

35 5936 5311 Separation Harness 1 118 0700 0030B Flat Washer - M3




33. OPERATION PANEL

September 01, '86

§INiinnE
=l ?

W \ %WM;




33.

OPERATION PANEL

In’\ﬁje.x Part No. Description /?sglem%?;
1 5219 7016 Operation Panel - LT/LDG 1
1 5219 7116 Operation Panel - A4/A3 1
2 5219 5700 LCD P.CB. - 1 - 115V 1
2 5219 5705 LCD P.C.B. - 1 - 220/240V 1
3 5219 5760 Operation Control P.C.B. 1
4 5219 5790 ROM P.CB. - LT/LDG English 1
5 5219 7017 Operation Panel Cover - 115V 1
5 5219 7117 Operation Panel Cover - 220/240V 1
6 5219 1562 Cover - Operation Panel Key 1
7 5219 5780 Insulating Sheet - Operation 1
8 5219 5713 Key P.C.B. 1
9 5219 5730 LCD P.CB. - 2 1

September 01, '86

Index
No.

Part No.

Description

Q'ty Per
Assembly




34. FEED — IN UNIT 1 — DF September 01, '86

—~

° :QI“\EL@;S/".;/ |

]
|\ T 106
& REH



34. FEED — IN UNIT 1 — DF September 01, '86

IHN%?X Part No. Description SStSyEme?yr IHN%?X Part No. Description (A?Stsyem%?;
1 5936 1525 |Top Cover - Separation Unit - RICOH 1 35 5936 1550 |[Seal - Paper Size Detection 1
2 5886 1312 Frame Stopper Pin 2 36 5936 1159 Front Side Spring Holder 1
3 5886 1315 |Spring - Separation Release 2 37 5936 1162 Relay Roller Spring 2
4 5886 1310 [Cam Follower - Entrance Mylar 1 38 5936 5321 Optic Fiber Cable - Signal 1
5 5936 1217 Original Detection Feeler 1 39 5936 5347  |Thin Original Feed Switch - 115V 1
6 5886 1311 Entrance Mylar 1 39 5936 5348 [Thin Original Feed Switch - 220/240V 1
7 5886 1307 Blade Pressure 1 40 5936 5314 Power Supply Harness 1
8 5936 1216 |Mylar - Entrance Guide 1 41 5936 5312 Motor Harness 1
9 5205 5251 LED Sensor Type - T 2 42 5936 1234 Blade Fixing Screw 1
10 5936 1125 Rear Side Plate 1 43 5936 7901 Decal - English 1
1n 5886 1192 |Mylar - Spring Plate 1 44 5446 4486  [Support Guide Stud 1
12 5936 1250 |Separation Stopper Collar 2 45 5936 1545 |[Separation Seal Bracket 1
13 5936 5311 Separation Harness 1 46 5936 1136 Plate Nut - M3 1
14 5886 1195 |Side Guide 1 47 5936 1135 |Stay - Separation Roller 1
15 5886 1184 |Pad - 0.5x7x10mm 4 48 5413 2298  |Stepped Screw - M4 2
16 5886 1197 |Pad - 0.5x34x62mm 3 49 5840 2416 |Bushing - Pinch Roller 2
17 5886 1183 Pad - 0.5x12x40mm 2 50 5886 1187 Guide Block 2
18 5886 1186 |Side Guide Block 1 51 5408 2035 |Stepped Screw - M4 1
19 5886 1189 Side Guide Bracket 1
20 5886 1188 Plate Spring - Side Guide 1
21 5886 1344 Plate - Separation Blade 1
22 5936 1540 [Chassis - Controller 1
23 5936 5201 Main Control Board 1
24 5936 7001 Paper Feed Table - America 1
24 5936 7101 Paper Feed Table - 220/240V 1
25 5936 1239 Blade Holder 1
26 5936 1238 |Separation Blade 1
21 5936 1231 Blade Bracket 1
28 5936 1218 Entrance Guide - Pull-out Roller 1
29 5936 1120 Front Side Plate 1
30 5886 1309 Blade Pressure Spring - 500 2
31 5886 1306 Blade Pressure Pin 2
32 5886 1313 |Torsion Spring - Entrance Pressure 1
33 5886 1337 Blade Stopper 1
34 5936 1210 [Separation Blade Frame 1

1
IHN%? Part No. Description (AgStSyEmT)?yr 'nglex Part No. Description 2;:;&;

101 0313 0040W |Philips Pan Head Screw - M3x4
102 0313 0060W |Philips Pan Head Screw - M3x6
103 0313 0080W |Philips Pan Head Screw - M3x8
104 0314 0040W |Philips Pan Head Screw - M4x4
105 0314 0060W |Philips Pan Head Screw - M4x6
106 0314 0080W |Philips Pan Head Screw - M4x8
107 0323 0060W [Philips Sunken Head Screw - M3x6
108 0324 0060W |Philips Sunken Head Screw - M4x6
109 0720 0030E |Retaining Ring - M3

110 0720 0040E |Retaining Ring - M4

m 0720 0050E |Retaining Ring - M5

112 0720 0060E |Retaining Ring - M6

113 0344 0060F |[Philips Truss Head Screw - M4x6
114 0313 0120W |Philips Pan Head Screw - M3x12
115 1204 1148  |Microswitch

116 0313 0120W |Philips Pan Head Screw - M3x12
17 0951 3006W |Philips Screw With Flat Washer - M3x6
118 0323 0080W |Philips Sunken Head Screw - M3x8
119 1107 0413 Fuse - 3A (220V)

120 1106 0394 Locking Support

121 1105 0192 Locking Support

122 0314 0150W |Philips Pan Head Screw - M4x15
123 0710 0040W [Hexagon Nut - M4

124 0951 4010W |Philips Screw With Flat Washer - M4x10




1, '86
September 01,
2 — DF

— IN UNIT

EED - |

% F

X N-L/@ —
) %\
— //_/
\\iM/‘,./s EQL /x

112 (‘@\(/:

e 2 . . @ ,z
i\\\ \\\/’V
. \ T~
~ S T =
s S, )Z({r\\\\\// AW o
T e \W Ny
'IZEL/’/@?@?(@? ?@/ w NE
9 ARSI 2% :
288 1o



35. FEED — IN UNIT 2 — DF September 01, '86

InNc?x Part No. Description gsg)ém%?; InNcL?x Part No. Description gsg)ém%?;
1 5936 1530 |[Left Cover - Separation Unit - R 1 34 5936 1152  [Shaft - Lower Pull-out Roller 1
2 5936 5102 Original Size Sensor Board - 115V 1 35 5936 9101 Separation Roller - 4pcs/set 1
2 5936 5103  |Original Size Sensor Board - 220/240V 1 36 5936 1412 Shaft - Separation Roller 1
3 5936 5311 Separation Harness 1 37 5936 1141 Extraction Roller - Separation 2
4 5936 1182 IGuide Plate - Paper Size Detection 1 38 5936 1327 Spacer 13mm 1
5 5936 1328  |Gear 8T 1 39 5936 1144 |Cam - Pressure Release 1
6 5936 1324 Gear - 22T 3 40 5936 1520 Front Cover - Separation Unit - RICOH 1
7 5433 2919 Stop Collar - Clutch 2 41 5936 1156 Pull-out Roller 1
8 5936 1320  |Separation Motor Bracket 1 42 5936 1321 Idler Gear Shaft - Pull-out Roller 1
9 5936 2321 Rubber Bushing - Vibration Damper 3 43 5936 2320 Rubber Ring - Vibration Damper 3
10 5936 2319 Collar - Vibration Damper 3 44 5936 1153 Lower Pull-out Roller 4
1 5443 2668 Bushing 2 45 5936 1322 Idler Gear 22T 1
12 5936 1323 Shaft - Separation Unit Drive 1 46 5443 2668 Bushing 2
13 5936 1326  (Gear - 23T 1 47 5936 1313  |Spring - Cam Follower 1
14 5936 5501 [Transport Drive Motor - DC 21W 1 48 5936 1161 Rear Side Spring Holder 1
15 5205 5251 LED Sensor Type - T 1 49 5936 1163 Rear Spring - Pull-out Roller 2
16 5936 1316 Bracket - Separation Unit Drive 1

17 5936 1157 Gear - 311 1

18 5936 1315 Idler Gear - 29T 2

19 5936 1317 Coupled Gear - 29T/43T 1

20 5936 1155 Bushing - 8mm 2

21 5936 1162 Relay Roller Spring 2

22 5936 1143 Gear - 29T 2

23 5936 1145 Position Encoder 1

24 5936 1142 Cam - Extraction Roller 1

25 5936 5318 Grounding Wire 1

26 5053 0223 Bushing - 8mm 6

27 5936 1310 Cam Follower 1

28 5936 1512 Indicator Panel - R,N,K 1

29 5936 1511 Rear Cover - Separation Unit - RICOH 1

30 5936 5231 Indicator Board 1

31 5936 1352 Indicator Bracket 1

32 5936 7001 Feed-in Table - LT 1

32 5936 7101 Feed-in Table - A4 1

33 5936 1154 Bushing - Spring Pressure 1

InN?X Part No. Description /?s’tsyempb?; InNc:;.ex Part No. Description gsg)ém%?;

101 0313 0040W |Philips Pan Head Screw - M3x4

102 0313 0060W |Philips Pan Head Screw - M3x6

103 0313 0080W |Philips Pan Head Screw - M3x8

104 0314 0040W  |Philips Pan Head Screw - M4x4

105 0314 0060 Philips Pan Head Screw - M4x6

106 0314 0080W |Philips Pan Head Screw - M4x8

107 0323 0060W |Philips Sunken Head Screw - M3x6
108 0324 0060W |Philips Sunken Head Screw - M4x6
109 0720 0030E |Retaining Ring - M3

110 0720 0040E |Retaining Ring - M4

m 0720 0050E |Retaining Ring - M5

112 0720 0060E |Retaining Ring - M6

113 0314 0120W |Philips Pan Head Screw - M4x12
114 0742 3906 Ball Bearing - 6mm

115 0951 3006W |Philips Screw With Flat Washer - M3x6
116 0741 3808 Ball Bearing - 8x16x5mm

17 0632 0120 Parallel Pin - M2x12

118 0313 0080W |Philips Pan Head Screw - M3x8

119 0741 3905 Ball Bearing - 5x13x14mm

120 0323 0080W |Philips Sunken Head Screw - M3x8
121 0313 0060M |Philips Pan Head Screw - M3x6

122 0704 0040C |Toothed Washer - M4

123 0951 3006W |Philips Screw With Flat Washer - M3x6
124 0574 0040E |Hexagon Headless Set Screw - M4x4
125 0632 0100 Parallel Pin - M2x10

126 0720 0070E |Retaining Ring - M7

127 0344 0060F |Philips Truss Head Screw - M4x6
128 1106 0193 Bushing - 7.9mm

129 1105 0016 Nylon Clip - 4N




36. TRANSPORT SECTION 1 - DF September 01, '86




36.

TRANSPORT SECTION 1 — DF

Ir’l‘%‘lsx Part No. Description /gsglempb?);
1 5936 2240 Belt Stopper 1
2 5936 2470 Spring - Lift 1
3 5936 2438 Bushing - Press Roller 10
4 5936 2313 Pulley - 10T 2
5 5936 2405 Right Sopport - Belt Unit 1
6 5936 2403 Channel - Pressure Plate 1
7 5936 2426 Tensioner Bracket 2
8 5936 2421 Driven Roller Channel 1
9 5936 2437 Press Roller - Belt Unit 5
10 5936 2425 Driven Roller - Belt 1
1 5936 2430 Spring - Tensioner 2
12 5936 2251 Front Frame - Transport Unit 1
13 5936 2432 Transport Belt Stopper 2
14 5936 2810 (Grip - Trnasport Unit Cover - RICOH 1
15 5054 0536 Magnet Catch Ass'y 2
16 5936 2451 Hinge - Grip 1
17 5886 2333 Seal - 5x15x24mm 1
18 5936 2402 Pressure Plate 1
21 5936 2439 Drive Roller 1
22 5446 2865 Guide Screw - 6mm 3
23 5936 2404 Left Support - Belt Unit 1
24 5420 4860  (Bushing - 8mm 1
25 5447 2769 Stepped Screw 2
26 5403 2075 Stepped Screw 1
27 5875 2088 Shoulder Screw - M4 6
28 5936 2460 Original Feed Belt 1
29 5936 2317 Timing Belt - 150XL 1
31 5936 2316 Gear - 27T 1
32 5936 2320 Rubber Ring - Vibration Damper 12
33 5936 2308 |Transmission Bracket - Belt Drive 1
34 5936 2311 Belt Drive Shaft - 6mm 1
35 5936 2305 Bevel Gear - 41T 1
36 5936 2318 Motor Support Bracket 2
37 5936 2321 Rubber Bushing - Vibration Damper 12
38 5936 2319 Collar - Vibration Damper 12

IHN%'?X Part No. Description Ssglem%?;

101 0313 0040W  |Philips Pan Head Screw - M3x4

102 0313 0060W |Philips Pan Head Screw - M3x6

103 0313 0080W |Philips Pan Head Screw - M3x8

104 0314 0040W |Philips Pan Head Screw - M4x4

105 0314 0060W |Philips Pan Head Screw - M4x6

106 0314 0080W |Philips Pan Head Screw - M4x8

107 0323 0060W  |Philips Sunken Head Screw - M3x6

108 0324 0060W |Philips Sunken Head Screw - M4x6

109 0720 0030E |Retaining Ring - M3
110 0720 0040E |Retaining Ring - M4

m 0720 0050E |Retaining Ring - M5
112 0720 0060E |Retaining Ring - M6

113 0314 0050W |Philips Pan Head Screw - M4x5
114 0701 0040W |Flat Washer - M4

115 0323 0060W  |Philips Sunken Head Screw - M3x6

116 0741 3005 Ball Bearing - 5x14x5mm

117 0574 0050E |Hexagon Headless Set Screw - M4x5

118 0573 0030E |[Hexagon Headless Set Screw - M3x3
119 0323 0080W |Philips Sunken Head Screw - M3x8
120 0741 3005 Ball Bearing - 5x14x5mm

121 0741 3906 Busing - 6mm

122 0314 0060M |Philips Pan Head Screw - M4x6

123 0632 0080 Parallel Pin - M2x8

124 0741 3808 Ball Bearing - 8x16x5mm

125 0632 0100 Parallel Pin - M2x10

September 01, '86

InN[?X Part No. Description gz;tsyem%?;
39 5936 5501 Transport Drive Motor - DC 21W 1
40 5936 2309 [Motor Bracket 1
41 5936 2303 Bevel Gear - 20T 1
42 5936 2312 Gear - 15T 1
43 5936 2310 Belt Drive Shaft - 5mm 1
44 5886 2190 |[Stopper Shaft 1
45 5886 2191 Belt Unit Stopper 1
46 5886 2192 Grip Stopper 1
47 5886 2195 |[Spring - Grip Stopper 1
48 5936 2441 Sleeve - Drive Roller 1
49 5410 1291 Pin - Return Lever 2
InN[?X Part No. Description gi;tsyemeel;




37. TRANSPORT SECTION 2 — DF September 01, '86




37.

TRANSPORT SECTION 2 — DF

"mfx Part No. Description Ss;yem%?;
1 5936 2711 Original Invertor Cover - RICOH 1
2 5216 4198 Stepped Screw - Guide Plate 1
3 5936 2740 ire - Invertor Cover 1
4 5410 1291 Pin - Return Lever 1
5 5936 2750 Front Captive Plate - Invertor 1
6 5936 2730 Guide Roller Ass'y - Invertor Cover 1
7 5936 2722 Channel - Exit Guide 1
8 5936 2720 Invertor Reverse Roller 1
9 5936 2723 Reverse Guide - Invertor Exit 1
10 5936 2800 |Top Cover - Transport Unit - RICOH 1
u 5886 2175 Rear Frame Bracket 2
12 5936 2202 Rear Frame - Transport Unit 1
13 5936 5313 Transport Unit Harness 1
14 5886 2139 Harness Guard 1
15 5936 2787 Guide Shaft 1
16 5886 2128  |Spring - Arm 3
17 5936 2786 Lift Support Bracket 1
18 5936 2791 Lift Arm Shaft 1
19 5886 2089 Seal - 15.5x24x390mm 1
20 5886 2097 Arm Support Shaft 2
21 5936 2151 Arm Unit Bracket 1
22 5886 3114 Roller Cover 2
23 5886 2090 Bushing - 26x29x13mm 2
24 5886 2065 Friction Pad 4
25 5886 2069 Plate - Brake 3
26 5936 2160 Heat Spring 2
27 5886 2105 Spring - Brake 1
28 5403 2048 Bushing - 4mm 1
29 5936 2790 Spring - Arm  Lift 1
30 5936 2783 Right Plate - Arm Lift 1
31 5936 2781 Left Plate - Arm Lift 1
32 5866 1077 Damper - Frame 2
33 5886 2074 Arm Stopper Angle 2
34 5886 2062 Plate Spring Bridge 1
35 5886 2166 Front Guide 4

InN[?X Part No. Description Ss;yem%?yr

101 0313 0040W  |Philips Pan Head Screw - M3x4

102 0313 0060W |Philips Pan Head Screw - M3x6

103 0313 0080W  |Philips Pan Head Screw - M3x8

104 0314 0040W  |Philips Pan Head Screw - M4x4

105 0314 0060W |Philips Pan Head Screw - M4x6

106 0314 0080W |Philips Pan Head Screw - M4x8

107 0323 0060W |Philips Sunken Head Screw - M3x6

108 0324 0060W |Philips Sunken Head Screw - M4x6

109 0720 0030F |Retaining Ring - M3

110 0720 0040E |Retaining Ring - M4

m 0720 0050E |Retaining Ring - M5

112 0720 0060E |Retaining Ring - M6

113 1106 0180 Snap Bush - 3.3mm

114 0314 0550W | Philips Pan Head Screw - M4x55

115 0710 0040W |Hexagon Nut - M4

116 0324 0080W |Philips Sunken Head Screw - M4x8

117 0951 4008W | Philips Screw With Flat Washer - M4x8

118 0314 0050W [ Philips Pan Head Screw - M4x5

119 0323 0060W [ Philips Sunken Head Screw - M3x6

120 0951 4010W [ Philips Screw With Flat Washer - M4x10

121 0951 4008W [ Philips Screw With Flat Washer - M4x8

122 0344 0080D | Philips Truss Head Screw - M4x8

123 0353 0060F | Philips Truss Head Screw - M3x6

124 0323 0080W  (Philips Sunken Head Screw - M3x8

September 01, '86

In'\:ioe.x Part No. Description g;ts)/empb?yr
36 5886 2053  |Transport Arm 1

37 5886 2159 Side Frame 2

38 5886 2071 Bracket Collar 1

39 5936 2251 Front Frame - Transport Unit 1

40 5936 2293 |Arm Guide Pin 2

41 5886 2057 Stay - Arm Supporter 1

42 5886 5301 Cover - Paper Pass Sensor 1

43 5936 5110 Exit Sensor Board 1
44 5936 2292  [Spacer - Arm 2

45 5886 2167 Guide Spacer 4

46 5886 2061 Shaft - Plate Spring Bridge 1
47 5936 2751 Rear Captive Plate - Invertor 1
48 5936 2752 [Nut Plate - Captive Plate 2
49 5936 2788 Spring Holder 1
In'\:ioe.x Part No. Description /?sglem%?;




38. INVERTOR SECTION — DF September 01, '86




38.

INVERTOR SECTION — DF

Ir'qu:x Part No. Description /Ss;yemeEI};
1 5866 1862 /Antistatic  Brush 1
2 5936 2281 Exit Roller Guide 1
3 5936 2255 Front Bracket - Antistatic Brush 1
4 5936 2261 Exit Roller 1
5 5936 2551 Invertor Roller Ass’y 1
6 5936 2553 Collar - Invertor Roller 22
7 5936 9103 Invertor Roller Ring (22pcs/set) 1
8 5936 2561 Intermediate Guide - Upper 1
9 5936 2563 Channel - Intermediate Guide 1
10 5936 2562 Intermediate Guide - Lower 1
1 5936 5315 Invertor Entrance Relay Harness 1
12 5936 2581 Entrance Guide - Original Invertor 1
13 5936 2583 Channel - Entrance Guide 1
14 5936 2205 Left Side Shield - Transport 1
15 5936 2242 Harness Guard 1
16 5936 2271 Tensioner Bracket 1
17 5936 2274 Idle Pulley - 16T 1
18 5936 2571 Idle Pulley - Belt Tensioner 1
19 5936 2525 Timing Belt - 123xL 1
20 5894 2229 Solenoid Pin 1
21 5936 5331 Invertor Solenoid 1
22 5936 2223 Sefety SW. Feeler - Transport Unit 1
23 5936 2221 Sefety SW. Bracket - Transport Unit 1
24 5936 2222 Sefety Switch Plate 1
25 5936 5341 Sefety Switch - Transprot Unit 1
26 5936 2226 Spacer - Switch 4
27 5936 2207 Harness Bracket 1
28 5936 2565 Timing Belt - 155xL 1
29 5936 2615 Invertor Gate Link 1
30 5936 2612 Invertor Gate Lever 1
31 5936 2617 Spring - Invertor Gate 1
32 5936 2572 Belt Tensioner Bracket 1
33 5936 2575 Spring - Belt Tensioner 1
34 5936 2262 Pulley - 20T 2
35 5936 2567 Timing Pulley - 16T 1

Inﬁoe.x Part No. Description szsyem%?;
72 5936 2602 Base Plate - Original Invertor 1
73 5936 2543 Shaft - Turn Pulley 1
74 5936 2542 [Turn  Pulley 22
% 5936 2585 Entrance Guide Pin 6
76 5936 2275 Idle Pulley - 14T 1
T 5936 5318  |Grounding Wire 1
78 5936 2524 Exit Drive Shaft 1
79 5936 2516 Support Plate - Invertor Drive 1
80 5936 2263 Busing - Exit Roller 1
81 5936 2591 Guide - Original Invertor Exit 1
82 5936 2320 |Rubber Ring - Vibration Damper 12
83 5936 9102 [Turn Roller Ring (8pcs/set) 1
84 5936 2592 Mylar Guide - Invertor Exit 1
86 5936 2601 Exit Guide - Original Invertor 1
87 5936 2713 Mylar Seal - 0.05x40x40mm 1
88 5936 2556 Parallel Pin - 3x10mm 7
89 5413 2298 Stepped Screw - M4 1
90 5410 1291 Pin - Return Lever 1
91 5894 2540  |Arm Screw 3
92 5936 2206 Right Side Shield - Transport 2
93 5936 2245 Bracket - Invertor Bracket 1
94 5936 2243 Spring - Invertor Bracket 1
95 5936 2244 Shaft - Invertor Bracket 1
96 5886 2157 Guard - Antistatic Brush 1

September 01, '86

Iry]\‘%‘lsx Part No. Description gt;tsyempbelys
36 5936 2532 Pulley - 16T 1
37 5936 2544 Pulley - 35T 1
38 5936 2545 Flange - Pulley 35T 1
39 5886 2135 Lower Cover Bracket 1
40 5936 2760 Rear Cover - Transport Unit 1
41 5936 2202 Rear Frame - Transport Unit 1
42 5936 2231 Safety Switch Bracket 1
43 5936 2233 |Sefety Switch Actuater 1
44 5936 5345 Sefety Switch - Invertor Unit 1
45 5936 2232 Plate Nut - Safety Switch 1
46 5936 2318 Motor Sopport Bracket 2
47 5936 2305 Bevel Gear - 41T 1
48 5936 5501 Transport Drive Motor - DC 21W 1
49 5936 2309 Motor Bracket 1
50 5936 2303 Bevel Gear - 20T 1
51 5936 2319 Collar - Vibration Damper 12
52 5936 2321 Rubber Bushing - Vibration Damper 12
53 5936 2771 Magnet - Invertor Cover 2
55 5875 2088 Shoulder Screw - M4 2
56 5936 2503 Invertor Drive Shaft 1
57 5866 1562 Bushing - 6mm With This Flange 2
58 5936 2312 Gear - 15T 1
59 5936 2506 Gear - 15T 1
60 5936 2518 Idle Gear - 22T 1
61 5936 2514 |Joint - Invertor Drive 1
62 5936 2262 Pulley - 20T 2
63 5936 1324 Gear - 22T 2
64 5936 2772 Magnet Holder Plate 4
65 5936 2773 Magnet Holder Shaft 2
66 5936 2246 Rear Bracket - Antistatic Bar 1
67 5936 2582 Lower Exit Guide - Original Invertor 1
68 5936 2611 Original Invertor Gate 1
69 5936 2531 Pull-out Roller 1
70 5918 5722 Photo Sensor 2
71 5936 2605 Invertor Exit Roller 7
IHN%'?X Part No. Description gz;tsyem%?;
101 0313 0040W  |Philips Pan Head Screw - M3x4

102 0313 0060W  |Philips Pan Head Screw - M3x6

103 0313 0080W  |Philips Pan Head Screw - M3x8

104 0314 0040W |Philips Pan Head Screw - M4x4

105 0314 0060W  |Philips Pan Head Screw - M4x6

106 0314 0080W  |Philips Pan Head Screw - M4x8

108 0324 0060W  |Philips Sunken Head Screw - M4x6

109 0720 0030E |Retaining Ring - M3

110 0720 0040E |Retaining Ring - M4

m 0720 0050E |Retaining Ring - M5

112 0720 0060E |Retaining Ring - M6

113 0633 0120 Parallel Pin - M3x12

114 0573 0030E |Hexagon Headless Set Screw - M3x3

115 0574 0050E |Hexagon Headless Set Screw - M4x5

116 0323 0080W  |Philips Sunken Head Screw - M3x8

117 0314 0060M |Philips Pan Head Screw - M4x6

118 0632 0100 Parallel Pin - M2x10

119 0741 3005 Ball Bearing - 5x14x5mm

120 0323 0060W |Philips Sunken Head Screw - M3x6

121 1106 0193 Bushing - 7.9mm

122 0742 3808 Ball Bearing - 8x16mm

123 0951 4008W  |Philips Screw With Flat Washer - M4x8

124 0741 3505 Ball Bearing - 5x10x4mm

125 0741 3906 Busing - 6mm

126 0951 4006W  |Philips Screw With Flat Washer - M4x6

127 0720 0025E |Retaining Ring - M2.5

128 1105 0099 ire Saddle

129 0313 0350W  |Philips Pan Head Screw - M3x35 (220V)

130 0632 0080 Parallel Pin - M2x8




39. MAIN PCB September 01, '86
CAPACITOR CONNECTOR DI0DE DIODE ARRAY POTENTIOMETER OSCILLATOR 0l00E
SYWBOL | INDEK | | SYNBOL | INDEK | | SYMBOL | iNOEK | | SVMBOL | INDEK | | SWNBOL | INDEX | | SVNBOL | iNDER | | SYMBOL | INDEK | | SNBOL | iNDEX | | SYWBOL | INDEK | | SWNBOL [ INDEX | | SYMBOL | INDEX | | SYNBOL | INDEX
NO. N0, NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO, NO. NO. NO. NO. NO, NO, NO, NO. NO,
1m0 46 | 168 n | 163 104 w1l 1 0201 | 116 || vaveor | 121 || vavern | 121 || mave2r | 17 w0t | 162 || xmaor | 145 w201 | 120
207 | 168 41 | 168 s |7 104 o2 4 002 | 116 | | pavaoe | 121 [ | oavaie | 121 || oavezz | 1 vR202 | 160 w02 | 119
s 1o o5 e o | 107 o013 5 03 1ol omavaa ) oaon bzl omven o 203 | 161
1 | 168 €255 | 168 cn | 163 106 o214 4 0204 | 116 | | DAY204 | 121 | [ paverd | 121 || DAv224 | 117
220 | 163 258 | 166 82 | 168 105 15 5 0205 | 116 | | bavaos | 121 | | mav21s | 121
164 67 | 166 102 0206 | 116 | | Dav20s | 121 | | pav2ie | 121
168 268 | 166 101 0207 | 16 | | ba2or | 121 || mavewr | 17
168 269 | 166 104 0208 | 116 | | Dav2os | 121 || vavas | 17
188 o | 189 103 0205 | 118 | | DAY20S | 121 || O 117
168 2 | 165 108 DAY210 | 121 || oavze | 117
DIP SW 1C TRANSISTOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
N0, N, N N, N, . N, NO. N, N, N, No. N, N, N, N, N N,
DPS201 | 111 0 | 124 16209 | 125 e8| 122 1028 | 134 1c238 | 129 0248 | 143 @ | 13 Qi | 13
1c202 | 124 10210 | 128 1c219 | 141 1229 | 133 10239 | 129 1c249 | 132 @ | 113 @ | 13
10203 | 138 ic211 | 138 10220 | 136 10230 | 138 16240 | 138 16250 | 130 a3 | 13 QR | 1
16204 | 120 10212 | 109 1221 | 128 231 | 130 Ic241 | 138 10251 | 114 @ | 113 QY | 12
1c204 2 ic213 | 127 1c222 | 128 10232 | 128 122 | 123 10252 | 142 @5 | 13 @5 | 12
16205 3 2 | 109 0223 | 128 10233 | 14 1043 | 114 e | 13 @ | 12
16205 | 110 1c214 | 139 10224 | 124 1c234 | 135 10244 | 140 a7 | 13
10208 | 137 e |1 225 1138 10235 |14 ic245 |14 [ VE
1207 | 131 1216 | 114 1c2%6 | 128 16236 | 115 s | 14 29 | 113
10208 | 131 1c217 | 142 1c22r | 126 1237 | 140 1c47 | 144 @ | 13
RESISTOR RESISTOR ARRAY
SYMBOL | INDEX SYMBOL | INDEX SYNBOL | [NDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
N, [ N, N, N, N, N, N, w0, N, N, N, N, N, N, N, o, W, i I N, N, N, w0,
RO | 179 RI | 188 R2 | 181 R231 | 173 R4 | ®RsL | 1 R61 | 187 [ | Rav2or | 155 f| maY21l | 149 | | Ravz21 | 153 || RAYZ3L | 158 | | mAY24l | 148
R0 | 11 R12 | 183 R2 | 119 R232 | 174 w42 |15 RS2 | 183 R62 | 187 || maveoz | 155 || Rave1z | 150 [ | mav2z | 159 | | Rava32 | 150 | | maves2 | 148
R03 | 183 [AF I I a3 | oan [ X7 T ] [T I Y] 53 |18 063 1179 bl vy |onae !l mv2ia boase ] D oeaopa b oase t e o1 I s | oa
R204 | 183 R | 183 24| 172 R234 [ 183 R4 | 175 R54 | 185 R64 | 183 | f mav204 [ 147 || Raverd | 154 | | maveaa | 157 |} mavedd | a8 || mavoes | 148
R205 | 178 RS | 186 R25 | 180 R235 | 18 R4S |19 RS5 | I R265 | 183 | | Rav205 | 150 | | RAY215 | 154 | | Rav225 | 148 | | RAYZ3S | 148 || RAYZ4S | 148
R206 | 179 R216 | 186 R26 | 180 R | 172 R4S | 179 RS6 | 183 Rav206 | 146 | | Ravess | 150 | | ravaeg | 152 | | Rav3s | 148 | | mavoas | 148
ROT | 190 RIT | 18 R27 | 180 R37 | 19 RAT | 172 57T | I Y207 | 152 | | Rav217 | 150 | | rav2r | 150 | | RAv37 | 148 | | Ravo4? | 148
R208 | 191 RIS | 186 R228 | 180 R | 172 R4 | 178 RS | 17 RAY208 | 155 | | RAY2I8 | 150 | | RAv228 | 151 | | RAY238 | 148 | | RAv248 | 148
R209 | 188 R | 183 R229 | 180 239 | 179 R4 | I RS9 | 183 RAY209 | 155 | | maver9 | 155 RAv229 | 148 | | Rava3g [ 148
R0 | 189 R0 1o R0 | oo R | oam RS om R80 | 178 200 |17 | orav22o |oase || g 158 40 | 148




39. MAIN PCB

|n'\?0?)< Part No. Description /?sts);m%?yr
1 5215 5260 | Fiber Input Connector 1
2 5219 5231 ROM 0 - Main P.C.B. 1
3 5219 5232 ROM1 - Main P.C.B. - 115V 1
3 5219 5237 | ROM1 - Main P.C.B. - 220/240V 1
4 5918 5711 | Fiber Output Connector 2
5 5918 5712 || Fiber Input Connector 2
* 5219 5230 Main P.C.B. - 115V 1
* 5219 5235 I Main P.C.B. - 220/240V 1

In'\(‘ioe.x Part No. Description S;tsyempb?yr

136 1407 1333 IC - HD74LS245P

137 1407 1534 IC - MPD8253C-2

138 1407 1794 IC - 1/0,UFD2855AC-2

139 1407 1861 RAM - MK48Z02-25

140 1408 0099 IC - HA17901P

141 1408 0188 IC - ICL8211CPA

142 1408 0229 IC - MBS4052

143 1408 0233 IC - HA17903PS

144 1408 0413 IC - TLO92CP

145 1503 0029 Oscillator - HC-18/U 10MHz

146 1601 7121 Resistor Array - 1KOHM

147 1601 7127 Resistor Array - 15KOHM 1/8W

148 1601 7212 Resistor Array - 100KOHM 1/8W

149 1601 7214  |Resistor Array - 4.7KOHM 1/8W

150 1601 7216  |Resistor Array - 4.7KOHM 1/8W

151 1601 7218 Resistor Array - 10KOHM 1/8W

152 1601 7220 Resistor Array - 10KOHM 1/8W

153 1601 7228 |Resistor Array - 4.7KOHM 1/8W

154 1601 7229 Resistor Array - 10KOHM 1/8W

155 1601 7230  [Resistor Array - 27KOHM 1/8W

156 1601 7234  |Resistor Array - 15KOHM 1/8W

157 1601 7237 Resistor Array - 150KOHM 1/8W

158 1601 7282  |Resistor Array - 1500HM 1/4W

159 1601 7287 Resistor Array - 22KOHM 1/8W +5%

160 1601 8081 Variable Resistor - 100KOHM

161 1601 8137  |Variable Resistor - 1KOHM

162 1601 8328 |Variable Resistor - 30KOHM

163 1604 0857 Capacitor - 47uF 35V

164 1604 0903 Capacitor - 10uF 35V

165 1604 1166 Capacitor - 1uF 50V

166 1606 0528 |Capacitor - 220pF 50V

167 1606 0613 Capacitor - 0.1uF 50V

168 1606 0689 Capacitor - 0.01gF 50V

169 1606 0996 |Capacitor - 470pF 25V

170 1606 0999 Capacitor - 0.1pF 25V

September 01, '86

IHN%?X Part No. Description gstsyempblleyr
101 1102 2271 Connector - 20P

102 1103 0619 Connector - 20P

103 1103 0620 Connector - 30P

104 1103 0621 Connector - 40P

105 1103 0635 Connector - 10P

106 1103 0857 Connector - 26P

107 1103 1592 Connector - 36P

108 1103 3037 Connector - 26P

109 1104 0328 [Connector - 24P

110 1104 0332 IC Socket - 28P

m 1204 1173 Dip Switch - DSS404

112 1400 0114 Transistor - 25C372GTM
113 1400 0234 |[Transistor - 2SA673

114 1401 0192 IC - pPA2003C

115 1401 0273 IC - gPA2001C

116 1401 0611 Diode - 1S1588

117 1401 0818 Diode Array - MA425

118 1402 0247 Diode - W06B

119 1402 0353 Zener Diode - RD8.2F-B
120 1402 0452 Zener Diode - RD18FB

121 1402 0551 Diode Array - DAN403

122 1407 0621 IC - SN74LS08N

123 1407 0639 IC - TC4009UBP

124 1407 0640 IC - TC4010BP

125 1407 0814 IC - SN74LS139N

126 1407 0972 IC - HD74LS42P

127 1407 0974 IC - HD74LS32P

128 1407 0975 IC - HD7407P

129 1407 1015 IC - pPD8251AC

130 1407 1023 IC - HD74LS14

131 1407 1026 IC - SN74LS373N

132 1407 1081 IC - HD7406P

133 1407 1151 IC - D-8085AC-2

134 1407 1154 IC - yPD8279C-5

135 1407 1331 IC - UD74LS154

Ir,]\‘({fx Part No. Description S;tsyempb?yr
m 1611 4102 Resistor - 1KOHM 1/4T +5%
172 1611 4103 Resistor - 10KOHM 1/4T 5%
173 1611 4104 Resistor - 100KOHM /4T +5%
174 1611 4125 Resistor - 1.2MOHM 1/4T 5%
175 1611 4153 Resistor - 15KOHM 1/4T +5%
176 1611 4181 Resistor - 1800HM 1/4T +5%
177 1611 4203 Resistor - 20KOHM 1/4T

178 1611 4221 Resistor - 2200HM 1/4T +5%
179 1611 4223 Resistor - 22KOHM 1/4T +5%
180 1611 4273 Resistor - 27KOHM 1/4T 5%
181 1611 4333 Resistor - 33KOHM 1/4T 5%
182 1611 4392 Resistor - 3.9KOHM 1/4T +5%
183 1611 4472 Resistor - 4.7KOHM 1/4T +5%
184 1611 4562 Resistor - 5.6KOHM 1/4T +5%
185 1611 4680 Resistor - 680HM 1/4T +5%
186 1611 6221 Resistor - 2200HM 1/2T +5%
187 1622 1001 Resistor - 1KOHM 1/4T 1%
188 1622 1202 Resistor - 2KOHM 14T £1%
189 1622 2702 Resistor - 27KOHM 1/4T +1%
190 1622 5600 Resistor - 5600HM 1/4T +1%
191 1622 9100 Resistor - 9100HM 1/4T +1%




40. DC DRIVE PCB September 01, '86

CAPACITOR CONNECTOR DIODE IC TRANSISTOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
€301 120 €312 119 CN301 101 0301 110 D313 110 1€301 108 €311 106 301 105 313 105
€203 122 €313 119 CN302 101 0302 110 0314 110 10302 106 €312 106 Q302 108 Qi 108
304 122 €314 122 CN303 102 0303 110 0315 110 1303 108 303 105 315 105
€305 122 315 121 CN304 103 0304 110 0318 112 1C304 106 305 105 316 105
€306 122 0305 110 D319 112 1305 108 306 105 317 105
€307 119 0306 110 0320 112 1306 106 307 105 318 105
308 122 0309 11 1307 115 309 107 321 104
€309 120 D310 110 1€308 114 Q310 107 Q322 105
310 120 D311 110 1308 17 @il 105 @323 104
311 120 0312 110 1C310 116 0312 107 0324 104
RESISTOR

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDBX SYMBOL | INDBX SYMBOL | INDEX SYMBOL | INDEX
NO, N0, N0, NO, NO. NO. NO, NO. NO. NO. NO. NO. NO. NO. NO. NO, NO. NO.
0325 104 R301 126 R311 126 R321 123 R331 123 R341 121 R354 125 R365 130 R376 124
0326 104 R302 126 R312 126 8322 123 R332 123 R342 128 2355 128 R366 130 R377 124
Q327 104 R303 126 R313 126 R323 123 R333 123 R343 125 R356 131 R367 130 R378 124
0328 104 R304 126 R314 126 R324 123 R334 123 R4 125 357 195 R368 132 R379 124

R305 126 R315 126 R325 123 R335 123 R345 131 R358 118 R369 132 R380 124
R306 126 R316 126 R326 123 R336 123 R349 131 R359 118 R370 132 R381 124

RIT | 133 || R3I7 | 126 [ | R2T | 123 || R3W | 123 || ka0 | 125 || Ra0 | 18 || Ravz | 124 || m3se | 124
R308 | 133 | R318 | 126 || R | 123 || Radg | 123 || ms1 | 15 || w2 | us f| w3 | 12 || w3 | 124
R09 | 133 | RBI9 | 16 || RGQ9 | 123 | R3W | 23 || w®L | 131 [| KB | % || KO | iz || W4 | 1
R30 | 126 || 320 | 123 || w30 | 123 || wa0 | 123 || mas3 | 125 || msee | 10 || w5 | 1

DIODE

SYMBOL | INDEX

NO. NO.

301

w2 | 113

20303

3 | 113




40.

DC DRIVE PCB

Index
No.

Part No.

Description

Q'ty Per
Assembly

*

5219 5220

DC Drive P.C.B.

1

September 01, '86

In'\?;x Part No. Description /?;ts\:/empb?;
101 1103 0621 Connector - 40P

102 1103 0635 Connector - 10P

103 1103 1592 Connector - 36P

104 1400 0234 Transistor - 2SA673

105 1400 0291 Transistor - 2SA1020

106 1401 0192 IC - yPA2003C

107 1401 0266 Transistor - 2SD1260

108 1401 0273 IC - gPA2001C

109 1401 0288 Transistor - 2SD1260A-P.Q
110 1401 0611 Diode - 1S1588

m 1401 0615 Diode - 1S1586

112 1402 0247 Diode - WO06B

113 1402 0269 Zener Dopde - RD39FC

114 1407 0758 IC - HA17902P

115 1408 0099 IC - HA17901P

116 1408 0233 IC - HA17903PS

117 1408 0237 IC - HA17904PS

118 1600 0560 Cement RES. 22000HM +10% 5W
119 1604 1385 Capacitor - 47uF £20% 50V
120 1606 0531 Capacitor - 0.01pF 50V
121 1606 0613 Capacitor - 0.1uF 50V

122 1606 0999 Capacitor - 0.1uF 25V

123 1611 4102 Resistor - 1KOHM 1/4T +5%
124 1611 4152 Resistor - 15KOHM 14T +5%
125 1611 4164 Resistor - 160KOHM 1/4W 5%
126 1611 4223 Resistor - 22KOHM 1/4T +5%
127 1611 4392 Resistor - 3.9KOHM 1/4T 5%
128 1611 4563 Resistor - 56KOHM 1/4T +5%
129 1611 4622 Resistor - 6.2KOHM 1/4W

130 1611 4751 Resistor - 7500HM 1/4T £5%
131 1611 4823 Resistor - 82KOHM 1/4T +5%
132 1611 6129 Resistor - 1.20HM 1/2T +5%
133 1611 6561 Resistor - 5600HM 1/2W




41.  SCANNER MOTOR CONTROL PCB September 01, ‘86

CAPACITOR CONNECTOR DIODE FUSE Ic
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX SYWBOL | iNDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. No. NO. NO. NO. NO. NO. NO. NO. NO. No.

106 0501 116 FUS01 107 1€501 123
102 0502 1 FUS01 108 1502 126

€501 150 511 150 521 148 331 145 541 142
502 149 €512 150 522 150 €532 150 542 142

cs03 | 150 o513 | om0 0] ocsm | ows o533 | 10 || o3 | w2 wa ] oses | 16 se2 |1
504 | 149 csi4 | 150 || cse | 150 o3 | 10 || csu | 150 105 0507 | 116 1504 | 121
cs05 | 150 15 | 150 525 | 150 o535 | 148 || csas | 150 103 0508 | 116 10505 | 129
06 | 150 16 | 150 526 | 150 536 | w4 || a6 | 19 0509 | 116 10506 | 122
07 | 150 o7 | o150 || s | 150 s | 150 || o4 | 150 0510 | 117 1507 | 131
¢508 | 146 C518 | 150 || c58 | 150 538 | 150 || c48 | 143 5L | 17 1508 | 124
09 | 147 19 | 150 529 | 148 539 | 14 10509 | 125
510 | 150 || s | 143 530 | 150 o540 | 144 10510 | 120

TRANSISTOR RESISTOR

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NG, KO, LA 0. 0. L0 NO. NO. N0, NO. NO. NG. NO. NO. NO. NO. NO. NO,

1051 | 127 03 | m RSOL | 160 Rl |10 R52l | 160 RS3L | 153 R4l | 153 Rs5L | 167 Rs6l | 171
ics12 | 127 w504 | 110 R502 | 160 12 | 1m0 R522 | 160 w532 | 163 Rsi2 | 152 Rs52 | 156 Rs62 | 153
1513 | 128 505 | 111 R503 | 160 w13 | 170 523 | 160 R533 | 158 R543 | 164 rs53 | 165 R563 | 153
1514 | 108 os06 |12 Rsne | o160 R |15 st o160 Rs34 159 R4 o152 554|165 wsed |o183

1515 128 Q507 114 R505 160 R515 156 R525 160 R535 159 RS45 155 R555 161 R565 153
1C516 130 508 115 RSG5 160 R516 154 R526 160 R536 175 R546 153 556 165 k566 161
509 113 R507 160 R817 170 R527 160 R837 153 R547 154 RS57 183 RS67 153
R508 160 RS18 172 R528 183 R538 169 R548 168 R558 183 R568 174
R509 172 RS19 154 R529 153 R539 151 R549 168 R559 183 R569 154
R510 156 R520 160 R530 153 RS540 153 RS50 154 R560 156 RS70 153

RESISTOR ARRAY RESISTOR ARRAY POTENT [ONETER 01008
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX || SYMBOL | INDEX
N, NG, N, NO. NO. No. N0, No. No. NO. NO. No, NO. NO.
RS71 152 R581 165 R591 170 RASOL | 109 RAYS0L | 136 vRS01 | 138 0501 | 119
RST2 153 RS82 165 R592 154 RAYS02 | 136 VRS02 | 140 w502 | 118
R573 153 R583 132 R593 133 VRS03 | 139 503 | 118
RS74 165 R584 132 R595 160 VRS04 | 137 0504 | 118
R575 162 RS85 173 VRS0S [ 138 0505 | 118
RS76 165 R586 157 VRS06 | 137
RS77 162 R587 17 VR507 141
RS78 166 R588 135
RS79 153 RS89 134
%580 153 R590 157




41.

SCANNER MOTOR CONTROL PCB

In'\?;x Part No. Description /?stsyemF;J?yr
* 5446 5109 Scanner Motor Control P.C.B. 1

Ir’1\‘dut.ax Part No. Description /?stsyemF;)?yr

137 1601 8139 ariable Resistor - 50KOHM 0.5W

138 1601 8147 ariable Resistor - 10KOHM 0.5W

139 1601 8148 ariable Resistor - 20KOHM

140 1601 8156 ariable Resistor - 2KOHM 0.5W

141 1601 8186 ariable Resistor - 200KOHM

142 1604 1246 Capacitor - 47uF 35V

143 1604 1247 ICapacitor - 3.3uF 35V

144 1606 0385 Capacitor - 0.047pF 50V

145 1606 0386 Capacitor - 0.1uF 50V

146 1606 0529 Capacitor - 0.001pF 50V

147 1606 0530 Capacitor - 0.0047uF 50V

148 1606 0531 Capacitor - 0.01uF 50V

149 1606 0915 Capacitor - 100gF 50V

150 1606 0999 Capacitor - 0.1uF 25V

151 1611 4101 Resistor - 1000HM 1/4T 5%

152 1611 4102 Resistor - 1KOHM 14T £5%

153 1611 4103 Resistor - 10KOHM 1/4T 5%

154 1611 4104 Resistor - 100KOHM 1/4T 5%

155 1611 4124 Resistor - 120KOHM 1/4T +5%

156 1611 4153 Resistor - 15KOHM 1/4T 5%

157 1611 4222 Resistor - 2.2KOHM 1/4T +5%

158 1611 4223 Resistor - 22KOHM 1/4T £5%

159 1611 4272 Resistor - 2.7KOHM 1/4T +5%

160 1611 4273 Resistor - 27KOHM 1/4T +5%

161 1611 4332 Resistor - 3.3KOHM 1/4T 5%

162 1611 4334 Resistor - 330KOHM 1/4T 5%

163 1611 4392 Resistor - 3.9KOHM 1/4T 5%

164 1611 4472 Resistor - 4.7KOHM 1/4T 5%

165 1611 4473 Resistor - 47KOHM 1/4T +5%

166 1611 4512 Resistor - 5.1KOHM 1/4T +5%

167 1611 4513 Resistor - 51KOHM 1/4T

168 1611 4563 Resistor - 56KOHM 1/4T +5%

169 1611 4564 Resistor - 560KOHM 1/4T

170 1611 4624 Resistor - 620KOHM 1/4T 5%

m 1611 4682 Resistor - 6.8KOHM 1/4T +5%

September 01, '86

InN%éx Part No. Description /?stsyemF;)?yr
102 1102 0903 Terminal - 4P

103 1102 0905 Terminal - 5P

104 1102 0958 Connector - 2P

105 1102 0959 |Terminal - 3P

106 1103 0616 Connector - 20P

107 1104 0292 Fuse Clip

108 1107 0367 Fuse - 5A

109 1208 1019 Relay - DC24V

110 1400 0300 |[Transistor - 2SA673AK
m 1400 0301 Transistor - 25C1213AK
112 1401 0030 |Transistor - 2SC1061

113 1401 0208 Transistor - 2SC2581

114 1401 0218 Transistor - 2SB856

115 1401 0269 Transistor - 2SA1106

116 1401 0611 Diode - 1S1588

117 1401 0819 Diode - 1GH62

118 1402 0452 Zener Diode - RD18FB

119 1402 0454 Zener Diode - RD7.5FB
120 1407 0520 IC - HD74LS00

121 1407 0616 IC - HD74LS03P

122 1407 0639 IC - TC4009UBP

123 1407 0640 IC - TC4010BP

124 1407 0755 IC - HC4044

125 1408 0052 IC - M51841P

126 1408 0099 IC - HA17901P

127 1408 0133 IC - HI-201-5

128 1408 0170 IC - TA75902P

129 1408 0192 IC - AD537JH

130 1408 0300 IC - AN7805

131 1408 0393 IC - HA17408P

132 1600 0159 Resistor - 0.20HM 2T +10%
133 1600 0387 Resistor - 330HM 1T 5%
134 1600 0451 Resistor - 1000HM 1T +10%
135 1600 0550 Resistor - 390HM 1T £10%
136 1601 7240  |Resistor Array - 47KOHM 1/8W
In’\ﬂfx Part No. Description /?stsyemF;)?yr
172 1611 4753 Resistor - 75KOHM 1/4T +5%
173 1611 6101 Resistor - 1000HM 1/2T +5%
174 1611 6103 Resistor - 1KOHM 1/2T

175 1611 6271 Resistor - 2700HM 1/2T +5%




42. MAIN MOTOR CONTROL PCB September 01, '86

CAPACITOR CONNECTOR DIODE FUSE IC LED
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
W, | oM o | ow M, | N w, | o N, | M K | M oo oo [
caor | sl oo | o1 ozt | o1 01 | 103 por | owo |l omu | ouo Fu30L | 104 1301 | oue Ll oeosn |13
a2 | e || o2 | 15 a2 | 1 M0z | 102 0302 | 110 B | 110 FU301 | 105 02 |
@03 | 17 || o3 | 125 o3 | 125 oN303 | 101 0303 | 110 BB | 1l 10303 | 116
04 | 125 ] o3 | 126 oM | o 1304 | 110 B | 11 10304 | 119
05 | 14 || o5 | 125 25 | 130 0305 | 110 10305 | 115
006 | 125 16 | 128 0306 | 110 10306 | 118
OO BT I B L BT B307 | 10 1007 |12
08 | 127 || 38 | 125 0308 | 110 10308 | 121
09 | o12¢ |l ocme o129 139 o1 1c309 | 121
o0 | 12 || o0 | 1z B0 | 110
TRANSISTOR RESISTOR POTENTIOMETER DIODE
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL [ INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NG, NG, NG. NO. NG, NG. NG. NG, NG NG, NG, 0. NG, NG, NG, NG,
a0l o106 mor Lo mu b o o Lo o 3ot | 123 mor |2
gz | 107 R302 | 133 B2 | 13 R22 | 133 R332 | 14 || mez | 13
303 | 108 R03 | 131 B3 |l R323 | 136 R33 | 13 B3| 14
04 | 109 04| 142 B | 133 B | 131 R334 | 144 By |12
R30S | 143 RIS | 133 R325 | 133 R3S | 141

R306 131 R316 133 R326 133 R336 133

ROT | 31| [ RIT | 131 || R@T | 135 || ®¥ | 1
R308 142 R318 140 R328 140 R338 132
nag | owr )l ommg | oms )l omme | omal) owma | o3

R310 141 R320 139 R330 133 R340 137




42.

MAIN MOTOR CONTROL PCB

Inr\iioe.x Part No. Description /gsg)lem%?;
* 5219 5634 Main Motor Control P.C.B. 1

101 1102 0845 [Terminal - 3P

102 1102 0959 [Terminal - 3P

103 1103 1098 IConnector - 9P

104 1104 0292 Fuse Clip

105 1107 0367 Fuse - 5A

106 1400 0082  ([Transistor - 2SC945

107 1400 0270 [Transistor - 2SC2003

108 1401 0152 Transistor - 2SB674

109 1401 0208 [Transistor - 2SC2581

110 1401 0612 Diode - 1S1585

m 1402 0110 Diode - 1.1A 200V

112 1402 0407 Zener Diode - HZ-6B3

113 1403 0069 LED - GL-32AR

114 1407 0508 IC - HD74LS04N

115 1407 0577 IC - SN7406N

116 1407 0605 IC - TC4050BP

117 1407 0614 IC - SN74LS74N

118 1407 0616 IC - HD74LS03P

119 1407 0755 IC - HC4044

120 1408 0192 IC - AD537JH

121 1408 0304 IC - HA17084P

122 1600 1051 Resistor - 0.20HM 5W

123 1601 8085 Variable Resistor - 20KOHM

124 1604 0931 Capacitor - 47puF 50V

125 1606 0658 Capacitor - 0.1pF 50V

126 1606 0771 Capacitor - 330pF 50V

September 01, '86

IHN%?X Part No. Description Ss;yem%?;
127 1606 1072 Capacitor - 100gF 50F

128 1606 1073 Capacitor - 0.001pF 50V
129 1606 1074 Capacitor - 0.0047uF 50V
130 1606 1075 Capacitor - 0.022uF 50V
131 1611 4101 Resistor - 1000HM 1/4T +5%
132 1611 4102 Resistor - 1KOHM 1/4T 5%
133 1611 4103 Resistor - 10KOHM 1/4T 5%
134 1611 4104 Resistor - 100KOHM 1/4T 5%
135 1611 4124 Resistor - 120KOHM 1/4T +5%
136 1611 4125 Resistor - 1.2MOHM 1/4T +5%
137 1611 4204 Resistor - 200KOHM 1/4W £5%
138 1611 4222 Resistor - 2.2KOHM 1/4T 5%
139 1611 4272 Resistor - 2.7KOHM 1/4T 5%
140 1611 4392 Resistor - 3.9KOHM 1/4T +5%
141 1611 4472 Resistor - 4.7KOHM 1/4T 5%
142 1611 4512 Resistor - 5.1KOHM 1/4T £5%
143 1611 4561 Resistor - 5600HM 1/4T £5%
144 1611 4822 Resistor - 8.2KOHM 1/4T 5%




43. AC DRIVE PCB

SSR CONNECTOR RESISTOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO.
alo| 103 onel2 | 101 R1 104
a2 | 103 oN313 | 102 R2 104
A3 | 103 R3 104
ADA | 103
A5 | 103
a6 | 103
A7 | 103
ag | 103
g | o103
ADL0 | 103

September 01, '86



43.

AC DRIVE PCB

Index
No.

Part No.

Description

Q'ty Per
Assembly

*

5446 5460

AC Drive P.C.B.

1

September 01, ‘86

Ir;\‘d;x Part No. Description S;tsynempb?yr
101 1102 1103 Pin Terminal - 11P

102 1103 0604 Connector - 11P

103 1208 1028 Solid State Relay - G3L-102PL

104 1600 0563 Resistor - 7.50HM 2T +5%




44, LENS/MIRROR MOTOR PCB September 01, '86

CAPACITOR CONNECTOR DIODE IC RESISTOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
101 112 111 112 CN101 101 D101 103 1C101 108 R101 116 R111 109
102 11 112 112 CN102 102 0102 103 1€102 104 R102 116
103 112 113 112 D103 103 1C103 1 R103 116
€104 112 D104 103 1C104 105 R104 114
€105 112 1C105 107 R105 114
€106 112 1C106 106 R106 114
€107 112 R107 114
108 112 R108 113
109 112 R109 115
C110 110 R110 109




44, LENS/MIRROR MOTOR PCB
InN%eiX Part No. Description /?s’tsyempb?;
1 5219 5323 Driver - Lens Drive 1
* 5219 5320 Lens/Mirror Motor P.C.B. 1

September 01, '86

InNc?x Part No. Description /?stsyemF;JEI};
101 1103 1772 Pin Header - 6P

102 1103 1773 Pin Header - 7P

103 1401 0815 Diode - 1S1588:IR

104 1407 0816 IC - SN74LS157N

105 1407 0974 IC - HD74LS32P

106 1407 0975 IC - HD7407P

107 1407 1023 IC - HD74LS14

108 1407 1090 IC - HD74LS74AP

109 1600 0579 Resistor - 0.10HM 1T +10%
110 1604 1353 |Capaciter - 47uF 10V

m 1604 1382 Capacitor - 10pF 50V

112 1606 0658 Capacitor - 0.1uF 50V

113 1611 4153 Resistor - 15KOHM 1/4T +5%
114 1611 4222 Resistor - 2.2KOHM 1/4T +5%
115 1611 4331 Resistor - 3300HM 1/4T +5%
116 1611 4472 Resistor - 4.7KOHM 1/4T +5%




45, TIMER PCB September 01, '86
BATTERY CAPACITOR CONNECTOR DIODE IC CONNECTOR OSCILLATOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX YMBOL | INDEX SYMBOL | INDEX

NG, NG, NG, NG, NO. NG. NG, NO. NG. NG. NG. NG. NG. NG.
BT101 | 104 c101 115 CNiO1 | 103 Di0i 109 icioi | 1iio JPSWIOL | 102 Qscioi | iii
€102 116 D102 108 JPSW102 | 102
€103 113 D103 108 JPSW102 | 101

€104 112 D104 108

€105 112

€106 114
TRANSISTOR RESISTOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO.
101 107 R101 117 R111 118
0102 106 R102 127 R112 123
0103 106 R103 124 R113 122
Q104 106 R104 119 R114 120
Q105 105 R105 121 R115 123

R106 ii9

R107 125

R108 125

R109 126

R110 125




45. TIMER PCB

Index

No. Part No.

Description

Q'ty Per
Assembly

* 6815 5101  [Timer P.C.B.

1

September 01, '86

In'\fl;x Part No. Description gstsyempl';leyr
101 1103 1878 Connector - 2P

102 1103 3029 Connector - 2P

103 1103 3036 Connector - 26P

104 1206 0032 Battery - BR2325 - 1HC
105 1400 0072 Transistor - 2SC372Y

106 1400 0135 Transistor - 25AS1015-Y
107 1400 0296 Transistor - 2SC2655-Y
108 1401 0611 Diode - 1S1588

109 1401 0832 Diode - DSA1A1

110 1407 1602 IC - RP5C15

m 1503 0095 Oscillator - P3 32.768KHz
112 1604 1382 Capacitor - 10uF 50V

113 1606 0998  |Capacitor - 0.01uF 50V
114 1606 0999 Capacitor - 0.1pF 25V

115 1606 1303 Capacitor - 10pF 50V

116 1606 1310 Capacitor - 39pF 50V

17 1611 4102 Resistor - 1KOHM 14T +5%
118 1611 4103 Resistor - 10KOHM 1/4T 5%
119 1611 4104 Resistor - 100KOHM 1/4T 5%
120 1611 4152 Resistor - 15KOHM 1/4T 5%
121 1611 4223 Resistor - 22KOHM 1/4T 5%
122 1611 4331 Resistor - 3300HM 1/4T +5%
123 1611 4332 Resistor - 3.3KOHM 1/4T +5%
124 1611 4471 Resistor - 4700HM 1/4T £5%
125 1611 4472 Resistor - 4.7KOHM 1/4T +5%
126 1611 4562 Resistor - 5.6KOHM 1/4T +5%
127 1611 6569 Resistor - 5.60HM 1/2T +5%




46. CPU PCB September 01, '86

CAPACITOR CONNECTOR DIODE 1Cc

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX

) #0, it ™ i 0 o I ) 0, W, | WD, N, | N, N0, | N, N0, NO.

cor |19 o139 clar | a3t |13 cdo | 139 102 BIOL | 107 ot | 1% iciii | 1%

cio2 | o139 cz | o139 cl2 |16 a3 cidr |19 103 02 | 19 e | o1%

03 | 139 ci3 | o139 23 |13 13 |13 cidg o130 101 c103 | 19 s |28

04 | 139 o | o139 cid | o138 a3 | 139 cdd |1 04 | 113 14 | o128

s | 139 cais | 139 15 | 138 cass | o139 cads | 13 10105 | 130 s | o1z

cl06 | 139 cie | 199 6 | 138 c136 | 139 cu4s | 139 1c106 | 124 icu6 | 116

a0 | 139 cu7 | 138 cer | 138 137 | 139 cadr | 139 1107 | 121 cur |1

8 | 139 ciig | 139 ci28 | 139 138 | 139 cd8 | 139 ic108 | 127 icus | 131

o9 | 139 iy | 1% 29 | 139 i3 | 138 1109 | 114 9 | 123

e o138 cizo | 136 130 | 139 €13 | 13 10 | 120 iciz | 112
TRANSISTOR RESISTOR RESISTOR ARRAY

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX

NO, NO. NO. NO. NO, NO. NO. NO. NO. NO, NO. NO. NO. NO.

iclel | 108 a0 | 104 RIOI | 147 RIL | 143 Ri121 | 142 || Raviol | 133 || Ravi2 | 133

e | 15 aee | 104 R02 | 147 Rz | 143 122 | 144 || waviee | 133

ici23 | 118 Qo3 | 104 RIO3 | 140 RII3 | 143 RI23 | 146 | | RAVIO3 | 133

1c124 | 106 Ql64 | 105 RIGE | 140 R | 143 RAVI0S | 133

s 1108 RIS | 140 RS |43 RAYIOS | 135

ic126 | 109 mes |1 n o143 w7 |1

icer | o 07 | 142 a1 | RAYIOR | 134

icie8 | 110 Ri08 | 142 RIS | 145 RavI09 | 132

ic128 | 110 R109 | 143 19| 141 VIO | 132

130 | 17 RIO | 143 RI20 | 140 RAYIIL | 134

1-100



46. CPU PCB September 01, '86

InNdOlex Part No. Description g:;tsyempb?; Inr\iioe.x Part No. Description /%Esyempbelys
* 5219 5760 [CPU P.C.B. 1 127 1407 1552 LSl - HD 61830 (Lctc)
128 1407 1794 IC - I/0,UFD2855AC-2
129 1407 1854 CPU - MPD8088D
130 1407 1855 LSI - UPB8284AD
131 1408 0316 IC - UPC7905HTHREE Ferminal
132 1601 7370 Resistor Array - 1KOHM
133 1601 7374  |Resistor Array - 4.7KOHM
134 1601 7376 |Resistor Array - 10KOHM £5% 1/8W
135 1601 7379 Resistor Array - 33KOHM 0.1W 5%
101 1103 0441 Connector - 3P 136 1604 1366 Capaciter - 47puF 25V
102 1103 1188  |Connector - 34P 137 1604 1385 |Capacitor - 47uF £20% 50V
103 1103 1770 afer - 4P 138 1606 1336 Capacitor - 1000pF 50V
104 1400 0291  |Transistor - 2SA1020 139 1606 1396 |Capacitor - 0.1uF 25V
105 1400 0324  [Transistor - 2SC458 140 1611 4102 Resistor - 1KOHM 1/4T 5%
106 1401 0192 IC - pPA2003C 141 1611 4103 Resistor - 10KOHM 1/4T 5%
107 1401 0611 Diode - 1S1588 142 1611 4222 Resistor - 2.2KOHM 1/4T +5%
108 1407 0508 IC - HD74LS04N 143 1611 4330 Resistor - 3300HM 1/4T +5%
109 1407 0520 IC - HD74LS00 144 1611 4332 Resistor - 3.3KOHM 1/4T +5%
110 1407 0605 IC - TC4050BP 145 1611 4333 Resistor - 33KOHM 1/4T 5%
m 1407 0621 IC - SN74LS08N 146 1611 4473 Resistor - 47KOHM 1/4T 5%
112 1407 0640 IC - TC4010BP 147 1611 4511 Resistor - 5100HM 1/4T +5%
113 1407 0710 IC - SN74LS107N
114 1407 0814 IC - SN74LS139N
115 1407 0838 IC - SN74LS266N
116 1407 0972 IC - HD74LS42P
117 1407 0974 IC - HD74LS32P
118 1407 1023 IC - HD74LS14
119 1407 1026 IC - SN74LS373N
120 1407 1083 IC - HD74LS138P
121 1407 1100 IC - Cmos-HM6116P-3
122 1407 1154 IC - yPD8279C-5
123 1407 1331 IC - UD74LS154
124 1407 1482 RAM - TC5565 PL-15
125 1407 1511 LSI - UPD 8259 AC-2
126 1407 1534 IC - MPD8253C-2

1-101



47.

KEY PCB

September 01, '86
DIODE LED RESISTOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO, NO. NO, NO. NO. NO. NO. NO. NO, NO.
D401 103 D411 103 D421 103 D431 103 D444 103 LED421 106 R401 104
D402 103 D412 103 D422 103 D432 103 R402 104
D403 103 D413 103 D423 103 D433 103 R403 104
D404 103 D414 103 D424 103 D434 103 R404 104
D405 103 D415 103 D425 103 D435 103 R405 104
D406 103 D416 103 D426 103 D436 103 R406 104
D407 103 D417 103 D427 103 D437 103 R407 104
D408 103 D418 103 D428 103 D438 103 R408 104
D409 103 D419 103 D429 103 D439 103 R409 105
D410 103 0420 103 D430 103 D440 103 R410 105
S
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL [ INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO, NO. NO.
R411 105 SW401 101 SWall 101 SW421 101 SW431 101 SWad4 101
R412 105 SW402 101 SW412 101 SW422 101 SW432 101
SW403 101 SW413 102 SW423 101 SW433 101
SW404 101 SW414 102 SW424 101 SW434 102
SW405 101 SW415 101 SW425 101 SW435 102
SwW408 101 SW416 101 SW426 101 SW436 102
Sk407 101 Sw417 101 Sw427 101 SW437 102
SK408 101 w418 102 SW428 101 Sw438 101
SW409 101 SW419 102 SW429 101 SW439 101
SW410 101 SH420 101 SH430 101 Sw440 101




47. KEY PCB
In'\‘%(-l:x Part No. Description /?stsyemF;J(IEyr
* 5219 5713 Key P.C.B. 1

1-103

September 01, '86

InN(i(fx Part No. Description SStSyEmF;J?;
101 1204 1190 Switch

102 1204 1347 Push Switch

103 1401 0611 Diode - 151588

104 1611 4102 Resistor - 1KOHM 1/4T £5%

105 1611 4111 Resistor - 10HM 1/4

106 1403 0240 Packed LED




48. ROM PCB September 01, '86

CAPACITOR IC SOCKET

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
c0t | 102 cotl | 102 10201 1 e | 1 — 101
202 | 102 ca12 | 102 10202 )

203 | 102 10203 3

c204 | 102 10204 4

co05 | 102 10205 5

c206 | 102 1€206 6

c20 | 102 16207 7

208 | 102 1208 8

c209 | 102 10210 9

0210 | 102 2 |10

1-104



48. ROM PCB
In'\:ioe.x Part No. Description g;?lem%?;
1 5219 5800 ROM1 - LT/LDG English 1
1 6815 5110 ROM1 - A4 English 1
1 6815 5310 ROM1 - German 1
1 6815 5510 ROM1 - French 1
1 6815 5710 ROM 1 - ltalian 1
2 5219 5801 ROM2 - LT/LDG English 1
2 6815 5111 ROM 2 - A4 English 1
2 6815 5311 ROM 2 - German 1
2 6815 5511 ROM 2 - French 1
2 6815 5711 ROM 2 - ltalian 1
3 5219 5802 ROM 3 - LT/LDG English 1
3 6815 5112 ROM 3 - A4 English 1
3 6815 5312 ROM 3 - German 1
3 6815 5512 ROM 3 - French 1
3 6815 5712 ROM 3 - ltalian 1
4 5219 5803 ROM 4 - LT/LDG English 1
4 6815 5113 ROM4 - A4 English 1
4 6815 5313 ROM 4 - German 1
4 6815 5513 ROM 4 - French 1
4 6815 5713 ROM 4 - ltalian 1
5 5219 5804 ROM 5 - LT/LDG English 1
5 6815 5114 ROM 5 - A4 English 1
5 6815 5314 ROM 5 - German 1
5 6815 5514 ROM 5 - French 1
5 6815 5714 ROM 5 - l[talian 1
6 5219 5805 ROM 6 - LT/LDG English 1
6 6815 5115 ROM 6 - A4 English 1
6 6815 5315 ROM 6 - German 1
6 6815 5515 ROM 6 - French 1
6 6815 5715 ROM 6 - ltalian 1
7 5219 5806 ROM 7 - LT/LDG English 1
7 6815 5116 ROM 7 - A4 English 1
7 6815 5316 ROM 7 - German 1
7 6815 5516 ROM 7 - French 1
7 6815 5716 ROM 7 - ltalian 1

1-105

September 01, '86

Index

No. Part No. Description /?sglem%?;
8 5219 5808 ROM 9 - LT/LDG English 1
8 6815 5118 ROM 9 - A4 English 1
8 6815 5318 ROM 9 - German 1
8 6815 5518 ROM 9 - French 1
8 6815 5718 ROM 9 - ltalian 1
9 5219 5809 ROM 10 - LT/LDG English 1
9 6815 5119 ROM 10 - A4 English 1
9 6815 5319 ROM 10 - German 1
9 6815 5519 ROM 10 - French 1
9 6815 5719 ROM 10 - ltalian 1
10 5219 5810 ROM 11 - LT/LDG English 1
10 6815 5120 ROM 11 - A4 English 1
10 6815 5320 ROM 11 - German 1
10 6815 5520 ROM 11 - French 1
10 6815 5720 ROM 11 - ltalian 1
1 5219 5811 ROM 12 - LT/LDG English 1
1 6815 5121 ROM 12 - A4 English 1
1 6815 5321 ROM 12 - German 1
1 6815 5521 ROM 12 - French 1
1 6815 5721 ROM 12 - |talian 1
* 5219 5790 ROM P.C.B. - LT/LDG English 1
101 1104 0271 LS| Socket - 28P
102 1606 1396 Capacitor - 0.1uF 25V




49. DF MAIN PCB - DF September 01, '86

CAPACITOR CONNECTOR DI0DE DIP SH FUSE RC ARRAY
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | iNDEX SYWBOL | INDEK SYWBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. N0, NC. N, NO. NO, NO. NO. NC. NO.

c101 147 e 7 C124 147 C134 142 CN101 104 0102 113 0PS101 110 FU101 109 HB101 140
€102 7 C112 47 €125 147 135 147 CN102 102 0103 113 0PS102 110 FU101 108 18102 140

aom Lol oo L oar ] oo bowa ooz o I onea ot [ omoe o ru02 | 108 || #8103 | 140
cob | wr || e | wr || oz | wr || o | || owos | 03 fu02 | 109
05 | 7 || cur | wr || cies | w7 || ci38 | 147 || owes | 105 Fu03 | 108
Ri03 | 109
co6 | wr || cns | wr || cizo | v || o139 | wr || omes | 3
cor | wr || oo | wr || cso | wr || cue | wr || owmor | 4
Cl08 | M7 || ci20 | w4 || c131 | 6 M08 | 106
co9 | wr || oz | us || o2 | us
a | owll om | wll an | w

RESISTOR

-

"
il

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX

N, | W, M. | M. W, | N T fo, | N W, | K. W, [ WO, W, | ¥ W, | RO

10 | 12 108 | 17 s | 120 tcied | 14 || ueonor | 114 jor |18 || m |15 2t | 149 m3z |t

1101 § 10009 | 115 cnr | 125 1125 | 123 | | weowz | 114 RI02 | 155 || Ruz | 154 n2 |15 R | 157

1101 | 161 010 | 120 s | 12 1c125 | 160 | | Leonos | 114 103 | 155 || R | 149 2|15 3| 152

1102 2 o o2 10118 § rcos |oen 1L oueonos |1 mod | ot |l omue | owe 25|15 R | 152

10103 1 1c111 § icus |11 10125 | 162 | | eows | 114 05 | 156 5 | 128 26 | 15 gy | 149

1104 | 116 ici | 161 ic1g 2 R6 | 156 || s | 156 s g |

1105 | 118 2| 2 1120 1 me7 | o156 || R | o156 R128 | 128 m39 | 151

1106 | 107 1c113 1 el | 122 R108 | 155 s | 156 2 | 156 40| 152

1106 5 o |12 e | 124 RIOS | 155 [| RS | 149 RI3) | 156 Ridl | 152

107 | 119 115 | 120 1123 | 124 R0 | 158 20 | 149 3| 158 42 | 152
RESISTOR ARRAY SW POTENTIOMETER CRYSTAL OSCILLATOR

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX

NO, NO. NO. NO. NO, NO. NO. NO. NO, NO. NO. NO. NO. NO,

43| 149 Rise | 156 | | Ravior | 13 || mvin | o134 || swor | 1 wiol | 138 || xtaLior| 126

R4 | 149 Riss | 150 | | Rvaz | 130 soe | 111 w02 | 138

RIS | 153 RISE | 150 | | RAYIO3 | 136 w03 | 138

RUG | 153 Ris7T | 127 || ravies | 133 W05 | 138

g7 s Riss | o150 |1 Ravios | 133 VRI06 | 138

R | 153 Ris9 | 159 | | Ravios | 132 w108 | 139

R4S | 156 st | o129 | mavier |o1s

RISL | 153 Ri63 | 120 || ravies | 133

Rsz | 150 Ri6d | 156 | | Rav109 | 133

RIS3 | 150 RIGS | 149 | | RAVIIO | 137

1-106



49,

DF MAIN PCB — DF

IT\]%?X Part No. Description /?stsyempl';leyr
1 5918 5701 IC - HCTL-1 3 ]
2 5918 5702 IC - HCTL-2 3
3 5918 5711 Fiber Output Connector 1
4 5918 5712 Fiber Input Connector 1
5 5936 5211 CPUL - Main Control (HM482764G-3 1
6 5936 5221 | CPU2 - Main Control (HM482764G-3) 3
* 5936 5201 | DF Main P.C.B. !

L

Ir'l‘c:]e.x Part No. Description S;tsy(empb?yr

136 1601 7374 Resistor Array - 4.7KOHM

137 1601 7400 Resistor Array - 22KOHM

138 1601 8147 |Variable Resistor - 10KOHM 0.5W

139 1601 8157  [|Variable Resistor - 100KOHM

140 1602 0934 RC Array - CRO1-R

41 1604 1357 ICapaciter - 470uF 10V

142 1604 1367 Capaciter - 100uF 25V

143 1604 1376 ICapaciter - 0.33puF 50V

144 1604 1381 Capaciter - 4.7uF 50V

145 1604 1383 Capacitor - 22pF 50V

146 1604 1386 Capacitor - 100MF 50V

147 1606 0689 Capacitor - 0.01gF 50V

148 1606 1184 Capacitor - 27pF 50V

149 1611 4102 Resistor - 1KOHM 1/4T 5%

150 1611 4103 Resistor - 10KOHM 1/4T +5%

151 1611 4104 Resistor - 100KOHM 1/4T 5%

152 1611 4105 Resistor - 1KOHM 1/4T +5%

153 1611 4152 Resistor - 1.5KOHM 1/4T 5%

154 1611 4153 Resistor - 15KOHM 1/4T +5%

155 1611 4272 Resistor - 2.7KOHM 1/4T +5%

156 1611 4472 Resistor - 4.7KOHM 1/4T +5%

157 1611 4473 Resistor - 47KOHM 1/4T +5%

158 1611 4562 Resistor - 5.6KOHM 1/4T 5%

159 1611 6102 Resistor - 1KOHM 12T +5%

160 1005 0767 Heat Sink

161 0313 0060W | Philips Pan Head Screw - M3x6

162 0323 0060W | Philips Sunken Head Screw - M3x6

1-107

September 01, '86

InN%le Part No. Description /?sts);mpl')?yr
101 1102 0919 Connector - 12P

102 1102 0962 Terminal - 6P

103 1103 0779 Connector - 2P

104 1103 0881 Connector - 4P

105 1103 1371 Connector - 34P

106 1103 1732 Connector - 10P

107 1104 0271 LS| Socket - 28P

108 1104 0273 Fuse Holder

109 1107 0413 Fuse - 3A (220V)

110 1204 0883 Dip Switch

m 1204 1385 Push Switch

112 1401 0329 IC - MP4503

113 1401 0832 Diode - DSA1Al

114 1403 0308 LED - TLR-102A

115 1407 0539 IC - SN74LS04

116 1407 0604 IC - TC4049P

17 1407 0975 IC - HD7407P

118 1407 1016 IC - yPD8255AC-5

119 1407 1026 IC - SN74LS373N

120 1407 1094 IC - HD74LS93P

121 1407 1334 IC - yPD7810G

122 1407 1348 IC - TD62304P

123 1408 0076 IC - pPC14132

124 1408 0099 IC - HA17901P

125 1408 0408 IC - PST518A

126 1503 0070  |Ceramic Oscillator - 10MHz

127 1600 0266 Resistor - 330HM 5T +1%

128 1600 0569 Resistor - 0.20HM 1W

129 1601 1732 Resistor - 3900HM 1T 5%

130 1601 7215 Resistor Array - 4.7KOHM 1/8W
131 1601 7326 Resistor Array - 10KOHM

132 1601 7348 Resistor Array - 4700HM 1/8W $5%
133 1601 7352 Resistor Array - 4.7KOHM

134 1601 7356 Resistor Array - 22KOHM 1/8W $5%
135 1601 7360 Resistor Array - 33KOHM 1/8W $5%
IHN%?X Part No. Description S;tsyempb?yr




50.

SIZE/REGISTRATION SENSOR PCB - DF

CONNECTOR RESISTOR SENSOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO.
CN201 101 R201 102 RES 1
R202 102 SN2 1
R203 102 SN4 1
R205 102 SN§ 1
R206 102 SN6 1

1-108

September 01, '86



50. SIZE/REGISTRATION SENSOR PCB - DF
InN%?X Part No. Description /?stsyemF;j?yr

1 5886 5510 Photo Sensor 5

* 5936 5102 Size/Regisration Sensor PCB - 115V 1

* 5936 5103 Size/Regisration Sensor PCB - 220/240V 1

1-109

September 01, '86

Ir;ﬁfx Part No. Description /?stsyempbeIJ
101 1103 1551 Connector - 8P
102 1611 6681 Resistor - 6800HM 1/2W +5%




51. HARNESS LAYOUT — FRONT VIEW

1-110

September 01, '86




51. HARNESS LAYOUT - FRONT VIEW
InN[fX Part No. Description /gsglem%?;
1 5219 5653 DC Main Harness 1
2 5219 5658 AC Main Harness 1
3 5219 5681 Monitor Harness 1
4 5446 5165 Paper Feed Harness 1
5 5219 5514 Tray Harness - 115V 2
5 5219 5515 Tray Harness - 220/240V 2
6 5219 5516 Duplex Unit Harness 1
7 5219 5491 TC/SC Harness 1
8 5219 5445 Fusing Lamp Harness 1
9 5219 5468 Oil End Sensor Harness 1
10 5219 5447 Thermofuse Harness 1
1n 5219 5446 Invertor Harness 1
12 5219 5469 Fusing Unit Harness 1

1-111

September 01, '86

Index
No.

Part No.

Description

Q'ty Per
Assembly




September 01, '86

DC MAIN HARNESS

52.

CN44l
Il

12
146

13 3
a 160
02 CN235
CN236
11
2
46
CN64l CN380
114 124
128 106 1Ol o6 107 163
: 141 126 141 140
115
CN45I CN232
16 [@N M
:.\_Hu 12
156 149
CN22 CN740
105
142
CN2;
CN46
c
6 z_mw:o 13
143 o
157 CN394 CN395 2 iz
MVI.U 149 196
CN70I
CN204 105 105
CN225A s 136 [Jios 132 I3
L] 35 136 155 CN205 ~ CN206
CN392 CN203
198 CN225B ] ios czos
N393 \CN39I CNEO2 195
108 T L
37 150 CN209
105
L ] cheot CN303 CN202
cNz2iz 115 151 105 []i05
108 10 116 132 123
138 145 121 L]
157 cN397
_ _ _ 105 n
CN34l  CNi2a 134 Lz
116 110 CN304 CNZOT 146
21 152 105
157 153

1-112



52. DC MAIN HARNESS

I,r\}céﬁ.ex Part No. Description /?s’tsyempb?;
1 5442 5822 Connector Holder - Eraser 1
2 5446 5833  |Connector Holder 1
3 5408 5160 Short Connector 1
4 5219 5653 DC Main Harness 1

InNdUeix Part No. Description /?s’tsyempb?;

136 1102 1354 Connector - 6P

137 1102 1379 Connector - 9P

138 1102 1381 Connector - 11P

139 1102 1396 Connector - 2P

140 1102 1404 Receptacle Housing

141 1102 1408 Connector - 1P

142 1102 1483 Connector - 2P

143 1102 1508 Connector - 3P

144 1102 1509 Connector - 4P

145 1102 1510 Connector - 6P

146 1102 1515 Connector - 2P

147 1102 1516 Connector - 3P

148 1102 1518 Connector - 6P

149 1102 1519 Connector - 9P

150 1102 1520 Connector - 12P

151 1102 1521 Connector - 15P

152 1102 1527 Connector - 6P

153 1102 1680 Connector - 36P

154 1102 1683 Connector - 12P

155 1102 1715 Connector - 26P

156 1102 1723 Connector - 16P

157 1102 1725 Connector - 24P

158 1102 1740 Connector - 7P

159 1102 1741 Connector - 9P

160 1102 1831 Connector - 4P

161 1102 1912 Connector - 4P

162 1102 1952 Connector - 2P

163 1102 1983 Socket Housing - 3P

164 1102 1984 Socket Housing - 4P

165 1102 1985 Socket Housing - 5P

167 1102 1986 Socket Housing - 6P

168 1102 1987 Pin Housing - Mate-N-Lock - 6P

169 1103 1480 | Connector - 2P

1-113

September 01, '86

Iry]\‘%.ex Part No. Description /?s’tsyempb?;
101 1100 0270 Fastening Receptacle
102 1100 0844 Socket - Mate-N-Lock
103 1100 1061 Pin - Mate-N-Lock
104 1100 1147 Socket - Mate-N-Lock
105 1100 1159 Socket - Mate-N-Lock
106 1100 1169 Fastening Receptacle
107 1100 1172 Fastening Receptacle
108 1100 1190 Socket - Mate-N-Lock
109 1100 1200 Terminal

110 1100 1239 Pin - Mate-N-Lock
m 1100 1240 Socket - Mate-N-Lock
112 1100 1241 Socket - Mate-N-Lock
113 1100 1247 Terminal

114 1100 1259 Socket - Mate-N-Lock
115 1100 1264 Fastening Receptacle
116 1100 1266 Socket - Mate-N-Lock
117 1100 1267 Socket - Mate-N-Lock
118 1100 1269 Fastening Receptacle
119 1100 1270 Fastening Receptacle
120 1100 1271 Fastening Receptacle
121 1100 1276 Socket - Mate-N-Lock
122 1100 1327 Contact

123 1100 1328 Contact

124 1100 1329 Socket Contact

125 1102 0185 Connector - 4P

126 1102 0690 Insulating Sleeve
127 1102 0777 Connector - 4P

128 1102 1089 Connector - 3P

129 1102 1213 Connector - 4P

130 1102 1306 Connector - 3P

131 1102 1307 Connector - 4P

132 1102 1310 Connector - 10P

133 1102 1322 Connector - 20P

134 1102 1324 Connector - 40P

135 1102 1351 Connector - 3P

InNc?x Part No. Description /?s’tsyempb?;




53. AC MAIN HARNESS September 01, '86




53. AC MAIN HARNESS

In’\ﬂje.x Part No. Description /gsglem%?;
1 5446 5834 Connector Holder - CFL 1
2 5219 5658 AC Main Harness 1

101 1100 0243 Fastening Tab (115V)

102 1100 0272 Fastening Receptacle

103 1100 0275 Fastening Receptacle (115V)

104 1100 0882 Socket - Mate-N-Lock

105 1100 0916 Pin - Mate-N-Lock

106 1100 1041 Pin - Mate-N-Lock

107 1100 1061 Pin - Mate-N-Lock

108 1100 1062 Socket - Mate-N-Lock

109 1100 1168 Fastening Receptacle

110 1100 1170 Fastening Receptacle

m 1100 1171 Fastening Receptacle

112 1100 1190 Socket - Mate-N-Lock

113 1100 1238 Pin - Mate-N-Lock

114 1100 1239 Pin - Mate-N-Lock

115 1100 1241 Socket - Mate-N-Lock

116 1101 0244 Terminal

117 1102 0101 Connector - 2P - 115V

118 1102 0102 Connector - 2P - 115V

119 1102 0690 Insulating Sleeve

120 1102 0782 Pin Housing - Mate-N-Lock

121 1102 0983 Connector - 2P

122 1102 0987 Connector - 6P

123 1102 0989 Connector - 9P

124 1102 1127 Connector

1-115

September 01, '86

Ir;\‘doe.x Part No. Description /gsglem%?;
125 1102 1373 Connector - 3P

126 1102 1375 Connector - 4P

127 1102 1381 Connector - 11P

128 1102 1404 Receptacle Housing
129 1102 1408 Connector - 1P

130 1102 1515 Connector - 2P

131 1102 1516 Connector - 3P

132 1102 1518 Connector - 6P

133 1102 1520 Connector - 12P

134 1102 1535 Connector - 6P

135 1102 1559 Connector - 2P (BLACK)
136 1102 1771 Connector - 4P




September 01, '86

MONITOR HARNESS

54.

326
: e
_mW ”MD -WIWW \ g N
/|hw\J/ \ \AMMM%MIWWH
O / \\\ i
v B \\\ - by
TN / \\ Sl
0 \\V 2%
= \\\/ Z¢
883 N g8
||||| \
883
Al
m—ul \\\//ﬂ
7

<+ <
SO ZM0d
50= 3§eo

1-116



54,  MONITOR HARNESS
Ir;‘?x Part No. Description SstsyemF;J?yr
1 5219 5681 Monitor Harness 1

1-117

September 01, '86

In'\?;x Part No. Description /?stsyemF;J?yr
101 1100 1159 Socket - Mate-N-Lock
102 1100 1169 Fastening Receptacle
103 1100 1238 Pin - Mate-N-Lock
104 1100 1239 Pin - Mate-N-Lock
105 1100 1240  |Socket - Mate-N-Lock
106 1102 1309 Connector - 8P

107 1102 1507 Connector - 2P

108 1102 1509 Connector - 4P

109 1102 1511 Connector - 9P

110 1102 1513 Connector - 15P

m 1102 1522 Connector - 2P

112 1204 1225 Switch

113 1204 1476 Switch

114 1204 2126 Cap - AT-444

115 1102 1517 Connector - 4P




55.  PAPER FEED HARNESS

September 01, '86

CN6I6A
101
103
CN422
121
Vi
106
CNG6i6B
10!
______ i04
] m\ CN632A
CN4a2i ™) 24
02 [ = iOi
i02 / o1
1A~ / IS
AV N § [ r—\)
i N\
| N/
i N\
I N\
N\
CN
a2AND
ra X XV N b B e VT a) VLD
UCN&4ZS5 CNblo(C 101
TaY] 1N IV
oL 2y 105
106 104

1-118



55. PAPER FEED HARNESS
I'ﬁtx Part No. Description /?stsyemF;J(IEyr
1 5446 5165 Paper Feed Harness 1

1-119

September 01, '86

Index

No. Part No. Description /?stsyemF;J(IEyr
101 1100 1159 Socket - Mate-N-Lock

102 1100 1238 Pin - Mate-N-Lock

103 1102 1306 Connector - 3P

104 1102 1307 Connector - 4P

105 1102 1308 Connector - 6P

106 1102 1326 Connector - 3P

107 1102 1513 Connector - 15P




56. TRAY HARNESS September 01, '86

LA A o]

— 10|
| KD i
|
|
CN63IB
(CN69IB)
CN333 103
(CN343) i07
102
109

1-120



56. TRAY HARNESS
Index . '
No. Part No. Description /?stsyemF;J?;
1 5219 5514 Tray Harness - 115V 2
1 5219 5515 Tray Harness - 220/240V 2

1-121

September 01, '86

InNc?x Part No. Description gsgﬁm%?;
101 1100 1204 Socket - Mate-N-Lock
102 1100 1241 Socket - Mate-N-Lock
103 1100 1259 Socket - Mate-N-Lock
104 1100 1264 Fastening Receptacle
105 1100 1266 Socket - Mate-N-Lock
106 1100 1276 Socket - Mate-N-Lock
107 1102 1089 Connector - 3P

108 1102 1426 Connector - 3P

109 1102 1515 Connector - 2P

110 1102 1516 Connector - 3P

m 1102 1632 Connector - 4P

112 1102 1724 Connector - 24P

113 1102 1729 Connector - 6P




57. DUPLEX UNIT HARNESS September 01, '86

101
07
— AL A
. UN“4OO
e 102
V' 110
______ \ CN43|
CN432 H 105
102 [ 106
109 I
CN6338 =
103 =
108 \104—1cNe31C
) = |103
L=, J) 108
07 & |
CN633A i
103
i08

1-122



57. DUPLEX UNIT HARNESS
InNdle Part No. Description /?s’tsyempbelyg
1 5219 5516 Duplex Unit Harness 1

1-123

September 01, '86

In’\ﬁje.x Part No. Description /gsg/em%?;
101 1100 0270 Fastening Receptacle
102 1100 1159 Socket - Mate-N-Lock
103 1100 1259 Socket - Mate-N-Lock
104 1100 1264 Fastening Receptacle
105 1100 1266 Socket - Mate-N-Lock
106 1100 1276 Socket - Mate-N-Lock
107 1102 0717 Closed Terminal

108 1102 1089 Connector - 3P

109 1102 1306 Connector - 3P

110 1102 1492 Connector - 6P

m 1103 1481 Connector - 20P




58. TC/SC HARNESS September 01, '86

CN6I7
CN328 | ”8% CN322
105 [_]i02
13 CN325 CN324 107
L %2 L1
CN329 ; CN32|
105 |
L 55560 iz
[ ]
CTSSI CN327
103
109 L] 110
CN326

102
(R

1-124



58. TC/SC HARNESS
Index - 'ty Per
No. Part No. Description /?ssyembly
1 5219 5491 TC/SC Harness 1

1-125

September 01, '86

InNdUeix Part No. Description /?stsyemF;JEI};
101 1100 1042 Socket - Mate-N-Lock
102 1100 1159 Socket - Mate-N-Lock
103 1100 1240 Socket - Mate-N-Lock
104 1100 1266 Socket - Mate-N-Lock
105 1100 1328 Contact

106 1102 0983 Connector - 2P

107 1102 1306 Connector - 3P

108 1102 1307 Connector - 4P

109 1102 1505 Connector - 4P

110 1102 1520 Connector - 12P

m 1102 1679 Connector - 3P

112 1102 1724 Connector - 24P

113 1102 1952 Connector - 2P




59. FUSING UNIT HARNESS September 01, '86

CN354
1INt
p 101
108
i Ho
CN3OI 116
105 = ——0104 "nz N
1A 1
Ivo [ I _—L T 1102
107 L £ % >|Ar\
1a I AN —J ] | 1VZ
| | I\ 7
— | AN
! ANN
—_ ANY
CE AN
AN
ANN
A\
A\ e n g
A\ CN39O
A\ 1NZ
CN352 N 103
In2 | 110
Vo [N\
(N TN
[T N\
[ AN o
CN353|| N\ CN359
N2 AN o~
Vo AN 105
112 AN 113

1-126



59. FUSING UNIT HARNESS
Index - 'ty P
No. Part No. Description /?ssyembelyg
1 5219 5469 Fusing Unit Harness 1

1-127

September 01, '86

InN[fX Part No. Description /?sytsyem%?;
101 1100 0916 Pin - Mate-N-Lock
102 1100 1172 Fastening Receptacle
103 1100 1240 Socket - Mate-N-Lock
104 1100 1264 Fastening Receptacle
105 1100 1266 Socket - Mate-N-Lock
106 1100 1267 Socket - Mate-N-Lock
107 1100 1276 Socket - Mate-N-Lock
108 1102 0777 Connector - 4P

109 1102 1404 Receptacle Housing
110 1102 1508 Connector - 3P

m 1102 1511 Connector - 9P

112 1102 1524 Connector - 2P (RED)
113 1102 1525 Connector - 4P

114 1103 1481 Connector - 20P

115 1100 1155 Contact

116 1102 1286 Connector

17 1401 0728 Zener Diode - 71047




60. INVERTOR AND FUSING LAMP HARNESSES

102
109

September 01, '86

ORI

103
:<§}|oe
i
CN352 CN634
17
04 0 | Q0 101
=] o7
' CN633
105
106
CN354
113
114 )
2
S
112 1
112

1-128



60. INVERTOR AND FUSING LAMP HARNESSES
InN[fX Part No. Description /?;'[syerﬁbel;
1 5219 5446 Invertor Harness 1
2 5219 5445 Fusing Lamp Harness 1

1-129

September 01, '86

Ir’l‘%‘lsx Part No. Description /?stempbelyg
101 1100 1159 Socket - Mate-N-Lock

102 1100 1169 Fastening Receptacle

103 1100 1172 Fastening Receptacle

104 1100 1238 Pin - Mate-N-Lock

105 1100 1259 Socket - Mate-N-Lock

106 1102 1089 Connector - 3P

107 1102 1306 Connector - 3P

108 1102 1404 Receptacle Housing

109 1102 1408 Connector - 1P

110 1102 1519 Connector - 9P

m 1100 0080 Solid Strand

112 1100 0090 Solid Strand

113 1100 1043 Pin - Mate-N-Lock

114 1102 0782 Pin Housing - Mate-N-Lock
115 1100 1155 Contact

116 1102 1286 Connector

17 1401 0728 Zener Diode - 71047




61. OIL END SENSOR AND THERMOFUSE HARNESSES

CN359

101
104

September 01, '86

CN358
102
103

CN3535
101
106

105

105

1-130



61.

OIL END SENSOR AND THERMOFUSE HARNESSES

Index - Q'ty Per
No. Part No. Description Assembly
1 5219 5468 |Oil End Sensor Harness 1
2 5219 5447  |Thermofuse Harness 1

1-131

September 01, '86

InN%éx Part No. Description g;gempb?;
101 1100 1238 Pin - Mate-N-Lock

102 1100 1259 ISocket - Mate-N-Lock

103 1102 1089 IConnector - 3P

104 1102 1533 IConnector - 3P

105 1100 0080 Solid Strand

106 1102 1516 Connector - 3P




62. HARNESS LAYOUT -

/
z
y &N
i >
N B e .
RN AN |

R S /
IL@ gl N/

N A
N I 7
Nl

W @JW“‘/ ‘il\'l
W

REAR VIEW

September 01, '86

S
l
~Cn 5|
R8T
NZ&WW

‘)\
TP N o onan -
AR )
IR N
SO
7 N\
EAN

/

\
<H= ==
Toonsia [P /7T
7Y
WP a0 ] 7N
\\ml TOCN3II / ) \l\\\
_ T\ V7 /S
7N\ TN )
e W\ \L...><V 7705
WS Nl a2 bvr ¢85
\\q J’%&\\\/\l/)[ ~ Y

=

1-132

.y
> 8
=) N

)

......

! MID CUNJIO



62.

HARNESS LAYOUT - REAR VIEW

Iry]\‘(fx Part No. Description /?;genf’bel;
1 5219 5653 DC Main Harness 1
2 5219 5658 AC Main Harness 1
3 5219 5487 Development Unit Harness 1
4 5219 5603 AC Power Relay Harness - 115V 1
4 5219 5604 AC Power Relay Harness - 220/240V 1
5 5219 5605 DC Power Relay Harness 1
6 5219 5661  Operation Harness 1
7 5446 5196 Development Harness 1

1-133

September 01, ‘86

Index
No.

Part No.

Description

Q'ty Per
Assembly




63. DEVELOPMENT UNIT AND DC POWER RELAY HARNESSES September 01, 86

CN453 CN452
103 102
108 107

I CN454
109

CN45I
105
106
l 110
i

104

|12
a CN4l|

e 13
17 s

1-134



63.

DEVELOPMENT UNIT AND DC POWER RELAY HARNESSES

Index _ Q'ty Per
No. Part No. Description Assembly
1 5219 5487 Development Unit Harness 1
2 5219 5605 DC Power Relay Harness 1

1-135

September 01, '86

IHN%?X Part No. Description /?stsyempl';leyr
101 1100 1159 Socket - Mate-N-Lock
102 1100 1166  |Socket - Mate-N-Lock
103 1100 1240  |Socket - Mate-N-Lock
104 1100 1264 Fastening Receptacle
105 1100 1266  |Socket - Mate-N-Lock
106 1100 1267 Socket - Mate-N-Lock
107 1102 1330 Connector - 2P

108 1102 1512 Connector - 12P

109 1102 1679  |Connector - 3P

110 1102 1722 Connector - 16P

m 1401 0728 |Zener Diode - 71047
112 1100 1155 |Contact

113 1100 1238 Pin - Mate-N-Lock
114 1102 1286 |Connector

115 1102 1511 Connector - 9P

116 1102 1842 |Insulating Sleeve
117 1100 0300 |Solid Strand




64. AC POWER RELAY HARNESS

(220/24OV Onl_\ﬁl)

CN3I|
104

| CN229
f |osr_
e L
.

b

1-136

NIV

Only)

September 01, '86



64.

AC POWER RELAY HARNESS

Index . Q'ty Per
No. Part No. Description Assembly
1 5219 5603 AC Power Relay Harness - 115V 1
1 5219 5604 AC Power Relay Harness - 220/240V 1

1-137

September 01, '86

IT\‘?X Part No. Description /%?ém?layr
101 1100 0276 Fastening Receptacle

102 1100 0916 Pin - Mate-N-Lock

103 1100 1042 Socket - Mate-N-Lock

104 1100 1043 Pin - Mate-N-Lock

105 1100 1061 Pin - Mate-N-Lock

106 1100 1062 Socket - Mate-N-Lock

107 1100 1117 Fastening Receptacle

108 1100 1170 Fastening Receptacle

109 1100 1190 |Socket - Mate-N-Lock

110 1100 1241 Socket - Mate-N-Lock

m 1102 0690 Insulating Sleeve

112 1102 0782 Pin Housing - Mate-N-Lock
113 1102 0988 Connector - 6P

114 1102 0990 Connector - 9P

115 1102 1404 Receptacle Housing

116 1102 1512 Connector - 12P

117 1102 1518 Connector - 6P

118 1102 1578 Connector - 6P

119 1102 1842 Insulating Sleeve




65. DEVELOPMENT AND OPERATION HARNESSES September 01, '86

CN225A CN238
sl B I A= B 5
Ml RN\ 7 =e

N /

P lllm :

CN225B /5 RN CN227
< I T N | N~ T o3
log | L F— | ~N_— | EzZ=07

L — 1

i
A\

L
(@)
o

/
.
N
NG 2

1-138



65. DEVELOPMENT AND OPERATION HARNESSES
Ir;\‘doe.x Part No. Description /gsglem%?;
1 5446 5196 Development Harness 1
2 5219 5661 Operation Harness 1

1-139

September 01, '86

InN[fX Part No. Description /gsglem%?;
101 1100 1190 Socket - Mate-N-Lock
102 1100 1204 Socket - Mate-N-Lock
103 1100 1240  |Socket - Mate-N-Lock
104 1100 1241 Socket - Mate-N-Lock
105 1102 1373 Connector - 3P

106 1102 1516 Connector - 3P

107 1102 1520 Connector - 12P

108 1102 1628 Connector - 9P

109 1100 1159 Socket - Mate-N-Lock
110 1100 1269 Fastening Receptacle
m 1102 1323 Connector - 30P

112 1102 1732 Connector - 34P




66. HARNESS LAYOUT — DF September 01, '86

1-140



66.

HARNESS LAYOUT - DF

IT\‘?X Part No. Description /i)slsyemF;)elyr
1 5936 5311 Separation Harness - 1 1
2 5936 5312 Motor Harness 1
3 5936 5313 Transport Harness 1
4 5936 5314 Power Supply Harness 1
5 5936 5315 Invertor Entrance Harness 1
6 5936 5316 Invertor Registration Harness - (115V) 1
6 5936 5327 Invertor Registration Harness 1
7 5936 5317  |Separation Harness - 2 1

1-141

September 01, '86

Index
No.

Part No.

Description

Q'ty Per
Assembly




67. MOTOR HARNESS - DF September 01, '86

CN5I6
CNIO3  CNIO2 103
101 102 107 CN532
104 105
[r RN 103
’ 108
|
103

106
CNSI7

1-142



67. MOTOR HARNESS - DF
Ir;\‘(fx Part No. Description /gsglem%?;
1 5936 5312 Motor Harness 1

1-143

September 01, '86

Ir;\‘doe.x Part No. Description /?szempbel;
101 1100 1147 Socket - Mate-N-Lock

102 1100 1191 Terminal

103 1100 1240  |Socket - Mate-N-Lock

104 11021295 |Connector - 12P

105 1102 1354 Connector - 6P

106 1102 1515 Connector - 2P

107 1102 1517 Connector - 4P

108 1102 1520  |Connector - 12P




68. SEPARATION HARNESS 1 - DF September 01, '86

— CN5I3|03
103 CN5I4 oe
108 105 CNSI2
CNIOS 1o 104 102
102 @ G 9 796 enzol
11 105
) \ 109
| 10l
103

107
CNS3lI

1-144



68.

SEPARATION HARNESS - 1 - DF

Index
No.

Part No.

Description

Q'ty Per
Assembly

1

5936 5311

Separation Harness - 1

!

1-145

September 01, '86

In'\?; Part No. Description SstsyemF;J?yr
101 1100 0086 Solid Strand

102 1100 1182 Socket - Mate-N-Lock
103 1100 1259 Socket - Mate-N-Lock
104 1100 1264 Fastening Receptacle
105 1100 1274 Fastening Receptacle
106 1102 1089  |Connector - 3P

107 1102 1094 Connector - 3P

108 1102 1178 Connector - 5P

109 1102 1733 Connector - 8P

110 1102 1793 Connector - 3P

m 1103 0659 Connector - 34P




69. SEPARATION HARNESS 2 — DF

, CN525
CN5I5 | 103
102 | 105
o6| [
<§§E::<::;f£;].110|
104

1-146

September 01, '86



69. SEPARATION HARNESS -2 - DF
Ir':‘g.ex Part No. Description /?;gempb?yr
1 5936 5317 Separation Harness - 2 1

1-147

September 01, '86

Ir'l‘ttelx Part No. Description /?stsyemF;J(IEyr
101 1100 0277 Fastening Receptacle

102 1100 1253 Pin - Mate-N-Lock

103 1100 1259  [Socket - Mate-N-Lock

104 1102 0796 Insulating Sleeve

105 1102 1089 Connector - 3P

106 1102 1753 IConnector - 5P




70. TRANSPORT HARNESS - DF September 01, '86

CN542 CN54! CN540
CNS3l 105 103 103
104 iosL 4L, 113 CN539
N\ [ |00 \/ /s Ry
CN532),1— TTIT NS
o[ V) ——10U ARG X\ CN537
el [/ NI N
L1/ cN534 101 CN535 AN CN538NY |5
lo1ex— 103 © 105 ||, .% 105 Y
CN533 na Y o9 || 05 i
103 VI CNS36

1-148



70. TRANSPORT HARNESS - DF
In’\ﬁje.x Part No. Description /?s’tsyen?bﬁ;
1 5936 5313  |[Transport Harness 1

1-149

September 01, '86

Ir’l‘%‘lsx Part No. Description /gsglem%?;
101 1100 0051 Connector

102 1100 1238 Pin - Mate-N-Lock
103 1100 1240 Socket - Mate-N-Lock
104 1100 1253 Pin - Mate-N-Lock
105 1100 1259 Socket - Mate-N-Lock
106 1102 1089 Connector - 3P

107 1102 1412 Connector - 2P

108 1102 1419 Connector - 2P

109 1102 1420 Connector - 2P

110 1102 1423 Housing - 3P Black
11 1102 1425  |Connector - 3P

112 1102 1512 Connector - 12P

113 1102 1515  [Connector - 2P

114 1102 1517 Connector - 4P

115 1102 1779 Connector - 12P




71. INVERTOR REGISTRATION
HARNESSES - DF

, INVERTOR ENTRANCE AND POWER SUPPLY

CN539 | CN559
101 | VaYe)
RO ’ |\O Ve
CN§R7 —~ ~AIEE—
NIN Y Z VNV (
[o] } 102
105 103
CNIOI 3 CNOOI
108 ! 107
1O _ 109

September 01, ‘86



71. INVERTOR REGISTRATION, INVERTOR ENTRANCE AND POWER SUPPLY
HARNESSES -DF

]'ﬁ::x Part No. Description Ss;yemif;
1 5936 5316 Invertor Registration Harness - (115V) 1
1 5936 5327 Invertor Registration Harness 1
2 5936 5315 Invertor Entrance Harness 1
3 5936 5314 Power Supply Harness 1

1-151

September 01, '86

InNdOz-?‘x Part No. Description /?;?enf’bel;
101 1100 1253 Pin - Mate-N-Lock
102 1100 1259 Socket - Mate-N-Lock
103 1102 1089 Connector - 3P

104 1102 1802 Socket - 3P

105 1102 1814 Connector - 3P

106 1100 0092 Solid Strand

107 1100 1241 Socket - Mate-N-Lock
108 1100 1247 Terminal

109 1102 1517 Connector - 4P

110 1102 1831 Connector - 4P




72,

SPECIAL TOOL

September 01, '86

2 A A [ 77
N \ AN N | Wy | e BN
N V a |
9 10 /m
- \ R
o) A AN N o
= = A\ L N -
N W=/
£
| Rl a8
y R Bl Bl IS R R

c




72. SPECIAL TOOL

Inthl)?x Part No. Description /S\?slsyemF;)eI;
1 5446 9116 Scanner Drive Pulley Pin 1
2 5446 9117 Stopper Pin 1
3 5446 9118 Cam Positioning Pin 1
4 5446 9119 Scanner Drive Pulley Clamp 1
5 5446 9122 'Wire Clamp 1
6 5446 9140  |Thickness Gauge - 0.2mm 1
7 5446 9137  |Thickness Gauge - 1.60mm 1
8 5446 9138  |Thickness Gauge - 1.75mm 1
9 52199001  |Thickness Gauge - 0.9mm 1
10 5219 9005 Lens Positioning Pin 1
11 5219 9804 Special Tool Set 1
12 5446 9610 Corona Current Measuring Shoe 1
13 5446 9516  |Test Chart - OS-UA-3 - 10pcs/set 1
13 5446 9517  |Test Chart - OS-UA-3 - 100pcs/set 1
14 5442 9101 Setting Powder 1
15 5420 9504 | Thermo Meter - HLC 1
16 5420 9505 Probe - HLC - 30 1
17 5420 9507 Digital Multimeter - BECKMAN 1
18 5420 9508 |Test Lead Kit 1
19 5420 9550 Silicone Oil 1
20 5447 9078 Heat Resisting Grease MT-78 1
21 2300 0110  |Belt Cleaner 1
22 5442 9103 Launa Oil 40 1

1-153

September 01, '86

Inde:
No.

Part No.

Description

Q'ty Per
Assembly




73. DECAL AND DOCUMENT September 01, '86
1
4
7

o— 16

IMAGE DENSITY EXPOSURE |

PAPER TRAY
HUMIBITY APPLICATION  AUTO SHIFT

1-154




73.

DECAL AND DOCUMENT

September 01, '86

=
)
25

N
B

10 . 1 12
|
|
| P
| %'
=
| 98
-
13 i4 15
-
| 84 Lo
it T
1
1
) 4
REPLACE
16 17 - 18
(2) wisreeopemoaL ]

N
&=




73. DECAL AND DOCUMENT September 01, '86

19 20 21
(TN Q¥ |
o PRESS =
— N
22 23 24
P ) =7
I SILICONE OIL l """"""
[ THE LEVEL OF THE ARROW l EXA
25 26 27
. ¥
&
OFED —_— —
R OIIIID [jq |@IN LIFT T0 OPEN|
o f \‘ (Nl J

1-156



73

DECAL AND DOCUMENT

September 01, '86

28

s, /
</

I————— 4

29

1-157



September 01, '86

DECAL AND DOCUMENT

73.

_- %%

Aw LR

m@

1-158



DECAL AND DOCUMENT

September 01, '86

No. Part No. Description gﬁggé?ﬂ
1 5219 2993 Decal - 1B 1
2 5219 2994 Decal - 1C 1
3 5219 3137 Decal - 1A 1
4 5219 4237 Decal - 3D 1
5 5219 4288 Decal - 3A 1
6 5219 4289 Decal - 3C 1
7 5219 4859 Decal - 3B 1
8 5219 5926 Decal - Jam Indicator 1
9 5219 5927 Decal - Tone Switch 1
10 5219 6365 Decal - 5B 1
1 5219 6445 Decal - 5A 1
12 5219 7009 Decal - English 1
13 5219 7011 Decal - Right Door 1
14 5219 7039 Decal - English 1
15 5219 7052 Decal - English 1
16 5219 7053 Decal - English 1
17 5219 7054 Decal - English 1
18 5219 7057 Decal - English 1
19 5219 7069 Decal - 3E 1
20 5219 7071 Decal - English 1
21 5219 7078 Decal - English 1
22 5219 7079 Decal - English 1
23 5219 7081 Decal - English 1
24 5219 7097 Decal - English 1
25 5219 7099 Decal - 4A 1
26 5219 7100 Decal - English 1
27 5219 7106 Decal - 2A 1
28 5219 8706 Operating Instruction - English 1
28 5219 8708 Operating Instruction - German 1
28 5219 8709 Operating Instruction - French 1
28 5219 8710 Operating Instruction - Italian 1
28 5219 8711 Operating Instruction - Spanish 1
29 5219 8721 Installation Procedure - English 1
29 5219 8722 Installation Procedure - Multilanguage 1
30 5219 8811 Decal - Multi language - German 1

Index

No. Part No. Description /?;;ye:mpb?;
30 5219 8812 Decal - Multilanguage - 1
30 5219 8813 Decal - Multilanguage - 1

30 5219 8814 Decal - Multilanguage

1




PARTS INDEX



Parts No. Description E%Q:Xaﬁg.
5219 1075 Rear Base Channel 71-23
5219 1076 Plate - Power Supply Cord 71-20
5219 1077 Harness Shileding Plate 71-2
5219 1083 Left Shielding Plate 47-12
5219 1084 Right Shielding Plate 47-11
5219 1084 Right Shielding Plate 59-50
5219 1088 Bracket - Left Rear Cover 71-25
5219 1090 Fusing Connector Bracket 71-17
5219 1091 Shielding Cover Shaft 71-13
5219 1151 Paper Feed Gear - 30T 67-24
5219 1172 Pulley - 38T 67-8
5219 1175 Fusing Drive Gear - 53T 67-9
5219 1191 Timing Belt - 230xL 67-6
5219 1192 Timing Belt - 240xL 67-7
5219 1193 Timing Belt - 332xL 67-5
5219 1210 Lock Release Wire 13-2
5219 1210 Lock Release Wire 13-26
5219 1215 Main Switch Bracket 13-22
5219 1224 Right Shielding Bracket 19-50
5219 1227 Front Left Bracket - Upper Cover 11-18
5219 1228 Rear Left Bracket - Upper Cover 11-19
5219 1232 Hand Lever Bracket 13-12
5219 1240 Right Harness Cover 73-34
5219 1352 Left Upper Cover - RN 11-20
5219 1353 Right Upper Cover - R,N 11-21
5219 1354 Rear Upper Cover - RN 11-22
5219 1356 Front Upper Cover - R,N 11-23
5219 1357 Platen Cover Catch 11-24
5219 1363 Seal - Operation Bottom Cover 11-28
5219 1364 Right Tray Cover 11-9
5219 1367 Upper Left Cover Ass’y - RN 11-51
5219 1371 Pad - Upper Left Cover 11-49
5219 1374 Upper Right Cover Assy - RN 11-52
5219 1378 Pad - Upper Right Cover 11-54
5219 1379 Upper Rear Cover Assy - R,N 11-29

September 01, '86

- Page and
Parts No. Description Index No.
5219 1382 Pad - Upper Right Cover 11-26
5219 1389 Bottom Cover Ass'y - R,N 11-30
5219 1393 Pad - Left Bottom Cover 11-6
5219 1394 Duct - R,N 11-31
5219 1399 Right Bottom Cover Ass'y - RN 11-32
5219 1402 Pad - Right Bottom Cover 11-11
5219 1403 Cap - N\R 11-61
5219 1409 Rear Bottom Cover Ass’y - R,N 11-33
5219 1412 Pad - Rear Bottom Cover 11-46
5219 1424 Pad - Left Door 11-36
5219 1428 Left Door Case 11-35
5219 1429 Left Hinge 11-38
5219 1444 Pad - Right Door 11-40
5219 1562 Cover - Operation Panel Key 11-48
5219 1562 Cover - Operation Panel Key 75-6
5219 1661 Main Table 11-2
5219 1666 Right Scale Clamp 11-44
5219 1675 Scanner Switch Bracket 11-47
5219 1675 Scanner Switch Bracket 15-48
5219 1677 Long Stud - Optical Unit 19-18
5219 1691 Scanner Guide Stud 15-49
5219 1693 Support Ruller Arm 15-42
5219 1701 Auto ID Cable Beacket 1511
5219 1702 Sensor Holder 15-44
5219 1703 Sensor Head Clamp 15-46
5219 1704 Front Clamp - Auto ID Cable 15-47
5219 1711 Exposure Lamp Unit 15-3
5219 1729 Exposure Adjusting Plate 15-2
5219 1741 2nd & 3rd Bracket 15-25
5219 1744 2nd  Mirror 15-18
5219 1745 3rd Mirror 15-17
5219 1761 Front Guide Rod 15-33
5219 1762 Rear Guide Rod 1541
5219 1765 Front Drive Wire 15-37
5219 1766 Rear Drive Wire 15-34




Parts No. Description Ezijgeexaﬁg.
5219 1771 Scanner Motor Bracket 15-38
5219 1773 Scanner Motor Pulley 15-36
5219 1794 Lens Cam Plate 19-22
5219 1799 Lens Guide Rod 17-31
5219 1801 Lens Bracket 17-16
5219 1803 Front Shielding Plate - Lens 17-28
5219 1804 Rear Shielding Plate - Lens 17-17
5219 1806 Lens Lock Bracket 17-7
5219 1810 Lens Wire Clamp 175
5219 1815 Lens Stopper Cam 17-26
5219 1821 Lens Holder 17-20
5219 1823 Shielding Plate Guide 17-32
5219 1826 Lens Shielding Plate 17-33
5219 1829 Shielding Plate Roller 17-6
5219 1831 Lens Guide Roller 17-19
5219 1832 Fixing Plate - Lens Unit 19-32
5219 1840 Front Upper Bracket - 4th Mirror 17-8
5219 1842 Rear Upper Bracket - 4th Mirror 17-15
5219 1845 4th  Mirror Clamp 179
5219 1847 4th  Mirror 17-11
5219 1850 Pressure Pulley Bracket Ass'y 19-51
5219 1851 Front Bracket - Pressure Pulley 19-46
5219 1856 Pressure Pulley Lever 19-15
5219 1858 Front Spring - Wire Pressure 19-10
5219 1861 Rear Bracket - Pressure Pulley 19-34
5219 1868 Rear Spring - Wire Pressure 19-11
5219 1871 Lens Shielding Cover 171
5219 1877 Rear Shield Plate Assy 73-4
5219 1882 Pad - 6x10x57mm 73-33
5219 1883 Pad - 6x10x180mm 73-7
5219 1884 Pad - 6x10x85mm 73-32
5219 1885 Right Shielding 73-3
5219 1887 Pad - 4x6x166mm 73-2
5219 1890 Optics Fan Duct 73-9
5219 1911 Lens Drive Bracket 19-7

September 01, '86

Parts No. Description ﬁ%geexz?\r‘]g.
5219 1921 Cam Follower Bracket 19-20
5219 1925 Worm Wheel 19-17
5219 1926 Gear - 30T 19-13
5219 1927 Reduction Drive Shaft 19-43
5219 1930 Reduction Drive Cam 19-42
5219 1935 Tension Pulley Lever 19-6
5219 1938 Lens Drive Wire 19-44
5219 1941 Lens Motor Bracket 19-4
5219 1942 Pulley - 12T 19-3
5219 1946 Lens Safety Sensor - Bracket 19-35
5219 1947 Timing Belt - 60xL 19-2
5219 1948 Pulley - 12T 19-14
5219 1951 Lens HP Sensor Bracket 19-12
5219 1955 Left Cam - Lens Guide 19-45
5219 1956 Right Cam - Lens Guide 19-38
5219 1957 Stepped Screw - M4 19-37
5219 1958 Spring - Lens Guide 19-5
5219 2162 Quenching Lamp Ass’y 53-78
5219 2190 Frame - Drum 53-37
5219 2200 Charge Corona Unit 53-57
5219 2201 Charge Corona Casing 53-6
5219 2213 Front End Block - Charge Corona 53-7
5219 2216 Cleaner Drive Wheel - 36T 49-54
5219 2216 Cleaner Drive Wheel - 36T 53-63
5219 2217 Clenaer Drive Pulley 49-55
5219 2217 Clenaer Drive Pulley 53-62
5219 2221 Charge Corona Cleaner 53-52
5219 2231 Rear End Block - Charge Corona 53-10
5219 2235 Guide Pin - Charge Corona 53-11
5219 2240 Charge Corona Pulley 53-66
5219 2245 Spring - Idle Pulley 49-11
5219 2246 Spring Idle Pulley - MC,TD 49-42
5219 2246 Spring Idle Pulley - MC,TD 53-65
5219 2255 Cover - Front End Block 53-8
5219 2258 Cover - Rear End Block 53-14




Parts No. Description E?jg;?\rj]g.
5219 2260 Worm Wheel Gear 49-53
5219 2260 Worm Wheel Gear 53-51
5219 2263 Cleaner Motor Cover - Main Corona 53-67
5219 2278 Duct Fan Seal 73-20
5219 2280 Casing - CFL 53-75
5219 2283 Rear End Block - Quenching Lamp 53-68
5219 2284 Front End Blok - Quenching Lamp 53-69
5219 2285 Tab - CFL 53-77
5219 2286 Cover - Rear End Block 53-70
5219 2287 Cover - Front End Block 53-71
5219 2411 Drum Stay 55-1
5219 2418 Separation Pawl Stopper 55-20
5219 2440 Drum Inner Cover 55-19
5219 2450 Front Side Plate 53-18
5219 2460 Rear Side Plate 53-50
5219 2561 Slide Guide Plate 25-7
5219 2567 Large Cover - Support Plate 25-22
5219 2568 Small Cover - Support Plate 25-21
5219 2598 Support Bracket - Duplex Unit 25-6
5219 2621 Front Side Plate - 1000 21-27
5219 2645 Paper Tray Clamp 21-26
5219 2645 Paper Tray Clamp 23-26
5219 2686 Actuator - Tray Down Sensor 21-32
5219 2686 Acutuater - Tray Down Sensor 23-32
5219 2703 Paper Tray Cover - 1000 - R,N 21-9
5219 2709 Bracket - Paper End Sensor 21-61
5219 2709 Bracket - Paper End Sensor 23-61
5219 2746 Front Side Plate - 500 23-27
5219 2749 Paper Tray Cover - 500 - R,N 23-9
5219 2774 Sprocket - 15T 39-17
5219 2813 Sprocket - 17T 39-13
5219 2819 Sprocket - 17T 39-18
5219 2898 Holder - Paper Feed Roller 27-24
5219 2916 Actuator - Upper Volume Sensor 27-26
5219 2923 Volume Sensor Bracket 27-2

September 01, '86

Parts No. Description :T%g:x?\?gl
5219 2928 Connector Bracket 27-5
5219 2931 Feed Roller 27-28
5219 2936 Pressure Roller - Separation Roller 27-18
5219 2939 Pressure Lever - Separation Roller 27-11
5219 2942 Spring - Separation Roller 27-10
5219 2945 Lower Separation Roller 27-30
5219 2952 Shaft - Reverse Gear 27-19
5219 2955 Separation Roller Guide 27-33
5219 2961 Guide Plate - Vertical Transport 37-7
5219 2971 Mylar Seal - 0.1x25x442mm 47-26
5219 2975 Stepped Screw - Safety Switch 47-17
5219 2979 Vertical Transport Roller 37-25
5219 2984 Pressure Plate - Transport Roller 37-26
5219 2986 Paper Dust Catcher 37-23
5219 2987 Vertical Transport Scraper 37-24
5219 2991 Guide Plate - Front Registration 47-14
5219 2992 Middle Cover - Paper Feed 37-16
5219 2993 Decal - 1B 159-1
5219 2993 Decal - Release Button 37-14
5219 2994 Decal - 1C 159-2
5219 2994 Decal - Transport Knob 37-15
5219 3062 Lower Casing - Developer Tank 45-40
5219 3065 Front Bottom Guide - Developer Tank 45-36
5219 3066 Rear Buttom Guide - Developer Tank 45-44
5219 3067 Seal - Lower Casing 45-38
5219 3068 Seal - 3x4x93mm 45-5
5219 3073 Front Seal - Development Sleeve 45-37
5219 3074 Rear Seal - Development Sleeve 45-16
5219 3091 Toner Supply Roller 43-34
5219 3101 Timing Belt - 140xL 43-9
5219 3111 Sensor Connector Bracket 45-52
5219 3120 Toner Recovery Cartridge 43-56
5219 3122 Seal - 2x6x111mm 43-50
5219 3126 Clamp - Toner Recovery Cartridge 43-55
5219 3137 Decal - 1A 159-3




Parts No. Description ::;ﬁjg:xaﬁg.
5219 3137 Decal - 1A 43-3
5219 3201 Development Roller 45-34
5219 3221 Back Spill Plate 45-12
5219 3226 Developer Sensor Bracket 45-14
5219 3230 Middle Casing - Developer Tank 43-39
5219 3292 Bearing Case - Development Roller 45-42
5219 3294 Bearing Case - Paddle Roller 45-32
5219 3305 Developer Agitator 43-33
5219 3308 Bearing Case - Agitator 43-54
5219 3318 Rubber Bushing - 5x9x3.7mm 43-6
5219 3320 Gear - 18T 43-10
5219 3321 Paddle Roller 45-33
5219 3326 Rubber Seal - Paddle Roller 45-41
5219 3331 Front Upper Guide - Developer Tank 43-13
5219 3331 Front Upper Guide - Developer Tank 45-20
5219 3335 Rear Upper Guide - Developer Tank 45-48
5219 3410 Development Motor Bracket 47-15
5219 3551 Cleaning Unit 57-*
5219 3560 Front Side Plate - Cleaning Unit 57-15
5219 3565 Front Side Seal - Cleaning Unit 57-67
5219 3569 Seal - 9x9x10mm 57-63
5219 3578 Rear Side Plate - Cleaning Unit 57-32
5219 3587 Rear Side Seal - Cleaning Unit 57-61
5219 3590 Cleaning Bias Terminal 57-16
5219 3593 Cleaning Unit Casing 57-21
5219 3595 Seal - 4x13x464mm 57-54
5219 3596 Insulating Tape - PCC 57-62
5219 3597 Spring - Ground 57-72
5219 3598 Cleaning Blade Holder 57-2
5219 3605 Front Seal - Blade Holder 57-3
5219 3606 Rear Seal - Brade Holder 57-4
5219 3608 Cleaning Bias Roller 57-8
5219 3609 Gear - 15T 57-23
5219 3610 Blade Pressure Lever 57-30
5219 3611 Brush Front Shaft 57-17

September 01, '86

Parts No. Description ,F;lzg:xa,\?g
5219 3613 Gear - 177/18T 57-12
5219 3622 Blade Cleaner 57-7
5219 3625 Bias Roller Blade 57-65
5219 3631 Cleaning Brush 57-6
5219 3635 Toner Collection Coil 57-66
5219 3640 Holder 57-33
5219 3642 Brush Rear Shaft 57-28
5219 3645 Side Plate Stopper 57-34
5219 3647 Front Cleaner Bracket 57-69
5219 3648 Rear Cleaner Bracket 57-70
5219 3649 Adjusting Spring 57-71
5219 3702 Toner Recovery Bracket 57-59
5219 3706 Toner Recovery Pipe 57-43
5219 3710 Shaft - Toner Recovery 57-50
5219 3713 Bracket - Toner Recovery Pipe 57-60
5219 3717 Seal - Toner Shielding 57-73
5219 3721 Spring - Toner Recovery 57-53
5219 3722 Joint - Toner Recovery 57-55
5219 3723 Seal - Toner Shielding 57-42
5219 3726 Bias Shaft Holder 53-53
5219 3727 Bias Terminal 53-54
5219 3821 Joint 53-24
5219 3822 Pick-off Pawl 53-28
5219 3828 Rear Holder - Pick-off Pawl 53-30
5219 3829 Toner Shielding Cover 53-56
5219 3831 Guide Bracket 53-20
5219 3837 Transport Upper Guide 53-60
5219 3841 Pick-off Pawl Shaft 53-27
5219 3843 ID Sensor Bracket 53-74
5219 3846 ID Sensor Holder 53-72
5219 3860 Transfer Unit Guide 49-24
5219 3866 Front Plate - TC/SC Unit 51-22
5219 3871 Rear Plate - TC/SC Unit 51-37
5219 3876 Shaft - Lower Registration Roller 51-9
5219 3878 Registration Clutch Plate 51-34




Parts No. Description E]zg:xaﬂgl
5219 3881 Lower Registration Guide 51-7
5219 3883 Upper Registration Guide 51-6
5219 3888 Mylar - Registration Roller Guide 51-38
5219 3889 Registration  Roller 51-4
5219 3891 Power Pack Bracket 51-30
5219 3892 Fan Motor Bracket 51-16
5219 3894 Seal - Vacuum Fan Motor 51-26
5219 3895 Fan Motor Casing 51-25
5219 3913 Transport Guide Plate 49-27
5219 3919 Transport Chamber 49-29
5219 3922 Gear - 17T 49-32
5219 3925 Guide Rail - T&S Charger 49-37
5219 3928 Mylar Seal - 0.25x13x472mm 51-17
5219 3930 PTC Unit 49-56
5219 3931 PTC Casing 49-2
5219 3933 Mylar Seal - 0.3x4.5x465mm 49-63
5219 3934 Mylar Seal - 0.3x14x462mm 49-64
5219 3937 Rear End Block - PTC 49-3
5219 3938 Front End Block - PTC 49-6
5219 3941 PTC Cleaner 49-65
5219 3945 Idle Pulley - PTC 49-43
5219 3951 Front End Block Cover - PTC 49-1
5219 3952 Rear End Block Cover - PTC 49-4
5219 3953 PTC Cleaner Cover 49-40
5219 3960 TC/SC Unit 49-60
5219 3962 Casing - TD 49-20
5219 3967 Mylar Seal - 0.3x4.5x476mm 49-38
5219 3968 Mylar Seal - 0.3x18.5x480mm 49-14
5219 3970 Middle Casing - TC/SC 49-61
5219 3974 Mylar Seal - 0.3x18.5x470mm 49-62
5219 3975 Front End Block - TD 49-19
5219 3977 Rear End Block - TD 49-18
5219 3979 Stopper Bracket - TD 49-58
5219 3981 Transfer Cleaner 49-45
5219 3988 Discharger Cleaner 49-46

September 01, '86

Parts No. Description ﬁ]zg:xaﬁgl
5219 3990 Idle Pulley - TD 49-47
5219 3996 Front End Block Cover - TD 49-49
5219 3997 Rear End Block Cover - TD 49-50
5219 3998 Rear Shielding Plate - TD 49-59
5219 4080 Rear Side Plate - Roller Unit 61-38
5219 4089 Enter Guide Plate 61-42
5219 4096 Hot Roller 61-33
5219 4107 Rear Lamp Terminal 61-36
5219 4108 Bracket - Rear Lamp Terminal 61-34
5219 4120 Lower Enter Guide 61-55
5219 4149 Left Geat Shield Cover 61-8
5219 4237 Decal - 3D 159-4
5219 4237 Decal - 3D 61-46
5219 4242 Heat Shield Cover 61-47
5219 4243 Seal - Fusing Duct 61-53
5219 4265 QOil Tank Bracket 59-41
5219 4271 Oil Tank 59-40
5219 4273 Vinyl Tube - M3 59-13
5219 4288 Decal - 3A 159-5
5219 4288 Decal - 3A 59-32
5219 4289 Decal - 3C 159-6
5219 4289 Decal - 3C 59-26
5219 4309 Pad - Ventilation Fan 73-13
5219 4369 Front Side Plate - Fusing Unit 59-18
5219 4382 Rear Side Plate - Fusing Unit 59-59
5219 4455 Driven Transport Roller 63-5
5219 4481 Pressure Roller Pawl 65-6
5219 4497 Spring - Support Guide Plate 65-9
5219 4501 Rubber Pao 65-46
5219 4511 Pressure Cam Shaft 59-20
5219 4513 Pressure Cam 59-30
5219 4514 Fusing Unit Knob 65-47
5219 4517 Stepped Screw 65-48
5219 4527 Lower Pressure Lever 59-25
5219 4531 Spring - Pressure 59-24




September 01, '86

Parts No. Description ::’ne:jg:xa’\rllgl Parts No. Description ::ne:ig:xal\rl]g.
5219 4532 Pressure - Spring Holder 59-23 5219 5220 DC Drive P.C.B. 89-*
5219 4533 Upper Pressure Lever 59-22 5219 5230 Main P.C.B. - 115V 69-1
5219 4534 Pressure Lever Stopper 59-21 5219 5230 Main P.C.B. - 115V 87-*
5219 4544 Pressure Drive Shaft 59-54 5219 5231 ROMO - Main P.C.B. 87-2
5219 4560 Sprocket - 16T 65-40 5219 5232 ROM1 - Main P.C.B. - 115V 87-3
5219 4573 Sprocket - 17T 65-38 5219 5235 Main P.C.B. - 220/240V 69-1
5219 4574 Gear - 17T 65-32 5219 5235 Main P.C.B. - 220/240V 87-*
5219 4581 Turn  Solenoid 65-37 5219 5237 ROM1 - Main P.C.B. - 220/240V 87-3
5219 4593 Fusing Transport Tightner 65-41 5219 5240 DC/AC Invertor 19-25
5219 4621 Pressure Roller 59-15 5219 5300 Lens HP Sensor 19-9
5219 4623 Pressure Roller Shaft 59-16 5219 5305 Lamp Regulator 79.75V 50/60Hz 73-24
5219 4624 Ball Bearing - 12x20x42mm 59-39 5219 5310 Scanner Therbo Motor - DC 37W 15-40
5219 4627 Right Bracket - Accuride 59-49 5219 5315 Anticondensation ~ Heater 19-26
5219 4639 Angle - Fusing Unit 59-51 5219 5320 Lens Board 73-30
5219 4663 Rear Side Plate - Invertor 63-64 5219 5320 Lens/Mirror Motor P.C.B. 97-*
5219 4682 Stay - Invertor 63-38 5219 5323 Driver - Lens Drive 97-1
5219 4684 Exit Switch Bracket 63-35 5219 5330 Lens Drive Motor - DC 7.2W 19-1
5219 4697 Bracket - Fusing Unti Switch 63-20 5219 5340 Auto ID Cable 15-45
5219 4740 Left Invertor Guide - 220/240V 63-22 5219 5400 Power Pack - PTC 51-23
5219 4748 Right Invertor Guide 63-23 5219 5403 Power Pack - TC/SC 51-14
5219 4765 Boss - Invertor Roller 63-48 5219 5410 Quenching Lamp 53-17
5219 4771 Front Left Arm - Invertor Roller 63-6 5219 5420 Fusing Sensor Board 63-21
5219 4774 Rear Left Arm - Invertor Roller 63-11 5219 5424 Fusing Lamp - 100V/1100W 61-23
5219 4793 Invertor Solenoid 63-45 5219 5425 Fusing Lamp - 100V/900W - CANADA 61-23
5219 4822 Invertor Gate Solenoid 63-62 5219 5426 Fusing Lamp - 100V/550W 61-24
5219 4826 Bracket - Knocking Roller Solenoid 63-63 5219 5429 Corona Wire Cleaner Motor - DC 1.56W 49-51
5219 4859 Decal - 3B 159-7 5219 5429 Corona Wire Cleaner Motoro - DC 1.56W 53-73
5219 4859 Decal - 3B 63-66 5219 5445 Fusing Lamp Harness 111-8
5219 4860 Invertor Unit Cover 63-2 5219 5445 Fusing Lamp Harness 129-2
5219 4875 Upper Guide - Invertor Unit 15-43 5219 5445 Fusing Lamp Harness 61-32
5219 4883 Fusing Knob Shaft 65-49 5219 5446 Invertor Harness 111-11
5219 4884 Bracket - Fusing Knob Shaft 65-50 5219 5446 Invertor Harness 129-1
5219 4887 Gear - 26T 65-51 5219 5446 Invertor Harness 63-32
5219 4888 Gear - 22T 65-45 5219 5447 Thermofuse Harness 111-10
5219 5220 DC Drive P.C.B. 69-21 5219 5447 Thermofuse Harness 131-2




Parts No. Description page ard
5219 5447 Thermofuse Harness 61-57
5219 5450 Power Pack - Cleaning Bias 73-31
5219 5452 Power Pack - CC/PC 73-23
5219 5455 Power Pack - Pqc 19-23
5219 5460 Erase Lamp 53-5
5219 5465 Solid State Relay Assy 71-39
5219 5468 Oil End Sensor Harness 1119
5219 5468 Oil End Sensor Harness 131-1
5219 5469 Fusing Unit Harness 111-12
5219 5469 Fusing Unit Harness 127-1
5219 5469 Fusing Unit Harness 59-61
5219 5475 Fusing Thermistor 61-28
5219 5480 Power Pack - Bias 45-3
5219 5482 Development Motor - AC 60W 47-22
5219 5484 Development Motor Control Board 71-6
5219 5487 Development Unit Harness 133-3
5219 5487 Development Unit Harness 135-1
5219 5487 Development Harness 45-4
5219 5487 Development Harness 45-7
5219 5490 Pick - Off Sensor 49-28
5219 5491 TC/SC Harness 111-7
5219 5491 TC/SC Harness 125-1
5219 5491 Separation & Transfer Harness 51-35
5219 5495 ID Sensor Board 53-80
5219 5500 Tray Button Switch 21-14
5219 5500 Tray Button Switch 23-14
5219 5514 Tray Harness - 115V 1115
5219 5514 Tray Harness - 115V 121-1
5219 5514 Tray Harness - LT 21-50
5219 5514 Tray Harness - LT 23-50
5219 5515 Tray Harness - 220/240V 111-5
5219 5515 Tray Harness - 220/240V 121-1
5219 5515 Tray Harness - A4 21-50
5219 5515 Tray Harness - A4 23-50
5219 5516 Duplex Unit Harness 111-6

September 01, '86

Parts No. Description Ezijgeexaﬁg.
5219 5516 Duplex Unit Harness 123-1
5219 5516 Duplex Unit Harness 35-28
5219 5600 Photo Coupler 11-55
5219 5600 Photo Coupler 15-29
5219 5600 Photo Coupler 19-30
5219 5600 Photo Coupler 21-33
5219 5600 Photo Coupler 23-33
5219 5600 Photo Coupler 27-1
5219 5600 Photo Coupler 31-37
5219 5600 Photo Coupler 33-5
5219 5600 Photo Coupler 35-22
5219 5600 Photo Coupler 63-33
5219 5603 AC Power Relay Harness - 115V 1334
5219 5603 AC Power Relay Harness - 115V 137-1
5219 5603 Power Relay Harness - AC - 115V 71-19
5219 5604 AC Power Relay Harness - 220/240V 1334
5219 5604 AC Power Relay Harness - 220/240V 137-1
5219 5604 Power Relay Harness - AC - 220/240V 71-19
5219 5605 DC Power Relay Harness 1335
5219 5605 DC Power Relay Harness 135-2
5219 5605 Power Relay Harness - DC 71-16
5219 5620 Main Therbo Motor - DC 66W 67-17
5219 5622 Power Supply Cord - 115V 71-10
5219 5634 Motor Control Board 25-16
5219 5634 Main Motor Control P.C.B. 93-*
5219 5635 Fan Motor - AC 7/9W 47-9
5219 5640 Power Supply Unit - 115V 69-3
5219 5642 Power Supply Unit - 220/240V 69-3
5219 5646 Main Transformer Ass'y - 220/240V 25-23
5219 5648 Transformer Ass'y - 115V 25-23
5219 5653 DC Main Harness 111-1
5219 5653 DC Main Harness 113-4
5219 5653 DC Main Harness 133-1
5219 5653 DC Main Harness 71-26
5219 5653 DC Main Harness 73-25




Parts No. Description rne:jg:x ?\Tg.
5219 5658 AC Main Harness 111-2
5219 5658 AC Main Harness 115-2
5219 5658 AC Main Harness 133-2
5219 5658 AC Main Harness 73-11
5219 5661 Operation Harness 133-6
5219 5661 Operation Harness 139-2
5219 5671 Dev. Trans & Heater Relay Ass'y 71-1
5219 5672 Heater Relay Board 71-3
5219 5673 Development Transformer - 100V6,15V 71-4
5219 5681 Monitor Harness 111-3
5219 5681 Monitor Harness 117-1
5219 5681 Monitor Harness 69-7
5219 5683 Monitor P.C.B. 69-8
5219 5700 LCD P.CB. - 1 - 115V 75-2
5219 5705 LCD P.C.B. - 1 - 220/240V 75-2
5219 5713 Key P.C.B. 103-*
5219 5713 Key P.C.B. 75-8
5219 5730 LCD P.CB. - 2 75-9
5219 5760 CPU P.CB. 101-*
5219 5760 Operation Control P.C.B. 75-3
5219 5780 Insulating Sheet - Operation 75-7
5219 5790 ROM P.C.B. - LT/LDG English 105-*
5219 5790 ROM P.CB. - LT/LDG English 75-4
5219 5800 ROM1 - LT/LDG English 105-1
5219 5801 ROM 2 - LT/LDG English 105-2
5219 5802 ROM 3 - LT/LDG English 105-3
5219 5803 ROM 4 - LT/LDG English 105-4
5219 5804 ROM 5 - LT/LDG English 105-5
5219 5805 ROM 6 - LT/LDG English 105-6
5219 5806 ROM 7 - LT/LDG English 105-7
5219 5808 ROM 9 - LT/LDG English 105-8
5219 5809 ROM 10 - LT/LDG English 105-9
5219 5810 ROM 11 - LT/LDG English 105-10
5219 5811 ROM 12 - LT/LDG English 105-11
5219 5902 Power Supply Bracket 19-19

September 01, '86

Parts No. Description E%g:xa:‘]gl
5219 5905 Partition Plate 69-4
5219 5908 Stay - Main Motor 67-26
5219 5915 Bracket - Vertical Transport Fan 69-12
5219 5916 Cover - Vertical Transport Fan 69-13
5219 5917 Side Cover - Vertical Transport 69-14
5219 5924 Jam Indicator Bracket 69-11
5219 5925 Jam Indicator Panel - P,N,K 69-15
5219 5926 Decal - Jam Indicator 159-8
5219 5926 Decal - Jam Indicator - P,N,K 69-9
5219 5927 Decal - Tone Switch 159-9
5219 5927 Decal - Tune Switch - P,N,K 69-10
5219 5931 Rear Harness Channel 71-27
5219 5937 Bracket - Power Supply Cord - 115V 71-33
5219 5938 Fusing Unit Connector Bracket 59-57
5219 5941 Bracket - Drive Control Board 69-17
5219 5945 Development Fan Bracket 47-8
5219 5951 Duct - Rear Optics Fan 73-10
5219 5952 Spacer - Optics Cooling Fan 73-29
5219 5955 Upper Rear Channel - P.C.B 73-26
5219 5960 Transformer Relay Bracket 71-5
5219 6053 Sponge Roller - Duplex Tray 31-31
5219 6056 Lower Guide - Duplex Entrance 31-20
5219 6059 Release Plate - Duplex Unit 33-21
5219 6061 Guide Plate - Duplex Lower Entrance 33-29
5219 6064 Decal - Grip 33-6
5219 6065 Duplex Entrance Stay 31-23
5219 6066 Pad - 15x50x60mm 31-24
5219 6067 Release Lever 31-32
5219 6069 Release Spring - Duplex Unit 31-34
5219 6071 Mounting Plate - Duplex Tray Guide 35-21
5219 6081 Tray Guide Plate 35-33
5219 6084 Spacer - 0.8x6x10mm 35-68
5219 6085 Tray Support Plate 35-26
5219 6086 Sensor Shielding Bracket 35-35
5219 6087 Sensor Shielding Plate 35-32




Parts No. Description Ezg:xaﬁg_
5219 6088 Front Suppore Plate - Slide Shaft 35-19
5219 6089 Guide Plate - Slide Shaft 35-17
5219 6090 Tension Pulley 35-20
5219 6094 Pad - Side Clamp 35-34
5219 6098 Slide Shaft - Duplex Tray Guide 35-18
5219 6106 Worm Wheel Shaft 35-23
5219 6107 Pulley - 52mm 35-27
5219 6112 Side Fence Drive Wire 35-47
5219 6115 Spring - Fence Drive Wire 35-36
5219 6130 Front Side Plate - Duplex Tray 29-21
5219 6150 Rear Side Plate - Duplex Tray 29-33
5219 6160 Rubber Cushion - Duplex 33-30
5219 6168 Upper Stay - Duplex Tray 29-2
5219 6182 Lift Bracket - Duplex Tray 33-24
5219 6190 Duplex Tray 33-22
5219 6201 Pulley - 23T 31-43
5219 6203 Pulley - 23T 31-42
5219 6217 Mylar - Pick-up Roller 29-37
5219 6222 Chain - Pick-up Roller 29-14
5219 6224 Guide - Pick-up Roller 29-40
5219 6228 Bracket - Pick-up Roller Chain 29-41
5219 6230 Pressure Lever - Duplex Unit 33-27
5219 6241 Lift Clutch - Duplex Tray 35-51
5219 6248 Clutch ~ Sleeve 35-54
5219 6249 Pressure Cam - Duplex Tray 35-55
5219 6277 Click Bracket - Duplex Tray 35-50
5219 6335 Link Descent - Duplex Tray 33-12
5219 6338 Shaft Tray Release Cam 33-16
5219 6339 Handle Release Cam 33-15
5219 6342 Upper Guide - Tuplex Entrance 31-40
5219 6347 Sensor Bracket - Duplex Unit 31-38
5219 6350 Duplex Entrance Actuator 31-39
5219 6353 Right Cover - Duplex Tray 31-25
5219 6355 Bracket - Separation Roller 29-38
5219 6358 Separation Rller Guide 29-39

September 01, '86

- Page and

Parts No. Description Index No.
5219 6365 Decal - 5B 159-10
5219 6365 Decal - 5B 35-12
5219 6389 Timing Belt - 95MXL 31-44
5219 6389 Timing Belt - 95MXL 35-41
5219 6401 Left Cover - Duplex Tray 31-1
5219 6407 Lift Shaft - Paper Holding Bar 31-7
5219 6408 Lift Shaft - Paper Holding Bar 31-3
5219 6409 Shaft Paper Holding Bar 319
5219 6411 Paper Holding Bar 31-6
5219 6414 Decal - Left Cover 31-21
5219 6445 Decal - 5A 159-11
5219 7005 Bottom Cover - Operation Panel 11-25
5219 7006 Left Door - R,N 11-34
5219 7009 Decal - English 11-37
5219 7009 Decal - English 159-12
5219 7010 Right Door - R,N 11-39
5219 7011 Decal - Right Door 11-41
5219 7011 Decal - Right Door 159-13
5219 7016 Operation Panel - LT/LDG 75-1
5219 7017 Operation Panel Cover - 115V 75-5
5219 7024 Rear Scale - 5 1/2"x11" 11-45
5219 7025 Exposure Glass - LT 11-50
5219 7026 Right Scale - A4 11-56
5219 7037 Paper Tray - 115V 21-31
5219 7037 Paper Tray - 115V 23-31
5219 7039 Decal - English 159-14
5219 7039 Decal - English 21-2
5219 7039 Decal 23-2
5219 7050 Development Unit 43-*
5219 7051 Inner Cover - Developer 43-4
5219 7052 Decal - English 159-15
5219 7052 Decal - English 431
5219 7053 Decal - English 159-16
5219 7053 Decal - English 43-2
5219 7054 Decal - English 159-17




September 01, '86

Parts No. Description Eﬁ?:xaﬁg_ Parts No. Description Ezgeex 6;\?3_
5219 7056 Inner Cover Transfer 49-23 5219 7930 Hot Roller Unit 61-65
5219 7057 Decal - English 159-18 5219 7931 Hot Roller Unit - R,S (CAN) 61-65
5219 7065 Fusing & Invertor Unit - R,S (USA) 59-* 5219 7941 Left Invertor Guide - 115V 63-22
5219 7069 Decal - 3E 159-19 5219 8706 Operating Instruction - English 159-28
5219 7069 Decal - 3E 65-17 5219 8708 Operating Instruction - German 159-28
5219 7071 Decal - English 159-20 5219 8709 Operating Instruction - French 159-28
5219 7071 Decal - English 59-55 5219 8710 Operating Instruction - Italian 159-28
5219 7077 Inner Cover - Fusing Unit 59-27 5219 8711 Operating Instruction - Spanish 159-28
5219 7078 Decal - English 159-21 5219 8721 Installation Procedure - English 159-29
5219 7078 Decal - English 59-37 5219 8722 Installation Procedure - Multilanguage 159-29
5219 7079 Decal - English 159-22 5219 8811 Decal - Multlanguage - German 159-30
5219 7081 Decal - English 159-23 5219 8812 Decal - Multlanguage - French 159-30
5219 7081 Decal - English 63-1 5219 8813 Decal - Multlanguage - Spanish 159-30
5219 7086 Fusing & Invertor Unit - R,S (CAN) 59-* 5219 8814 Decal - Multilanguage - Italian 159-30
5219 7097 Decal - English 159-24 5219 9001 Thickness Gauge - 0.9mm 153-9
5219 7097 Decal - English 35-1 5219 9005 Lens Positioning Pin 153-10
5219 7098 Inner Cover - Duplex Tray 29-19 5219 9101 Corona Wire - 10pcs/set 49-5
5219 7099 Decal - 4A 159-25 5219 9101 Corona Wire - 10pcs/set 53-9
5219 7099 Decal - English 29-36 5219 9101 Corona Wire - 10pcs/set 57-64
5219 7100 Decal - English 159-26 5219 9102 Transport Belt - 4pcs/set 49-25
5219 7100 Decal - English 29-20 5219 9103 Corona Wire Cleaner - 12pcs/set 49-41
5219 7106 Decal - Hand Lever 13-9 5219 9103 Corona Wire Cleaner - 12pcs/set 53-61
5219 7106 Decal - 2A 159-27 5219 9104 Transfer Casing Cleaner - 2pcs/set 49-57
5219 7116 Operation Panel - A4/A3 75-1 5219 9105 CC Cleaner Wire - 10pcs/set 53-64
5219 7117 Operation Panel Cover - 220/240V 75-5 5219 9106 PTC Cleaner Wire - 10pcs/set 49-44
5219 7124 Rear Scale - A5xA3 11-45 5219 9107 TC/SC Cleaner Wire - 10pcs/set 49-48
5219 7125 Exposure Glass - A4 11-50 5219 9804 Special Tool Set 153-11
5219 7126 Right Scale - LT 11-56

5219 7137 Paper Tray - 220/240V 21-31

5219 7137 Paper Tray - 220/240V 23-31

5219 7165 Fusing & Invertor Unit - 220/240V 59-*

5219 7903 Connector Bracket - Duplex Tray 71-18

5219 7906 Left Shielding Plate 13-13

5219 7913 Thermostat Bracket 11-58

5219 7923 Toner Cariridge Cover 43-59




- Page and

Parts No. Description Index No.
A400 5701 Fider Connecter 2P 25-19
5053 0223 Bushing - 8mm 21-57
5053 0223 Bushing - 8mm 23-57
5053 0223 Bushing - 8mm 29-8
5053 0223 Bushing - 8mm 31-41
5053 0223 Bushing - 8mm 33-13
5053 0223 Bushing - 8mm 35-59
5053 0223 Bushing - 8mm 39-15
5053 0223 Bushing - 8mm 39-2
5053 0223 Bushing - 8mm 63-13
5053 0223 Bushing - 8mm 65-28
5053 0223 Bushing - 8mm 79-26
5053 0419 Bushing - 10mm 21-23
5053 0419 Bushing - 10mm 23-23
5053 0447 Bushing - 6x10x6mm 27-12
5053 0447 Bushing - 6x10x6mm 29-22
5053 0447 Bushing - 6x10x6mm 35-60
5053 0447 Bushing - 6x10x6mm 57-68
5053 0447 Bushing - 6x10x6mm 59-8
5053 0447 Bushing - 6x10x6mm 63-15
5053 0447 Bushing - 6x10x6mm 65-14
5053 0449 Collar - Shaft Fixing 29-32
5053 0449 Collar - Shaft Fixing 35-15
5053 0449 Collar - Shaft Fixing 47-7
5053 0465 Spring Clutch 35-64
5054 0443 Plate - Magnet Catch 55-22
5054 0444 Magnet 55-23
5054 0536 Magnet Catch Ass'y 81-15
5056 0181 Stepped Screw - M4 61-1
5201 1775 Pulley 15-31
5201 1775 Pulley 19-36
5201 1796 Stepped Screw - M4 31-33
5201 1796 Stepped Screw - M4 37-21
5205 3090 Developer Knob 45-28
5205 5251 LED Sensor Type - T 77-9

September 01, '86

Parts No. Description ﬁ]%gfxﬁg,
5205 5251 LED Sensor Type - T 79-15
5205 5258 Silicone Oil Sensor 59-62
5215 5260 Fiber Input Connector 87-1
5216 4198 Stepped Screw - Guide Plate 83-2
5222 1450 Receiving Tray - RICOH 11-43
5301 1662 Hexagon Bolt 11-53
5304 1639 Bushing - 8mm 49-31
5304 1639 Bushing - 8mm 51-10
5324 1658 Bushing - 4x8x4.5mm 63-65
5400 3376 Spring Clutch 63-44
5401 3731 Stepped Screw - M4 11-12
5401 3731 Stepped Screw - M4 11-57
5401 3731 Stepped Screw - M4 71-21
5403 1030 Tension Spring 21-15
5403 1030 Tension Spring 23-15
5403 1606 Cushion Rubber - Glass 35-62
5403 2016 Tension Sprocket (11T) - Paper Feed 35-48
5403 2016 Tension Sprocket (11T) - Paper Feed 63-58
5403 2048 Bushing - 4mm 35-67
5403 2048 Bushing - 4mm 83-28
5403 2075 Stepped Screw 59-12
5403 2075 Stepped Screw 81-26
5403 4334 Connector Ass'y - 115V 71-9
5403 6118 Stepped Screw - Trnasformer 19-28
5403 6246 Stepped Screw - Cleaning 31-35
5403 6246 Stepped Screw - Cleaning 37-22
5408 1012 Stepped Screw - M5 25-24
5408 1541 Cushion - Mirror 17-10
5408 2035 Stepped Screw - M4 11-60
5408 2035 Stepped Screw - M4 17-29
5408 2035 Stepped Screw - M4 77-51
5408 5160 Short Connector 113-3
5408 7501 Cleaning Lever Spring 17-4
5408 7968 Power Supply Cord - 220/240V 71-10
5409 2935 Core - Feed Out Roller 65-21




Parts No. Description :’%g:xaﬁgl
5409 2936 Spring Plate - Feed Out Roller 65-22
5409 3030 Spring - Cleaning Roller 13-21
5409 3030 Spring - Cleaning Roller 13-3
5410 1184 Securing Screw - M5 15-39
5410 1184 Securing Screw - M5 19-33
5410 1291 Pin - Return Lever 81-49
5410 1291 Pin - Return Lever 83-4
5410 1291 Pin - Return Lever 85-90
5410 5061 Terminal - 220V 71-9
5413 1746 Spring - Slider Drive Lever 35-66
5413 2298 Stepped Screw - M4 77-48
5413 2298 Stepped Screw - M4 85-89
5413 2866 Spring - Registration Roller 59-28
5413 3903 Pin - Transfer Guide Plate 19-16
5414 3327 Ball Bearing - Fusing and Invertor 59-10
5414 3370 Stud Screw 15-28
5415 1053 Caster 11-16
5415 1142 Stand 11-14
5415 2642 Lock Arm 21-52
5415 2642 Lock Arm 23-52
5415 4056 Shaft Holder 59-31
5415 4125 Nylon Clip 57-76
5415 4125 Nylon Clip 59-64
5415 4125 Nylon Clip 61-25
5415 4310 Valve - Oil Pump 59-2
5419 5714 Stepped Screw - M4 47-13
5420 3239 Spring - Conveyor Roller 45-29
5420 4860 Bushing - 8mm 81-24
5420 4867 Decal - Thermofuse 169°C 61-56
5420 5490 Vacuum Fan Motor Ass'y 51-31
5420 9504 Thermo Meter - HLC 153-15
5420 9505 Probe - HLC - 30 153-16
5420 9507 Digital Multimeter - BECKMAN 153-17
5420 9508 Test Lead Kit 153-18
5420 9550 Silicone Oil 153-19

September 01, '86

Parts No. Description rn"’(‘jg:xa,{}g,
5422 1094 Angle - Cord Clamp (39) 31-36
5422 1094 Angle - Cord Clamp (39) 37-18
5422 1399 Bracket - Power Supply Cord - 220V 71-33
5424 1472 Cover - Key Counter 13-23
5424 2625 Spring - Connector 71-15
5424 2632 Pad - Tray 21-29
5424 2632 Pad - Tray 23-29
5424 2722 Knob - Registration Roller 51-3
5424 3229 Seal - Roller 43-32
5424 3878 Collar - Transport Tank 71-35
5424 4123 Spring - Solenoid 63-46
5424 4307 Cam - Oil Pump 59-9
5428 5152 Fan Motor - DC24V 53-48
5429 3108 Sopnge Roller Shaft 31-12
5429 3109 Pulley 31-13
5429 3110 Sponge Roller - Duplex Tray 31-11
5429 3111 Idle Roller - Turn Belt 31-45
5429 3148 Spring - Release Lever 31-2
5429 3148 Spring - Release Lever 43-41
5429 3148 Spring - Release Lever 51-19
5429 7069 Pick-up Roller 27-25
5429 7069 Pick-up Roller 29-13
5432 3265 Spring - Lock Lever 63-14
5432 4117 Insulator - A 61-37
5432 4118 Insulator - B 61-35
5433 2919 Stop Collar - Clutch 79-7
5439 5520 Temperature Fuse 61-60
5439 9015 Total Counter 69-19
5442 1659 Stepped Screw - M4 35-61
5442 2596 Collar - Guide Roller Gear 17-18
5442 3097 Clutch Drum - Developer Knob 45-30
5442 3114 Adjusting Plate - Magnet Angle 45-23
5442 4163 Knob - Fusing Unit 39-4
5442 5822 Connector Holder - Eraser 113-1
5442 5838 Angle - Cord Clamp 50 29-35




September 01, '86

Parts No. Description E%Q:Xa,\r}g. Parts No. Description E%Q:X?\Tgl
5442 5838 Angle - Cord Clamp 50 49-52 5446 1170 Timing Belt Tightener - Regist 67-25
5442 5839 Angle - Cord 29-34 5446 1175 Timing Belt Tightener - Fusing Unit 67-12
5442 9101 Setting Powder 153-14 5446 1181 Regist Drive Shaft 47-25
5442 9103 Launa Oil 40 153-22 5446 1200 Left Lock Pin 13-8
5443 2668 Bushing 79-11 5446 1201 Right Lock Pin 13-25
5443 2668 Bushing 79-46 5446 1211 Hand Lever - Lock Release 13-10
5446 1069 Edging - B 71-28 5446 1214 Hand Lever Shaft 13-11
5446 1070 Upper Left Frame 73-28 5446 1222 Left Lever - Lock Release 13-1
5446 1071 Upper Right Frame 73-27 5446 1223 Right Lever - Lock Release 13-19
5446 1077 Shaft Clamp 73-12 5446 1225 Safety Switch Bracket 135
5446 1079 Platen Cover Supporter 11-5 5446 1239 Plate Nut - Key Counter 13-20
5446 1086 Leveling Foot Guide 11-15 5446 1259 Door Switch Lever 13-16
5446 1087 Gas Spring - 15KG 13-18 5446 1260 Door Switch Pin 13-15
5446 1088 Gas Spring Supporter 13-4 5446 1363 Decal - Main Switch 11-10
5446 1094 Connector Bracket - 500 71-22 5446 1399 Pad - 8x120x135mm 11-17
5446 1098 Rubber Cushion 71-30 5446 1399 Pad - 8x120x135mm 11-27
5446 1100 Spring - Shielding Cover 71-32 5446 1431 Right Hinge 11-13
5446 1101 Upper Cover - Belt Supporter 67-1 5446 1451 Grip - Left Front Cover 11-7
5446 1102 Bottom Cover - Belt Supporter 67-19 5446 1466 Right Door Stopper 11-8
5446 1103 Main Motor Bracket 67-18 5446 1665 Rubber Pad - Exposure Glass 11-1
5446 1104 Fusing Connector Cover 71-31 5446 1666 Stud - Main Table 19-21
5446 1113 Pulley - 35T/41T 67-21 5446 1668 Scanner Stopper Bracket 11-4
5446 1116 Pulley - 35T 67-3 5446 1669 Scanner Stopper 11-3
5446 1120 Drum Drive Gear - 82T 67-4 5446 1681 1st Mirror Bracket 15-9
5446 1125 Pulley - 18T/30T 67-22 5446 1686 Upper Roller - Scanner Guide 15-5
5446 1134 Bearing Case 67-23 5446 1687 Lower Roller - Scanner Guide 15-6
5446 1135 Cam Follower Supporter 71-36 5446 1688 Scanner Guide Stud 15-50
5446 1138 Cam Follower - Shielding Cover 71-34 5446 1689 1st Mirror 15-35
5446 1146 Coupled Gear - 24T/30T 47-18 5446 1690 1st Mirror Clamp 15-10
5446 1147 Spring - Regist Drive 47-24 5446 1692 Exposure Damper 15-4
5446 1148 Pulley - 20T 47-23 5446 1695 Scanner Indicatior Plate 15-14
5446 1159 Fusing Connector Cover 71-29 5446 1696 Front Wire Clamp 15-7
5446 1160 Pulley - 18T 67-11 5446 1697 Rear Wire Clamp 158
5446 1165 Fusing Drive Bracket 67-16 5446 1698 Pad - Guide Rod 15-12
5446 1169 Stud - Fusing Drive Bracket 67-10 5446 1710 Mounting Screw - Exposure Bracket 15-1




Parts No. Description :Dnzgfxml
5446 1710 Mounting Screw - Exposure Bracket 17-2
5446 1722 Exposure Connector Bracket 73-5
5446 1724 Shielding Plate - Exposure Unit 15-53
5446 1737 Upper Clamp - 2nd Mirror 15-21
5446 1738 Lower Clamp - 2nd Mirror 15-20
5446 1739 Front Clamp - 3rd Mirror 15-16
5446 1740 Rear Clamp - 3rd Mirror 15-24
5446 1743 Screw - 3rd Mirror Clamp 15-19
5446 1745 Wire Pulley - 2nd Scanner 15-23
5446 1747 Scanner Adjusting Plate 15-26
5446 1748 3rd Mirror Stopper 15-15
5446 1753 Shock Absorbing Scanner 15-32
5446 1754 Guide Rod Stopper 15-30
5446 1758 Scanner Pulley Stud 15-51
5446 1793 Lower Lens Guide Rod 17-14
5446 1796 Lens Guide Shaft 17-34
5446 1808 Lens Wire Clamp 17-3
5446 1814 Pressure Roller Lever 17-24
5446 1816 Pressure Lever Shaft 17-25
5446 1817 Lens Guide Roller 17-23
5446 1818 Spring - Lens Guide 17-22
5446 1819 Groove Cam Shaft 17-21
5446 1827 Adjusting Screw - Exposure 17-30
5446 1834 Front Bottom Bracket - 4th Mirror 17-12
5446 1835 Rear Bottom Bracket - 4th Mirror 17-13
5446 1855 Shift Mirror Shaft 19-41
5446 1857 Collar - Wire Pressure Spring 19-31
5446 1858 Spring - Shift Mirror 19-29
5446 1859 Front Pulley - Shift Mirror 19-27
5446 1861 Wire Clamp 19-24
5446 1863 Mirror Adjusting Wire 19-47
5446 1864 Mirror Adjusting Nut 19-49
5446 1865 Bushing - 5x9x5.5mm 19-48
5446 1866 Rear Pulley - Shift Mirror 19-40
5446 1869 Drum Shielding Plate 53-42

September 01, '86

Parts No. Description :Dnzgfxaﬁgl
5446 1870 Drum Shielding Plate 53-39
5446 1875 Seal - 11x11x528mm 53-38
5446 1876 Seal - 10x13x18mm 53-40
5446 1878 Seal - 13x23x34mm 53-44
5446 1879 Seal - 8x18x35mm 53-43
5446 1881 Toner Shield Glass 53-2
5446 1882 Holder - Toner Shield Glass 53-3
5446 1884 Seal - 2x5x490mm 53-4
5446 1885 Clamp - Toner Shield Glass 53-1
5446 1895 Left Shielding Plate 73-6
5446 1899 Seal - 4x6x173mm 73-38
5446 1961 Thermostat Bracket - Anticondensation 19-8
5446 1963 Antistatic Brush 53-41
5446 1981 Lens - 4.5/260 17-27
5446 2174 Charge Corona Guide 53-36
5446 2180 Main Corona Duct 53-32
5446 2181 Seal - 3x4x65mm 53-33
5446 2182 Duct Clamp 53-31
5446 2183 Guide Pin - 8 53-35
5446 2184 Guide Pin - 12 53-34
5446 2194 Seal - 2x6x118mm 53-59
5446 2224 Corona Wire Hook 53-12
5446 2232 Thermistor  Holder 53-15
5446 2242 Toner Cleaning Brush 53-55
5446 2260 Seal - Fan Motor 53-46
5446 2262 Fan Motor Bracket 53-47
5446 2266 Fan Motor Duct 73-21
5446 2270 Filter - Fan Motor 73-19
5446 2272 Seal - Duct Bracket 73-22
5446 2354 Drum Support Shaft 55-11
5446 2360 Heater Connector Bracket 55-10
5446 2361 Bushing - Drum Shaft 55-14
5446 2362 Drum Heater Stopper 55-13
5446 2364 Rear Flange - Drum Heater 55-15
5446 2368 Front Flange - Drum Heater 55-8




September 01, '86

Parts No. Description rne:jg:xal:l]g, Parts No. Description :Dne:ig:xwg.
5446 2375 Drum Rear Flange 55-16 5446 2641 Rear Side Plate - 1000 21-47
5446 2380 Drum Ring Gear 55-17 5446 2645 Rear Wire Tightener 21-45
5446 2381 Drum Shaft Collar 55-18 5446 2645 Rear Wire Tightener 23-45
5446 2395 Drum Front Flange 55-6 5446 2647 Actuator - Paper Size Sensor - 115V 21-41
5446 2415 Fixing Knob - Drum Screw 55-2 5446 2647 Actuator - Paper Size Sensor - 115V 23-41
5446 2421 Spring  Stopper 55-5 5446 2651 Side Guide - 1000 21-39
5446 2422 Spring Cover 55-4 5446 2655 Actuator - Paper Size Sensor - 220V 21-41
5446 2423 Spring - Drum Shaft 55-3 5446 2655 Actuator - Paper Size Sensor - 220V 23-41
5446 2433 Plate Spring - Magnet Catch 55-24 5446 2660 Lock Lever - 1000 21-36
5446 2445 Guide Pin - 37 53-19 5446 2662 Lock Lever Pin 21-38
5446 2461 Drum Drive Bracket 67-2 5446 2662 Lock Lever Pin 23-38
5446 2480 Holder Bracket - Side Plate 67-20 5446 2663 Spring - Lock Lever 21-35
5446 2488 SE. Drum Guide 69-16 5446 2663 Spring - Lock Lever 23-35
5446 2492 Drum Guide Bracket 69-5 5446 2664 Side Guide - Shaft 21-40
5446 2560 Cushion - Paper Tray 25-10 5446 2664 Side Guide - Shaft 23-40
5446 2566 Detent Arm 25-13 5446 2666 Front Stopper - Paper Tray 21-16
5446 2567 Detent Arm Shaft 25-12 5446 2666 Front Stopper - Paper Tray 23-16
5446 2569 Spring - Detent 25-14 5446 2667 Rear Stopper - Paper Tray 21-44
5446 2571 Right Slide Guide 25-5 5446 2667 Rear Stopper - Paper Tray 23-44
5446 2575 Righ Bracket - Slide Guide 25-9 5446 2670 Drive Shaft - Paper Tray 21-42
5446 2586 Duplex Slide Guide 25-2 5446 2670 Drive Shaft - Paper Tray 23-42
5446 2605 Base - Paper Tray 21-51 5446 2671 Drive Pulley - Paper Tray 21-18
5446 2605 Base - Paper Tray 23-51 5446 2671 Drive Pulley - Paper Tray 23-18
5446 2620 Idler Pulley - 20 21-19 5446 2675 Paper Tray Shaft 21-37
5446 2620 Idler Pulley - 20 23-19 5446 2675 Paper Tray Shaft 23-37
5446 2621 Idler Pulley - 16 21-20 5446 2677 Bushing - Paper Tray 21-21
5446 2621 Idler Pulley - 16 23-20 5446 2677 Bushing - Paper Tray 23-21
5446 2625 Gear - 18T 21-22 5446 2686 Paper End Feeler 21-34
5446 2625 Gear - 18T 23-22 5446 2686 Paper End Feeler 23-34
5446 2630 Front Wire Tightener 21-11 5446 2688 Side Guide Grip 21-30
5446 2630 Front Wire Tightener 2311 5446 2688 Side Guide Grip 23-30
5446 2638 Decal - Paper Lower Limit 21-24 5446 2690 Front Wire - 1000 21-17
5446 2638 Decal - Paper Lower Limit 23-24 5446 2691 Rear Wire - 1000 21-46
5446 2639 Tray Slide Clamp 21-25 5446 2696 Bracket - Paper Tray Motor 21-59
5446 2639 Tray Slide Clamp 23-25 5446 2696 Bracket - Paper Tray Motor 23-59




Parts No. Description E?jg:xwg.
5446 2697 Worm Gear 21-58
5446 2697 Worm Gear 23-58
5446 2700 Drive Gear Shaft 21-56
5446 2700 Drive Gear Shaft 23-56
5446 2702 Gear - 22T 21-60
5446 2702 Gear - 22T 23-60
5446 2703 Rear Cover - Paper Tray 21-43
5446 2703 Rear Cover - Paper Tray 23-43
5446 2706 Reverse Gear Plate 21-8
5446 2706 Reverse Gear Plate 23-8
5446 2712 Spring - Reverse Gear 21-6
5446 2712 Spring - Reverse Gear 23-6
5446 2713 Gear - 16T/30T 215
5446 2713 Gear - 16T/30T 235
5446 2714 Gear - 16T/44T 21-7
5446 2714 Gear - 16T/44T 23-7
5446 2715 Paper Tray Stopper 21-28
5446 2715 Paper Tray Stopoer 23-28
5446 2718 Balancer - Bracket 21-49
5446 2718 Balancer - Bracket 23-49
5446 2722 Shutter - Paper Tray Cover 21-13
5446 2722 Shutter - Paper Tray Cover 23-13
5446 2723 Shutter Shaft 21-10
5446 2723 Shutter Shaft 23-10
5446 2724 ISpring - Shutter 21-12
5446 2724 Spring - Shutter 23-12
5446 2726 Upper Cover - Paper Tray 1000 21-1
5446 2728 Gear - 36T 21-3
5446 2728 Gear - 36T 23-3
5446 2729 Gear - 50T 21-4
5446 2729 Gear - 50T 23-4
5446 2741 Rear Side Plate - 500 23-47
5446 2746 Side Guide - 500 23-39
5446 2750 Lock Lever - 500 23-36
5446 2752 Front Wire - 500 23-17

2-17

September 01, '86

Parts No. Description rn"’(‘jg:x?\?g
5446 2753 Rear Wire - 500 23-46
5446 2758 Upper Cover - Paper Tray 500 23-1
5446 2761 Front Side Plate - Paper Feed 39-1
5446 2761 Front Side Plate - Paper Feed 41-9
5446 2768 Rear Side Platge - Paper Feed 39-10
5446 2768 Rear Side Plate - Paper Feed 41-11
5446 2778 Transprot Guide Plate 39-5
5446 2783 Mylar - Vertical Transport 39-6
5446 2784 Channel - Transport Harness 41-7
5446 2786 Upper Transport Roller 39-22
5446 2790 Lower Transport Roller 39-24
5446 2792 Middle Transport Roller 39-25
5446 2794 Transport Driven Roller 39-23
5446 2798 Shaft Guide - Transport Roller 37-3
5446 2798 Shaft Guide - Transport Roller 39-7
5446 2798 Shaft Guide - Transport Roller 51-12
5446 2799 Spring - Transport Roller 39-8
5446 2800 Pressure Plate - Transport Roller 39-9
5446 2802 Gear - 30T 39-12
5446 2804 Gear - 30T 39-14
5446 2807 Gear - 20T 39-19
5446 2808 Gear - 30T 39-16
5446 2813 Upper Guide Plate - Duplex 41-1
5446 2817 Lower Guide Plate - Duplex 41-4
5446 2822 Support Plate - Paper Sensor 41-2
5446 2824 Screw - Duplex Guide Plate 41-10
5446 2827 Upper Guide - Paper Transport 41-5
5446 2831 Lower Guide - Paper Transport 41-6
5446 2836 Lever - Chain Tightener 39-21
5446 2838 Spring - Chain Tightener 39-20
5446 2839 Chain Tighter Stopper 39-26
5446 2840 Bracket - Duplex Guide Rail 37-13
5446 2841 Connector Bracket - 1000 41-13
5446 2843 Gear - 40T 39-11
5446 2844 Gear - 20T 39-3




Parts No. Description Ezijgeexa;\r‘]g.
5446 2846 Release Spring - Vertical Transport 37-20
5446 2848 Release Lever 37-19
5446 2853 Harness Guard 37-17
5446 2861 Housing - Separation Roller 27-16
5446 2862 Gear - 36T 27-8
5446 2863 Screw - Separation Roller 27-9
5446 2864 Shaft - Gear 36T 27-7
5446 2865 Guide Screw - 6mm 27-14
5446 2865 Guide Screw - 6mm 81-22
5446 2874 Positioning Arm 27-34
5446 2875 Stopper - Separation Roller 27-20
5446 2878 Gear - 18T 27-15
5446 2886 Shaft - Upper Separation Roller 27-17
5446 2891 Paper Feed Gear - 22T 27-23
5446 2891 Paper Feed Gear - 22T 29-10
5446 2895 Gear - 20T 27-21
5446 2895 Gear - 20T 29-6
5446 2901 Collar - 8mm 27-27
5446 2910 Upper Guide - Separation Roller 27-29
5446 2924 Mylar - Separation Guide 27-32
5446 2933 Pressure Spring - Paper Feed Rpller 27-3
5446 2936 Bracket - Left Slide Rail 25-3
5446 2937 Upper Guide - Paper Feed 25-1
5446 2941 Left Bracket - Slide Guide 25-4
5446 2946 Harness Cover 41-8
5446 2956 Mylar - Vertical Tranaport Guide 37-8
5446 2959 Front Guide - Vertical Tranaport 37-6
5446 2966 Rear Guide - Vertical Transport 37-9
5446 2969 Vertical Drive Roller 37-4
5446 2971 Pressure Plate - Vertical Transport 37-1
5446 2972 Spring - Vertical Transport Lever 37-2
5446 2974 Decal - Vertical Transport Lever 37-5
5446 2977 Magnet Catch Cover 55-21
5446 2980 Paper Feed Guide 37-10
5446 2984 Front Guide Bracket 37-11

September 01, '86

Parts No. Description Eahgeexa,\r‘]g
5446 2985 Rear Guide Bracket 37-12
5446 2996 Paper End Feeler - 8-1/2" 220V 21-63
5446 2996 Paper End Feeler - 8-1/2" 220V 23-63
5446 3052 Left Casing - Developer Tank 43-29
5446 3053 Seal - 3x4x140mm 43-23
5446 3054 Seal - 3x7x466mm 43-24
5446 3055 Spring Plate - Hopper A 43-27
5446 3056 Clamp Plate - Spring Plate 43-26
5446 3057 Seal - 2x5x466mm 43-30
5446 3058 Seal - 3x8x466mm 43-25
5446 3059 Seal - 2x11x30mm 43-22
5446 3060 Seal - 2x3x466mm 45-39
5446 3064 Seal - 5x10x110mm 43-15
5446 3064 Seal - 5x10x110mm 43-5
5446 3064 Seal - 5x10x110mm 45-25
5446 3075 Seal - 5x8x115mm 45-49
5446 3100 Toner Agitator 43-31
5446 3105 Transport Auger 45-26
5446 3121 Transport Auger Guide 45-45
5446 3124 Pre - Doctor 45-47
5446 3129 Guide Screw - Auger 45-27
5446 3129 Guide Screw - Auger 65-53
5446 3135 Cap - F Sensor 43-36
5446 3136 Developer Guide Plate 45-13
5446 3140 Seal - 3x4x75mm 43-38
5446 3141 Seal - 3x5x466mm 43-49
5446 3152 Cam Gear & Pulley - 43T/15T 43-11
5446 3157 Pulley - 29T 43-8
5446 3158 Gear - 16T 45-22
5446 3160 Belt Front Tightener 43-14
5446 3171 Lock Blacket - Toner Cartridge 43-17
5446 3175 Insulating Mylar 43-21
5446 3181 Release Lever Knob 43-18
5446 3191 Lock Lever - Toner Cartridge 43-20
5446 3192 Spring - Lock Lever 43-19




Parts No. Description rne:jg:xa,\r‘]g.
5446 3195 Toner Crtridge Detector Plate - R 43-58
5446 3211 Bracket - Bias Power Supply 45-6
5446 3214 Cover - Bias Power Source 45-1
5446 3219 Insulating Mylar - Power Source 45-17
5446 3219 Insulating Mylar - Power Source 45-2
5446 3220 Bracket - Power Supply Connector 45-18
5446 3223 Connector Holder Plate 45-50
5446 3264 Bearing Case - Sleeve 45-15
5446 3265 Gear - 40T 45-10
5446 3281 Gear - 31T 45-31
5446 3354 Upper Cover - Developer Tank 43-47
5446 3359 Damper - Developer Tank 43-48
5446 3361 Front Seal - Developer Shield Plate 45-35
5446 3362 Rear Seal - Developer Shield Plate 45-8
5446 3363 Developer Shield Plate 45-43
5446 3365 Doctor Blade 45-19
5446 3366 Knocking Solenoid Cover 43-57
5446 3368 Knocking  Solenoid 43-40
5446 3375 Seal - Hopper 43-44
5446 3377 Hopper - Developer 43-43
5446 3378 Cap - Hopper 43-42
5446 3379 Seal - 1x9x81mm 43-45
5446 3381 Developer Tank Grip 43-7
5446 3382 Development Drive Cover 43-51
5446 3386 Left Guide Channel 47-5
5446 3390 Left Guide Rail - Developer 47-3
5446 3396 Right Guide Channel 47-6
5446 3415 Right Guide Rail - Developer 47-4
5446 3441 Rear Shaft Holder 47-19
5446 3447 Development Motor Plate 47-21
5446 3455 Gear - 23T 47-16
5446 3460 Gear - 39T 47-20
5446 3473 Timing Belt - Paddle 45-9
5446 3474 Mylar - Receptacle 47-1
5446 3475 Developer Receptacle 47-2

September 01, '86

Parts No. Description ::’ne:jg:xa’x\r‘]gl
5446 3476 Rear Tightener - Belt 45-46
5446 3478 Pulley - 32T 45-11
5446 3479 Pulley - 30T 45-24
5446 3492 Felt Seal - 2x5x12mm 45-53
5446 3497 Felt Seal - 3x7x15mm 43-12
5446 3562 Front Seal - Drum Guide 57-14
5446 3565 Coupled Gear - 35T/42T 57-13
5446 3572 Gear - 20T 57-11
5446 3584 Rear Seal - Drum Guide 57-31
5446 3592 Seal - 1x9x9mm 57-10
5446 3607 Blade Swing Pin 57-18
5446 3608 Cleaning Blade - Adjusting Plate 57-29
5446 3619 Toner Receiving Pipe 57-37
5446 3620 Spring - Toner Receiving 57-36
5446 3625 Front End Block - PCC 57-20
5446 3627 Rear End Block - PCC 57-25
5446 3628 PCC Tad 57-26
5446 3630 Front End Block Cover - PCC 57-19
5446 3631 Rear End Block Cover - PCC 57-24
5446 3645 Cleaning Blade 57-5
5446 3648 Stepped Screw - M4 57-1
5446 3655 Spring - Blade Release 57-27
5446 3661 Cleaning Solenoid Bracket 57-74
5446 3665 Cleaning Solenoid Lever 57-38
5446 3668 Spring - Cleaning Solenoid Plunger 57-39
5446 3670 Stopper - Cleaning Solenoid Plunger 57-40
5446 3675 Pressure  Solenoid 57-41
5446 3676 Spring - Blade Pressure 57-75
5446 3702 Seal - 4x12x35mm 57-58
5446 3706 Sprocket - 13T 57-56
5446 3707 Bushing - 6x10x6mm 57-48
5446 3710 Drive Shaft - Toner Recovery 57-47
5446 3711 Gear - 47T 57-46
5446 3712 Bevel Gear - 14T 57-51
5446 3728 Vinyl Tube - M14 57-45




Parts No. Description mg;m_
5446 3729 Band - Vinyl Tube 57-44
5446 3731 Pipe Holder - Toner Recovery 57-52
5446 3735 Spring - Drive 57-57
5446 3736 Drawer - Toner Recovery 57-49
5446 3740 Receptacle Housing - Corona 53-45
5446 3819 Front Holder - Pick-off Pawl Shaft 53-23
5446 3822 Spring - Pick-off Pawl 53-22
5446 3829 Release Arm - Pick-off Pawl 53-21
5446 3835 Spring - Pick-off Pawl 53-25
5446 3836 Adjusting Screw - Pick-off Pawl 53-26
5446 3839 Bracket - Pick-off Pawl Solenoid 51-21
5446 3842 Lever - Pick-off Pawl Solneoid 51-18
5446 3845 Pick-off Pawl Solenoid 51-20
5446 3853 Toner Catch Mylar 53-79
5446 3866 T&S Connector Bracket 51-36
5446 3878 Registration Roller Collar 51-8
5446 3884 Spring - Registration Roller 51-13
5446 3886 Shaft Holder Bracket 51-11
5446 3888 Receptacle - T&S Charger 49-36
5446 3909 Regist Guide Supporter 51-32
5446 3911 Regist Roller Cover 51-2
5446 3914 PTC Terminal 49-8
5446 3915 Front End Block Cover - PTC 49-9
5446 3927 Vacuum Fan Casing 51-29
5446 3929 Ozone Filter 51-28
5446 3934 Vacuum Fan Motor Cover 51-27
5446 3939 Connector Cover 51-24
5446 3942 Spring - Charge Wire PTC 49-7
5446 3944 Spring - Charge Wire PCC 49-12
5446 3944 Spring - Charge Wire PCC 53-13
5446 3944 Spring - Charge Wire PCC 57-24
5446 3956 Transfer Terminal 49-15
5446 3957 Spring - Terminal 49-17
5446 3958 Cable Cover 51-15
5446 3961 Separation  Terminal 49-16

September 01, '86

- Page and
Parts No. Description Index No.
5446 3962 Mylar - Transfer Entrance 49-10
5446 3967 Front Guide - T&S Charger 49-21
5446 3968 Rear Guide - T&S Charger 49-22
5446 3980 Drive Transport Shaft 49-30
5446 3981 Drive Transport Shaft 49-26
5446 3983 Transport Gear Bracket 49-33
5446 3984 Shaft - Transport Drive Gear 49-34
5446 3985 Gear - 35T 49-35
5446 3989 Spring - Gear Bracket 49-39
5446 3990 Connector Bracket - 24 71-24
5446 4061 Front Side Plate - Roller Unit 61-26
5446 4078 Stay - Fusing Roller 61-27
5446 4090 Ball Bearing - 30x55x13mm 61-61
5446 4091 Spring - Fusing Unit Drive 61-39
5446 4092 Gear - 50T 61-40
5446 4093 Stopper - Fusing Drive Spring 61-58
5446 4100 Front Lamp Terminal 61-21
5446 4103 Pressure Spring - Heater 61-20
5446 4104 Long Stud - Heater 61-22
5446 4113 Cleaning Roller 61-43
5446 4116 Bushing - 4x7x11mm 61-41
5446 4126 QOil Supply Bracket 61-9
5446 4137 Left Heat Shield - Fusing 61-18
5446 4138 Clamp - Left Heat Shield 61-19
5446 4146 QOil Sump 61-14
5446 4156 Oil Seal Actuator 61-12
5446 4157 Oil Seal Valve 61-11
5446 4160 Spring - Oil Seal 61-13
5446 4161 Bracket - Nipple 61-10
5446 4165 Spring - Blade 61-5
5446 4174 Front Plate - Oil Recovery 61-7
5446 4175 Rear Plate - Oil Recovery 61-17
5446 4181 Bracket - Oil Supply Felt 61-4
5446 4185 QOil Supply Felt 61-3
5446 4190 Clamp - Oil Supply Felt 61-2




. Page and
Parts No. Description Index No.
5446 4192 Cleaning Blade Bracket 61-6
5446 4193 Cleaning Blade - Fusing 61-16
5446 4195 Clamp - Fusing Cleaning Blade 61-15
5446 4211 Spring - Heat Shield Cover 61-48
5446 4222 Upper Heat Shield - Fusing 61-54
5446 4223 Left Clamp - Heat Shield 61-62
5446 4224 Right Clamp - Heat Shield 61-63
5446 4228 Base - Fusing Heat Shield 61-64
5446 4230 Shaft - Hot Roller Stripper 61-50
5446 4235 Spring - Hot Roller Stripper 61-49
5446 4236 Clamp - Hot Roller Stripper 61-45
5446 4237 Cover - Hot Roller Stripper 61-52
5446 4264 Oil Connector Cap 59-36
5446 4278 Bushing - Silicone Oil Sensor 59-63
5446 4296 Ventilation Fan Duct 73-17
5446 4297 Small Pad - Ventilation Fan 73-18
5446 4298 Bracket - Ventilation Fan 73-14
5446 4301 Ozone Filter - Fusing 73-16
5446 4311 Oil Pump Bracket 59-5
5446 4320 Link - Pump Drive 59-7
5446 4324 Plate Spring - Oil Pump 59-11
5446 4325 Oil Pump Actuator 59-6
5446 4326 Vinyl Tube - M3 59-1
5446 4330 Pump Drive Plate 65-27
5446 4346 Oil Pan 59-35
5446 4354 Large Cushion - Oil Pan 59-33
5446 4355 Small Cushion - QOil Pan 59-34
5446 4370 Lower Stay - Fusing Unit 59-19
5446 4371 Middle Stay - Fusing Unit 65-16
5446 4390 Front Grip - Fusing Unit 59-17
5446 4393 Front Lever - Pressure Pawl 65-3
5446 4401 Cushion - Left Support Guide 65-5
5446 4402 Spring - Pressure Pawl Lever 65-4
5446 4406 Rear Lever - Pressure Pawl 65-7
5446 4411 Drive Transport Roller 65-11

September 01, '86

. Page and
Parts No. Description Index No.
5446 4415 Left Transport Guide 65-12
5446 4420 Turn  Plate 65-19
5446 4425 Spring - Front Transport Guide 65-18
5446 4426 Spring - Rear Transprot Guide 65-20
5446 4436 Right Transport Guide 65-13
5446 4445 Driven Transport Roller 65-15
5446 4450 Lower Exit Roller Assy 65-42
5446 4451 Lower Shaft - Exit Roller 65-25
5446 4453 Core - Lower Exit Roller 65-24
5446 4458 Gear & Sprocket - 16T/19T 65-39
5446 4459 Lower Exit Roller 65-23
5446 4461 Lower Exit Guide 65-26
5446 4465 Drive Invertor Roller 65-10
5446 4475 Guide Screw - Pressure Pawl 65-29
5446 4481 Support Plate - Pressure Pawl 65-8
5446 4486 Support Guide Stud 65-30
5446 4486 Support Guide Stud 77-44
5446 4488 Cushion - Right Support Guide 65-43
5446 4491 Fusing Transport Roller - Lower 65-2
5446 4494 Rear Fusing Guide 65-1
5446 4533 Gear - 32T 59-53
5446 4536 Pressure Drive Bracket 59-52
5446 4540 Tightener - Pressure Solenoid 63-59
5446 4559 Bracket Pressure Clutch 59-56
5446 4561 Gear & Sprocket - 14T/16T 65-33
5446 4567 Sprocket - 22T 65-34
5446 4576 Turn Plate Lever 65-36
5446 4577 Spring - Turn Plate 65-35
5446 4581 Rear Grip - Fusing Unit 59-60
5446 4582 Spring - Fusing Transport Tightener 65-31
5446 4590 Shielding Cam Bracket 59-58
5446 4596 Fusing Release Handle 59-29
5446 4606 Upper Stay - Fusing Unit 59-14
5446 4616 Accuride 59-43
5446 4620 Right Support - Accuride 59-44




September 01, ‘86

Parts No. Description ﬁ]zg:xaﬂgl Parts No. Description E?:xwg.
5446 4623 Left Bracket - Accuride 59-48 5446 4856 Antistatic Brush 63-36
5446 4625 Left Support - Accuride 59-42 5446 4869 Inner Cover - Fusing Switch 63-17
5446 4640 Front Connection Plate - Fusing 63-18 5446 5109 Scanner Control Board 73-1
5446 4641 Rear Connection Plate - Fusing 63-61 5446 5109 Scanner Motor Control P.C.B. 91-*
5446 4644 Front Side Plate - Invertor 63-16 5446 5110 Scanner Countol Board 73-103
5446 4680 Exit Switch Actuator 63-19 5446 5123 Bracket - Scanner Control Board 73-39
5446 4702 Right Arm Shaft - Invertor Roller 63-28 5446 5165 Paper Feed Harness 111-4
5446 4703 Front Right Arm - Invertor Roller 63-27 5446 5165 Paper Feed Harness 119-1
5446 4706 Rear Right Arm - Invertor Roller 63-37 5446 5165 Paper Feed Harness 41-12
5446 4708 Shaft Guide - Invertor Roller 63-8 5446 5176 Grounding Wire - Developer Unit 43-16
5446 4709 Spring - Invertor Roller 63-7 5446 5176 Grounding Wire - Developer Unit 45-21
5446 4710 Right Invertor Roller 63-31 5446 5179 Grounding Wire - 220V 71-37
5446 4722 Left Invertor Roller 63-9 5446 5190 Exposure Lamp Support Harness 71-38
5446 4749 Upper Invertor Roller 63-10 5446 5191 Drum Heater Support Harness 55-12
5446 4751 Gear - 23T 63-55 5446 5193 Drum Heater Joint Harness 55-25
5446 4752 Sprocket & Gear - 20T/37T 63-56 5446 5196 Development Harness 133-7
5446 4762 Invertor Clutch Bracket 63-50 5446 5196 Development Harness 139-1
5446 4771 Clutch Gear - 23T 63-47 5446 5238 Rear Regist Sensor Board 51-5
5446 4773 Sleeve - Clutch 63-43 5446 5239 Paper Feed Sensor Board 27-4
5446 4774 Clutch - Drum 63-42 5446 5240 Duplex Sensor Board 41-3
5446 4777 Clutch Shaft - Invertor Roller 63-41 5446 5266 Paper Size Sensor Board 21-54
5446 4807 Knocking Roller Shaft 63-67 5446 5266 Paper Size Sensor Board 23-54
5446 4810 Guide - Knoking Roller Shaft 63-25 5446 5268 Tay Lower Limit Sensor 21-62
5446 4817 Return Pinch Roller 63-24 5446 5268 Tay Lower Limit Sensor 23-62
5446 4818 Plate Spring - Knocking Roller 63-26 5446 5293 Rush Current P.C.B. - 220/240V 69-6
5446 4820 Support Guide Lever 63-52 5446 5302 Drum Thermistor Board 53-16
5446 4823 Spring - Knocking Roller Solenoid 63-51 5446 5308 Relay Board 71-7
5446 4830 Shaft - Invertor Release Lever 63-3 5446 5401 Optics Cooling Fan - AC18/16W - 220V 73-8
5446 4831 Invertor Release Lever 63-4 5446 5403 Cooling Fan Motor - AC12/11W - 220V 69-18
5446 4834 Front Lock Lever - Invertor 63-12 5446 5403 Cooling Fan Motor - AC12/11W - 220V 73-15
5446 4835 Rear Lock Lever - Invertor 63-54 5446 5411 Tray Drive Motor - 60Hz 21-55
5446 4840 Sprocket & Gear - 13T/23T 63-60 5446 5411 Tray Drive Motor - 60Hz 23-55
5446 4843 Invertor Harness Guide 63-53 5446 5412 Tray Drive Motor - 50Hz 21-55
5446 4852 Upper Guide - Paper Exit 63-40 5446 5412 Tray Drive Motor - 50Hz 23-55
5446 4853 Upper Roller - Paper Exit 63-39 5446 5442 Magnetic Clutch - 10KGF.CM 32T 43-52




Parts No. Description rn"’(‘jg:x?\?g
5446 5445 Magnetic Clutch - 5KGF.CM 20T 27-6
5446 5445 Magnetic Clutch - 5KGF.CM 20T 29-31
5446 5448 Magnetic Clutch - 5KGF.CM 36T 51-33
5446 5456 Thermostat - 50°C 53-58
5446 5458 Anticondensation Thermostat - 220V 19-52
5446 5460 AC Drive Unit 25-18
5446 5460 AC Drive P.C.B. 95-*
5446 5463 Dehumidity Heater 21-48
5446 5463 Dehumidity Heater 23-48
5446 5482 Drum Heater 55-9
5446 5526 Duplex Tray Motor 35-30
5446 5556 Temperature Fuse 61-29
5446 5811 Bracket - Power Supply Unit 71-11
5446 5815 Relay Bracket 71-12
5446 5817 Bracket - Relay Board 71-8
5446 5825 Harness Stud 47-10
5446 5832 Connector Guide Pin 71-14
5446 5833 Connector Holder 113-2
5446 5834 Connector Holder - CFL 115-1
5446 5852 Bracket - AC Main Drive 25-15
5446 5853 Insulator - AC Drive 25-17
5446 6091 Bracket - Worm Reducer 35-31
5446 6097 Duplex Worm Wheel 35-25
5446 6099 Duplex Worm Gear 35-24
5446 6101 Base - Lower Separation Roller 29-29
5446 6105 Holder - Lower Separation Roller 29-30
5446 6110 Shaft - Lower Separation Roller 29-28
5446 6111 Pressure Arm - Lower Separation Roller 29-27
5446 6161 Shaft - Lower Separation Roller 29-23
5446 6162 Separation Roller - Duplex 29-24
5446 6164 Housing - Lower Separation Roller 29-25
5446 6167 Lower Sparation Guide 29-17
5446 6168 Spring - Duplex Pressure 29-26
5446 6171 Upper Bottom Shaft - Duplex Tray 33-23
5446 6175 Duplex Tray Shaft 33-25

September 01, '86

Parts No. Description :Dnzgfxml
5446 6176 Shaft Guide - Duplex Tray 33-19
5446 6177 Spring - Duplex Tray Drive 33-28
5446 6186 Lower Roller - Duplex Entrance 31-19
5446 6188 Pulley - Drive Roller 31-30
5446 6189 Gear - 22T 31-26
5446 6201 Shaft - Upper Separation Roller 29-16
5446 6206 Holder - Duplex Paper Feed Roller 29-12
5446 6210 Upper Separation Roller 29-15
5446 6214 Shaft Holder - Pick-up Roller 29-11
5446 6219 Rubber Cushion - Duplex 33-20
5446 6225 Gear - 26T 35-52
5446 6236 Drive Clutch - Pressure Cam 35-53
5446 6240 Lift Clutch Shaft 35-56
5446 6241 Gear - 16T/44T 35-49
5446 6243 Gear - 30T 35-40
5446 6244 Gear - 45T 35-46
5446 6245 Chain Tightener Duplex Tray 35-58
5446 6248 Stud - Duplex Chain Tightener 35-57
5446 6250 Spring - Drive Chain 35-38
5446 6251 Spring - Tray Pressure 33-26
5446 6253 Spring - Input Gear 35-43
5446 6259 Pressure  Sulenoid 35-63
5446 6274 Feeler Mounting Bracket 33-2
5446 6282 Guide - Duplex Tray Shaft 33-18
5446 6283 Tray Operation Arm 33-11
5446 6291 Position Roller Arm 31-17
5446 6295 Guide - Position Roller Arm 31-29
5446 6300 Pulley Gear - 16T 31-15
5446 6302 Turn Belt - 2x135mm 31-14
5446 6304 Pulley - 34 31-27
5446 6306 Mylar - Position Roller Arm 31-18
5446 6307 Gear - 16T 31-16
5446 6308 Paper Holding Bar - Short 31-10
5446 6310 Turn Belt - 3x500mm 31-28
5446 6311 Descent Lever - Duplex Tray 33-10




Parts No. Description E%%exwg.
5446 6320 Separation  Solenoid 33-1
5446 6325 Bracket - Duplex Down Shaft 33-14
5446 6333 Spring - Release Cam 33-17
5446 6334 Front Spring - Tray Pressure 33-7
5446 6335 Invertor Plate Link 33-9
5446 6338 Link Plate - Tray Operation 33-8
5446 6339 Upper Separation Guide 29-1
5446 6344 Rear Cover - Duplex Unit 35-45
5446 6345 Front Guide - Pick-up Roller 29-3
5446 6346 Rear Guide - Pick-up Roller 29-4
5446 6348 Bracket - Duplex Unit Connector 35-29
5446 6351 Cover - Puplex Entrance Guide 35-8
5446 6352 Front Side Plate - Entrance Guide 35-3
5446 6355 Rear Side Plate - Entrance Guide 35-10
5446 6361 Upper Guide - Duplex Small Size 35-9
5446 6362 Antistatic Brush - Discharge Roller 35-2
5446 6362 Antistatic Brush - Discharge Roller 59-47
5446 6363 Front Plate - Discharge Roller 35-13
5446 6364 Rear Plate - Discharge Roller 35-37
5446 6365 Spring - Discharge Roller 35-14
5446 6366 Gear - 20T 35-42
5446 6367 Lower Guide - Duplex Separation 35-7
5446 6368 Sponge Roller - Duplex Entrance 35-6
5446 6370 Upper Roller - Duplex Entrance 35-11
5446 6373 Spring - Separation Guide 35-5
5446 6374 Gear & Pulley - 18T/24T 35-39
5446 6376 Idler Gear - 20T 35-44
5446 6381 Separation Plate Shaft 35-16
5446 6385 Duplex Separation Arm 35-4
5446 6386 Spring - Separation Arm 29-5
5446 6386 Spring - Separation Arm 29-7
5446 6389 Entrance Guide Cover 35-65
5446 6399 Lift Arm - Paper Holding Bar 31-8
5446 6400 Rear Lift Arm - Paper Holding Bar 314
5446 6401 Paper Holding Bar - Long 315

September 01, '86

- Page and

Parts No. Description Index No.
5446 6405 Feeler - Paper Volume Sensor 33-4
5446 6407 Actuator - Paper Volume Sensor 33-3
5446 6410 Click Arm Bracket 67-15
5446 6415 Click Arm - Duplex Unit 67-13
5446 6417 Spring - Duplex Unit 67-14
5446 6420 Right Entrance Guide - Duplex 59-46
5446 6425 Left Entrance Guide - Duplex 59-45
5446 6433 Duplex Tray Handle 29-18
5446 8854 Decal - Toner Tank 43-46
5446 8868 Decal - High Temperature 61-44
5446 9008 Seal - Cleaning Entrance 57-9
5446 9116 Scanner Drive Pulley Pin 153-1
5446 9117 Stopper Pin 153-2
5446 9118 Cam Positioning Pin 153-3
5446 9119 Scanner Drive Pulley Clamp 153-4
5446 9122 Wire Clamp 153-5
5446 9137 Thickness Gauge - 1.60mm 153-7
5446 9138 Thickness Gauge - 1.75mm 153-8
5446 9140 Thickness Gauge - 0.2mm 153-6
5446 9510 SE. Drum 55-7
5446 9516 Test Chart - OS-UA-3 - 10pcs/set 153-13
5446 9517 Test Chart - OS-UA-3 - 100pcs/set 153-13
5446 9520 Hot Roller Stripper - 10pcs/set 61-51
5446 9610 Corona Current Measuring Shoe 153-12
5447 2769 Stepped Screw 81-25
5447 3200 Bushing - 6mm 45-51
5447 4229 Sleeve - Oil Pump 59-4
5447 4241 Tube Clamp 59-3
5447 4242 Oil Bottle Cap 59-38
5447 9078 Heat Resisting Grease MT-78 153-20
5840 2416 Bushing - Pinch Roller 77-49
5840 2444 Stepped Screw - Guide Plate 13-14
5840 3022 Stopper Screw - M3 61-59
5866 1077 Damper - Frame 83-32
5866 1562 Bushing - 6mm With This Flange 85-57




o Page and

Parts No. Description Index No.
5866 1677 Belt Roller Gear - 17T 27-22
5866 1677 Belt Roller Gear - 17T 29-9
5866 1862 Antistatic Brush 85-1
5875 1521 Shoulder Screw - M4 65-44
5875 2088 Shoulder Screw - M4 81-27
5875 2088 Shoulder Screw - M4 85-55
5886 1183 Pad - 0.5x12x40mm 77-17
5886 1184 Pad - 0.5x7x10mm 77-15
5886 1186 Side Guide Block 77-18
5886 1187 Guide Block 77-50
5886 1188 Plate Spring - Side Guide 77-20
5886 1189 Side Guide Bracket 77-19
5886 1192 Mylar - Spring Plate 77-11
5886 1195 Side Guide 77-14
5886 1197 Pad - 0.5x34x62mm 77-16
5886 1306 Blade Pressure Pin 77-31
5886 1307 Blade Pressure 77-7
5886 1309 Blade Pressure Spring - 500 77-30
5886 1310 Cam Follower - Entrance Mylar 77-4
5886 1311 Entrance Mylar 77-6
5886 1312 Frame Stopper Pin 77-2
5886 1313 Torsion Spring - Entrance Pressure 77-32
5886 1315 Spring - Separation Release 77-3
5886 1337 Blade Stopper 77-33
5886 1344 Plate - Separation Blade 77-21
5886 2053 Transport Arm 83-36
5886 2057 Stay - Arm Supporter 83-41
5886 2061 Shaft - Plate Spring Bridge 83-46
5886 2062 Plate Spring Bridge 83-34
5886 2065 Friction Pad 83-24
5886 2069 Plate - Brake 83-25
5886 2071 Bracket Collar 83-38
5886 2074 Arm Stopper Angle 83-33
5886 2089 Seal - 15.5x24x390mm 83-19
5886 2090 Bushing - 26x29x13mm 83-23

September 01, '86

Parts No. Description Eijg:xasg_
5886 2097 Arm Support Shaft 83-20
5886 2105 Spring - Brake 83-27
5886 2128 Spring - Arm 83-16
5886 2135 Lower Cover Bracket 85-39
5886 2139 Harness Guard 83-14
5886 2157 Guard - Antistatic Brush 85-96
5886 2159 Side Frame 83-37
5886 2166 Front Guide 83-35
5886 2167 Guide Spacer 83-45
5886 2175 Rear Frame Bracket 83-11
5886 2190 Stopper Shaft 81-44
5886 2191 Belt Unit Stopper 81-45
5886 2192 Grip Stopper 81-46
5886 2195 Spring - Grip Stopper 81-47
5886 2333 Seal - 5x15x24mm 81-17
5886 3114 Roller Cover 83-22
5886 5301 Cover - Paper Pass Sensor 83-42
5886 5510 Photo Sensor 109-1
5894 2229 Solenoid Pin 85-20
5894 2275 Cam Spring 57-35
5894 2540 Arm Screw 85-91
5918 5701 IC - HCTL-1 107-1
5918 5702 IC - HCTL-2 107-2
5918 5711 Fiber Output Connector 107-3
5918 5711 Fiber Output Connector 87-4
5918 5712 Fiber Input Connector 107-4
5918 5712 Fiber Input Connector 87-5
5918 5722 Photo Sensor 85-70
5936 1120 Front Side Plate 77-29
5936 1125 Rear Side Plate 77-10
5936 1135 Stay - Separation Roller 77-47
5936 1136 Plate Nut - M3 77-46
5936 1141 Extraction Roller - Separation 79-37
5936 1142 Cam - Extraction Roller 79-24
5936 1143 Gear - 29T 79-22




Parts No. Description I;%g:xaﬁgl
5936 1144 Cam - Pressure Release 79-39
5936 1145 Position Encoder 79-23
5936 1152 Shaft - Lower Pull-out Roller 79-34
5936 1153 Lower Pull-out Roller 79-44
5936 1154 Bushing - Spring Pressure 79-33
5936 1155 Bushing - 8mm 79-20
5936 1156 Pull-out Roller 79-41
5936 1157 Gear - 311 79-17
5936 1159 Front Side Spring Holder 77-36
5936 1161 Rear Side Spring Holder 79-48
5936 1162 Relay Roller Spring 77-37
5936 1162 Relay Roller Spring 79-21
5936 1163 Rear Spring - Pull-out Roller 79-49
5936 1182 Guide Plate - Paper Size Detection 79-4
5936 1210 Separation Blade Frame 77-34
5936 1216 Mylar - Entrance Guide 77-8
5936 1217 Original Detection Feeler 77-5
5936 1218 Entrance Guide - Pull-out Roller 77-28
5936 1231 Blade Bracket 77-27
5936 1234 Blade Fixing Screw 77-42
5936 1238 Separation Blade 77-26
5936 1239 Blade Holder 77-25
5936 1250 Separation Stopper Collar 77-12
5936 1310 Cam Follower 79-27
5936 1313 Spring - Cam Follower 79-47
5936 1315 Idler Gear - 29T 79-18
5936 1316 Bracket - Separation Unit Drive 79-16
5936 1317 Coupled Gear - 29T/43T 79-19
5936 1320 Separation Motor Bracket 79-8
5936 1321 Idler Gear Shaft - Pull-out Roller 79-42
5936 1322 Idler Gear 22T 79-45
5936 1323 Shaft - Separation Unit Drive 79-12
5936 1324 Gear - 22T 79-6
5936 1324 Gear - 22T 85-63
5936 1326 Gear - 23T 79-13

September 01, '86

Parts No. Description mg:xm,
5936 1327 Spacer 13mm 79-38
5936 1328 Gear 8T 79-5
5936 1352 Indicator Bracket 79-31
5936 1412 Shaft - Separation Roller 79-36
5936 1511 Rear Cover - Separation Unit - RICOH 79-29
5936 1512 Indicator Panel - R,N,K 79-28
5936 1520 Front Cover - Separation Unit - RICOH 79-40
5936 1525 Top Cover - Separation Unit - RICOH 771
5936 1530 Left Cover - Separation Unit - R 79-1
5936 1540 Chassis - Controller 77-22
5936 1545 Separation Seal Bracket 77-45
5936 1550 Seal - Paper Size Detection 77-35
5936 2151 Arm Unit Bracket 83-21
5936 2160 Heat Spring 83-26
5936 2202 Rear Frame - Transport Unit 83-12
5936 2202 Rear Frame - Transport Unit 85-41
5936 2205 Left Side Shield - Transport 85-14
5936 2206 Right Side Shield - Transport 85-92
5936 2207 Harness Bracket 85-27
5936 2221 Sefety SW. Bracket - Transport Unit 85-23
5936 2222 Sefety Switch Plate 85-24
5936 2223 Sefety SW. Feeler - Transport Unit 85-22
5936 2226 Spacer - Switch 85-26
5936 2231 Safety Switch Bracket 85-42
5936 2232 Plate Nut - Safety Switch 85-45
5936 2233 Sefety Switch Actuater 85-43
5936 2240 Belt Stopper 81-1
5936 2242 Harness Guard 85-15
5936 2243 Spring - Invertor Bracket 85-94
5936 2244 Shaft - Invertor Bracket 85-95
5936 2245 Bracket - Invertor Bracket 85-93
5936 2246 Rear Bracket - Antistatic Bar 85-66
5936 2251 Front Frame - Transport Unit 81-12
5936 2251 Front Frame - Transport Unit 83-39
5936 2255 Front Bracket - Antistatic Brush 85-3




Parts No. Description rn"’(‘jg:xa,{}g,
5936 2261 Exit Roller 85-4
5936 2262 Pulley - 20T 85-34
5936 2262 Pulley - 20T 85-62
5936 2263 Busing - Exit Roller 85-80
5936 2271 Tensioner Bracket 85-16
5936 2274 Idle Pulley - 16T 85-17
5936 2275 Idle Pulley - 14T 85-76
5936 2281 Exit Roller Guide 85-2
5936 2292 Spacer - Arm 83-44
5936 2293 Arm Guide Pin 83-40
5936 2303 Bevel Gear - 20T 81-41
5936 2303 Bevel Gear - 20T 85-50
5936 2305 Bevel Gear - 41T 81-35
5936 2305 Bevel Gear - 41T 85-47
5936 2308 Transmission Bracket - Belt Drive 81-33
5936 2309 Motor Bracket 81-40
5936 2309 Motor Bracket 85-49
5936 2310 Belt Drive Shaft - 5mm 81-43
5936 2311 Belt Drive Shaft - 6mm 81-34
5936 2312 Gear - 15T 81-42
5936 2312 Gear - 15T 85-58
5936 2313 Pulley - 10T 81-4
5936 2316 Gear - 27T 81-31
5936 2317 Timing Belt - 150XL 81-29
5936 2318 Motor Support Bracket 81-36
5936 2318 Motor Sopport Bracket 85-46
5936 2319 Collar - Vibration Damper 79-10
5936 2319 Collar - Vibration Damper 81-38
5936 2319 Collar - Vibration Damper 85-51
5936 2320 Rubber Ring - Vibration Damper 79-43
5936 2320 Rubber Ring - Vibration Damper 81-32
5936 2320 Rubber Ring - Vibration Damper 85-82
5936 2321 Rubber Bushing - Vibration Damper 79-9
5936 2321 Rubber Bushing - Vibration Damper 81-37
5936 2321 Rubber Bushing - Vibration Damper 85-52

September 01, '86

Parts No. Description :Dnzgfxaﬁgl
5936 2402 Pressure Plate 81-18
5936 2403 Channel - Pressure Plate 81-6
5936 2404 Left Support - Belt Unit 81-23
5936 2405 Right Sopport - Belt Unit 81-5
5936 2421 Driven Roller Channel 81-8
5936 2425 Driven Roller - Belt 81-10
5936 2426 Tensioner Bracket 81-7
5936 2430 Spring - Tensioner 81-11
5936 2432 Transport Belt Stopper 81-13
5936 2437 Press Roller - Belt Unit 81-9
5936 2438 Bushing - Press Roller 81-3
5936 2439 Drive Roller 81-21
5936 2441 Sleeve - Drive Roller 81-48
5936 2451 Hinge - Grip 81-16
5936 2460 Original Feed Belt 81-28
5936 2470 Spring - Lift 81-2
5936 2503 Invertor Drive Shaft 85-56
5936 2506 Gear - 15T 85-59
5936 2514 Joint - Invertor Drive 85-61
5936 2516 Support Plate - Invertor Drive 85-79
5936 2518 Idle Gear - 22T 85-60
5936 2524 Exit Drive Shaft 85-78
5936 2525 Timing Belt - 123xL 85-19
5936 2531 Pull-out Roller 85-69
5936 2532 Pulley - 16T 85-36
5936 2542 Turn Pulley 85-74
5936 2543 Shaft - Turn Pulley 85-73
5936 2544 Pulley - 35T 85-37
5936 2545 Flange - Pulley 35T 85-38
5936 2551 Invertor Roller Ass’y 85-5
5936 2553 Collar - Invertor Roller 85-6
5936 2556 Parallel Pin - 3x10mm 85-88
5936 2561 Intermediate Guide - Upper 85-8
5936 2562 Intermediate Guide - Lower 85-10
5936 2563 Channel - Intermediate Guide 85-9




September 01, '86

Parts No. Description E]?jgeex a;\r;g Parts No. Description E?ig:xaﬁg.
5936 2565 Timing Belt - 155xL 85-28 5936 2787 Guide Shaft 83-15
5936 2567 Timing Pulley - 16T 85-35 5936 2788 Spring  Holder 83-49
5936 2571 Idle Pulley - Belt Tensioner 85-18 5936 2790 Spring - Arm Lift 83-29
5936 2572 Belt Tensioner Bracket 85-32 5936 2791 Lift Arm  Shaft 83-18
5936 2575 Spring - Belt Tensioner 85-33 5936 2800 Top Cover - Transport Unit - RICOH 83-10
5936 2581 Entrance Guide - Original Invertor 85-12 5936 2810 Grip - Trnasport Unit Cover - RICOH 81-14
5936 2582 Lower Exit Guide - Original Invertor 85-67 5936 2911 Transport Entrance Guide 11-59
5936 2583 Channel - Entrance Guide 85-13 5936 5102 Size/Regisration Sensor PCB - 115V 109-*
5936 2585 Entrance Guide Pin 85-75 5936 5102 Original Size Sensor Board - 115V 79-2
5936 2591 Guide - Original Invertor Exit 85-81 5936 5103 Size/Regisration Sensor PCB - 220/240V 109-*
5936 2592 Mylar Guide - Invertor Exit 85-84 5936 5103 Original Size Sensor Board - 220/240V 79-2
5936 2601 Exit Guide - Original Invertor 85-86 5936 5110 Exit Sensor Board 83-43
5936 2602 Base Plate - Original Invertor 85-72 5936 5201 DF Main P.C.B. 107-*
5936 2605 Invertor Exit Roller 85-71 5936 5201 Main Control Board 77-23
5936 2611 Original Invertor Gate 85-68 5936 5211 CPUL - Main Control (HM482764G-3 107-5
5936 2612 Invertor Gate Lever 85-30 5936 5221 CPU2 - Main Control (HM482764G-3) 107-6
5936 2615 Invertor Gate Link 85-29 5936 5231 Indicator Board 79-30
5936 2617 Spring - Invertor Gate 85-31 5936 5311 Separation Harness - 1 141-1
5936 2711 Original Invertor Cover - RICOH 83-1 5936 5311 Separation Harness - 1 145-1
5936 2713 Mylar Seal - 0.05x40x40mm 85-87 5936 5311 Separation Harness 73-35
5936 2720 Invertor Reverse Roller 83-8 5936 5311 Separation Harness 77-13
5936 2722 Channel - Exit Guide 83-7 5936 5311 Separation Harness 79-3
5936 2723 Reverse Guide - Invertor Exit 83-9 5936 5312 Motor Harness 141-2
5936 2730 Guide Roller Ass'y - Invertor Cover 83-6 5936 5312 Motor Harness 143-1
5936 2740 Wire - Invertor Cover 83-3 5936 5312 Motor Harness 73-37
5936 2750 Front Captive Plate - Invertor 83-5 5936 5312 Motor Harness 77-41
5936 2751 Rear Captive Plate - Invertor 83-47 5936 5313 Transport Harness 141-3
5936 2752 Nut Plate - Captive Plate 83-48 5936 5313 Transport Harness 149-1
5936 2760 Rear Cover - Transport Unit 85-40 5936 5313 Transport Unit Harness 83-13
5936 2771 Magnet - Invertor Cover 85-53 5936 5314 Power Supply Harness 141-4
5936 2772 Magnet Holder Plate 85-64 5936 5314 Power Supply Harness 151-3
5936 2773 Magnet Holder Shaft 85-65 5936 5314 Power Supply Harness 73-36
5936 2781 Left Plate - Arm Lift 83-31 5936 5314 Power Supply Harness 77-40
5936 2783 Right Plate - Arm Lift 83-30 5936 5315 Invertor Entrance Harness 1415
5936 2786 Lift Support Bracket 83-17 5936 5315 Invertor Entrance Harness 151-2

2-28



Parts No. Description :DHe:jg:xa’\rllgl
5936 5315 Invertor Entrance Relay Harness 85-11
5936 5316 Invertor Registration Harness - (115V) 141-6
5936 5316 Invertor Registration Harness - (115V) 151-1
5936 5317 Separation Harness - 2 141-7
5936 5317 Separation Harness - 2 147-1
5936 5318 Grounding Wire 79-25
5936 5318 Grounding Wire 85-77
5936 5321 Optic Fiber Cable - Signal 77-38
5936 5327 Invertor Registration Harness 141-6
5936 5327 Invertor Registration Harness 151-1
5936 5331 Invertor Solenoid 85-21
5936 5341 Sefety Switch - Transprot Unit 85-25
5936 5345 Sefety Switch - Invertor Unit 85-44
5936 5347 Thin Original Feed Switch - 115V 77-39
5936 5348 Thin Original Feed Switch - 220/240V 77-39
5936 5501 Transport Drive Motor - DC 21W 79-14
5936 5501 Transport Drive Motor - DC 21W 81-39
5936 5501 Transport Drive Motor - DC 21W 85-48
5936 7001 Paper Feed Table - America 77-24
5936 7001 Feed-in Table - LT 79-32
5936 7101 Paper Feed Table - 220/240V 77-24
5936 7101 Feed-in Table - A4 79-32
5936 7901 Decal - English 77-43
5936 9101 Separation Roller - 4pcs/set 79-35
5936 9102 Turn Roller Ring (8pcs/set) 85-83
5936 9103 Invertor Roller Ring (22pcs/set) 85-7
5937 4911 Cable Connector Bracket 25-20
5937 4912 Cable Connector Clamp 25-11
5937 5770 Fiber Cable - Signal 25-8
5938 2630 Pad - Open Section 69-20
6754 3278 Stepped Screw - M4 43-28
6813 5101 Timer P.C.B. 69-2
6815 5101 Timer P.C.B. 99-*
6815 5110 ROM 1 - A4 English 105-1
6815 5111 ROM 2 - A4 English 105-2

September 01, '86

. Page and

Parts No. Description Index No.
6815 5112 ROM 3 - A4 English 105-3
6815 5113 ROM 4 - A4 English 105-4
6815 5114 ROM 5 - A4 English 105-5
6815 5115 ROM 6 - A4 English 105-6
6815 5116 ROM7 - A4 English 105-7
6815 5118 ROM 9 - A4 English 105-8
6815 5119 ROM 10 - A4 English 105-9
6815 5120 ROM 11 - A4 English 105-10
6815 5121 ROM 12 - A4 English 105-11
6815 5310 ROM1 - German 105-1
6815 5311 ROM 2 - German 105-2
6815 5312 ROM 3 - German 105-3
6815 5313 ROM 4 - German 105-4
6815 5314 ROM 5 - German 105-5
6815 5315 ROM 6 - German 105-6
6815 5316 ROM 7 - German 105-7
6815 5318 ROM 9 - German 105-8
6815 5319 ROM 10 - German 105-9
6815 5320 ROM 11 - German 105-10
6815 5321 ROM 12 - German 105-11
6815 5510 ROM 1 - French 105-1
6815 5511 ROM 2 - French 105-2
6815 5512 ROM 3 - French 105-3
6815 5513 ROM 4 - French 105-4
6815 5514 ROM 5 - French 105-5
6815 5515 ROM6 - French 105-6
6815 5516 ROM7 - French 105-7
6815 5518 ROM 9 - French 105-8
6815 5519 ROM 10 - French 105-9
6815 5520 ROM 11 - French 105-10
6815 5521 ROM 12 - French 105-11
6815 5710 ROM 1 - ltalian 105-1
6815 5711 ROM 2 - ltalian 105-2
6815 5712 ROM 3 - ltalian 105-3
6815 5713 ROM 4 - ltalian 105-4




September 01, '86

Parts No. Description ,Pne:jg:xa,\?g. Parts No. Description ::’ne:ig:xwg.
6815 5714 |ROM 5 - ltalian 1055 0312 5040W | Philips Pan Head Screw - M2.5x4 53-115
6815 5715 |ROM 6 - ltalian 105-6 0313 0040W | Philips Pan Head Screw - M3x4 77-101
6815 5716 |ROM 7 - ltalian 105-7 0313 0040W | Philips Pan Head Screw - M3x4 79-101
6815 5718 |ROM 9 - ltalian 105-8 0313 0040W | Philips Pan Head Screw - M3x4 81-101
6815 5719 ROM 10 - lItalian 105-9 0313 0040W | Philips Pan Head Screw - M3x4 83-101
6815 5720 |ROM 11 - ltalian 105-10 0313 0040W | Philips Pan Head Screw - M3x4 85-101
6815 5721 ROM 12 - lItalian 105-11 0313 0050W | Philips Pan Head Screw - M3x5 19-113
0313 0050W Philips Pan Head Screw - M3x5 27-108
0313 0050W Philips Pan Head Screw - M3x5 35-108
0313 0050W Philips Pan Head Screw - M3x5 63-112
0313 0050W Philips Pan Head Screw - M3x5 73-105
0313 0060G Philips Pan Head Screw - M3x6 45-104
0313 0060M Philips Pan Head Screw - M3x6 79-121
0313 0060W Philips Pan Head Screw - M3x6 107-161
0313 0060W Philips Pan Head Screw - M3x6 25-107
0313 0060W Philips Pan Head Screw - M3x6 53-108
0313 0060W Philips Pan Head Screw - M3x6 77-102
0313 0060W Philips Pan Head Screw - M3x6 79-102
0313 0060W Philips Pan Head Screw - M3x6 81-102
0313 0060W Philips Pan Head Screw - M3x6 83-102
0313 0060W Philips Pan Head Screw - M3x6 85-102
0313 0080W Philips Pan Head Screw - M3x8 63-109
0313 0080W Philips Pan Head Screw - M3x8 77-103
0313 0080W Philips Pan Head Screw - M3x8 79-103
0313 0080W Philips Pan Head Screw - M3x8 79-118
0313 0080W Philips Pan Head Screw - M3x8 81-103
0313 0080W Philips Pan Head Screw - M3x8 83-103
0313 0080W Philips Pan Head Screw - M3x8 85-103
0313 0100W Philips Pan Head Screw - M3x10 45-103
0313 0100W Philips Pan Head Screw - M3x10 61-105
0313 0120W Philips Pan Head Screw - M3x12 77-114
0313 0120W Philips Pan Head Screw - M3x12 77-116
0313 0300W Philips Pan Head Screw - M3x30 47-120
0313 0350W Philips Pan Head Screw - M3x35 (220V) 85-129
0314 0040W Philips Pan Head Screw - M4x4 11-107




Parts No. Description IPne:jgeex e;\r‘]g.
0314 0040W Philips Pan Head Screw - M4x4 77-104
0314 0040W Philips Pan Head Screw - M4x4 79-104
0314 0040W Philips Pan Head Screw - M4x4 81-104
0314 0040W Philips Pan Head Screw - M4x4 83-104
0314 0040W Philips Pan Head Screw - M4x4 85-104
0314 0050W Philips Pan Head Screw - M4x5 35-109
0314 0050W Philips Pan Head Screw - M4x5 73-108
0314 0050W Philips Pan Head Screw - M4x5 81-113
0314 0050W Philips Pan Head Screw - M4x5 83-118
0314 0060 Philips Pan Head Screw - M4x6 79-105
0314 0060M Philips Pan Head Screw - M4x6 81-122
0314 0060M Philips Pan Head Screw - M4x6 85-117
0314 0060W Philips Pan Head Screw - M4x6 11-101
0314 0060W Philips Pan Head Screw - M4x6 13-112
0314 0060W Philips Pan Head Screw - M4x6 15-101
0314 0060W Philips Pan Head Screw - M4x6 17-106
0314 0060W Philips Pan Head Screw - M4x6 19-112
0314 0060W Philips Pan Head Screw - M4x6 21-109
0314 0060W Philips Pan Head Screw - M4x6 23-109
0314 0060W Philips Pan Head Screw - M4x6 25-102
0314 0060W Philips Pan Head Screw - M4x6 25-108
0314 0060W Philips Pan Head Screw - M4x6 27-101
0314 0060W Philips Pan Head Screw - M4x6 31-106
0314 0060W Philips Pan Head Screw - M4x6 33-109
0314 0060W Philips Pan Head Screw - M4x6 35-110
0314 0060W Philips Pan Head Screw - M4x6 43-110
0314 0060W Philips Pan Head Screw - M4x6 49-101
0314 0060W Philips Pan Head Screw - M4x6 51-104
0314 0060W Philips Pan Head Screw - M4x6 53-101
0314 0060W Philips Pan Head Screw - M4x6 57-105
0314 0060W Philips Pan Head Screw - M4x6 65-103
0314 0060W Philips Pan Head Screw - M4x6 71-104
0314 0060W Philips Pan Head Screw - M4x6 73-102
0314 0060W Philips Pan Head Screw - M4x6 77-105
0314 0060W Philips Pan Head Screw - M4x6 81-105

September 01, ‘86

Parts No. Description IF;%%SX?\T&
0314 0060W Philips Pan Head Screw - M4x6 83-105
0314 0060W Philips Pan Head Screw - M4x6 85-105
0314 0080M Philips Pan Head Screw - M4x8 45-121
0314 0080M Philips Pan Head Screw - M4x8 47-109
0314 0080M Philips Pan Head Screw - M4x8 51-107
0314 0080M Philips Pan Head Screw - M4x8 71-111
0314 0080M Philips Pan Head Screw - M4x8 73-112
0314 0080W Philips Pan Head Screw - M4x8 11-108
0314 0080W Philips Pan Head Screw - M4x8 37-104
0314 0080W Philips Pan Head Screw - M4x8 53-116
0314 0080W Philips Pan Head Screw - M4x8 77-106
0314 0080W Philips Pan Head Screw - M4x8 79-106
0314 0080W Philips Pan Head Screw - M4x8 81-106
0314 0080W Philips Pan Head Screw - M4x8 83-106
0314 0080W Philips Pan Head Screw - M4x8 85-106
0314 0100W Philips Pan Head Screw - M4x10 11-110
0314 0100W Philips Pan Head Screw - M4x10 19-124
0314 0100W Philips Pan Head Screw - M4x10 21-114
0314 0100W Philips Pan Head Screw - M4x10 21-121
0314 0100W Philips Pan Head Screw - M4x10 23-114
0314 0100W Philips Pan Head Screw - M4x10 23-121
0314 0100W Philips Pan Head Screw - M4x10 27-111
0314 0100W Philips Pan Head Screw - M4x10 29-108
0314 0100W Philips Pan Head Screw - M4x10 31-110
0314 0100W Philips Pan Head Screw - M4x10 35-105
0314 0100W Philips Pan Head Screw - M4x10 45-122
0314 0100W Philips Pan Head Screw - M4x10 47-107
0314 0100W Philips Pan Head Screw - M4x10 51-116
0314 0100W Philips Pan Head Screw - M4x10 55-103
0314 0100W Philips Pan Head Screw - M4x10 59-105
0314 0120W Philips Pan Head Screw - M4x12 43-111
0314 0120W Philips Pan Head Screw - M4x12 45-117
0314 0120W Philips Pan Head Screw - M4x12 79-113
0314 0140M Philips Pan Head Screw - M4x14 45-113
0314 0140W | Philips Pan Head Screw - M4x14 11-105




Parts No. Description :Drle:jg:xaﬁgl
0314 0140W Philips Pan Head Screw - M4x14 43-106
0314 0140W Philips Pan Head Screw - M4x14 45-111
0314 0140W Philips Pan Head Screw - M4x14 57-112
0314 0140W Philips Pan Head Screw - M4x14 61-111
0314 0150W Philips Pan Head Screw - M4x15 77-122
0314 0160W Philips Pan Head Screw - M4x16 15-105
0314 0200W Philips Pan Head Screw - M4x20 15-107
0314 0200W Philips Pan Head Screw - M4x20 17-110
0314 0250W Philips Pan Head Screw - M4x25 63-105
0314 0350W Philips Pan Head Screw - M4x35 51-112
0314 0450W Philips Pan Head Screw - M4x45 47-102
0314 0450W Philips Pan Head Screw - M4x45 69-105
0314 0550W Philips Pan Head Screw - M4x55 83-114
0315 0080W Philips Pan Head Screw - M5x8 21-123
0315 0080W Philips Pan Head Screw - M5x8 23-123
0315 0080W Philips Pan Head Screw - M5x8 47-111
0315 0100W Philips Pan Head Screw - M5x10 19-104
0323 0060W Philips Sunken Head Screw - M3x6 107-162
0323 0060W Philips Sunken Head Screw - M3x6 77-107
0323 0060W Philips Sunken Head Screw - M3x6 79-107
0323 0060W Philips Sunken Head Screw - M3x6 81-107
0323 0060W Philips Sunken Head Screw - M3x6 81-115
0323 0060W Philips Sunken Head Screw - M3x6 83-107
0323 0060W Philips Sunken Head Screw - M3x6 83-119
0323 0060W Philips Sunken Head Screw - M3x6 85-120
0323 0080W Philips Sunken Head Screw - M3x8 13-114
0323 0080W Philips Sunken Head Screw - M3x8 77-118
0323 0080W Philips Sunken Head Screw - M3x8 79-120
0323 0080W Philips Sunken Head Screw - M3x8 81-119
0323 0080W Philips Sunken Head Screw - M3x8 83-124
0323 0080W Philips Sunken Head Screw - M3x8 85-116
0324 0060W Philips Sunken Head Screw - M4x6 53-111
0324 0060W Philips Sunken Head Screw - M4x6 77-108
0324 0060W Philips Sunken Head Screw - M4x6 79-108
0324 0060W Philips Sunken Head Screw - M4x6 81-108

September 01, '86

Parts No. Description Ee:jg:xargg.
0324 0060W Philips Sunken Head Screw - M4x6 83-108
0324 0060W Philips Sunken Head Screw - M4x6 85-108
0324 0080W Philips Sunken Head Screw - M4x8 11-112
0324 0080W Philips Sunken Head Screw - M4x8 61-108
0324 0080W Philips Sunken Head Screw - M4x8 63-117
0324 0080W Philips Sunken Head Screw - M4x8 83-116
0324 0100F Philips Sunken Head Screw - M4x10 11-104
0344 0060D Philips Truss Head Screw - M4x6 21-101
0344 0060D Philips Truss Head Screw - M4x6 23-101
0344 0060F Philips Truss Head Screw - M4x6 77-113
0344 0060F Philips Truss Head Screw - M4x6 79-127
0344 0080D Philips Truss Head Screw - M4x8 61-102
0344 0080D Philips Truss Head Screw - M4x8 63-101
0344 0080D Philips Truss Head Screw - M4x8 83-122
0344 0080F Philips Truss Head Screw - M4x8 11-102
0344 0080F Philips Truss Head Screw - M4x8 69-104
0344 0160F |Tapping Truss Head Screw - M4x16 11-103
0353 0060F Philips Truss Head Screw - M3x6 83-123
0354 0060W Philips Truss Head Screw - M4x6 35-114
0354 0060W Philips Truss Head Screw - M4x6 61-116
0354 0100W Philips Pan Head Screw - M4x10 11-109
0434 0080W Tapping Screw - M4x8 11-113
0434 0080W | Tapping Screw - M4x8 13-104
0434 0080W Tapping Screw - M4x8 17-111
0434 0080W | Tapping Screw - M4x8 19-101
0434 0080W Tapping Screw - M4x8 21-115
0434 0080W | Tapping Screw - M4x8 23-115
0434 0080W Tapping Screw - M4x8 25-101
0434 0080W Tapping Screw - M4x8 27-102
0434 0080W | Tapping Screw - M4x8 29-101
0434 0080W | Tapping Screw - M4x8 31-107
0434 0080W Tapping Screw - M4x8 33-101
0434 0080W | Tapping Screw - M4x8 35-101
0434 0080W | Tapping Screw - M4x8 37-101
0434 0080W Tapping Screw - M4x8 39-103




L Page and
Parts No. Description Index No.
0434 0080W Tapping Screw - M4x8 41-101
0434 0080W | Tapping Screw - M4x8 43-102
0434 0080W Tapping Screw - M4x8 45-101
0434 0080W | Tapping Screw - M4x8 47-101
0434 0080W | Tapping Screw - M4x8 49-106
0434 0080W Tapping Screw - M4x8 51-101
0434 0080W Tapping Screw - M4x8 53-103
0434 0080W Tapping Screw - M4x8 55-102
0434 0080W Tapping Screw - M4x8 57-107
0434 0080W Tapping Screw - M4x8 59-102
0434 0080W Tapping Screw - M4x8 61-101
0434 0080W Tapping Screw - M4x8 63-102
0434 0080W Tapping Screw - M4x8 65-102
0434 0080W Tapping Screw - M4x8 67-102
0434 0080W Tapping Screw - M4x8 67-111
0434 0080W Tapping Screw - M4x8 69-103
0434 0080W Tapping Screw - M4x8 71-109
0434 0080W | Tapping Screw - M4x8 71-116
0434 0080W Tapping Screw - M4x8 73-104
0434 0140W Tapping Screw - M4x14 57-104
0535 0200E Hexagon Headless Set Screw - M5x20 67-117
0573 0030E Hexagon Headless Set Screw - M3x3 53-107
0573 0030E Hexagon Headless Set Screw - M3x3 81-118
0573 0030E Hexagon Headless Set Screw - M3x3 85-114
0574 0040E Hexagon Headless Set Screw - M4x4 79-124
0574 0050E Hexagon Headless Set Screw - M4x5 19-102
0574 0050E Hexagon Headless Set Screw - M4x5 27-106
0574 0050E Hexagon Headless Set Screw - M4x5 29-102
0574 0050E Hexagon Headless Set Screw - M4x5 35-103
0574 0050E Hexagon Headless Set Screw - M4x5 51-117
0574 0050E Hexagon Headless Set Screw - M4x5 57-109
0574 0050E Hexagon Headless Set Screw - M4x5 63-111
0574 0050E Hexagon Headless Set Screw - M4x5 81-117
0574 0050E Hexagon Headless Set Screw - M4x5 85-115
0575 0050E Hexagon Headless Set Screw - M5x5 19-117

September 01, '86

Parts No. Description :Dage and
ndex No.
0575 0050E Hexagon Headless Set Screw - M5x5 21-110
0575 0050E Hexagon Headless Set Screw - M5x5 23-110
0575 0050E Hexagon Headless Set Screw - M5x5 43-112
0575 0050E Hexagon Headless Set Screw - M5x5 47-108
0575 0050E Hexagon Headless Set Screw - M5x5 67-108
0575 0060E Hexagon Headless Set Screw - M5x6 67-105
0575 0080E Hexagon Headless Set Screw - M5x8 17-107
0576 0060E Hexagon Headless Set Screw - M6x6 19-122
0584 0200W Bolt - M4x20 59-106
0584 0200W Bolt - M4x20 59-114
0585 0100W Bolt - M5x10 47-114
0594 0080E Bolt - M4x8mm 15-103
0594 0080E Bolt - M4x8mm 17-103
0594 0080E Bolt - M4x8mm 67-115
0632 0080 Parallel Pin - M2x8 81-123
0632 0080 Parallel Pin - M2x8 85-130
0632 0100 Parallel Pin - M2x10 79-125
0632 0100 Parallel Pin - M2x10 81-125
0632 0100 Parallel Pin - M2x10 85-118
0632 0120 Parallel Pin - M2x12 79-117
0633 0120 Parallel Pin - M3x12 85-113
0700 0030B Flat Washer - M3 73-118
0700 0040W Flat Washer - M4 17-101
0700 0040W Flat Washer - M4 61-114
0701 0040W Flat Washer - M4 81-114
0701 0050E Flat Washer - M5 47-115
0704 0040C Toothed Washer - M4 79-122
0706 0040 Toothed Washer - M4 71-112
0710 0030B Hexagon Nut - M3 73-117
0710 0040W Hexagon Nut - M4 59-107
0710 0040W Hexagon Nut - M4 77-123
0710 0040W Hexagon Nut - M4 83-115
0710 0050W Hexagon Nut - M5 19-120
0710 0050W Hexagon Nut - M5 67-107
0712 0030M Hexagon Nut - M3 61-113




Parts No. Description ﬁ.zg:xiﬁg,
0720 0025E Retaining Ring - M2.5 85-127
0720 0030E Retaining Ring - M3 13-107
0720 0030E Retaining Ring - M3 15-102
0720 0030E Retaining Ring - M3 17-102
0720 0030E Retaining Ring - M3 21-105
0720 0030E Retaining Ring - M3 23-105
0720 0030E Retaining Ring - M3 29-109
0720 0030E Retaining Ring - M3 31-101
0720 0030E Retaining Ring - M3 37-109
0720 0030E Retaining Ring - M3 43-114
0720 0030E Retaining Ring - M3 49-109
0720 0030E Retaining Ring - M3 55-108
0720 0030E Retaining Ring - M3 57-108
0720 0030E Retaining Ring - M3 59-104
0720 0030E Retaining Ring - M3 59-110
0720 0030E Retaining Ring - M3 61-104
0720 0030E Retaining Ring - M3 63-106
0720 0030E Retaining Ring - M3 63-110
0720 0030E Retaining Ring - M3 77-109
0720 0030E Retaining Ring - M3 79-109
0720 0030E Retaining Ring - M3 81-109
0720 0030E Retaining Ring - M3 85-109
0720 0030F Retaining Ring - M3 83-109
0720 0040E Retaining Ring - M4 13-101
0720 0040E Retaining Ring - M4 15-108
0720 0040E Retaining Ring - M4 17-104
0720 0040E Retaining Ring - M4 17-112
0720 0040E Retaining Ring - M4 19-107
0720 0040E Retaining Ring - M4 21-106
0720 0040E Retaining Ring - M4 23-106
0720 0040E Retaining Ring - M4 25-106
0720 0040E Retaining Ring - M4 27-109
0720 0040E Retaining Ring - M4 29-103
0720 0040E Retaining Ring - M4 31-102
0720 0040E Retaining Ring - M4 33-103

September 01, '86

. Page and
Parts No. Description Index No.
0720 0040E Retaining Ring - M4 35-104
0720 0040E Retaining Ring - M4 39-105
0720 0040E Retaining Ring - M4 43-108
0720 0040E Retaining Ring - M4 45-114
0720 0040E Retaining Ring - M4 51-110
0720 0040E Retaining Ring - M4 53-109
0720 0040E Retaining Ring - M4 57-102
0720 0040E Retaining Ring - M4 59-101
0720 0040E Retaining Ring - M4 63-103
0720 0040E Retaining Ring - M4 65-101
0720 0040E Retaining Ring - M4 67-113
0720 0040E Retaining Ring - M4 71-102
0720 0040E Retaining Ring - M4 77-110
0720 0040E Retaining Ring - M4 79-110
0720 0040E Retaining Ring - M4 81-110
0720 0040E Retaining Ring - M4 83-110
0720 0040E Retaining Ring - M4 85-110
0720 0050E Retaining Ring - M5 53-110
0720 0050E Retaining Ring - M5 67-114
0720 0050E Retaining Ring - M5 77-111
0720 0050E Retaining Ring - M5 79-111
0720 0050E Retaining Ring - M5 81-111
0720 0050E Retaining Ring - M5 83-111
0720 0050E Retaining Ring - M5 85-111
0720 0060E Retaining Ring - M6 13-106
0720 0060E Retaining Ring - M6 19-118
0720 0060E Retaining Ring - M6 21-102
0720 0060E Retaining Ring - M6 23-102
0720 0060E Retaining Ring - M6 25-104
0720 0060E Retaining Ring - M6 27-110
0720 0060E Retaining Ring - M6 29-104
0720 0060E Retaining Ring - M6 31-109
0720 0060E Retaining Ring - M6 33-107
0720 0060E Retaining Ring - M6 35-102
0720 0060E | Retaining Ring - M6 39-101




Parts No. Description Eag:xaﬂg.
0720 0060E Retaining Ring - M6 43-103
0720 0060E Retaining Ring - M6 45-118
0720 0060E Retaining Ring - M6 47-105
0720 0060E Retaining Ring - M6 49-108
0720 0060E Retaining Ring - M6 51-103
0720 0060E Retaining Ring - M6 57-101
0720 0060E Retaining Ring - M6 59-108
0720 0060E Retaining Ring - M6 61-112
0720 0060E Retaining Ring - M6 63-104
0720 0060E Retaining Ring - M6 65-105
0720 0060E Retaining Ring - M6 67-112
0720 0060E Retaining Ring - M6 77-112
0720 0060E Retaining Ring - M6 79-112
0720 0060E Retaining Ring - M6 81-112
0720 0060E Retaining Ring - M6 83-112
0720 0060E Retaining Ring - M6 85-112
0720 0070E Retaining Ring - M7 51-106
0720 0070E Retaining Ring - M7 79-126
0720 0080E Retaining Ring - M8 19-110
0720 0080E Retaining Ring - M8 37-102
0720 0080E Retaining Ring - M8 47-117
0720 0080E Retaining Ring - M8 51-105
0720 0080E Retaining Ring - M8 59-111
0720 0100E Retaining Ring - M10 59-103
0725 0120E Retaining Ring C - M12 31-104
0725 0150E Retaining Ring C - M15 45-120
0725 0200E Retaining Ring C - M20 55-104
0725 0300E Retaining Ring C - M30 61-107
0740 3505 Bearing 17-113
0740 3906 Bearing 57-113
0741 3005 Ball Bearing - 5x14x5mm 81-116
0741 3005 Ball Bearing - 5x14x5mm 81-120
0741 3005 Ball Bearing - 5x14x5mm 85-119
0741 3505 Ball Bearing - 5x10x4mm 85-124
0741 3808 Ball Bearing - 8x16x5mm 79-116

September 01, '86

o Page and
Parts No. Description Index No.
0741 3808 Ball Bearing - 8x16x5mm 81-124
0741 3905 Ball Bearing - 5x13x14mm 79-119
0741 3906 Busing - 6mm 81-121
0741 3906 Busing - 6mm 85-125
0742 3210 Ball Bearing - 10x30x9mm 67-109
0742 3808 Ball Bearing - 8x16mm 85-122
0742 3906 Ball Bearing - 6mm 79-114
0801 1185 Philips Truss Head Screw - M4x8 11-111
0801 1185 Philips Truss Head Screw - M4x8 25-110
0801 1239 Screw - Inner Cover 29-105
0801 1239 Screw - Inner Cover 43-101
0801 1239 Screw - Inner Cover 49-110
0801 1239 Screw - Inner Cover 55-109
0802 5060 Tapping Screw - M4x12 21-112
0802 5060 Tapping Screw - M4x12 23-112
0803 0018 Knob Screw 17-105
0803 0018 Knob Screw 37-108
0803 0020 Stepped Screw 19-103
0803 0020 Stepped Screw 53-104
0803 0028 Brass Screw 67-104
0804 6074 Hexagon Bolt - M4x8 19-115
0804 6089 Screw - M4x8 61-115
0805 0070 Retaining Ring C - M8 55-107
0805 3033 Ball Bearing - 4x8x3mm 17-108
0805 3041 Ball Bearing - 5x10x4mm 59-109
0805 3058 Ball Bearing - 8x16x4mm 43-105
0805 3069 Ball Bearing - 4x14x5mm 19-119
0805 3087 Ball Bearing - 10x26x8mm 67-116
0805 3109 Ball Bearing - 10x19x7mm 19-111
0805 3204 Ball Bearing - 8x16x5mm 49-107
0805 3270 Ball Bearing - 8x16x5mm 25-105
0805 3291 Ball Bearing - 8x16x5mm 19-116
0805 3291 Ball Bearing - 8x16x5mm 27-107
0805 3291 Ball Bearing - 8x16x5mm 39-102
0805 3291 Ball Bearing - 8x16x5mm 47-106




September 01, '86

Parts No. Description E]%g:xaﬁg. Parts No. Description E%g:xwg.
0805 3291 Ball Bearing - 8x16x5mm 51-102 0951 3006W Philips Screw With Flat Washer - M3x6 49-104
0805 3291 Ball Bearing - 8x16x5mm 63-113 0951 3006W Philips Screw With Flat Washer - M3x6 53-105
0805 3291 Ball Bearing - 8x16x5mm 65-106 0951 3006W Philips Screw With Flat Washer - M3x6 57-106
0805 3300 Ball Bearing - 8x22x7mm 67-106 0951 3006W Philips Screw With Flat Washer - M3x6 65-104
0805 3304 Bushing - 8x16x5mm 29-106 0951 3006W Philips Screw With Flat Washer - M3x6 77-117
0805 3304 Bushing - 8x16x5mm 31-108 0951 3006W Philips Screw With Flat Washer - M3x6 79-115
0805 3307 Ball Bearing - 8x14x4mm 47-104 0951 3006W Philips Screw With Flat Washer - M3x6 79-123
0805 3307 Ball Bearing - 8x14x4mm 47-112 0951 3008W Philips Screw With Flat Washer - M3x8 35-106
0805 3370 Ball Bearing - 6x19x6mm 43-113 0951 3008W Philips Screw With Flat Washer - M3x8 51-113
0805 3370 Ball Bearing - 6x19x6mm 45-115 0951 4006W Philips Screw With Flat Washer - M4x6 15-106
0805 3371 Ball Bearing - 8x22x7mm 43-104 0951 4006W Philips Screw With Flat Washer - M4x6 17-109
0805 3371 Ball Bearing - 8x22x7mm 45-116 0951 4006W Philips Screw With Flat Washer - M4x6 19-105
0805 3372 Ball Bearing - 15x32x9mm 45-119 0951 4006W Philips Screw With Flat Washer - M4x6 21-107
0805 3407 Bushing - 4x9x4mm 31-103 0951 4006W Philips Screw With Flat Washer - M4x6 23-107
0807 4005 Washer - 5.1x8x0.2mm 13-102 0951 4006W Philips Screw With Flat Washer - M4x6 49-103
0807 4005 Washer - 5.1x8x0.2mm 13-110 0951 4006W Philips Screw With Flat Washer - M4x6 53-106
0807 5011 Washer - 8.1x14x0.5mm 21-103 0951 4006W Philips Screw With Flat Washer - M4x6 85-126
0807 5011 Washer - 8.1x14x0.5mm 23-103 0951 4008W Philips Screw With Flat Washer - M4x8 11-106
0807 5073 Washer - 10.3x20x1mm 47-118 0951 4008W Philips Screw With Flat Washer - M4x8 15-104
0807 7096 Washer - 15.4x21x0.5mm 45-123 0951 4008W Philips Screw With Flat Washer - M4x8 19-108
0808 0001 O Ring - 13.8mm 57-110 0951 4008W Philips Screw With Flat Washer - M4x8 21-104
0910 0044 Hook Link Chain - 44P 57-111 0951 4008W Philips Screw With Flat Washer - M4x8 21-124
0916 0064 Bushed Roller Chain - 64P 63-116 0951 4008W Philips Screw With Flat Washer - M4x8 23-104
0916 0086 Bushed Roller Chain - 86P 65-107 0951 4008W Philips Screw With Flat Washer - M4x8 23-124
0916 0148 Bushed Roller Chain - 148P 39-104 0951 4008W Philips Screw With Flat Washer - M4x8 33-106
0930 0400 Parallel Key 21-122 0951 4008W Philips Screw With Flat Washer - M4x8 37-103
0930 0400 Parallel Key 23-122 0951 4008W Philips Screw With Flat Washer - M4x8 39-106
0930 0403 Parallel Key 47-116 0951 4008W Philips Screw With Flat Washer - M4x8 43-107
0930 0404 Parallel Key 47-113 0951 4008W Philips Screw With Flat Washer - M4x8 45-112
0930 0404 Parallel Key 61-110 0951 4008W Philips Screw With Flat Washer - M4x8 47-103
0930 0406 Parallel Key 67-119 0951 4008W Philips Screw With Flat Washer - M4x8 49-105
0950 3006M Philips Screw With Lock Washer - M3x6 61-106 0951 4008W Philips Screw With Flat Washer - M4x8 55-106
0950 3014B Philips Screw With Lock Washer - M3x14 73-116 0951 4008W Philips Screw With Flat Washer - M4x8 61-109
0951 3005W Philips Screw With Flat Washer - M3x5 43-109 0951 4008W Philips Screw With Flat Washer - M4x8 67-101
0951 3006W |philips Screw With Flat Washer - M3x6 13-113 0951 4008W  |Philips Screw With Flat Washer - M4x8 69-101




Parts No. Description E%ggxaﬁg.
0951 4008W Philips Screw With Flat Washer - M4x8 73-111
0951 4008W Philips Screw With Flat Washer - M4x8 83-117
0951 4008W Philips Screw With Flat Washer - M4x8 83-121
0951 4008W Philips Screw With Flat Washer - M4x8 85-123
0951 4010 Philips Screw With Flat Washer - M4x10 51-118
0951 4010W Philips Screw With Flat Washer - M4x10 37-107
0951 4010W Philips Screw With Flat Washer - M4x10 67-110
0951 4010W Philips Screw With Flat Washer - M4x10 77-124
0951 4010W Philips Screw With Flat Washer - M4x10 83-120
0951 4012w Philips Screw With Flat Washer - M4x12 25-103
0951 4035W | Philips Screw With Flat Washer - M4x35 19-106
0951 5008W Philips Screw With Flat Washer - M5x8 13-105
0951 5008W Philips Screw With Flat Washer - M5x8 13-115
0951 5010W Philips Screw With Flat Washer - M5x10 25-109
0951 5010W Philips Screw With Flat Washer - M5x10 67-118
0964 4008W | Tapping Screw With Flat Washer - M4x8 45-124
0965 4008W | Tapping Screw With Flat Washer - M4x8 51-120
0971 4006A Philips Polycarbonate Screw - M4x6 49-102
0971 4006A Philips Polycarbonate Screw - M4x6 53-102
0971 4006A Philips Polycarbonate Screw - M4x6 57-103
0972 4006A Philips Pulycarbonate Screw - M4x6 53-117
1004 0145 Insulating Sheet 73-115
1005 0335 Earth Mark 45-102
1005 0335 Earth Mark 47-110
1005 0335 Earth Mark 51-115
1005 0335 Earth Mark 71-113
1005 0335 Earth Mark 73-107
1005 0385 Edging - D 73-114
1005 0767 Heat Sink 107-160
1100 0051 Connector 149-101
1100 0080 Solid Strand 129-111
1100 0080 Solid Strand 131-105
1100 0086 Solid Strand 145-101
1100 0090 Solid Strand 129-112
1100 0092 Solid Strand 151-106

September 01, '86

Parts No. Description E%g:xaﬁg.
1100 0243 Fastening Tab (115V) 115-101
1100 0270 Fastening Receptacle 113-101
1100 0270 Fastening Receptacle 123-101
1100 0272 Fastening Receptacle 115-102
1100 0275 Fastening Receptacle (115V) 115-103
1100 0276 Fastening Receptacle 137-101
1100 0277 Fastening Receptacle 147-101
1100 0300 Solid Strand 135-117
1100 0844 Socket - Mate-N-Lock 113-102
1100 0882 Socket - Mate-N-Lock 115-104
1100 0916 Pin - Mate-N-Lock 115-105
1100 0916 Pin - Mate-N-Lock 127-101
1100 0916 Pin - Mate-N-Lock 137-102
1100 1041 Pin - Mate-N-Lock 115-106
1100 1042 Socket - Mate-N-Lock 125-101
1100 1042 Socket - Mate-N-Lock 137-103
1100 1043 Pin - Mate-N-Lock 129-113
1100 1043 Pin - Mate-N-Lock 137-104
1100 1061 Pin - Mate-N-Lock 113-103
1100 1061 Pin - Mate-N-Lock 115-107
1100 1061 Pin - Mate-N-Lock 137-105
1100 1062 Socket - Mate-N-Lock 115-108
1100 1062 Socket - Mate-N-Lock 137-106
1100 1117 Fastening Receptacle 137-107
1100 1147 Socket - Mate-N-Lock 113-104
1100 1147 Socket - Mate-N-Lock 143-101
1100 1155 Contact 127-115
1100 1155 Contact 129-115
1100 1155 Contact 135-112
1100 1159 Socket - Mate-N-Lock 113-105
1100 1159 Socket - Mate-N-Lock 117-101
1100 1159 Socket - Mate-N-Lock 119-101
1100 1159 Socket - Mate-N-Lock 123-102
1100 1159 Socket - Mate-N-Lock 125-102
1100 1159 Socket - Mate-N-Lock 129-101




Parts No. Description :Dn%gsxwg.
1100 1159 Socket - Mate-N-Lock 135-101
1100 1159 Socket - Mate-N-Lock 139-109
1100 1166 Socket - Mate-N-Lock 135-102
1100 1168 Fastening Receptacle 115-109
1100 1169 Fastening Receptacle 113-106
1100 1169 Fastening Receptacle 117-102
1100 1169 Fastening Receptacle 129-102
1100 1170 Fastening Receptacle 115-110
1100 1170 Fastening Receptacle 137-108
1100 1171 Fastening Receptacle 115-111
1100 1172 Fastening Receptacle 113-107
1100 1172 Fastening Receptacle 127-102
1100 1172 Fastening Receptacle 129-103
1100 1182 Socket - Mate-N-Lock 145-102
1100 1190 Socket - Mate-N-Lock 113-108
1100 1190 Socket - Mate-N-Lock 115-112
1100 1190 Socket - Mate-N-Lock 137-109
1100 1190 Socket - Mate-N-Lock 139-101
1100 1191 Terminal 143-102
1100 1200 Terminal 113-109
1100 1204 Socket - Mate-N-Lock 121-101
1100 1204 Socket - Mate-N-Lock 139-102
1100 1238 Pin - Mate-N-Lock 115-113
1100 1238 Pin - Mate-N-Lock 117-103
1100 1238 Pin - Mate-N-Lock 119-102
1100 1238 Pin - Mate-N-Lock 129-104
1100 1238 Pin - Mate-N-Lock 131-101
1100 1238 Pin - Mate-N-Lock 135-113
1100 1238 Pin - Mate-N-Lock 149-102
1100 1239 Pin - Mate-N-Lock 113-110
1100 1239 Pin - Mate-N-Lock 115-114
1100 1239 Pin - Mate-N-Lock 117-104
1100 1240 Socket - Mate-N-Lock 113111
1100 1240 Socket - Mate-N-Lock 117-105
1100 1240 Socket - Mate-N-Lock 125-103

September 01, '86

Parts No. Description mgfxaﬁg,
1100 1240 Socket - Mate-N-Lock 127-103
1100 1240 Socket - Mate-N-Lock 135-103
1100 1240 Socket - Mate-N-Lock 139-103
1100 1240 Socket - Mate-N-Lock 143-103
1100 1240 Socket - Mate-N-Lock 149-103
1100 1241 Socket - Mate-N-Lock 113-112
1100 1241 Socket - Mate-N-Lock 115-115
1100 1241 Socket - Mate-N-Lock 121-102
1100 1241 Socket - Mate-N-Lock 137-110
1100 1241 Socket - Mate-N-Lock 139-104
1100 1241 Socket - Mate-N-Lock 151-107
1100 1247 Terminal 113-113
1100 1247 Terminal 151-108
1100 1253 Pin - Mate-N-Lock 147-102
1100 1253 Pin - Mate-N-Lock 149-104
1100 1253 Pin - Mate-N-Lock 151-101
1100 1259 Socket - Mate-N-Lock 113-114
1100 1259 Socket - Mate-N-Lock 121-103
1100 1259 Socket - Mate-N-Lock 123-103
1100 1259 Socket - Mate-N-Lock 129-105
1100 1259 Socket - Mate-N-Lock 131-102
1100 1259 Socket - Mate-N-Lock 145-103
1100 1259 Socket - Mate-N-Lock 147-103
1100 1259 Socket - Mate-N-Lock 149-105
1100 1259 Socket - Mate-N-Lock 151-102
1100 1264 Fastening Receptacle 113-115
1100 1264 Fastening Receptacle 121-104
1100 1264 Fastening Receptacle 123-104
1100 1264 Fastening Receptacle 127-104
1100 1264 Fastening Receptacle 135-104
1100 1264 Fastening Receptacle 145-104
1100 1266 Socket - Mate-N-Lock 113-116
1100 1266 Socket - Mate-N-Lock 121-105
1100 1266 Socket - Mate-N-Lock 123-105
1100 1266 Socket - Mate-N-Lock 125-104




Parts No. Description IPne:jgeex ?\Tg.
1100 1266 Socket - Mate-N-Lock 127-105
1100 1266 Socket - Mate-N-Lock 135-105
1100 1266 Socket - Mate-N-Lock 45-127

1100 1266 Socket - Mate-N-Lock 59-122

1100 1267 Socket - Mate-N-Lock 113-117
1100 1267 Socket - Mate-N-Lock 127-106
1100 1267 Socket - Mate-N-Lock 135-106
1100 1267 Socket - Mate-N-Lock 45-128

1100 1267 Socket - Mate-N-Lock 59-121

1100 1269 Fastening Receptacle 113-118
1100 1269 Fastening Receptacle 139-110
1100 1270 Fastening Receptacle 113-119
1100 1271 Fastening Receptacle 113-120
1100 1274 Fastening Receptacle 145-105
1100 1276 Socket - Mate-N-Lock 113-121
1100 1276 Socket - Mate-N-Lock 121-106
1100 1276 Socket - Mate-N-Lock 123-106
1100 1276 Socket - Mate-N-Lock 127-107
1100 1327 Contact 113-122
1100 1328 Contact 113-123
1100 1328 Contact 125-105
1100 1329 Socket Contact 113-124
1101 0244 Terminal 115-116
1102 0101 Connector - 2P - 115V 115-117
1102 0102 Connector - 2P - 115V 115-118
1102 0185 Connector - 4P 113-125
1102 0690 Insulating Sleeve 113-126
1102 0690 Insulating Sleeve 115-119
1102 0690 Insulating Sleeve 137-111
1102 0717 Closed Terminal 123-107
1102 0777 Connector - 4P 113-127
1102 0777 Connector - 4P 127-108
1102 0782 Pin Housing - Mate-N-Lock 115-120
1102 0782 Pin Housing - Mate-N-Lock 129-114
1102 0782 Pin Housing - Mate-N-Lock 137-112

September 01, '86

Parts No. Description ::’ne:jg:xa’x\r‘]gl
1102 0796 Insulating Sleeve 147-104
1102 0845 Terminal - 3P 93-101

1102 0903 Terminal - 4P 91-102

1102 0905 Terminal - 5P 91-103

1102 0919 Connector - 12P 107-101
1102 0958 Connector - 2P 91-104

1102 0959 Terminal - 3P 91-105

1102 0959 Terminal - 3P 93-102

1102 0962 Terminal - 6P 107-102
1102 0983 Connector - 2P 115-121
1102 0983 Connector - 2P 125-106
1102 0987 Connector - 6P 115-122
1102 0988 Connector - 6P 137-113
1102 0989 Connector - 9P 115-123
1102 0990 Connector - 9P 137-114
1102 1089 Connector - 3P 113-128
1102 1089 Connector - 3P 121-107
1102 1089 Connector - 3P 123-108
1102 1089 Connector - 3P 129-106
1102 1089 Connector - 3P 131-103
1102 1089 Connector - 3P 145-106
1102 1089 Connector - 3P 147-105
1102 1089 Connector - 3P 149-106
1102 1089 Connector - 3P 151-103
1102 1094 Connector - 3P 145-107
1102 1103 Pin Terminal - 11P 95-101

1102 1127 Connector 115-124
1102 1178 Connector - 5P 145-108
1102 1213 Connector - 4P 113-129
1102 1286 Connector 127-116
1102 1286 Connector 129-116
1102 1286 Connector 135-114
1102 1295 Connector - 12P 143-104
1102 1306 Connector - 3P 113-130
1102 1306 Connector - 3P 119-103




Parts No. Description rn"’(‘jg:x?\?g
1102 1306 Connector - 3P 123-109
1102 1306 Connector - 3P 125-107
1102 1306 Connector - 3P 129-107
1102 1307 Connector - 4P 113-131
1102 1307 Connector - 4P 119-104
1102 1307 Connector - 4P 125-108
1102 1308 Connector - 6P 119-105
1102 1309 Connector - 8P 117-106
1102 1310 Connector - 10P 113-132
1102 1322 Connector - 20P 113-133
1102 1323 Connector - 30P 139-111
1102 1324 Connector - 40P 113-134
1102 1326 Connector - 3P 119-106
1102 1330 Connector - 2P 135-107
1102 1351 Connector - 3P 113-135
1102 1354 Connector - 6P 113-136
1102 1354 Connector - 6P 143-105
1102 1373 Connector - 3P 115-125
1102 1373 Connector - 3P 139-105
1102 1375 Connector - 4P 115-126
1102 1379 Connector - 9P 113-137
1102 1381 Connector - 11P 113-138
1102 1381 Connector - 11P 115-127
1102 1396 Connector - 2P 113-139
1102 1404 Receptacle Housing 113-140
1102 1404 Receptacle Housing 115-128
1102 1404 Receptacle Housing 127-109
1102 1404 Receptacle Housing 129-108
1102 1404 Receptacle Housing 137-115
1102 1408 Connector - 1P 113-141
1102 1408 Connector - 1P 115-129
1102 1408 Connector - 1P 129-109
1102 1412 Connector - 2P 149-107
1102 1419 Connector - 2P 149-108
1102 1420 Connector - 2P 149-109

September 01, '86

Parts No. Description :Dnzgfxaﬁgl
1102 1423 Housing - 3P Black 149-110
1102 1425 Connector - 3P 149-111
1102 1426 Connector - 3P 121-108
1102 1483 Connector - 2P 113-142
1102 1492 Connector - 6P 123-110
1102 1505 Connector - 4P 125-109
1102 1507 Connector - 2P 117-107
1102 1507 Connector - 2P 55-105

1102 1508 Connector - 3P 113-143
1102 1508 Connector - 3P 127-110
1102 1509 Connector - 4P 113-144
1102 1509 Connector - 4P 117-108
1102 1510 Connector - 6P 113-145
1102 1511 Connector - 9P 117-109
1102 1511 Connector - 9P 127-111
1102 1511 Connector - 9P 135-115
1102 1512 Connector - 12P 135-108
1102 1512 Connector - 12P 137-116
1102 1512 Connector - 12P 149-112
1102 1513 Connector - 15P 117-110
1102 1513 Connector - 15P 119-107
1102 1515 Connector - 2P 113-146
1102 1515 Connector - 2P 115-130
1102 1515 Connector - 2P 121-109
1102 1515 Connector - 2P 143-106
1102 1515 Connector - 2P 149-113
1102 1516 Connector - 3P 113-147
1102 1516 Connector - 3P 115-131
1102 1516 Connector - 3P 121-110
1102 1516 Connector - 3P 131-106
1102 1516 Connector - 3P 139-106
1102 1517 Connector - 4P 117-115
1102 1517 Connector - 4P 143-107
1102 1517 Connector - 4P 149-114
1102 1517 Connector - 4P 151-109




Parts No. Description ::’ne:jg:xa’x\r‘]gl
1102 1518 Connector - 6P 113-148
1102 1518 Connector - 6P 115-132
1102 1518 Connector - 6P 137-117
1102 1519 Connector - 9P 113-149
1102 1519 Connector - 9P 129-110
1102 1520 Connector - 12P 113-150
1102 1520 Connector - 12P 115-133
1102 1520 Connector - 12P 125-110
1102 1520 Connector - 12P 139-107
1102 1520 Connector - 12P 143-108
1102 1521 Connector - 15P 113-151
1102 1522 Connector - 2P 117-111
1102 1524 Connector - 2P (RED) 127-112
1102 1525 Connector - 4P 127-113
1102 1527 Connector - 6P 113-152
1102 1533 Connector - 3P 131-104
1102 1535 Connector - 6P 115-134
1102 1559 Connector - 2P (BLACK) 115-135
1102 1578 Connector - 6P 137-118
1102 1628 Connector - 9P 139-108
1102 1632 Connector - 4P 121-111
1102 1679 Connector - 3P 125-111
1102 1679 Connector - 3P 135-109
1102 1680 Connector - 36P 113-153
1102 1683 Connector - 12P 113-154
1102 1715 Connector - 26P 113-155
1102 1722 Connector - 16P 135-110
1102 1722 Connector - 16P 45-126

1102 1722 Connector - 16P 59-120

1102 1723 Connector - 16P 113-156
1102 1724 Connector - 24P 121-112
1102 1724 Connector - 24P 125-112
1102 1725 Connector - 24P 113-157
1102 1729 Connector - 6P 121-113
1102 1732 Connector - 34P 139-112

September 01, '86

Parts No. Description ::’ne:jg:xa’\rllgl
1102 1733 Connector - 8P 145-109
1102 1740 Connector - 7P 113-158
1102 1741 Connector - 9P 113-159
1102 1753 Connector - 5P 147-106
1102 1771 Connector - 4P 115-136
1102 1779 Connector - 12P 149-115
1102 1793 Connector - 3P 145-110
1102 1802 Socket - 3P 151-104
1102 1814 Connector - 3P 151-105
1102 1831 Connector - 4P 113-160
1102 1831 Connector - 4P 151-110
1102 1842 Insulating Sleeve 135-116
1102 1842 Insulating Sleeve 137-119
1102 1912 Connector - 4P 113-161
1102 1952 Connector - 2P 113-162
1102 1952 Connector - 2P 125-113
1102 1983 Socket Housing - 3P 113-163
1102 1984 Socket Housing - 4P 113-164
1102 1985 Socket Housing - 5P 113-165
1102 1986 Socket Housing - 6P 113-167
1102 1987 Pin Housing - Mate-N-Lock - 6P 113-168
1102 2271 Connector - 20P 87-101

1103 0441 Connector - 3P 101-101
1103 0604 Connector - 11P 95-102

1103 0616 Connector - 20P 91-106

1103 0619 Connector - 20P 87-102

1103 0620 Connector - 30P 87-103

1103 0621 Connector - 40P 87-104

1103 0621 Connector - 40P 89-101

1103 0635 Connector - 10P 87-105

1103 0635 Connector - 10P 89-102

1103 0659 Connector - 34P 145-111
1103 0779 Connector - 2P 107-103
1103 0857 Connector - 26P 87-106

1103 0881 Connector - 4P 107-104




Parts No. Description mg;aﬂg_
1103 1004 Connector - 6P 69-109
1103 1098 Connector - 9P 93-103
1103 1188 Connector - 34P 101-102
1103 1371 Connector - 34P 107-105
1103 1480 Connector - 2P 113-169
1103 1481 Connector - 20P 123-111
1103 1481 Connector - 20P 127-114
1103 1551 Connector - 8P 109-101
1103 1592 Connector - 36P 87-107
1103 1592 Connector - 36P 89-103
1103 1732 Connector - 10P 107-106
1103 1770 Wafer - 4P 101-103
1103 1772 Pin Header - 6P 97-101
1103 1773 Pin Header - 7P 97-102
1103 1878 Connector - 2P 99-101
1103 3029 Connector - 2P 99-102
1103 3036 Connector - 26P 99-103
1103 3037 Connector - 26P 87-108
1104 0224 Relay Bracket 71-103
1104 0271 LS| Socket - 28P 105-101
1104 0271 LS| Socket - 28P 107-107
1104 0273 Fuse Holder 107-108
1104 0292 Fuse Clip 91-107
1104 0292 Fuse Clip 93-104
1104 0328 Connector - 24P 87-109
1104 0332 IC Socket - 28P 87-110
1105 0005 Nylon Clip - 3N 19-123
1105 0005 Nylon Clip - 3N 21-117
1105 0005 Nylon Clip - 3N 23-117
1105 0005 Nylon Clip - 3N 27-103
1105 0005 Nylon Clip - 3N 33-108
1105 0005 Nylon Clip - 3N 63-107
1105 0005 Nylon Clip - 3N 67-103
1105 0008 Nylon Clip - 2N 21-113
1105 0008 Nylon Clip - 2N 23-113

September 01, '86

Parts No. Description :ﬁ?:xaﬂg_
1105 0008 Nylon Clip - 2N 33-102
1105 0008 Nylon Clip - 2N 37-105
1105 0008 Nylon Clip - 2N 41-102
1105 0008 Nylon Clip - 2N 45-107
1105 0008 Nylon Clip - 2N 49-111
1105 0008 Nylon Clip - 2N 51-114
1105 0008 Nylon Clip - 2N 53-113
1105 0008 Nylon Clip - 2N 63-114
1105 0009 Nylon Clip - 5N 21-119
1105 0009 Nylon Clip - 5N 23-119
1105 0009 Nylon Clip - 5N 59-123
1105 0009 Nylon Clip - 5N 63-108
1105 0009 Nylon Clip - 5N 71-114
1105 0012 Nylon Clip - 10N 21-120
1105 0012 Nylon Clip - 10N 23-120
1105 0016 Nylon Clip - 4N 21-118
1105 0016 Nylon Clip - 4N 23-118
1105 0016 Nylon Clip - 4N 27-104
1105 0016 Nylon Clip - 4N 35111
1105 0016 Nylon Clip - 4N 37-106
1105 0016 Nylon Clip - 4N 51-109
1105 0016 Nylon Clip - 4N 79-129
1105 0045 Binder - CV-60 29-107
1105 0090 Cable Clip - 7mm 19-109
1105 0090 Cable Clip - 7mm 21-108
1105 0090 Cable Clip - 7mm 21-116
1105 0090 Cable Clip - 7mm 23-108
1105 0090 Cable Clip - 7mm 23-116
1105 0090 Cable Clip - 7mm 35-113
1105 0090 Cable Clip - 7mm 41-104
1105 0090 Cable Clip - 7mm 59-124
1105 0091 Cable Clip - 16mm 45-110
1105 0091 Cable Clip - 16mm 47-119
1105 0091 Cable Clip - 16mm 71-110
1105 0091 Cable Clip - 16mm 73-106




Parts No. Description rn"’(‘jg:xa,{}g,
1105 0099 Wire Saddle 85.128
1105 0160 Clamp 69-108
1105 0161 Locking Support 73-101
1105 0162 Locking Support 19-121
1105 0192 Locking Support 77-121
1106 0180 Snap Bush - 3.3mm 83-113
1106 0193 Bushing - 7.9mm 79-128
1106 0193 Bushing - 7.9mm 85-121
1106 0200 Bushing - 19.44mm 21-111
1106 0200 Bushing - 19.44mm 23-111
1106 0200 Bushing - 19.44mm 73-109
1106 0241 Bushing - 6.7mm 27-105
1106 0241 Bushing - 6.7mm 45-109
1106 0241 Bushing - 6.7mm 53-112
1106 0241 Bushing - 6.7mm 63-115
1106 0241 Bushing - 6.7mm 71-106
1106 0241 Bushing - 6.7mm 73-110
1106 0336 Nylon Stud 51-108
1106 0336 Nylon Stud 71-101
1106 0367 Nylon Stud 69-106
1106 0394 Locking Support 77-120
1106 0411 Bushing - 11.5mm 35-107
1106 0411 Bushing - 11.5mm 51-111
1106 0442 Cord Stopper - 220/240V 71-115
1106 0457 Cord Stopper - 115V 71-115
1107 0353 Fuse - 10A 69-102
1107 0367 Fuse - 5A 91-108
1107 0367 Fuse - 5A 93-105
1107 0375 Circuit Breaker - 10A (220V) 71-105
1107 0413 Fuse - 3A (220V) 107-109
1107 0413 Fuse - 3A (220V) 77-119
1107 0524 Circuit Breaker - 25A (115V) 71-105
1204 0883 Dip Switch 107-110
1204 1086 Thermostat - 17.C 19-114
1204 1148 Microswitch 77-115

September 01, '86

Parts NO. Description 'fnzg:x a“g.
1204 1173 Dip Switch - DSS404 87-111
1204 1190 Switch 103-101
1204 1225 Switch 117-112
1204 1231 Switch - F84A-A130 13-108
1204 1315 Thermostat - 50.C/220V (CANADA) 19-125
1204 1347 Push Switch 103-102
1204 1373 Push Switch 13-111
1204 1385 Push Switch 107-111
1204 1476 Switch 117-113
1204 1503 Push Switch 13-103
1204 2126 Cap - AT-444 117-114
1206 0032 Battery - BR2325 - 1HC 99-104
1208 0466 Solid State Relay - 120V 71-117
1208 0479 Power Relay - DC24V 71-107
1208 1019 Relay - DC24V 91-109
1208 1028 Solid State Relay - G3L-102PL 95-103
1208 1044 Power Relay - 220V 69-110
1400 0072 Transistor - 2SC372Y 99-105
1400 0082 Transistor - 2SC945 93-106
1400 0114 Transistor - 25C372GTM 87-112
1400 0135 Transistor - 25AS1015-Y 99-106
1400 0234 Transistor - 2SA673 87-113
1400 0234 Transistor - 2SA673 89-104
1400 0270 Transistor - 2SC2003 93-107
1400 0291 Transistor - 2SA1020 101-104
1400 0291 Transistor - 2SA1020 89-105
1400 0296 Transistor - 2SC2655-Y 99-107
1400 0300 Transistor - 2SA673AK 91-110
1400 0301 Transistor - 2SC1213AK 91-111
1400 0324 Transistor - 2SC458 101-105
1401 0030 Transistor - 2SC1061 91-112
1401 0152 Transistor - 2SB674 93-108
1401 0192 IC - pPA2003C 101-106
1401 0192 IC - pPA2003C 87-114
1401 0192 IC - pPA2003C 89-106




Parts No. Description E%geexal\rl]g.
1401 0208 Transistor - 2SC2581 91-113
1401 0208 Transistor - 2SC2581 93-109
1401 0218 Transistor - 2SB856 91-114
1401 0266 Transistor - 2SD1260 89-107
1401 0269 Transistor - 2SA1106 91-115
1401 0273 IC - sPA2001C 87-115
1401 0273 IC - gPA2001C 89-108
1401 0288 Transistor - 2SD1260A-P.Q 89-109
1401 0329 IC - MP4503 107-112
1401 0611 Diode - 151588 101-107
1401 0611 Diode - 151588 103-103
1401 0611 Diode - 151588 87-116
1401 0611 Diode - 151588 89-110
1401 0611 Diode - 151588 91-116
1401 0611 Diode - 151588 99-108
1401 0612 Diode - 1S1585 93-110
1401 0615 Diode - 151586 89-111
1401 0728 Zener Diode - 71047 127-117
1401 0728 Zener Diode - 71047 129-117
1401 0728 Zener Diode - 71047 135-111
1401 0815 Diode - 1S1588:IR 97-103
1401 0818 Diode Array - MA425 87-117
1401 0819 Diode - 1GH62 91-117
1401 0832 Diode - DSA1Al 107-113
1401 0832 Diode - DSA1AL 99-109
1402 0110 Diode - 1.1A 200V 93-111
1402 0247 Diode - W06B 87-118
1402 0247 Diode - WO06B 89-112
1402 0269 Zener Dopde - RD39FC 89-113
1402 0353 Zener Diode - RD8.2F-B 87-119
1402 0407 Zener Diode - HZ-6B3 93-112
1402 0452 Zener Diode - RD18FB 87-120
1402 0452 Zener Diode - RD18FB 91-118
1402 0454 Zener Diode - RD7.5FB 91-119
1402 0551 Diode Array - DAN403 87-121

September 01, '86

Parts No. Description E%geex a;\r:g.
1403 0069 LED - GL-32AR 93-113
1403 0240 Packed LED 103-106
1403 0308 LED - TLR-102A 107-114
1403 0308 LED - TLR-102A 21-125
1403 0308 LED - TLR-102A 23-125
1407 0508 IC - HD74LS04N 101-108
1407 0508 IC - HD74LS04N 93-114
1407 0520 IC - HD74LS00 101-109
1407 0520 IC - HD74LS00 91-120
1407 0539 IC - SN74LS04 107-115
1407 0577 IC - SN7406N 93-115
1407 0604 IC - TC4049P 107-116
1407 0605 IC - TC4050BP 101-110
1407 0605 IC - TC4050BP 93-116
1407 0614 IC - SN74LS74N 93-117
1407 0616 IC - HD74LS03P 91-121
1407 0616 IC - HD74LS03P 93-118
1407 0621 IC - SN74LS08N 101-111
1407 0621 IC - SN74LS08N 87-122
1407 0639 IC - TC4009UBP 87-123
1407 0639 IC - TC4009UBP 91-122
1407 0640 IC - TC4010BP 101-112
1407 0640 IC - TC4010BP 87-124
1407 0640 IC - TC4010BP 91-123
1407 0710 IC - SN74LS107N 101-113
1407 0755 IC - HC4044 91-124
1407 0755 IC - HC4044 93-119
1407 0758 IC - HA17902P 89-114
1407 0814 IC - SN74LS139N 101-114
1407 0814 IC - SN74LS139N 87-125
1407 0816 IC - SN74LS157N 97-104
1407 0838 IC - SN74LS266N 101-115
1407 0972 IC - HD74LS42P 101-116
1407 0972 IC - HD74LS42P 87-126
1407 0974 IC - HD74LS32P 101-117




Parts No. Description m’:xaﬁg,
1407 0974 IC - HD74LS32P 87-127
1407 0974 IC - HD74LS32P 97-105
1407 0975 IC - HD7407P 107-117
1407 0975 IC - HD7407P 87-128
1407 0975 IC - HD7407P 97-106
1407 1015 IC - pPD8251AC 87-129
1407 1016 IC - uPD8255AC-5 107-118
1407 1023 IC - HD74LS14 101-118
1407 1023 IC - HD74LS14 87-130
1407 1023 IC - HD74LS14 97-107
1407 1026 IC - SN74LS373N 101-119
1407 1026 IC - SN74LS373N 107-119
1407 1026 IC - SN74LS373N 87-131
1407 1081 IC - HD7406P 87-132
1407 1083 IC - HD74LS138P 101-120
1407 1090 IC - HD74LS74AP 97-108
1407 1094 IC - HD74LS93P 107-120
1407 1100 IC - Cmos-HM6116P-3 101-121
1407 1151 IC - D-8085AC-2 87-133
1407 1154 IC - pPD8279C-5 101-122
1407 1154 IC - pPD8279C-5 87-134
1407 1331 IC - UD74LS154 101-123
1407 1331 IC - UD74LS154 87-135
1407 1333 IC - HD74LS245P 87-136
1407 1334 IC - pPD7810G 107-121
1407 1348 IC - TD62304P 107-122
1407 1482 RAM - TC5565 PL-15 101-124
1407 1511 LSI - UPD 8259 AC-2 101-125
1407 1534 IC - MPD8253C-2 101-126
1407 1534 IC - MPD8253C-2 87-137
1407 1552 LSl - HD 61830 (Lctc) 101-127
1407 1602 IC - RP5C15 99-110
1407 1794 IC - 1/0,UFD2855AC-2 101-128
1407 1794 IC - 1/0,UFD2855AC-2 87-138
1407 1854 CPU - MPD8088D 101-129

September 01, '86

Parts No. Description m’:xaﬁg
1407 1855 LS| - UPB8284AD 101-130
1407 1861 RAM - MK48Z02-25 87-139
1408 0052 IC - M51841P 91-125
1408 0076 IC - pPC14132 107-123
1408 0099 IC - HA17901P 107-124
1408 0099 IC - HA17901P 87-140
1408 0099 IC - HA17901P 89-115
1408 0099 IC - HA17901P 91-126
1408 0133 IC - HI-201-5 91-127
1408 0170 IC - TA75902P 91-128
1408 0188 IC - ICL8211CPA 87-141
1408 0192 IC - AD537JH 91-129
1408 0192 IC - AD537JH 93-120
1408 0229 IC - MBS4052 87-142
1408 0233 IC - HA17903PS 87-143
1408 0233 IC - HA17903PS 89-116
1408 0237 IC - HA17904PS 89-117
1408 0300 IC - AN7805 91-130
1408 0304 IC - HA17084P 93-121
1408 0316 IC - pPC7905HTHREE Ferminal 101-131
1408 0393 IC - HA17408P 91-131
1408 0408 IC - PST518A 107-125
1408 0413 IC - TLO92CP 87-144
1503 0029 Oscillator - HC-18/U 10MHz 87-145
1503 0070 Ceramic Oscillator - 10MHz 107-126
1503 0095 Oscillator - P3 32.768KHz 99-111
1600 0159 Resistor - 0.20HM 2T £10% 91-132
1600 0266 Resistor - 330HM 5T +1% 107-127
1600 0387 Resistor - 330HM 1T +5% 91-133
1600 0451 Resistor - 1000HM 1T +10% 91-134
1600 0550 Resistor - 390HM 1T +10% 91-135
1600 0560 Cement RES. 22000HM +10% 5W 89-118
1600 0563 Resistor - 7.50HM 2T 5% 95-104
1600 0569 Resistor - 0.20HM 1W 107-128
1600 0579 Resistor - 0.10HM 1T £10% 97-109




Parts No. Description Eijg:xaﬁg_
1600 0616 Resistor - 150HM 20T 69-107
1600 1051 Resistor - 0.20HM 5W 93-122
1601 1732 Resistor - 3900HM 1T 5% 107-129
1601 7121 Resistor Array - 1KOHM 87-146
1601 7127 Resistor Array - 15KOHM 1/8W 87-147
1601 7212 Resistor Array - 100KOHM 1/8W 87-148
1601 7214 Resistor Array - 4.7KOHM 1/8W 87-149
1601 7215 Resistor Array - 4.7KOHM 1/8W 107-130
1601 7216 Resistor Array - 4.7KOHM 1/8W 87-150
1601 7218 Resistor Array - 10KOHM 1/8W 87-151
1601 7220 Resistor Array - 10KOHM 1/8W 87-152
1601 7228 Resistor Array - 4.7KOHM 1/8W 87-153
1601 7229 Resistor Array - 10KOHM 1/8W 87-154
1601 7230 Resistor Array - 27KOHM 1/8W 87-155
1601 7234 Resistor Array - 15KOHM 1/8W 87-156
1601 7237 Resistor Array - 150KOHM 1/8W 87-157
1601 7240 Resistor Array - 47KOHM 1/8W 91-136
1601 7282 Resistor Array - 1500HM 1/4W 87-158
1601 7287 Resistor Array - 22KOHM 1/8W +5% 87-159
1601 7326 Resistor Array - 10KOHM 107-131
1601 7348 Resistor Array - 4700HM 1/8W £5% 107-132
1601 7352 Resistor Array - 4.7KOHM 107-133
1601 7356 Resistor Array - 22KOHM 1/8W 5% 107-134
1601 7360 Resistor Array - 33KOHM 1/8W 5% 107-135
1601 7370 Resistor Array - 1KOHM 101-132
1601 7374 Resistor Array - 4.7KOHM 101-133
1601 7374 Resistor Array - 4.7KOHM 107-136
1601 7376 Resistor Array - 10KOHM #5% 1/8W 101-134
1601 7379 Resistor Array - 33KOHM 0.1W +5% 101-135
1601 7400 Resistor Array - 22KOHM 107-137
1601 8081 Variable Resistor - 100KOHM 87-160
1601 8085 Variable Resistor - 20KOHM 93-123
1601 8137 Variable Resistor - 1IKOHM 87-161
1601 8139 Variable Resistor - 50KOHM 0.5W 91-137
1601 8147 Variable Resistor - 10KOHM 0.5W 107-138

September 01, '86

Parts No. Description Eadggxaﬂg_
1601 8147 Variable Resistor - 10KOHM 0.5W 91-138
1601 8148 Variable Resistor - 20KOHM 91-139
1601 8156 Variable Resistor - 2KOHM 0.5W 91-140
1601 8157 Variable Resistor - 100KOHM 107-139
1601 8186 Variable Resistor - 200KOHM 91-141
1601 8328 Variable Resistor - 30KOHM 87-162
1602 0897 Noise Filter - 115V 71-108
1602 0934 RC Array - CRO1-R 107-140
1604 0857 Capacitor - 47uF 35V 87-163
1604 0903 Capacitor - 10pF 35V 87-164
1604 0931 Capacitor - 47uF 50V 93-124
1604 1166 Capacitor - 1uF 50V 87-165
1604 1246 Capacitor - 47uF 35V 91-142
1604 1247 Capacitor - 3.3uF 35V 91-143
1604 1353 Capaciter - 47uF 10V 97-110
1604 1357 Capaciter - 470uF 10V 107-141
1604 1366 Capaciter - 47uF 25V 101-136
1604 1367 Capaciter - 100pF 25V 107-142
1604 1376 Capaciter - 0.33uF 50V 107-143
1604 1381 Capaciter - 4.7uF 50V 107-144
1604 1382 Capacitor - 10pF 50V 97-111
1604 1382 Capacitor - 10pF 50V 99-112
1604 1383 Capacitor - 22uF 50V 107-145
1604 1385 Capacitor - 47pF +20% 50V 101-137
1604 1385 Capacitor - 47puF +20% 50V 89-119
1604 1386 Capacitor - 100MF 50V 107-146
1606 0385 Capacitor - 0.047uF 50V 91-144
1606 0386 Capacitor - 0.1pF 50V 91-145
1606 0528 Capacitor - 220pF 50V 87-166
1606 0529 Capacitor - 0.001pF 50V 91-146
1606 0530 Capacitor - 0.0047uF 50V 91-147
1606 0531 Capacitor - 0.01uF 50V 89-120
1606 0531 Capacitor - 0.01pF 50V 91-148
1606 0613 Capacitor - 0.1uF 50V 87-167
1606 0613 Capacitor - 0.1puF 50V 89-121




Parts No. Description Ee:jg:xa;\?g.
1606 0658 Capacitor - 0.1pF 50V 93-125
1606 0658 Capacitor - 0.1pF 50V 97-112
1606 0689 Capacitor - 0.01gF 50V 107-147
1606 0689 Capacitor - 0.01gF 50V 87-168
1606 0771 Capacitor - 330pF 50V 93-126
1606 0915 Capacitor - 100gF 50V 91-149
1606 0996 Capacitor - 470pF 25V 87-169
1606 0998 Capacitor - 0.01pF 50V 99-113
1606 0999 Capacitor - 0.1pF 25V 87-170
1606 0999 Capacitor - 0.1pF 25V 89-122
1606 0999 Capacitor - 0.1pF 25V 91-150
1606 0999 Capacitor - 0.1pF 25V 99-114
1606 1072 Capacitor - 100gF 50F 93-127
1606 1073 Capacitor - 0.001pF 50V 93-128
1606 1074 Capacitor - 0.0047uF 50V 93-129
1606 1075 Capacitor - 0.022uF 50V 93-130
1606 1184 Capacitor - 27pF 50V 107-148
1606 1303 Capacitor - 10pF 50V 99-115
1606 1310 Capacitor - 39pF 50V 99-116
1606 1336 Capacitor - 1000pF 50V 101-138
1606 1396 Capacitor - 0.1pF 25V 101-139
1606 1396 Capacitor - 0.1pF 25V 105-102
1611 4101 Resistor - 1000HM 1/4T £5% 91-151
1611 4101 Resistor - 1000HM 1/4T +5% 93-131
1611 4102 Resistor - 1KOHM 1/4T +5% 101-140
1611 4102 Resistor - 1KOHM 1/4T +5% 103-104
1611 4102 Resistor - 1KOHM 1/4T +5% 107-149
1611 4102 Resistor - 1KOHM 1/4T +5% 87-171
1611 4102 Resistor - 1KOHM 1/4T +5% 89-123
1611 4102 Resistor - 1KOHM 14T +5% 91-152
1611 4102 Resistor - 1KOHM 1/4T +5% 93-132
1611 4102 Resistor - 1KOHM 1/4T +5% 99-117
1611 4103 Resistor - 10KOHM 1/4T +5% 101-141
1611 4103 Resistor - 10KOHM 14T 5% 107-150
1611 4103 Resistor - 10KOHM 1/4T +5% 87-172

September 01, '86

Parts No. Description Ee:ig:x al\Tg.
1611 4103 Resistor - 10KOHM 1/4T +5% 91-153
1611 4103 Resistor - 10KOHM 1/4T +5% 93-133
1611 4103 Resistor - 10KOHM 1/4T +5% 99-118
1611 4104 Resistor - 100KOHM 1/4T 5% 107-151
1611 4104 Resistor - 100KOHM 1/4T 5% 87-173
1611 4104 Resistor - 100KOHM 1/4T +5% 91-154
1611 4104 Resistor - 100KOHM 1/4T +5% 93-134
1611 4104 Resistor - 100KOHM 1/4T +5% 99-119
1611 4105 Resistor - 1KOHM 14T #5% 107-152
1611 4111 Resistor - 10HM 1/4 103-105
1611 4124 Resistor - 120KOHM 1/4T +5% 91-155
1611 4124 Resistor - 120KOHM 1/4T +5% 93-135
1611 4125 Resistor - 1.2MOHM 1/4T 5% 87-174
1611 4125 Resistor - 1.2MOHM 1/4T +5% 93-136
1611 4152 Resistor - 1.5KOHM 1/4T +5% 107-153
1611 4152 Resistor - 1.5KOHM 1/4T 5% 89-124
1611 4152 Resistor - 15KOHM 1/4T +5% 99-120
1611 4153 Resistor - 15KOHM 14T +5% 107-154
1611 4153 Resistor - 15KOHM 1/4T +5% 87-175
1611 4153 Resistor - 15KOHM 1/4T +5% 91-156
1611 4153 Resistor - 15KOHM 1/4T +5% 97-113
1611 4164 Resistor - 160KOHM 1/4W +5% 89-125
1611 4181 Resistor - 1800HM 1/4T £5% 87-176
1611 4203 Resistor - 20KOHM 14T 87-177
1611 4204 Resistor - 200KOHM 1/4W +5% 93-137
1611 4221 Resistor - 2200HM 1/4T +5% 87-178
1611 4222 Resistor - 2.2KOHM 1/4T +5% 101-142
1611 4222 Resistor - 2.2KOHM 1/4T 5% 91-157
1611 4222 Resistor - 2.2KOHM 1/4T +5% 93-138
1611 4222 Resistor - 2.2KOHM 1/4T +5% 97-114
1611 4223 Resistor - 22KOHM 1/4T 5% 87-179
1611 4223 Resistor - 22KOHM 14T +5% 89-126
1611 4223 Resistor - 22KOHM 1/4T +5% 91-158
1611 4223 Resistor - 22KOHM 1/4T +5% 99-121
1611 4272 Resistor - 2.7KOHM 1/4T +5% 107-155




Parts No. Description E]%g:xaﬁg.
1611 4272 Resistor - 2.7KOHM 1/4T +5% 91-159
1611 4272 Resistor - 2.7KOHM 1/4T +5% 93-139
1611 4273 Resistor - 27KOHM 14T 5% 87-180
1611 4273 Resistor - 27KOHM 1/4T +5% 91-160
1611 4330 Resistor - 3300HM 1/4T +5% 101-143
1611 4331 Resistor - 3300HM 1/4T +5% 97-115
1611 4331 Resistor - 3300HM 1/4T +5% 99-122
1611 4332 Resistor - 3.3KOHM 1/4T +5% 101-144
1611 4332 Resistor - 3.3KOHM 1/4T +5% 91-161
1611 4332 Resistor - 3.3KOHM 1/4T +5% 99-123
1611 4333 Resistor - 33KOHM 1/4T +5% 101-145
1611 4333 Resistor - 33KOHM 1/4T +5% 87-181
1611 4334 Resistor - 330KOHM 1/4T +5% 91-162
1611 4392 Resistor - 3.9KOHM 1/4T +5% 87-182
1611 4392 Resistor - 3.9KOHM 1/4T +5% 89-127
1611 4392 Resistor - 3.9KOHM 1/4T +5% 91-163
1611 4392 Resistor - 3.9KOHM 1/4T +5% 93-140
1611 4471 Resistor - 4700HM 1/4T +5% 99-124
1611 4472 Resistor - 4.7KOHM 1/4T +5% 107-156
1611 4472 Resistor - 4.7KOHM 1/4T +5% 87-183
1611 4472 Resistor - 4.7KOHM 1/4T +5% 91-164
1611 4472 Resistor - 4.7KOHM 1/4T +5% 93-141
1611 4472 Resistor - 4.7KOHM 1/4T £5% 97-116
1611 4472 Resistor - 47KOHM 1/4T +5% 99-125
1611 4473 Resistor - 47KOHM 14T £5% 101-146
1611 4473 Resistor - 47KOHM 1/4T £5% 107-157
1611 4473 Resistor - 47KOHM 1/4T +5% 91-165
1611 4511 Resistor - 5100HM 1/4T +5% 101-147
1611 4512 Resistor - 5.1KOHM 1/4T +5% 91-166
1611 4512 Resistor - 5.1KOHM 1/4T +5% 93-142
1611 4513 Resistor - 51KOHM 1/4T 91-167
1611 4561 Resistor - 5600HM 1/4T +5% 93-143
1611 4562 Resistor - 5.6KOHM 1/4T +5% 107-158
1611 4562 Resistor - 5.6KOHM 1/4T +5% 87-184
1611 4562 Resistor - 5.6KOHM 1/4T +5% 99-126

September 01, '86

Parts No. Description E]%g:xaﬁg.
1611 4563 Resistor - 56KOHM 1/4T £5% 89-128
1611 4563 Resistor - 56KOHM 14T £5% 91-168
1611 4564 Resistor - 560KOHM /4T 91-169
1611 4622 Resistor - 6.2KOHM 1/4W 89-129
1611 4624 Resistor - 620KOHM 1/4T +5% 91-170
1611 4680 Resistor - 680HM 1/4T +5% 87-185
1611 4751 Resistor - 7500HM 1/4T +5% 89-130
1611 4753 Resistor - 75KOHM 1/4T +5% 91-172
1611 4822 Resistor - 8.2KOHM 1/4T +5% 93-144
1611 4823 Resistor - 82KOHM 1/4T +5% 89-131
1611 6101 Resistor - 1000HM 1/2T +5% 91-173
1611 6102 Resistor - 1KOHM 1/2T +5% 107-159
1611 6103 Resistor - 1KOHM 1/2T 91-174
1611 6129 Resistor - 1.20HM 1/2T +5% 89-132
1611 6221 Resistor - 2200HM 1/2T +5% 87-186
1611 6271 Resistor - 2700HM 1/2T +5% 91-175
1611 6561 Resistor - 5600HM 1/2W 89-133
1611 6569 Resistor - 5.60HM 1/2T +5% 99-127
1611 6681 Resistor - 6800HM 1/2W +5% 109-102
1622 1001 Resistor - 1KOHM 1/4T +1% 87-187
1622 1202 Resistor - 2KOHM 14T +1% 87-188
1622 2702 Resistor - 27KOHM 14T 1% 87-189
1622 5600 Resistor - 5600HM 1/4T +1% 87-190
1622 9100 Resistor - 9100HM 1/4T +1% 87-191
1823 0022 Switch 13-109
2300 0110 Belt Cleaner 153-21




	RICOH FT7060
	INDEX to PARTS CATALOG
	LOCATION OF UNIT
	1. EXTERIOR
	2. TOP UNIT MECHANISM
	3. OPTICS 1
	4. OPTICS 2
	5. OPTICS 3
	6. UPPER TRAY
	7. LOWER TRAY
	8. TRAY ACCURIDE
	9. PAPER FEED UNIT
	10. DUPLEX TRAY 1
	11. DUPLEX TRAY 2
	12. DUPLEX TRAY 3
	13. DUPLEX TRAY 4
	14. VERTICAL TRANSPORT 1
	15. VERTICAL TRANSPORT 2
	16. VERTICAL TRANSPORT 3
	17. DEVELOPMENT 1
	18. DEVELOPMENT 2
	19. DEVELOPMENT 3
	20. TRANSFER AND SEPARATION 1
	21. TRANSFER AND SEPARATION 2
	22. DRUM SECTION 1
	23. DRUM SECTION 2
	24. CLEANING UNIT
	25. FUSING AND INVERTOR 1
	26. FUSING AND INVERTOR 2
	27. FUSING AND INVERTOR 3
	28. FUSING AND INVERTOR 4
	29. DRIVE SECTION
	30. ELECTRICAL SECTION 1
	31. ELECTRICAL SECTION 2
	32. ELECTRICAL SECTION 3
	33. OPERATION PANEL
	34. FEED – IN UNIT 1 – DF
	35. FEED – IN UNIT 2 – DF
	36. TRANSPORT SECTION 1 – DF
	37. TRANSPORT SECTION 2 – DF
	38. INVERTOR SECTION – DF
	39. MAIN PCB
	40. DC DRIVE PCB
	41. SCANNER MOTOR CONTROL PCB
	42. MAIN MOTOR CONTROL PCB
	43. AC DRIVE PCB
	44. LENS/MIRROR MOTOR PCB
	45. TIMER PCB
	46. CPU PCB
	47. KEY PCB
	48. ROM PCB
	49. DF MAIN PCB – DF
	50. SIZE/REGISTRATION SENSOR PCB – DF
	51. HARNESS LAYOUT – FRONT VIEW
	52. DC MAIN HARNESS
	53. AC MAIN HARNESS
	54. MONITOR HARNESS
	55. PAPER FEED HARNESS
	56. TRAY HARNESS
	57. DUPLEX UNIT HARNESS
	58. TC/SC HARNESS
	59. FUSING UNIT HARNESS
	60. INVERTOR AND FUSING LAMP HARNESSES
	61. OIL END SENSOR AND THERMOFUSE HARNESSES
	62. HARNESS LAYOUT – REAR VIEW
	63. DEVELOPMENT UNIT AND DC POWER RELAY HARNESSES
	64. AC POWER RELAY HARNESS
	65. DEVELOPMENT AND OPERATION HARNESSES
	66. HARNESS LAYOUT – DF
	67. MOTOR HARNESS - DF
	68. SEPARATION HARNESS – 1 – DF
	69. SEPARATION HARNESS – 2 – DF
	70. TRANSPORT HARNESS – DF
	71. INVERTOR REGISTRATION, lNVERTOR ENTRANCE AND POWER SUPPLY HARNESSES - DF
	72. SPECIAL TOOL
	73. DECAL AND DOCUMENT
	PARTS INDEX

